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Medlzinlsche Dlagnosepapiere - PIBzislon des MUlimelerpapleres .MlllimelerabSland"· 0,2 mrn 1ur AbSlBnCle a!Jschllslion 5-50 mm.
Wellere. Prazlsian vnmloer Ells 2% iiir die ·Zellenabsiande.

HAL.iBARKErr DER AUf'ZEICHNUNGEN
Ole durchschnltlllcl1e l.egel1!elt dlesBS Prauuktes betragt funi (5) Jahre, solem diese In Ubereioslimmung untl dBn 2Uvor genannten
iiuj'iliiiiiillilgungen eriolgL Solilen 'IHrtrJ<oltetchnurrgElT118ngere-~ufbBWahrungS%elten erlordern,-eml'lliehll.lhnen der HelStaner die
An1ertigung einer FOlokopie. EINE NICHTErNHALTUNG DEA GENANNl'EN LAGEABEDINGUN13EN KANN ZUR VERGAAUUNG
DES HINTERGRUNDES DDER VERBLASSUNC3 IHRER THSFlMOAUFZEICHNUNGEN FUHREN.

..~ .,

Es kiinnen die Obll~en MErlhoden, wie ••8. Verllrannen oder paplerabiallenlscrgung genulZl werden.
I ENTSOAGUNG

UMWELTGEFAHREN

········-/'BRE;NNBAAKErr .. -·· ..... - --_••••_ .• - .•.- .... - .• '---'''-' _ •••••.... _
Ole BrembarKel1 dlese Produkts entsprloht donsl] I,lblicher 6Urcpaplere ohns Thermoschioht.
1m Faile alnes Brandes I(Onnell die Oblichen Feuetloschelnrichlun en verwendel werdell.

....... . .:. ....

Die VelWendung, Lagerung und Entsorgung dieses Produktes vel\Jr52oht kelne Umweltschaden.

INFORMATION PRODUIT· CONSalLs O'UTILlSATlON
UTILiSATiON I
Enreglslrements mlidlcauy. - precIsion de l'aVBrnuelle grille imprimee "espace en milllm9lres": 0,2. mm pour un espace cDfTlPrls enlte 5
el 50 mm. Aulremenl, llr~cllllons inwrieures a2% de Ie di61ance refevee.

I MANiPULATION ET OONSEAVAilON· 1
Las pigments Ub1\ab pour la realisation ell Pilpler 1hermique reasiBsent au contact de solvems el autres elemenls preBenls dans les
substances adhesives, et Ie contact dIrect enlre ces elements et Ie trace provoque une niductlon 8Dtfclpee du contrasle de I'image. \I
eat cClm;ellle de suivre attel'ltlvsrnenlles Instructions sulvantes ann d'E!viter des dommag9s au papier et QU a I'enreglstrement. .
Slacker Ie papler dans des lJeux 1rais et S8QS. L:exposl1ion prolongse atemperature 5uperleure aB3'F (40"0) OU Bune humldlle rSlilIivll
de I'elr au·dessus de 600/0 peUI entrainsr une deprecIation apllqUB de I'lmage.
Eo,IUer en DUlre rexposllion plrecle a ta lumiere sC?laite (rayons UV} ou aune SDUrce de lumiare fluorescente, qui paUl assl?l1lbrlr Ie
Piilpier et redUlre Ie canlrasf.:e de fimage. ..'. '
Eviler I'an:hivage du paplerthermiqu9 avec les elements sU·lVants:

Papiers contenan! des $QlVsnts crgflniques au des phosphates emollients; pepier carbone au aulocoplant:
Prodults contananl du PVC 011 des substan095 analogues comme lEIS envelopppes, 10$ dossiers, les inleroalalTtlS et pochettes
pour documents; ,
Plulcl8S de nenoiement at solvants comma felcocl, ['ac9\On6, "ether et awes substances simllairesj
Produits ccnlenllnl des substances adhesives i base de solvarrts ocmme les cassettes ou las eUquetles irEllsparentes Genslbles
ale. pressIon.

Afin de maintenir une lislbllite optimals, conserver les paplers ihermiques separes les Uns des autres, dans un snvlrcnnement
climaliquB oontrOh~. utillsanlles prcdults suivants;

Emballages pour documents enpolyester ou polyamid~i

Supports d'archivage avec adhesifs aI'eau,
L'usage de ces prodults pour Ie stock~ge at l'archivage ne peut cependant assurer une complete ~r<Jteotlon contre lies agents elC\ernes.

I RESISTANce DANS LE TEMPS I
Pour oe type tie papier thermique, ncus'pcuvons garant1r une resistanoe ala degradation oplique de i'image da ciilq {51 af)s environ, s"ll
esl stocke selon les instruclions indiques5l cl·c1essus. 51 vos- basoins d'archivage oe pepler naoessitent un depassemenl de oe temps, Ie
fabrlcant Guggere de phOlocopler les traces. LE /IION·SUM DeS INSTRUCTIONS CI-DESSU8. PEUT ETRE l.A CAUSE DE
L'ASSOMBRISSEMEI\ff DU PAPIER OU DE lA REDUCTION DU CON'TRASTE DU TRAOE.

IOESTRUOTION· ... I
Une d!:lslruction sepllrsil de ce papier n'est pas nacessaire. I.a destruction paUl eIre lalla d~ns des depoLs normaur. de papler OU par
des incineraleur6 aordures.

UNFLAMMABII.ITf

[DANGERS POUR L'EtNIROlilNEMENT
I:utirtsalion, Ie SlOcl\sge at la destruction tle ce.papierthermique ne provoquent aucUnB pollullon amblanle.

------------ ---------------- ._----
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I DESTINAZrONE D'USO I
Reglstrazionl m"dleali - precislona deJl'evenlUalll griglia stampata 'passo In mlllimetri": 0,2 mm per distanze comprese ira 5 - 50
mm. Ollre. precisioni interlorJ a12% della distanza rUevara,

I MANIPOLAZIONE/CONS5RVA:zIONE
I pigmBflfl ullllzzall per la realizzazlone dellB oarte term/che reagiscono a conlello con solventi ed allri componanli preaenti nelle
sostanze ad!!sive, sd II comatlo d1raltq fre questl ed II traeciaro provoca una riduzlone del conlraslo dell'lrnmaglne prima del tempo.

.. Si consiglia tIl seguire attentsmenre Ie Islruzionl di 8egullo elaneste, al line df evilare danni alia oarta e/o aIle regl9trazioni•
. : ... , "iirimaga.:ilnare la carta'in luoghi 'fl'eset1l..ed, asciu"i..L'espos!2:ione prolungaw ,ll.l~~p,!,!~ure_ superiorl a 93GF (40"C) c ad un'umldllil

relafiva dell'aria sopra 1160% puc poriare ad Un deperimento attico dell'lmmagine. EVllare sll1esi /'esjioslzlone'dlretta'alle:luce'solare- •- .. -•. '_" ,. ... ..",
(raggi UV) 0 a tonli dl luce lIuorescente. oha postono slMire la carta e rlclu/1W Uconlraslo de!I'lmmaglne,
Evltare J'arehlviazlone dl qualsiaal tiPD oj carla termlea insiame ai seguenli elemen":

Oarte confanenti solventl organiei 0 losfatllmbulUiei; carta carbone 0 aulocepiallt$j
Prodolll oontenantl PVC 0 soSlanze analoghe come buste, aartellEl, dlvlsori ed Involucri per documen":
Fluldl per la puliltla e sQlventl come alcoal, cheloni, elere ad allre GDstal'lze simJII;
Prodolli contenellU sostanze ad&&lve besale su solvliUlil come nastri 0 alicl1ette trasparenti senslbili alia pressione.

AI fine di mantenere una legglblllfa oltimale, conservare Ie carte lermiche non a dinlt'lo contatto tra 10TO, in un ambtente
climaticamente conlrollaw, U1I1Jzzando IG'eguenti prodatll:

Invcluerl per documenli in pallestere 0 poliammlde;
Supporti d'archJviazlon~ prodotti con adesivi ad aeque.

L'uso di questi prodotll par I'immagazzlnaggio e t'archMuiona non puc lullavia asslcurare una completa prot~iol1e degli agentl
eSlern!. "

I RESISTENZA MEL. TeMPO
Per ,questa f1po dl carta termioa, pOllsismo garantire una reolslenza 81 dsperimento ottlco dell'lmmagine per olrca cinque anoj. se
conservata secondo Ie Istruzion! sopra indicate, Se Ie vostre nece5$ltis. dl srohlviazlone della ceria 6upBrano questi termini, 51
suggerisce dl fettJcopiare I tracclaU, LA /liON OSSERVANZA DELLE ISTAUZIONI 01 CUI SOPRA PUO' ESS5RE LA OAUSP
O;:;LLO SCURIMENTO OELLA CARTA 0 DELLA RIDUZIONE DEL CONTRASTO oeL TRACOIATO.

I SMALilMCNTO
Lo smaltimenw pvc'> essere eflel1Usto normali deposltl cartacel 0 tramits Incenerilore dl rifluti. Non enecessarlo uno smallimentt
separate della carta. '

IINFIAMMABILlTA'
I.,'lniiammablllla di questa carta esimile aile altre carta dl normale usa:

I PERICaU PER L.'AMI3IENTE
l.:uso, I'lmmagazzinaggio a 10 smallimento dl questa carta termica non provOC2tlO Imwlnamenlo ambientale,

PRODUCT INFORMATiON

STORAGE AND HANDUNG CONDITIONS
Dy,s U&ed In the manufacture Of thermally responsive papers react wilh solvents and other compounas Iound In adhesives. and dire
conlClcl betWeen them and thermal printing will dee1Toy the printed dala over lime.
Follow Ihe precautions listed below 10 avoId adverse effects to the paper and(or to.'lhe traoings.Store paper In cool and dry locaUon
!;:<posure over long periods to temperatures over 93'F (40'C) or to a relallve humidity over 60% can Iightan the prlnled dala. Also avo
expaslnlllo sunligh1/0VllQfiircr bright light. whlch may darl<.en·papef-and/or..llghlec.trncings., ,
Also avoid storing any kind gflhermal paper wllh the following elements:

Papers tomalnlng organic solvents including, but nat nmiled la, triblllyl phosphate and/or dibutyl ptlthalate; carbon amll
camonless iorms;
Producl$ which contain PVC or other vinyl chloride such as. i;I\lt not only: document prctaetorll, envelopes. binders, sh.
separators;
Cleaning flUids and SOlvents such "as alcohol, ketones, esia,.; and others;
Products that conlaln soll/entbased adhesives such as, but not limited to: mounling forms, pressure sensilllle transparent tapes
labels.

To maximize legibility and archlvabillty store tl1ermal charts separately, in a crlTl1ate controlled environment, lJsing any ottl1e following
• Polyester f'olymlde ODcumentJSheet Proteotors;

Mounting Cards/Systems made with WalerBased Adhesives,
The use of these sioraoe/ftlino products will not provide complete orotec!ion aoeins~ fadina from external contaminants,

QMAGE DURABIL.ITY

IAPPLICATION
, Medical,~ecordings - accuracy of the eventual printed grid "space In mlllime1res': 0,2 mm for dlstarv;e between 5 - 50 mm, Over 50 mil

accurac lower than 2% of1ha measured distance,

AI/crage archive.bifily at Ihis prodUct Is /llIe (5) years, If stored in aCl?Ol'dance to the precautions listed abo'}e, If Vi
relentlonfarchlvabllity tequirements of thermal recordslchar'.s exceed ~hese gUIdelines, the manufao\urer recommends a suila
photocopy te oe produced. . ,

- DISREGAAD OFiHESE INSTRUCTlOf>lS MAY CAUSE THE BACKGROUND TO DARKEN OR THE TRACINGS TD LIGHTEN.
!DISPOSAL

The usual melhods of disposal can be used, Le, incineration or paper disposal planlS.

I FIRE HAZARDS
The inllammability of thi~ prodUct Is similar to normal uncoated papers. It Is possible 10 use ihe usual fire axlinguishing EQuIpment

-ENVIRONMEN'T'-P,8lANGERS _"
The Usa, slorage-and"disposal'oi IhIS'prcciuc;tdonotcausaenuiconrnel1lalmiIiUTion,
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INFORMAZIONI SUL PRODOT7'O _
I DESTINAZIONE D'USO I

Regislrazioni medicilil - prec'lsione dell'evenLuale griglla .5la1Tlpata "passo in mlllimetrl"; 0,2. rnm per dl5lsnza comprese 11£\ ii - 50
mm. Ollre, Ilrecisionllnlerlori al 2% della dlslanza rllevala,

I I SMAL.TIMENTO I

I
La &ll1allimento PUQ essere efleltU3lo normall dep(lslti ollrtacel 0 tramir.e Incenerltore dI riflull: Non e neaell!iEITIo uno smaillmento
separale dellaoarla. .

I MANIPOLAZlONElCDN5ERVAZlDNl= I
I plgmenli ullliuati per lCl realluozione delle carie tarmlche JlIiIgisconCl a cornette con solvenll ed allri camponenli presenti nelle
saslanze EldesiVB, ed II coruana dlretto ira quean ed II traoclate provoca una r1duzlonc del tlonlrilElto del1'lmmaglne prima del lempo.
Si ccnsilliia di seguire altBntamenlfl Ie istruzioni Ili seguno elem:ate. al fine di evllare danni alla oarta elo aile re91G1re.zloni,

, Immagazzlnare Ia carta irJ luo,gh! fre5chi ed asciulll. l.'esposizlane prolungata e,1emperatwe superiori a 93·F (40'C;) 0 ad un'umldna

1
[~I.E!tl~.!..~~II'ariB sepra 1160"':' pub portare ad un deperimenlo ottico dell'lmmagine, EvilBre 1I1rresi l'cCiposizlone dlrett.. alia luee solare

. (raggi UV) 0 a iOntlclnuce l1iic'ifescenlej'"che-p08'SOno·50urire-la.~n~-e.ridUlJe-\I.conlraslO..l1en~lmmagllJe. , •._. . .__ !._.-: Evitllre "amhlvlll7lone eli quals\asl tlpo di Delia termloil ins/emil ai seguentl Blamenli: ·-------..!....---jl----------.:..-.---
1 -- ---:--·-certeCllnlenenU-sOliiifnlrorgliniclvioslatl·imbtlllUoi:·carta·carbene.o.aanocoplame;- ,. , _

.~" i Prodolll conleneoll PVC 0 sostBnze analoghe come buste, canelle, divisorl ad involuerl per documentl;I Fluldi par III pulizia esolventi comE alcool, cheloni. elere cd allflt soelanza almUl;
. . P-rGoo«i-ao~leneatLsoslan2e adeshlB- basale su solven~ .!i9.rne nsstri a eticheti61rasparenU senl!i\blll alia presslone.

I
AI iine di manlonere une legglblliia oltimale, conselVare Ie cal1e termlche non a 'oiiello camatto lta loro, In uri embl!J1le
cllmlltlcamenle conirDllato, uUlirzando i segUBntl prodotli:

lnvolucri per documenllin poUestere 0 poliammlde;
• SuppOrli d'archhlia:z1one prodotli con adBsivi ad Beque. .
l.'uso di quesll pmdolli per 1'lmmagiJ2Zinllgglo e J'archiviazicne non pub Mtevia e.sslcurare une completa prmezlone degli agenli

l cSlern\.
, I,....R==cs=ls::.::re==N:::z~A':":H=EL:-:T:::E::M::;P::O~-------------.--------------.--~I

'1 ... ..- .... Per queslo lip6 di "cll.\'Ia: termica;: possl,II!10 garantire·una· resislellZll a~.~epertme~ll?- o~ico deJl'lmmagiQe .per pi~g!l ciJ.l~ue ?~lJi, .~B.

I
conselVala secondo Ie 15truzlonl sopra mdloate. Be Ie vostre necesslta dl BrchlvlazlOne della cane auperano que;\l lermini, sf
sU9gerisce dl fOlocoplare i tlilcciati, U>, NON OSSERVANZA DELLE ISTRUZ10Nl 01 CUI SOPRA PUO' ESSERE LA CAUSA
'DELCO SCURIM!:NTO DElJ.A OARTA 0 DELlA RIDUZIONEDELCONTAASTO DEI.11IACCIAiO. •

PRODUCT INFORMATION
I APPLICATION _ I

MedlClllll'BCOrdings -accuracy of fue eventual printed grid "space in mlmmeltes": 0..2 mm 10r distance between 5- 50 mm. Over 50 mm,
2CCuraC lower than 2% of the measured dist:anCfl,
STORAGE AND HANDI.ING-CONomONS
Dyes used In me manuiecUJre of1hermally responslve papers react With solvents and other compounds found In adheslveS', Bnd direct
contact between them Bnd 1helm,al.printing will deslroy the printed data over 1lms. .
FoUOW ltIe precalll\ons listed belOW til avoid adverse effects to 'IIle paper andlor 10 the iracings.stcre·paper in cool and dry IDcations.
Exposure over long periods to 1emperalures o'Jer 9S"]: (40'C) 0110 a relative hUmidity Dver 80",~ can IIghlen the printed gala. Also avoid
exposing to sun\lglrt (UV light) or blight Ughl, which may darken paper and}or lighten tracings.
AlllC avoid storing 8ny kind of themlal paper with 1he ioilowlng elements:

Papers co~tllining organlt: solvents IncludinQ, b~l no! ftmiled to, 1n13U1yl phosphale smYor dibul)ll phlhalatej carbon anti/or
l?'1-f\?~l!I~~Sl.Q!!1\6; ".', ."..... ! .

.'f'jo~~9fs which t;DA1~u:f:.I},~~r-ot·:mt.'ll!Mjj{lyl'ti'il.~r'de 'such as, but nol only: dDcument prDlectors, Bnvelopes, binders, sheet
se"parillOl5j .
Cleaning 'Iluids and solvents suoh as alcohol, kelones. esters and olners;
Products Iha! CIIn\Bln solvent baeed lI.dheslves such as, but nOllimiled 10: mOllnt.ing forms, plessure sens;lIvB transparenl Iape$Dr
labels. •

10 maximlze leglblllLy and EIfohlvabillty stale l/'Ierma\ charts separately, In a climate controlled environment, lJ{;jng any 01 the fo1lowing:
Polyester Polymide Document/Shesl Protectolli:
Mounting CardsJSystems made willi W~ler Based Adhesives. .

The use of theSE! stora emBn oroduct$ will not provide com lete rolectlon aaainst1adino iTom exlernal contaminanl6.
IMAGE DURABILITY
Average archivabilily of this product Is 1ive (5) years, II Slored In accordance to the prec!lJ.l\iDns fisted above. If your
letenUonJarchivallllily requirements 01 thermal records/charts exceed 1hese gUklelines, the mam.lJElcturer recommend. e suitable
pholocopyto be produced. . .
OISREGARD OF THEB!: INSTRUCTIONS MAY CAUSE THE BACKGlROUND TO DAAI<EN OR THE TRACINGS TO UGHTEN.

I DISPOSAl..
The uaual methods 01 disposal can be used, i.e. incineralion or paper disposal planls.

I FinE HAZARDS
ihe Innammabintv ot1his producl is similar 10 nD(mElI uncoaled papers. It Is possible to use the usual 'fire extin uishino equl menL
ENVIROlil',,~EN I AL DANGeRS
l"he us,", swage line) disposel ot1his product de nOl caUSB environmen~pollUlion.
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HALTBARKClT DER AUFZEICHNUNGEN
Ole durchsellnittUche L.agel%elt 1I1eses PrcdUkles belriigt fOnt (5) Jahre, sofsln diese in Ubereinstlmmung und den zuvor genann'
Lagerblldingungen eriolgt. Sollien lhre Auizelthl1ungen langera Aulbew~hnmgsteiten erfordem, empflehlt Ihnen der Hersteller
Anfertigung elner Fotokopie. EiNE NICHTEINH/lJ..TUNG OE:R GENANNTEN lAGERBEDI.!"GUNGEN KANN ZUR VERGAAUUI
Des HI~ITERGRUl\lDES OOER VERBLASSUNG IHRI:R THERMOAUFZEIOHNUNGEN FUHREN.

------·-u;~n lnermgpa~;;~;;;;;J~·~aete~-;:amsroii~· ;~gierer;-miCLomliieln uriQena;e~nUunge~m-~w~;'~;;;i~·--------·--------------"-_·_"--.----
werden. Der Komala 8Dlcher Verblndungan mil aem Thermodruckbild zersliirt dieae 1m Laule der Zeit. DleBer Eifekt keno durch
1m Fo\aenaen Iiulgefuhrten VorslehtsmaBnallmen verhlnderl werden:
Lagel/\ Sle dall Pepler In kOhler und Imcllener Umgebung. En Ausselzen dlls papiers fiber eln!ffi langeran Zeilraum ur
Bedingunoen Ober 93"F (40"0) oder relative Luftleuchle lIber 6£r." ~ann zu elnem Verblassen des S,chrlltblldell fuhren. In gleicl
Weise i£die L.agerung unter intenslvem SonriBnllch1 (UV.Licht) zu vermeiden. welches :w ainer Vergrauung des Thermopapi.
atler ebentalls zur Schrltlverblassung IDhren kann. Vermeiden Sie eoenialls Oie Lagerung von Thermopapler unter folgenr
Ellluseen xusammen mit: . •

Papieren. die organlsche l.Osungsmittel enthalten. einschlieBlich solcher (eber nlcht nur) , die Trlbutylphosphale und/o,
l:ijbut~lphosphala enthalten; l<ol\le· und Selbstdurchschrelbapapleren; . . _ .
Produklen, die PVO oder andere Vinylchlorlde enthallen, wle z.B. (aber nleht ausschliel3lloh): Do~umentenhQllen, Umschla.
Aeller;E:lrilegeollltter;-" .--_.- - ._••..•- ... - • - '-"---'" _. - .- ..-. - .• .. •..... -- ." - .••••-.-. ..._..- •• - ..

Relnigungsmltteln und Llisemltleln, Vlie :loB. AlkDhol. Ketone, Eeler und anderen:
Produkten. die IOsemlltelhallige Kleber emhalten, wie z.e. (aber nlchl beschmnlll Bllt) L.aminlarfclle, dJl/ckempfindlk
lransparente Fllme oder Etikelten. .

Flir elne lange L.e$baJkelt und HBlt~ar~eit von IhermlSChBn Autzelohnungen bewahren Sle Ihre Ausdtucke gBtrennt in ell
ldlmatlslerten Umgebung auf und velWenden Sle: '.

Zum Schutt nurweichmaChe~le Hiill~.n.od9r 5inI:!91l~I.a~r;
Lamlnieriolie und System'a mitwiJ&Sllrbasierenden K1ebstDmUGammensetzungen,

Ole VelWendun salcher fk:hutzhullen verhlndert nicht die Gefahr eines VerlueenB durch- aldemll. antIere Erre er.

.. _..~- .;

I ENTSORGUNG

I BRENNBARKE!IT
Ole Brennbarkelt dieSEl Pmdull1s entsprlght denen iibliG~r BOropaplere ohne Thermo5thicttt.
1m Faile eines Brandes kennen die ubllehen Feuerloscheinrichlunaen verwendetwerden.

I UMWEL,.GEFAHREfol
Ole Verwendung. Lag!mlng und Entsorgung dleses Produktes verureacht keine Umwellsoh2.den,

INFORMATION PRODUIT· CONSEIL.S D'UT1LlSAT10N
IUilL.1SATION

Enreglstremen\s meoicauK - precision de l'eventuelJe grille imprimee "aspace en mllllmetres": 0.2 mm pour un espace compris enb'
at 50 mm. Aulrement recisions tnferieures s2% de Is distanoe rEllevee.
MANIPULA.710N ET CONSE.qVATION
Lea pigments uillises pour ia realisation du papier lhermique reaalssent au contact de tolvants at Elulres elliments presents dans
substances adhesives, lit Ie contact direct ~ntre ces elements et Te trace provoque line reliuctloll anlleipee dU eontraste de "Image
est GOllseRle de suiVre attentivement les Instructions sulvanles a1in d'eviter des dommages a\l papier et ou Ii "enregistrement.
Stocker Ie papler dans des !leux irals et.secs.l!eKposltion prolol1gae alemperature auperleure B93'F (40·C) Oil aune humldite relal
de I'airau·desStJ& de 60% paUl enlrainer une depreclatlon optique dfll'lmage.
Eviler en outre I'exposltlon dlreete a\a lumh!re solaire (rayons UV) ou it une SOUI'Cl1 de lumlere nuorescente, qui peul assombrh
papier at reduire Ie contraste de 11mage.
Eviter I'arehlvag~ tlu papler thermlqua avec ies e.lements 5uivams:

Paplels contenantDes solvams organlques ou des phosphates emollients: papler carbone ou aUlOcoplamj
Produlls contenant du PVC ou des substanoes analo!!ues comma las BlIVelopPPl!s. ies dossiers. las intercaJaires et pOOhel
pour documents;
Fluides de netloiement et l;oivants comma I'alcool, I'acelone, I'ether e1 Butres substanoes slmilaires;
Pfodulls oontenanl des subsiBnces adheGives il base. de solvants comme les cassettes ou les aliquetw5 transparenles senslb
aIe pression. . .

Ailn de malnlenlr una IIsibnlle optimaIe, conserver les papters lhermiques sepanis les uns des avtres. dans un envlronnem
dlmatique. conWle, vIi1i5ant~&91JrOdulls suival1iS: --.----- '" ". . ..... ..-

Emballage$ pourdocumentr; en polyester ou pQlyamide;
Supports d'archivage avec ildhosils ;i I'eau.

L'usage de GBS prodults pour Ie slocll'i!ge lilt I'arohlve.ge ne pout cependant ilssurer una complete pl1)tectlon eontre des agenlS extern

IRESISTANCe DANS lETEMPS
Pour ce type de papler thermlque. nous pouvons garanllr une resistance ala degradation optique de rimage de cinq (5) !lOS environ.
est slocke seton les instructions Indiquees ci·dessus. 81 vos besoins d'archivage de popier ne:::essl\en\ un depi\ssement de ce temps
fabricanl suggere de pholocopiei les traces. U:. "'ON..SUIVI nES INSTRUCTIONS CI·DESSUS PCUT ErRE LA CAUSE
L'A8S0IillBRISS:ME:NT DU PAPIER OU DE LA REDUCTION DU CONTRASTE DU TRACE.

I Ol:STRUCTION
\Jne destru::tion sepafse de ce papier n'est pes nstessalre. La destlut;\ion paUl elfe faile dans des dep6is normauJ( ae papier ou
des incim!riilsulS if> ordures.

jlNFLAMMABILlTE
L'inliammaollile de ce papier est slmllaire eux.autres papiers ausage normal.

I DANGERS POUR L'E:NVIRONNEM5NT
L'uillisation. Ie sloc:llage ella destruction de ee papit::r thermique nil provoouent aucune pollution ambillnm.
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• f ' 1;~e df,I·lg·'.i<;.a NelloWi5h,lthygr~SCD"iO!.-lioWder:- ...sratim~eil
f
' ';!l'i.'" ~'h .!J.-.i i1;1'H~'" 'ifti·' "\~", ~:Ii.!l'·n:"'t'''N ~:=-~I"K;rj¥._· '('6'{{'ro.:,,!,' f

Wllll' an yuro S SDu 'lWCa( 01S~' ~fas:~':l!uTler: ".lQ9 g.o
I \Qi~~J!~o~.sQ~~mk~:.~;~;;l~r~~~~~~~;;f~~:t~;i~\;I:·;··

t

PllNIQAL eH4!1M!!CfJ~P.!i.Y.~,~' :;..i~111~p: ~~-1;:e../11::: •• Il!,.,
J!~n.tmll~I:~~T.~'RP~!!~h~9A\r.' ,,1 r9':f.!JJ)lg~t!\lN@y.g.m.!L~.~n
~,l~~."-tl}prt-!!l?!'n9 ,~~p.r~.~<!f~n~I.C\f,;'\\1~~~~.n~·w~n~,;·,~9~~~y~~~!tl

r wl~!cn'lridllC ~~'t1VJ!no~ls' ftfl~:~n~sl:h~~1 ~!;.biItnot an.~~g!!~l8 ..lt
! prdduC:6s\.Il'lpJiosil;;Wilhii:U3Q,tlt:110~SBCQna"'Qf'intrA"enous
I ,~:~-,. ·.·"·"R····' ~....' ·,···~['ft'!..'_I!::- """11'''11 """·:;;"':,,1!.!'·iI"'~ I\""'";lh~,t;;
~ lnJectllll'l/ ~covery";l:! ~r:II!~·!'!ma :~!?s~~!=!:':r.lU!!..""WI H~'!iam~

I so.ml1 olenc~~~p ·ratf?~r~~~~~m~~~~~t:~~P..!~'t~~<!~if~v;e~ous_
I do~es·.19ad::tq~proJ~Q.ge~-:'i'!~~Wt!~,~·p~~~U,Sfl.-::t9!t;fllssu~s
l acr: as'~,a-,!1r9·~et~alr.f.i~~~.~Y;~~~.I'l:~'U\llliI8!9'::'<.~~,Tt\~!~·a!In
~ concentrbt}0!"s' ~ ~o ';1J-i!tlll)~~i~grea~er t~!lnfL~~~~!!,lasmB

I
co~~entr.atl,?l1l:\al'}~!~~~~~r.!!IB.a~~rthe.. jjrug. '~I.~VYIYj.to ~'c8use
pr.qloll"e~im'~~t~~sla. !~u:}.:;:,..l~~\l '~':!!itIIFi'-l '?'h:..;~,.!
. lh~.. ~~!t~!j'~!._~~~ftn.el:.~nmiP~~ion ph!!se:'~f.l;~"!ia :~ingle
mtfavenql!s:~ose I~ .thr~gjQ'!!lgbthours! ,·::h\:::';'I.lit s

:: utll!,'dlstrlbutlon'·.:and"fate'.of Pentothal hiS viiith'llther

,Y. .~~F~jJ!:'J:~f~n\js ·~lUf!ua}..~~.~~XIP.ll!~fl~rJ1y.;·!i9t.;\!P)~~I>~e~I;!~~1i1y
~ r.tlUD ';'0.0 Cle ; fa IT" I (1m -and".:exte t. -of!R~f"'~/\': .. :.~ffil1""I·rht!:I!P.r.9.., ..-! ,iJJ?,P~. 'Ir~:""""""f'" il6·n .J:;.

lDm~a~loo:J~~ntot a. as:'a Ilattltlnn:cllemclen~O 51)U;, -..·.~l: '~J!=r.ri"mfitelv:liii%:'8nhe:!drJ·:::rj~·(i'liiii~1JLfs·,:Gp.u '.; to
"i'~~a':~ l~t:, pe~iotln~s]arg:~~: ~eg(aijB'd ilrlija;fii'e7and
fQ;~'till~l~f~Aent- ~bi8~ftY 'uesYIr1~' e1:l'"irthiRilf"~··. and6ra.rJfJi:a''':1:~j{i/:Yh.4!' .:~;, f, ~{u:.~::;,.,C\ 'Y:'~;:ll,n ~.l.
'!i~~ffaeJltiQn"'~n':S"',' adnd fs~siJ'htWt's"s iR~il":rdl1e
pl~tmF·.,jj~ 'h.I';G~' ~;V:;"'~"'~ ,; ,.'~ ~%L .. ~.~ \t,.:H~f~~:: ,..:

'Biotransformation products ~IIJ' thtopenlal are' pilghlls­
co)oglcally inactive and mqs~¥ excreted in the urine.
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Ifll.DlCATJOJIIS AND, ~S~'lif.: ,.;. ::'.. : . ~ -,: h ;:..;>;!;:.!
~dntothaIIThi(]pental $oc!lpm rQr 1!1J.~,CII()!li U~P) \s'l£Ig!rFatect
11 j as lhe sole anesltiEltic" agent' for 'bri'lif '\15' niinute)
r1rjJcedllre~; (2L lor indljFtip'~ ... ~L ~n~!-itJ1.e~i? :P.ti9f: :.~?
adminislration .01 olher enosth,~t!1: ilg~~~~l~) ~q.suppl.eifl~Pt
r~giollill anesthesia, lq) to I'rovide.hyp·n·o·sis diltin!flialance'a
tirl,gsthesia with other agents for analgesia Dr muscle
r:e aXil lion; t5.! f~r-·the control o~· !lpnypl~i,:,!'l ~t.~~~~: ~l~!r~ng p.r
rp lowing ill halation (\n6sthesia','lo~'~1 ,~J1:e~lh'~~,i~;~:O\:iJ~!l~I'
c~uses, {G} in neurosurgical patle'nlS .ltiIith ,:moreastlQ
ih racranial pressurp., if adequate ventilation is proviqp9,
~r rlPI for narconnalysis and narcosynthesis in psY.l:lbiiltri.?
d~o~er~ . ,
II .
COl'JTRA1NDICATJONS
A.bsolute Cnniraiilllicatiolls: .
tJ IAbsence of sui\able veins for inlravenous ~~'91!?j~tfft~!,<}.I!, .
(2/ hVJl~rs~nsitj1(ily (allergy) 10 ~ar4jturates and·(3) yilnegatli
~orphyrla'(Squl~~ Nrip~n~'or ~f~i~,~ intf-rp1i~~ri~ P,Er'ji.!~Yr:jt ",::
R~I!Jlive COlllraillllicaliollsl" ,.,.", .: ..'.' '. :.;,: ..,. '\, .. ,: ..L:

(I) 's.~vif r!rr.~rqj!i~~ si;~'i~r,!pi§'~n~~~'\~1' f)Vp.~N~si'q'if 9t' ~h9\~~'
\3) conditi~l1s 111 wliiclnhe li~J"5niJtic etreli.t rnlW .~~;,P.f9;\9.liJ~;~
?'.!. p'Q~~.\H!1!t?gJ"- c~~!~~!~;~,; p..rr.\P,r,~IR~tl~rl~;~?~,I,~9-r~·
\h~~~~gr·IWP'~n~ n!:re!l~\ N~~t~I!)F.Hnn"rn~~~q~!I%.lng~~M~,~,
blood urea, severo anemia, asthma. myasthemq gr,<!1f1s. i!ntl.
Ill) status asthmat;clIs, . " .,..•. '.' I'
II "
WARNINGS I; I

, kEEP fiESUSClTAllVE A~D END01,fJACHEAL 1N11.IBATION
:E(J.U1PMHlr'AND.OXYGEN·R!;A.PI~Y' h,VAlLABLE. MAINTAIN,I
Pf~ENGY OFTHEA!nWf.\Y AT All TIMES.
I Thl~' Ilmg slHlIil!f hI! a~~iillst~[~~, onlv by ~,erson5

, ~l\al,li~lI in !lto lISO: ~f ifll~avn~~ll,~ ~,~~~~!!~!i.c~;. I"II AVOId ~xlravl'sahon u~ !!.!Irocart~rlal !IlJe·cll\?n.., I
WARN1NG; MAY BE H~j)\T FORMING. t

,PHfCAUTJONS' •'1.: : i!'1 • .
,Observe aseptic precautions at aJl11mes In preparation and
Il~ndling of Pentothal (TI1;opental Sodium for Injection, USP)
'sblulions..
p' !Fu§~~'iWMi!di.ti~~~ .i_~Y:Q\Y.1H.g.f.~I~~i~W\~.6nrr.~!iii!fg~ii~!\~I'
.rddqce '~q~~g~ ~nrl-a9m~nJsler:~I.owl( ":.:,~';';.-;,~~' ;.:~'~::. ..:.~;.:;II.Care s\1Pllld be ta~~n In i1~m1J1I~I~~.I,!~t~Ef~!~~.tq·jJ~tl~'}~

I
Vlhth a~v~~ced cardl.ac (hsease.. ,,~cre,!~~!I:~!ntr,~~ranl~l
p.res~ur.e{ppJlf~~.!nl0pl~Qia 'p1~~):~:t!lma,- ~y?~t~len!a~~"(~Y1s

.~t~~'l~!ln~~r;rn7 ,?~~ll ~fl~,',~,r~ ~~:,:~fr~~~I~~LYf)m~~ ~,;, ~J~JI~!:~~~,r.
I' I:pr'u~'!n'l~f~f!rp~~: !1!flfP'lI'~~iri~: ~r~Q?ih~~r~~~lilf!~'.~'!Y~!

I
r.~~n repl!rle,~ VY)Jf~ 1\1,I!JP':gi'i~~I.::r .:: .. :.ll •.. ',r ~ :,:' ~.:'::;. :,~nl~':"~"I'
./:.,." Drug" :.,f· .": ... '·:·.Ellect"';' '.I:'11~;:I.l~v" ';,"1""I<l'l"r_

or '.: ~rob~~eci~·!~;<:: ..·~~~:p~ii·h~~~Q:~ii~.h~~:Jf. ~iiiq~~~~~i~;~I;

I
'. ;:':. QiBzoxide"h .':1 ': ..-:.HY(lDt!!hsilin.;~ i~ ',:;,:~.;Hil:<,·,I,'" •
~l .', -"Zimelidine .I~ '.. '; ,.I::1l,ioJlimtal.anla'goni~m;ii' :i1"; Jr.!' :,

Opi~ld ~nalgesics QeGfe~~ed £lI.)·llnci~i~.~P!jve.:ac§.onl

I
,· ~.;:I, Af!lIpuphylllllQ :.• ~~?hl6P~~.t~l.a~ta~~~i~~>:~.(.:'.: I

. M!~~zoIB!n. ..·, :.Synalgl~l1l 1_, ,_ , .;::!~"",.,?l" .
-'\.,"~I:' ,d::p ;~4:i 11~.JI~:;~_!~-·': 1-:-....:-::( \..-.~"; :(~J~(;LJ1\,~:~,j !:~1T

.\ j'J'iJUfSi'lg ,Mbfllers: Thioi}eri[al;si>dillmih!adiiy:;oro~5es:lth-.r.
P, BCel!~~n.l.~rrier ~iltr:sm~II ..~~·~~·,ijt~ iiJ~y'~pr~~~ i~~.lj(~~I~;
PI~'nllr~mQ )llP~H~J~ -rol!qY'~llg 'lqml,!l!~trf!~lq~"~ft~~~~}?,?~s·l·
. .rrl!gnp,fI~Y [;ar~!1Qrr\F·' Al)lfTli!!·.rel!rQ~lJ!;tl~rrtt4~J.e§. hgy~
~p\ ~ll~n p!l!1d\IPt~~ '~It1r p.qf1~ot!~~rlt::is-)IW~hQnrio~h
~hether. Pentolhal clln caLlse fetCjI hap~'~r~~]~!Ui,r-i~\?r~ft ~~

i ~1.pr~gq~!11 !!¥(J[T1~n .?~ .c.~II. ~f(aR~ :r~.pr~d\!8!1p.fi·,:~.~~J;~}W: '
Plenlulhal silOufd lie !lIven to a'prelinarifWoma'n'orily Wcl~arl~
needed ~, ··-;j"I'!
'''''''':! :::':: :.';;,..~ .".'.I~ i~:, ;:;:'~::::" ... ::~'1l'" ;::~'::'~':~:~;'~'.I

+.
I
I

III I" I • fl' t' u;sp.') I i I .ADVERSPREJ.tC;TfOJJlS;:'·:!'lI)j:~ !J,!_I::".: ,:lr;,.l,r."':tllt',~·, or nl\ic IOR,1!' . I. toH~ssess,·to erapce, or unusual
AdV·~fs.B:·: fe·actions.:; incllii:l'e'i ·:res~iliatl!.rv,:-,~depr9ssioN sensitiVityr·to p.entothal. ~ and. pausing to. ,obshve" patient
mv·ocarmal:.'depre5Si{j(f,i'"'C8rdifll:~~ alThytlt.rJii~~! ~!1!I~~~~~ reacthm' :f!"' st.l98St, 60:,s!,!co~ds. ·If· u~eltpe~l:edIY. deep.
somnolence and recovery, sneezmg;l'i1.'coullhrng;. anestllE!sla' develops 'or If; resplralory.>depres~lOn occurs,
bronchospasm, la~yngDspasn1 anI:! shi"ering:~AilarthYli!llti!! cons!~ertll!rse pDssibiliti8&; I~) .I~~:Pl!tj~~,~!m~y pe ~J\',I~ua"y
!lOg ll.mIPJlyl~PtJlLd:,:r.e.l!ctlo,!~. tQ-"r-!!ntnth~l. (J.!m~pellta! sensltl.1!'e : to" Pentothal, (2) ~1l9 solutlo!l m~y' p~ ,more
~m1.!!:!m}Qr \9illq~igP,i ll?f.)h!l.ye p'~~I').,rfP~!1'i!~·~§Yf1lgNQl~, concen.tra~ed t~~n, h~d been ags~me.d, or.(3)th~ Ilatientmay
~.g;!;ignlg~fl.ilrli~f.~n9,h.![~P~~!J1r y,~!il}tbl~t!grhi~rr~t1~~.~ro~ hBve.!!lq~~'le~ ~o~ ~l\911 p~;~e~~?atio~;; '1, "1":' ~:,. "':'.
§h~~~r;';~~il~;~~~~~f~r~'~~W~~r~aR~~t~ll~~IIU~~~!O~ ~s:~~~tt~&~~;'Wln~~~\~~~·.~~~~:~s~'B,!9:~{~~·~~~i'i;~~d'lit;
r:adl~:'-.~!!r-~,?: ~~!~~,~~IV~. ~~YI1 '~~p'p.rt!'!~,:r ,',i ')ii['!I1~ ':tt; t~~ -a~.or~g~'~~~I.!~~.bY:I!IJeotio[lof 50 fp 17p ~g "Ho a:m~ of
DRl!G:A,8U~t-AI'!O'OE.PE.I'!DENCE·~~ S(·:;"'!!:Il',:! a ~ll Jjr.'!'ill": a-~.5~,sl]bJt!p.q)·,~t:!!1t~'V~TS.:(lf·~~.!Q 401l~!;~r~~1 ~ellendl~g
WhR~lNG:'MA\{'-BJ:;j.fABIT FJjRMiI\IG!;i~:~\·.:t! I~ '~l !;i:U,;~U!.:tl . ~n: m.e .. ~~~~tlO.rI. '·of.· :th.~:: P~~I~f1~' ·OI~C~ :,~~e.sth~l~ IS
h~'1'Jijopefitai~ 1s'D{jiii,fijlis!!~}M~idtd~'I.~¥~~~.'SY:if~~~fB';'I!( ~stab!!sh~ar"!~d't!onal.Jrn~~!l?~!·~f·~·~lJ ~~. ~g p.an.b~ gIven
contrDlled suhsta.nce. il."'·· ..,·~" 1, ~'.iftl:"<' 1,1h;.. :"j~.. • wben~y~r ~he pntlent move.~~·:l •.:;~.,y,;.,..;.I .•J~~. 1.1.::' ':,:,; •. "
!!i ;.,:..•••. ,:."'!~.'.w; }"l.':;-~I!:h ·I"\~ ~!lf' ~\..;, 1iI1;$llirl"~.U~;.~ltl:\ :;1 SI!-1w.)~l!teJ.1P[tJ~ ;f'~.~o.f'!l1l1~nrl~~.~o ~.I~!!,"I~~. re~r.!r;~tary
aV~YrJg§~q~!",.1a .~~.:.~. : .,,~:.:, ~~fJl·'.lii;l(';;(I ,r:ll 1;11t1:.\!n!;d·; rl~pr~ssl,o>q\~n~~~1~ r~~S!~lP~"~f..Qy~r~?~~~~.;T1Je, ~In.a"~s~
~ye r-~D sa!l~?::m!!Y \;i?a_~\!f: '!f~!JJfI. ~fl!R r~j~gP..tfl!l·19r.1.~~ B~~~~ " i:Ios~.90~SI!i~entl~!th' ~~l'!\!l.lnQ!;!h~.:s~rQI~<~'..Qlil~.~,~"e; !S., tl~~.
InJec1!ons. T?o rapId ..!IJI~C.bQll ~(l)DY. 1!!~.:l!Q. ~'!!'~~; ~'{;t.an 1t~~1(!!~.g~J11; rV!!~f11~~tC!ry·,apn!;!a f.ol!ow1ng. ejl.lfp .1n)eatIQt;l IS'
a!~m~)Jl~ !:a!J.m,~!o.9~,l?r~~~p~!Vll[elJ!tq..~~~~Jt..fl:!~~I~',~P'l'J~'· WP.!~~!; !!.~·ii 'jiJ99j'~1l~lv~r~epfe!,!s~ .:in'.,)f\1l '~mpli~~e :of
o?'caslf:!nal 'I~ryngospa~m, cDughln~ ~n~ O!HVq,~~H!r~1Rf.y. r~spiratiarr.~pP'~ars::¥vitn·i~Ilr.~a!iilig dos~ge:PVlse' reroains'
dlfficuilies With e~?:~slye or too r~p.I~.'"J~~tl~'.1~ ~ay.o~cur: (jPt~·~1·Qr;~ln~rll~se~:;s!iilNIY'.a,nd:.r~t~~iJ!\.j),Q:.I1t:!r~a.l::'Bloo,d.
In the event of susp~Bted.crfapparer'Jt'Dv.erdosage:~lie. 'drug p'r.p's!f!:I1;~ '-"I~ua!!y: 'f<t!!lf,sI19~dy :~uerewrn's .toward· !lonna!.
shoull! b.B dlsllontmued, a p~tent:l~,p~~V.,;,~li}bh~hE!~ . M'l's~lesr·':~~iJBIlv.~-·'relalt.'::'anoui 30''f''seC!onds .after
(intu~~t9 If nsce~saryl ~r maintam~d,.and, oxygen should be p.Mo:ri,!>cip~s6~~: ~:!~~~l~·~~;:~9.l 'thi{Jl1~~' ~ef.lT!a,~~e(J if .~.
Bdmmtstered. Wlt~ aSSisted yentllatlOn If necessary, TJ1e s~elet~lT'!Juscl~ .r!!I~~iltl!: is 1Jse~. The toil ifo fjaw mlls.cles·is
~lrthll~ dose of barbiturates varies lind cannot be stated With a:'faii·!Yfr.;'lil!~I~J;J~~~X:· Tfl.~tpupilf:"ril,!~V.:~Ai!~i~··~I!~.·I~te.r
certamty. le~al bloo~ le\f~ls. may ~e as loW as 1 mgf100 mL oontraol;;~~r,Js\t!l"tyJ9;hg!Wr~:llot usually lo~t'iJlJti! ~.lBvel ot
for short-acting barbiturates, less If otber depressant drugs alle~t~~~J.~lAe~~. 7MJ!9h.,~ pe~it siJr.gervl''iS .~tt!lin~(h'
or alcohol are also present Ny~teglJ)~.s.,~!1(!. ilJv"ergent strabismus ~re. ~haracterlslic
M!"-NAGE1V1EIVr OF oVERDOSIIf!E • dunng ear!y .st'!.~~~~.~~t ,~~.t~e IElve!. of sll,rgll~~! sn~sthe~i8,
It IS generally agreed that reSplratory depreSSion or atTest the ey~s are..gentr.al lllltHIX8d. Corneali ~[1il.lconlunct,val
due 10 unusual sensitivity t1) ·thiopental sodium or reflexes disapP'~ar:~~r.if1!l:S6rgiclil'a·J1eSlhesi!1. .
over~osagl! is easily managed. if the~e is no concomitant When ·E~n~ql!'al. t1Nop~~t~I:~o·~iumJ.oft i.riie,.tjoor9SP) is
TeSIHratury obstruction. If the ;:UTVllay IS patent any melhod used for 1IJ.~~r::!I. on:..Ilf bl!talrceii F1riestlt~~la W!ll; ~ .sl<eletal
of ventilaUnQ the lungs {that prevents hypoxia} should be musch~ r~IBx~n!·alJl1',Ein:lf1.hal~J:ion .!lgepf[Jlie ttotal" dose of
successful rn malntaining other vital runctions. Since P~ntoJhal can be esf:jmsteP and then inJected in two to'four
deJlression of respiratory activ!~y is one oftha c~!lr!l~terist;c I fr.ac1Ionar~oF!'!~: \Ni~1his le\tfiiIICltie,'brii:if tJ8riDds of apnea

_~_.,~l;tJi!J)§".9t; 1h.!! .YnHkit-J~. 1n.1p..o.~!lfJ~;:1:lli,!i~~!!nf.e~f~~p'i~!i~!! .. ·1· may Oc.c'pr'· whicl1 'may" feqliin:f ':assis\.~d. qr·· .i:olltrolled
.' clOSEly. " . I]" P! pU!!1ion8rv..yeQtijation. As an initial dose, 210 to 280 ing 13 to

Should laryngBBI spasm occur, it may be ,reheved by one I ~ IT!g/k.QI of ~~l,lto~al is usuallv required for rapid induction
of the usual methads, such as the use of a relax¥!nt drug or In ~he ,aver~gln"~~~~ flO kgj .. :·..... :_. :,..:,j' i .
po~ili\le P!eS~lIre oxygen. EndDtr,~R~<J~~l,~p.m~p.~R!bm~,y.,~~,~\.l ,.,l '..'<f!~..\a l:y!ole." :r~!'lfol:h~!:-lJt~_19pen~1 So~ium fo~ IniB,~tiDn, USP} is
mdlcated In dIfficult cases. tj';'~\'.~";:'{!l;i:H;~l~ ,,'lI;hll.~~~!.!i: .>J!se~ ,~!!.. ~~!!. 1ilt!~ .~n~~t~~~lc 8~e~!, 1h~ deSired leyel of
DOSAGEAND ADM1N.fSrRItT~ON .d' ..- 3n~sl~~la :c~1! ~e mlJlJ:lbi!ped by rnJ~cbo~ o! splall rp.peat~d .
Pentoth1l1 is administered by the intraverlOUS route only. ~o::ie~ ~s:!,!ee9!'!~.lJr ljV.ll~!fI~,?·,conti~uQu.s mtfavenous:dr1p
Individual response to the drug is so varied tha[ there can be In a.O.2:Y~qr !ti4~ c9.ncentra~lOn,(Sterl'~ Vl{aterlshould 110t ~e

.no flxe~~~q9;~9~;.The drug ShptM,~e titrated against pa~ient u~eii QS~he.. dl{~~!1Hn!l~es~ ~o~r;p.ntratlOl'S, slllce hemol.vs!s
requir~m~htf;'as' gov~me~' .~Y! E!!J~r< selt end bJ?rJ.v. J:'J!~lgn,t :~Jll..p.J:cur.)W\1h..c~~~ll.o~~ drrp"t~e d~p~h ofJenesth9.~~a. IS
Young~r·m".1!~l'!t~·requlre.rela~veIY:"~!.lrgel'·dosp~;tfi~tr!p.!~dI8- APntf~)hl~ hv: !i~l\J~~!l}9Jl~H!!t.e QI mf!MIJ~r.k __ ..__ ::~.,.'!~!
age~F~niji"el[Jerly perstJns; th'e' r~Jter mcta\iiJli(§.\:the.'ijnm .:. Use'lI} C(l~nvlJ!~I~~ ~t8{~S., • ; I, ·d;!i1l1
moro!,s!.i,vyIYi ;P.rti-pubelty requite!fients are tl'!l\r~S!m~' for -fl. ~9.r:~the: ~.qf!trol: of:;'99P¥1IIs,~~ sta~es fol\DwllJg· anesthesifl;
both §~'S~~i:qlJ~pdult femalg~'Je.q\!Jr\3 less than ad.l,l!t-wales. 11I!~ala~o!! Of '~~~U·.Qr., !!thllf 'c~uses, ·75 tq '12~lmg (3 tp 5.ml
Dtl~~,,\~.....~I~~J.~J1y. >:ProportiOliij~··'~~!i.~qdY .weight ~'~if"Qpese Or,.~.2.~% ~o!~~lpnLs.~q~ld.~~ gjv~n as sopp .as ,Possible ·afler'.
patIM~J~RPir~:a larger (/os~' !~~IJ.~latiY~ly lean 1{~r.S9[1S of thp. con~~{$.I~n"p~~Ir~;. C9.IJ.yu!!!Ions fCIIGyYl'!9,' thl!. u?e of ~
the S?ii'lli'vY~iwit~ r,~t "\;!l'~ 1';'" ~' f~ca~. ~n~~U1~tl~ .~~y..(egW~Et·125 to 2~O :ll1g, of ·Pemo!hal.
Pr9milillC811~i1:.': ';:i!·I1\ir! ~11~1 il given O.V.flr a- ~J!'ml~~t!! ,J.!~~IQo::.lf the·~o~'vuls.lOn·i~ ,caused, .
PrenieiJica~Wtusually consists:rlif;:ntropine or sc~polatnine _by, .a· I~~~J ~aTl~~~~t'~/.ill.e:'re·~UirE!:d·.~9~~·. Qtr.~[ltl!thal 1II!ilI
to s~ppr.es's:!,ittlal reflexes aJ1~Jn~lbit se~retlc!,s.IMddl~Dn. ~~p~.nd .l,pon~,tI1~: ~f!1~.~Q!..of.I~C!'l1 ~~~~W~~9Ig~Y~IL~!ld .. ltS:. .

~en'~~~iji~f~1'9~ti:nn {NO!~W.Jt~!~f:t~~~;ge;~~d"f~L~aOJ~~Tt ~.tl~~~i~S~~.~~J.~~rg~~t r~ti~~t~l~~i(i':i~h~~~~~ 'l~ifi~i~~iai'
~;~nd~:1J1r~IID~~~a:Xel~~~~~~~a'~~lrv~tll:h:e~~~W']b;V~~ .Fr~~u~~~f:!~~tp~r~~'ritiJ~I~;'~i~ie~i'~ ~i~~:~~}ect~:b~'s '~i:l :~'
1h~~~.p.ie.Wcpti9.n~;~h~ut~.b~w·aG~~d,~)1~~t~.~to~~!·~~;,fime ~o 3.5..:!R~l~~ :-.~fl ~§~~_. 0ieight::I]Jay )Ie'j giV~I1."Jp :.r.~d~c~
Of.IIlPllcllpn,ll ...··ll, II .:-. >'il! ,;:·t I" .....:w t' " .f", .., •• intraoperative•.. elevations of .lntracra['llaI3 pressure. ·If.
T~~fDb~e:'1'1" ",,' ...,.... " ..;..., '·.1 :.! ~./f1l. .,11 I>lI·.,'I··... adequate~~eOiiJ~tip'l."~,p'r.(J1Me~~:~,~~'., .~';:....~r., '~:k""-:':"': ,::' _.;
It i?..C!.~visable to inject a smell "test" dllsa Rf~?p;,to -.1\i...{J\g Use in.,P.~Y~l!i~t!!c Disonlers' :. ~. t~l •• •• ·r,.l~"" .. I" ...'" ....
11}~'~~lo~ a 2.5% soluliQ!1),~lP...entDthBI (ThiqP'1!itti~~ghivn'l For m3nio!'!n.'t:tlysis., .and· .,narcosynthesis· if! psychiatric

';' 11 ~ •.•• '. '-,-..i .•~\,.:.l! 1\ '\~ ~l:l}.." ,'," ..!.'I ~.W ,"':1'\ , ~ 4 I
I
!._-''-''--"''W'''''lr-._._--'
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disorders!lpr9Inedi?ation,withiilrf;antillholinl!nl!~ag~Ol;mBy 4..Jt~P'g~~!~!!t:Y;:ii~f1gl'ltK§Ymif~t~~!\1l·~~I!?!:Jq,~f.!!!~L~i:~9~i!,!1
pr"eG.eile.;:adn!il'lis~ratioJ.\.i~r;;Pentol~al. :A~a'1' a:t;!~s~'!~D~~; . :. ··plekI1S;~.!Jp!~~.~\J~·gapgli~Jn':.w,:.r~I!~~e::p'~i~. and as'5lst
P.enl~thaHThlOp~~tat.S09!q,n~,fQ~: II1Je~tl~~;:YSp.l.ls lrl{e~~qd . ~O;.:;~R~l"J!,9'· coll~~~r~l..J:lr~ulat,on::;r~p~Y~rtn9 can ba :
i1~ a·;sJ~w:~a.te ofilOO'fT\g!'!Jlf!.J4 .jll!-1.mm.!of·:a ·2,5% so p'IIOll~' . In/eql~d·l~to thE! subclavIan art!'!fy.!f des,r~jl ...,,;, ,
wIth the pallent\CQunti.ng p~~Kwi'!rc(s frOt!l·.lQO•. SIl Drtly· after. 5,·Unless·. otflerwisa ··contraindicliieii"-instltute···iiii·mediate
cOllntin~. l:Jeo~ITfes .il0r.n!s~d· Pli.! ~~f~r~ .. aOl!f~~ S~~~H'fis hell~rJiJiiallo'n to pre";~f1tthmmb~~ fl;Urt~atiO".;; G :
produced, t~~'m,e~!IDll IS,d.I~GOnt.tnue~f.'t\!I!Jw tp.F"P!!!!@9.t~Q 6. Con~i~edocat i.!lmtre~g,Il.of.an aJphC\::adranergic blocking
r~t~~n 1~ a....sem!drpwsy".~B!e. ;1IY~efe:~.con.1(e~5at.'on'''I~.... 8g~iiH'I91t-'as p.lle!ltQI~.mirie·jnto:the:YElsospasti~ area.
ooh.er~l\~ ~!~er~a.ti~~IYr~~!lt~.~b~~~i'!Y ~.~~adrr.ln~~~ere~'QY , . 7. Proilid'e"adtlitional-symptomBtic treatment as r1equlred.
rapld·I,V•.dnp·usIJlgjl,O,2rYIl'Goncentratlon,tn5%,(Jextruse,snd , S'L'·,·..··::-· .. 'f 'lp" h"I"':' h'" 'f db'
wa ter:' ·At '.this .-cdncentratitinj\, tile';.ia·t§ ,>of :admi"isti'atiofi· ..... '. HI y.~f!ng a tar;' .en!~~. l:! •·.lfn e~.!. ..es r~," m.ant. ~st~ y:
shoul~.nPt.el{c~"M:~Q'mtiP1ili;!.' V!;il.~f-!. "':' .;;:.~J :.:/; I :r~.~.~··I·; twlt~hl~~:' fac.e rnu~c'es":~I'!~ '!!C9~sl(Jnal )lrO~res~lon t9.
... • .•. " •••. : -'-'.. " .•.•• .. •••, .,,,-.- '-:J." li_'II"'J, .~l'fl. rrem9rs :pUhs arms' head sl-ioulder:,al1d bo~~ ',s a thermal I

Mlllfl,l1GEMENrOF.SOMECOIl6p-LlCflTlO.llS I' =; • ·····1· . .' .:~ ..... '0 t • _I. ••••~.. .',:..... 'ld 'Sh' • .
. .l~l·· ,- "rr " .,. 'f' ~~~",., ,.~..;~ .(!·(';·TI;!l.~.., .~... I "8aqWK'~;uue 0 1!J.!rreqseu sen.s'tivl~ ~O CD. IV~rJIl9

n.fJfP\J~afWrijlff?~.~~.r,op':hYIPJtyem!!!1IFlldlp.nt~f!.pJ·W!lotl
C

•!T!.J ap.Rears".if··the rOQlIl environment· is" 901d- and, if a ,I:uga
resH t· rom: e.ltliar umlsua r.,sll0I)~JVeness 0 anf'., 'l~r,~t vrirliiil;tdM'~iat ,bss::h~s :.be~ii 'susfaifliid"'vvitl{'nala'nced
nverdosage "s..mamagJ:ld a!:.stilled ahoY"'. p-elltgtflal §fiouli:l " ~··I •••.••••~ i,/1 .,. .''-:. ,i: :. ~"" ~.: • , ;.. •

0:1'·,,,,,..· i·.1' '··:.1I·H:··'::> tl··:t·h .'."~ . '.!..--"'l'l·"'tl " f'l'" c. 0"""·": lO"alatlon.;anestheslil emploYJng~r"'trnuS·'dxlde. 'Treatmente COilS u9reu.,,-O.· V . e" a e., o.en a lJ" rOuUClO!l ,..:11 lIL:·,,\I,.·~ .\".",~.,~.< ...• ; ~ ,'1 ,.' ~ "" ,' 'l 0

,., ! ""i=:' '-d' .. <<Atl ,~ ~h" ,Ai'llJtl~ ';,\-,'1'0': fJ,~ ~'~'il!"!'~t.. COHSlsts nfwarmlrfg 1!le-.p.BtIFmt wIth .tilankets· maill1ainlng;
r'~f~PI !r,~"l;I!YI··~p:r:~'t·:;b··ILa§t:~nt!Pu lijt'··~:ft!].<M~~ ..'~~~ "p.~;~.~~'l room··temflerature·.near'.2i; 0 fi2~I.fl·:·and ~tiiiiifiistdtldWbf~o tlealrW~y.mU~ ..~pf.O.~~.~.. ~.,P..,.IV1~:!'I·"i'ij;,'il)r,i.'<;.t:. . • • .. ..... ,' r !.; .• \,-.-;,••_.,,: ,•• '

. LarYllg~sliasmmCly. o'ccur ijl,!itlf!i!Jlln~erit.otn·~.n:i~1~9~j§, iJ~ .~ ~!~!?:fHr~m.~H9~ °srn~\.h,ylp~~~I~~t~.;. ~,:...; :.. ::~": .:' \:.;~i ';~:",~,
intu\:tatiop, Dr in the. afj~~l1fe /)fjt!W~ptJpn'ifJDrem!i m.atf~f:~.r: PREPliRJtTi(jilrof.siJ£iJTlliftis~ .... i; ,'. ?:.~r:.;:: .....:': ·'_.:':".l: -..
seofetioli!i·iJftffer.··espif.irtp'ry·"traIi1·cr~eatl!'iifI1atlo~.Cli!)'nti~a' '. '. '. ~ ,,;.:n,.,:ll. rl : t: h "'(:! J.; ':.... , ..'
,. "'. ih ,~.'. L"'Ii"° ·'·:·l"·""·t! "':"l':;":":, L' v"." •.'j : •..·d'·';i'··d ., Pentutha! (Thiopental SodIum ior-lnJec!ion,.USPJ IS 5upphedanu"r;ronCnIB ;-".raga ;:re eXBl:\l!Oan "ue'-,slJPpn~ssQ ; ",if Ii 'sh '. . d'" ,
sl!crftiq~s JI!!{liflll~~~.ljy" gjvfjig~'~t~opi~.e or: ~1!op'gl!lf'1.m..~r. ;;. 8S a.:y'~ .r:l~l " hrQrpSC9p'c pow .er In a v~~letyi~~!ffBr~llt
prBilledic!ltiQlJ.a·nd..~ p..!'rp:jttJr~t~;.9r 9P.!.!it~"'!)~Ht~9.f.~:i?J;~(!!tElI.; .. cantamers. SOI\ltions sqq.~ld .be, ~rep~~~, Jl.~eptlclllly. with.
m!{s&l~:rjaI~~Sj[ll':l:l.H,P.9-SJtlvli~,P:~!l§~t!r~ r~o~Vg~HJ:V!!!l~ ~~!-I~()Y ',. a~e ~f the three of9!1l?·tWI1l•.J('l'?-~.Qt~::, ~!Brll~.)fI'atBr;,.f.9,!;
relleye., hItYng~~p~st!!:\,r~JtltMqlit9i1!Y., mll~, b~?m!i!t:ll,,~~:!m I~Jectlon, US~t Q,~ ~ }u~l~m'!F~10IJRR;.lrurqt~qrb ~&.P~. g~
~imG\l!~ yall~s::::. ;;ir':r;l:l"~!i~~!;1~ .<tjv~. L '·;.JI;"·! !;J ';Jr{~WJi!; ~~ Oe~lrose.ln}ecfl~m.4~f. C~~lcal ~onc~Il~~t'grs~~I:fd for
.1" g,J'pc:f!ri1.J8J.M~re_~~i.Qn, ;nrHPQi!!PIl!llltg :the.! amol~'lt::'9.f mtenmUe.nt l~traverous iJ~ml~'SI~ation vary b~~~erq.~~
dl1lg. in i:lirect· contact witli 1l1e heart, CitO occur .p.nd.mfl¥ and 5.0o/a.. A 2;0% 01:2.5% solullon IS most commonly'-used.'A
cause. /JVP'QtP[jsign ..partjcularl¥;.. in .oatients:l·wrfh~· :an 3:'~WEbi}Wri'f~atiliif'in~sierila.watetior'1ni~:&\io-:n:1s "sotooib~
lilijl~allW Iii' ~··'\:ifil'ril:l r'iiliVtfj '·i·iSl.in~~~:a. ":Jeii"ir=p.co ":~§ ; :>lll,. a8iitTiitigri~ '''b~iP'ii,'aii 'to%';jO;··tliis' dilii'nP~'" '0' u·se·d

1 y Y.~B·;.J:!!,.!\.!,.....~ij",.• ".,·.},Pr"",,, .... -g:!11 fiHfl:·1·1'·",:)•• ·<: ..·.-.h;.. """'!!' roll .••••~ I"r~f!·t"l"
AA1~~~~··W~J~f:y.ro\~r3~~~~~:"~~!b;~~~1y~\t~·~tl~J~gf l l!.c8'MI~~.y~..c'a~~l~~~moly.!!!~;:.F:Q!,IC9P.~1.V~U\:rt(~.¥ ~~P.4~
,.. :~nq(J .r.J•. ""p.~n~Dih°'t'(tfiw' Rf1a'l ~nijWtT{~fJr';'lme~tm~'!i ! qf.l.l~.R;..\T1lm~~~~~e~! 9.0D.c~ntn!~19}1!·~f~~·~.RcQ:"'·~·~'.~:y~~~·,

~~~) ~~t~~~D~'~ensi~?ti t~~fRaUif to ·~PiK6pl\rih?~Jf:~~t~1 : l~~~ir~q~~t:r~~~~!ttes~~~~~~Q~I:.J..~£~j;~;~;)~~~~!qm
sympalhomll1!et!p<:~.l'l\!f11W:I;:,. "i1.n"'" mab . Ii, ,. ':;.,(I:Il,h:.\ lfSP or NormosoJUl'::R pU 7.4. . ' . I;. ~ -. '. ~ I.. ';\ :.I'
.. E)(travascQ/ar l"fmrafJhn,snIlIJld,be avoldec. Cam should .: .. '~' '/. ",. .. '. . .r.: ' ,,j ~'. I '- ~ ""

c ''i' i.···· -:: ..... ·"tli't'·:i.:,'< '. ":J,' ",", ,"l't'/"'" t U" ',' .' ·····ot"·:t-l - . ;jj;;Since~P.Blltothll).eontalJls,l\o:added;bBnterlOstallc;Bgent"".',,us:,th.el'l.,o.msure. a LIle·neeue~IS.W rnn "e.um~n' ~ Je,.~-., ..- ,,".,. " Ii 1 - .,•••••• '. ",' '.,.
vein before ini~~tion' of P9ntoth~1. EXliaVB~fy~!Bro~ri'~~4~jp'p' - - ·9!t~!!W~·'i~are•. }..n.;;pree~t~tlOn·l:an~ :,IJ~n~h!"g ;sh".UI~;,~~
may cjJuge chemical irrrla~ion. ~f,\~he tiss!Je's;..~ar'yllig:!froif.J : ~!,!rp)~r.~"at all tim~s. ~?,P:f:~y~~t 1~e !~~rp~u!l~o!"! of mll~r~g!~1
sliyli!:iFfehtlern~ss to"ilenospasmJl'eXtcp.si"e~ n~'[jtosJs' and I ~flnf~9)!v'%'~~' ~9-I!Jtro~~f..~n-9,1l1~;I'~.E1";ff.~~hlY':.p'r~p'iHEl~:;~!1.d
~lo~JilI~i_n!l~.Tni~ 'is .t!R~ p~l1}anly..~'? 1/1~, h.!~P~ ~I~~!!n~ip!fll.q;'~b.". :...,..: I.: o;!J2~~~;pf.~(l1nRV;;.~1~~9.~~re~pJ}~nJ.~~~::tq~!~9rt,J!~!~fr~,~°!l"i?
11~~;ut::G"I'/!!=~L ~qllR.e.~~~~!Kj~§~ p.ft~e;~.ffrY,g: :..!rJ;~irtr-~'l~5~!!.l!l, '\ t..~:r ,..: .:;1i'iJ~rnLp.'!ij~v.):S;)!,~~~!!~ p..~rt!~9~S~DIJW;§.~: ?!~~~r~~.~· .ail~r
occursl the ro~al/mtBllt effects· c;ant§e!redlic~(f bY·In'9CtiOrl I 21J:l!aursi.·~tetrll'Zat,orr bV l1eatlftg·shourd Tlot Iie.attempled~ :.\Dr :"Yal;'Procaiii~:,J:(·li·siIY\:fo·tJj:er-E!t;K!i';iii ·'.i~a·M enHance l:jrlji,t'RNING" 'Tffi,::iiV:" ';',.: 1::';'''''~1~ :':"JJ"::l '>:ii.·;· .• :,··~t·:

vaSptJif~l~tl~)It!~~i:Jl:~;,ilp.~Ii~~ilanl~:HJg~t'~f~Ij':maV-~Ii.~'p.ilto lJZ;~'Hlmti~·n:fgr s'e~~¥al;~~ir:~l~r~~~l ..,,:?-~.J ~~~ ;~~n ~!'~H~~~ e

!~~Iffq~f.~~~~M.(&~~atl~~~~~~~~l~r~Yt~;;mf;r~~~~~J~!'~~;~:.~>.; ~o&r.lf1iiliffY· "",..r~;.~.~:!~~}~\~~::~~~,! :,!~:~~~;:'·~~~~~lD;~j~·:
it;~n :aDgrrant"'~up~r.ICl.a!:la [fefy,:is!'pr:~~.e~~~ ii~i;tl~f~~~I'~!,: t.:<, ....; Any '.l!R!~~~n~f. ~~.n~~~n~!!rf.fit gJ!~E~B I'~~M~'.fC!!, 'fnle~\l?n!
~.~p'.ect .;of::!!!~ .. ~pt~PH~'~~U.g~;;a., :r~e:r.Bre.~ l·!$~Ie.*Mif-~for:,. ,. u§.nwH~~~W'S1b)~ :p'r~~!~~ta~'~~~4!a ·llo,t:~~.'a~m!,,!~!~rf.d;
!~I~~~E!n~m~;.lp.J~.c~~IJI;;9r~1!~~·:.~r~~ ·.~Ii!?u!9 ,:ij.~. ·pDI~~~e.g}.~ap: :. ~!i Tliel<s~~'!I!Y' o!J~.nt~t~~l:,~ql~J~~f.I~:d~·p~,!~~:!i1p·q!l i~eygr:al
~~se._~HP'n ::.q,f;~~n .;Y."!.~.!1!!Y,In.-9i I P'lIf~~W)~~Ii'Y:E1~!!~1:'~'~~d~~3~OJ!f!~" .. ~~ffif~~ :·;nt!(~~I~g;~~~}"u ~nt;~~!l!TIR~rawtf.W¢!~ra~m: .~[id
1t1!!itN:!~~~a ~,!~J~.~~!qPfPf!q..1t~lJs~_a~J~V .. sp.~s!!'.:~n "~~gL~!;.. I ~'f:r-~,~~r.t;:!Jf F?~R~n. 4igxid.~,'i!~~m::rr'?~__~i~ ·tt~at.. 'p~\ii~
p.~m !3J~~~ !.H~:g.gY~~~:~f~tl~:~.n¥'N.!l)!ltn.~!~~I!!rw·.pf tlJ.~I~r!I1.:,.. §qPE!§~ .to.~~ S,?!utl9/l: Any f~ct~r ..~lI:.c;qr@~!OIJ Wh!clt'tenN~ .
8nchflllgers:"App.rop.rlate 'l:uiTedtlVe mEiaSUrascJSflOU!q :.be ,. rl·'1 t • .'l..... ·u-(·· II ..... 'dih,l~'''f P. 'n( 'tl ./ ... 1'..,. ". foIl :t slltuti;d:'~-:i&nr~ir ;. 16il;'avoitl·:,:ro'SsiliJEv i:le ·sjil··....·entl.·of..,' . ,9 i.P.V"':~.r.,:P,I .• ~o~fe.~s,~, ~CI.I~H,q,.;;-ft\·.9. l~ j,~'~ I.!t19~S,·WI. !
l~HiJren~:~AniJ a1i~·nrlcDnf <laitirofpaiH~· ·'·'~alltf~{{';:·~r ... ;.;~. I!lpr9l!f~,~r~l'*~ I~m~ij 0tP'f~p!plrBl'mtP~ !~~!~p.~"l.ta~ "q!~}. :
the:llfi'l·eiitioR~~·MBthD·as-::.s~ ~iltftedi~fot.(;WLnh·':.~·:"li~~b,~ '. .... , ~'!.l!h!f,a¥t9r§ rn~\g~~ !~e,.use '?r~!~~.~pt~V'!h)C;~rar~:t9l?:~<'tIP!!? !. . , . p!l . -" .;~o.w.,,:..l .. ;." .'~' I and tIlCl,~absorptlon of:oarbotl 'iilDXlde winch. can 'colT)'bJne ,
co 'I,11l1l~.l~!gn .yary. wlt!llh~ ~~v~nty yf,.~vm.ptolJ!~~:tj1J~ ...i..... . . ··c • " .... '. "_o'._:~',, ... ," ..
fal o:Ml]q,.!]~Y~:~~f:.Jl. ~~!9g~~t~~: , :. i~i';i:::·;:;,N~;·;t" il<}gi~·~.; :~'. • With W~~f ~ form c.a~~9t'!!c; ~o~~:'~·~:,)in·:.!;~! ... ;~,!:::; r·.: .;.;,' ~~~,,,: I
b DIW~. !J1.~· tnm~t~f!;i~P:~.r.1P!~al!' (f11!9pen~ah!S~.~Il!.ITJ;,.fqf': .., :. "II~Bl9Jm~R"pf ~~~mpylc~ohn,e'Jliol~~wr~f,~':lg:~pn~~f 9r!l~.~
It; Im~Qtlon;"UpP)I;PVI!removmg"fti~.:ll:o~r(llql/,,!l~;,~f\a,:~ariy. ",.r I wt;1~hJl~..,!~ ...,n PF.ld;p)-l sho~! ~.:~Dt~~.·!J1!~~~\'0'II~.XIPl~9~~~~ !
~.:. r~~tticti"e:garments:; l.;i'·;F'·'ii<)': .,) zii:l!·I~'M..•i~~I'i{;~;;i;il~?," ~!l~u.~P,~?:~.rt1~!l).y~t.~t~QI.~sQ~~t~pn~;~~~.t~~~e!r~!l.9~st~~'1.edI
2,. ~~av~ -lh~in~~~leJr·place,.,if:plissihle, .,tl! .i;' lJ:irf!;~:lj,! )U 1~!:!!V~w..r:;:!>I}.!S9.t1?-~.lCi. ~alrnel:' ~e~~.wn~e~~.H~ff!q~r~tig.!1., ~tJq 1
a" (l\,ect~~!art~ry.·w'~I1:~ tli\~te. soluti~p.;p'f.'p~pav.~rine;::II~.lQ tlgh~I'y-]~9PP'er~~~' Tli~I.P.r.P.Sf!DC~ .~g.).!~ll~~~.rm!! I ~t:·l!.:;V!s!:l:!I~ !

. 80 m!.t. or 10 ~~ of ~% ~rocame,to inHibIt sn~o~:muscJe pFep,~I!~~~~rl!,ofrer..s,,!~.;;.P.f,~P~I:a,I~gUtd~llol,the~,!pfiYSIC~1 i
.. 'SpilSm..·:.I. '.' ;.,1)., ,'t~.J1J 'J~'.'" '1,;l1:·,·lri; Uti 11 (lomp~~I~JhtyotP"ff!pare~..,~~'-Y~9.P~·q{,p.entothalJ.ui:';' 'I!:~

I 5 1,':','8h'S'!"" i
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'CIILCULATlfJNS,FOn VAIl/OUS GlJlllGfMTRATIONS '!

.-

~"j"~'i'bN.i..I~~l!!;;·\It.,. p.~~jjt.,. iJ.",J .,.ppropri,"
~1h~r!3p.¢p~i~:. qD!:!n~nlJeas~r~s; ~~Q. sa\(~.;thel r~mail1der of
···lI!l!!~.~~<·:~pJU.~~IJ··;~or ',the i.us~d icontai~er. 9r syringe) fo r

.~ii;~i:;.~~tf.~~:J\!~;J·:~::,.:,";··.:
, Us~tl·~os~ '.!iil~.Cllt~.-':fiir ;prep arlng soI4\i~f1~r .of ..P.el1tot~a I
~·m*)p8nt~!·~~di\!m f!Jr:!~j.~!*~..r:USP:l.~~~ ~'~9.\I ~olumes of
.'~umini~t~r~9 J.h,II~ tff~rn·St~ti!~ W~~~r.l~r:.t~j~ctloti ill bottles
-<~Q~.:vig,l~l. J!!l'~"!ltn~!Jf!~, :~f t~D~j!Jf'll:' :~"IDtip!'! ·lfrQI11. Q.~"/o
'SP41~mi;~h!9.~~!a..:drjjj.1(;tipn;i\1) R~!\dy-!q-Mj~~i§v[ingg~) -are
unli~~Iv.Jo·iJ9~~ ~:':tht~at:qf,fJl.,i~:pr ~g.diu,/l):ch1Qn.de overloaq.
n~s.4G.~J!fIlP IWMLN!~TflATlq~~~'''''; I':. I ". . . :..
Pentothal·:.solutilins should·~'be·· admmlstereo only"· by

,~Jr.!VJv8iig~I~':)!iJ~~!!~~I.~~d·'.~y':!~~!~!~ii?r~ ..e~p'~rien~ed in, t~e
;;~~.I'!~~~t~f m~f~~J:!~If.(i!m~5JJ1~SI~~· ,.~.:"; ·I·.···~,·: _. .'
. l: l]EJ}~9!~f!1J1~~n~··cliblc.e; 9,! q'lye!1t·fonJir~p',~rlltg,ren~ptt!~1
: ·tTb!~P.~I1!~I'!~p.rl!~J.!(feJ;\!~i~.~~19!J~. ~~P.l:~p.'IJ~\gfl~·!gf. ~~~ical

us~r: ~e PJ'!n'tl:~., tlt1:"lhe:' ~onlt ~ntratlOn'·;a.f!~ .'!~111 ~\e i1estred.
P.e'n:tyt~fa!.KII$'p.rQvl~~JjJlly.~~rn·~ }{'law ror .1~i!!Cli~I1·~s:!h~
qll\le)'ltfpr'.IIl~r'1IQ!J~! !lr.r1:'!J!!hpat!l3nt Ilsej Pen~~thall!ea~y:-

. ~o4iAi~ ~Yr.i!f~~s)~oVic!~~!1ly !J.9% s~~~qln:Ch1o.ri~~ 'hi~1?ti?n.l
.' QSP.· a!!.·.l!J!!".~Ru~'1~,for ~nlfi'ilJg\ml patl~ptLls~;.)lIi!'S proY1dl!
·'''~flJY~Jrn·~i1~;~W~:~·U\lr.~.'.n~~~tiqr, U~r~ ~s .~~g~:;,~ill!~'!r :for

I!~ iTt~r~:.:;~';:" :~",~ '~~;:J '-I:::·";::::·' .
j. :;-" ' ..;,',
~. :~~-' . ':.!: .

".1:::·'"
:~l :"_':.1,

.,0:":

'.s~ I :

:." :'-

~~ll~~I~~<:".•:~,t;~ilf.I:~·);·";;::~;:::
&2.46J~iil~y-~g~~lx ~yri~g¥l!l' 7\ )ir:rl~:•.-; 4~~ f'~=' it .. ~, 1"·...< Svnnge

.~~:~J~~~~~~~;~J~:~~~~:;~5~i;~V·:·.. ,';i:~~:.~;~·!. :.': ~L ~::' ,~;~~:
~3~IIRe-tdv-t&'M!x.p.feS~it!1~ ~yr.nge) ...2~9;r·g;,:1 ::.....:. ~ " S\'fjn~!!
.335hR~!'dy.tq~N1iK:~eSlli~l;rSVril1giil'·· ·~OO·J11g:;!('~'· "';'{" Syrlqge

33~!,1R~~~Y:~~~i~:~J~~hf~'~·~Y!!Og~t· ~:~P.~~!':~l::;li·" ',;-' ...:.Syiinge .

;~~'~~~~t~~~'~~}~~fi,i:':~;.I~~!.~:'~~T::;:'rn}iLl' :··,i';·~,\:··:.;' .
W-~e[1Jne~:SpmIB Waler(orl!JIj!.ctll!n,.lJ~~I.l :,;. ;\"" '!.'·I ';\'. ';'.'
S - ~~rtil~~.!1.9!" Sadium Chlolfd~ lnl~~~~~~~~." :l:t' i:;~ ::'.: ..' ." -;.

'~~~~:.:" .' "'~ j...I\""""
--·--··----~="':~·-IC"·-----:--~---,-·--~·- >_....."'_.-......_ ....... _-.._-

I

[

8

Waler.. belanee,J,s ·maintained :~Y>. yar.;otls,'1 r~g ~18tO~Y
mechanl!!lllS, -.)N8t~r.;l:l!strlb,uti0i1;,~IH!~f:1d~?()ri~i1rilv·. ou. th~
q(H·f~~lltr.~tjOf!~!Qf;~-~l~~pci~tedr\ eleqtroIVl~~;i II' ' thfl!l;~9~Y
~~imp'art1Tie\1t;; ;lindi:~9.aiU!lh.(Nat)':lphly.lr .Q. m~1j9f;f,f91~' III
m.!lii1i,in:jnb~ ~ighV5i:Olpgj'~:,~(luiliqn~:!!f~~~tw~·~P:~W", iIllak~
!lnll:mnpo~..;lIj~.fl ~ ,";.1 {!; In,}; i:l;}\,~:lJ,t-lii '.:/~ijh~':I!.!!! 1;1f':! ;1'"

.; ~;~~Il:.~o.9f!lUll.Qhl~tlP~:!r.,~qliHn~;',.!~~;;!i~·r.~!'l~1al!IV.;~j)~aq
h~ol9[l!g.~~.I!!~Jl!:!Jir~lIr\.!~S·p.t'9r.to~~~m'p,I~t~ll9.~· c ;:;,·I~.
"'.~, ~qtJ!I!IT!:.;p hlgfl~~' .19;'~d'~tID' :t~:~~!1. "'~ 1~?m;J[y,t!!~~9hJ!ig'Mlf
~Q~I1!~.[N!!t):!'!nlt~J}IJlfl f1JGI~};!~r..~f.1~e~~:1~Jl~ ~.re·J\Orl.W!l!
C<lm.§tJt~e[J~I·Qf tl1e P,~~. t.wd~ !p.m!.!l'p..~Jy.;g?)tmgenl!IBr) '~Jl~
are· essenlla for mamlcimnm el~!}\~QlvtR·.~!lI!l.!111~J Ill" "!,I''' .. ·

lhe distrlbu~!9n<.~nddPlcr~V~n~!!f~\~P.9ip,J:'l .!Naf):....~IJ~
c"lori\~e ,(el:-1 aOrld:itgel\l.,:updel'··the ~iJntr{)l;olll ..e':kl(Jney
o'·h'Cn:'iTifnrafiiFa·:ff·liHj~B·'betW&e ...~·nta~'?ahd' ciut'P.i!t ,6f
ffie~lllififi"'~'" 'C "l1"'~irn!!":~.,)':l:·:.,: ..::,n ~,; \~,,~!, '!' 1";';:""

~~:1'ft~ .:~~~i!:'~lJ'-L!m~~::'Qf~~!f:~n~~~.if.m~~l1l$ :'~f,"'!~~I~ffi
qnWm~'~itr(lViH~~'~:~V~~P.;~.%': Sg~l~m ·.~I~Qn~li~,rnl~q~~Q.;~l
R~adV'-tif-!Mb(!Sv.(inges·:are1tinlikelV'to''ProiJi.icf9'·a llli!nllicahl:
effect on fluid o~·~)e"6t1blY.fuibiiTiiWce~ .•... '>!!.!'/: Vi,,!-;~If= 'J,ii,! r~

fiJI~lqArlp#~f~~l!:~M[~;~~1 ::~:~r~~; ~.. :1 :'~~;~:~~';-"~lU;; i'
T!1~~~{:ifa{~9-';;i~~9~i~~~~~iiohP:O.§~t,rr1U'ii1f'~~t~}~g~riiJ~
~~~:.~':;.':;~j;~.~~lV.':N~' .. ~:.~: '-..' :~t'~..i t:~" ,::11.: "::~~;~!':;:~t-
llDNTRlIlNDf0A110l'JS'! ;'J '!."! 'l.;jh:~,," ' ;~,:~. I:. ..';' ::., .
O'Cl'Dot usefunless:'1hEi·.dilllJ1!1t is 'Cle·aJ1.'and ,tl1eibottle;eriViel
seal:dr.·syHrige:pQo\!.age is.:~nda)nag9d. :~:"I'~;'!;~~!'(!:: ;:-'t·:;:11; •

Dn~~nl~ in Pentothal Kits, Readv-to:Mix. Svrlnge.~ ~r,}]ials
!;].lO~W.~lt?~~,se~.fofl.f~iJia.~r so~!~m:~~~!.Q~dl!~epl!,c;1~~.nt.
W.iUININGS:,h.. 1;3~ tl"~'~' .':' ..... ",;'"'-':'~t) \~ll'" "'·\f,,~r.,

~ 'travenoitsl;:a(iffli~' sU'ati\f~~hf~Sten;e !Wi~f;irut\f,fnIlnlo' .,JsP. '1°fI" I "t~·"'·'I.J::..!':- ·.;,v'; '\i(l\' ···h·:.aijrr·:'·,H;lII ';~../i;·~i:1U~
'''if Y'/!, lP!J '•.~. 'i~Jl,,""<::,IJl~1: r,rs ."::l!!·.,9rp.p{~}~l; 'lri .~ ]"'fr\:
"'~'H ~lr fi~J!P.!'~ '~f ~WI~k~{~'~ r~'VfrlJlf'·~V.lPlt ,L.~~~l P.•.!§
V1!,.a~< .•.~ll1g'lif ~~.B,.J~ ..\Wi. ·itX~;.,!)~~~;o\.~;~)~ s ~Q·"·:I·,~ng.~
Wltllur.aWar: rnm:"lego[Jslltu eu~' sma e' 'Of: n'!U,tlp' e;us.~
ton~iner~lItii,'.!lJ~tr'~I~~ !,.~ !'1;:f!,;·~·~iin ~:~.!!r-~l~;f,;} !;ii~ .:!i,~,~~J. ~ ·ii~~·

Administ~T only' clear reconstituretf'i61~li~ii~1;i!mtll.nqln\!t:
"'UYe; ':.mr -1a~1i6ufs"afleF'ret~n~1flm18H.1DlscinFun'iJsed

g~~~:Jfi~ii~·r~:~;~ ~)i~·i~VI~~:t~[;::~~~~~t.f~~~~~~~~
O
f!..· .-. ! •."" T·.··· _...-I~r. r~' .Hl..., JO:· flfl.~~!.r!)I·l:;J~':J.,'·\,~!Jt~· 9~H.~lll· ./l5'Jfn
...9=i r199:1:11]':" Y!1.1.!l?-SJ~~9 .!J,'!9T!;1~I§jilq.p.~r! ·~l.g;'f~.ml~}n~fi!i ~
PI,1!H!,m,~~!l~:\.,!~1~~ li~m'~ .ii::7.l(:' ii!~~11n~! !~:J!l 1.1- ?:!if ,r:t;!:~~.iI';1
., .I,~~p:~!i~IJr~O~(].~UY~Il~.! !!!1~P.ll.:r.,~!l llttOI(l§ ·IR'I~ir:~n~gtl'.3;
IT:!W?p.~nt~,·j~~~~IH!\1);ii~r;i.!rJ~~Slf!!l~llJ~~ 11W\~r~·~rl~Xi:!!J~
~re~g~rn ·t~Q~~ OQ!:~c!pH!n\?'1.~Er),)~~? 9r~1~l'l!1.~dH!?:~ tg
p~~}mp.!f.~np,1J ~;!:.S~ ·l~.cdn~..!+~\~~i·~I·q 1Ptio'?P.,:~~~~i:t~.~I!~ \~.~~{irae 1!~m.,p.J~glgMt~::~JL:.I}.R~ l:?P. ~IStll;:i:1Wi ';i.ilAlJ5'ffi:'"!."~
. "y.~tlli;rr~~lrf!r:~~~~~\;;\n(I':~~~r:,{rlW.!q,..JfL .~t:rSn~·~. ~"t0
~9~!~~n ~.n'fP.·;J.l!<sm~!!Wt!!:~i:t~ p:'. ?~i~!q~~~!,~~·!~~!J.~,"J~r8~ on
ano t1f\1~:o nrenaratlOno.·;.....2.. ,,.t,,l,,,,••. !· .. II. • I .'.
;':P/" ·h'1((t·r/·j~·to,-< c::Aliin-lol:~e~to(t ~" ~':~tUNilis"hil"e--...ebq·t•••~..y .. if ,fJ, r-)f '.' ", .. '..,.,- ..p.I· ..~~.~fRJT •. '."'.- .: .., .':f,
noh een"Bnoctu\:teil"wlth st8r1le~wel-er' or.lInIBct\0!f' or
siii:llum' ;c~lo1ide:.·r(~cliii"l!lt "ls':'iii~iJ:-,nb' l.R" ,'.' n~.wh-elher
sterile :.l:·"'atiW(jf!.!·~·(idiu~~jC 't lo ';deN '~~tT""~contaihih:
id~ii;;:' ~0eh:'ciid"; f~lal~hfit~\;v~en~~.~"'~n~teielttQ:;~~
,.~ ..."J1~ ..•,n '1' :.l'i.., 'iff" p,·!fll :.•.~".~,:,~;.m •. ·····-· ..'1f·'il·
p'r~g.n,~.lltl1'fP:lf!~t. %~,~n ,,_Iact;r~mu, !J~!~%.~Hl;l~!~I~)~f! ~
wElfer..for· .1nlec1Jp-!i or""sod\llffi,. C 1Ior\i'le!:,JnlectlOn::.wll"'''d'd''\'_' ",' ",":'·',!.i':6'" :;.J,.I',. , •• ".'. ,>''-''~ 'r:""-'t'!W'"./-,. "11'.' '1' ::.'Hf'a Illves-.ls IOU u·i e.:glv911-·1!k"'-: pr~gnan" 0lnalFon ". ,roO r u,:.. n·.-.·r"".S'l ."t..... ••• ~l't7~ .. :r};prl ::.r-~.y.:.-; .. r .!!1!11~~¥.\'!'. t:11
J;.!!,ar y!n~g~~~:; \{l ~·;!·.!:'hl( ;Jil.1 till'.'! n.w r»if;):\rh~m!~ I

ADVER$f!.REJiCTIONS klhilP~b 'i;)~·d'Q-..iidfrii1~J\1J:~il
neactloti*o':Which,irfla'(i dccoiHlb~qa.~~~~f.9.f\!le-:,J~rlU~ilts',
teehniq~~~~of:;:jlrep:aratlim I;Qr:·.-mfxinpj0~r~:ifQrnir:d~l~ri of
rec.onstlt.l.!ted solutlOrys of P~l1totl}al ~nv\!!~~I~~~!e r-e~p'pnse
or infectIOn at the Sll~;of::l11lectlon;lwencillsIJnrombos!s or
p-hlebills'.i,ex~e.n}ii~g ~".rf.om· ~·:t\1e. t.srls·.t Q1~+il'!j~ptro.o;'i;itnd
~ictr.avasa~ion.~ i.:h;:;,; ',; .i!-ili.,:).:r/q :i~i (~l '-~ti1'$! II.' _wH-C" •

If an adverse reactiDn does occur, .discDntlniJe!ithe

.~:~ ... '~ ..' "~"i; i~~C~ ..,:,::. :. ·~.'~~·~f~~'::;: .:
. 2.. .' 50Q..• ·.

20 20 -"5 . : "250""'~

,,- ,:~;, .',~ .:,":·;,~tr:~, :·:':.:~~".~~;,h

':'. ~••, ' .. ;,----:-.: .'". ~. ,,; ·'''Ii ii'-';:,~ ; '·'1 ·:H~· ••.. ·~··':.:.I:··
Concentration' ., Amonnts to U~e '

'. ..' Desireil ",.. ''-00 . Penlolhal ','-: ·'~iJifuen·t·' I

Peft;:c~l( ',' . 1-' Tlml!l1~ . :~ .. '. D' :,.: !: -. ;: ml ',:

. . rie!lonstiiut~d.'~@utii>ps'·Jjr p:en\Q1har.ffiili?n~n(pl~$.qU,ii~ui
f9.f. .IrJ~~tiqi{i. ~S.P)' ·s~~oHj~:. ~,~:~)Mp.~,!lW!!t){js9,~\lV:~: f.?t
I"Wt~~91~~~ m~ilt1;fr ~~d. ~W?ql~r,~~l~~I.yt~~r,?1.~r ~~lu~l,qrn- pli~
~~'t !\~P~f. er.!~r-.!·· /," ;, ;;';\.J .~:;; 'I:;'~;'\ t:l.Jr,. ,~.;-:,.;' .Y•• ::',
/IOW 5UPPHEfJ ~ ""Z:,::":" \I' 'i~" :IF '.; ::.1:·:, , •.".: 1

PenlothBI is available .in. a V!!U~~y '~f: ~!~~~. ~nQ,~~f1!q!n~J.?
shown at Ihe end of tillS Insert...·' .... , -'.' ..' ' .."." •. ,J.- .•••

~~::;'~l:al!i:kjl::: .r; ::: ':';':;';:··~:.~-'::~~?!.r:~
IlEAiJy-rO-MiXsVllTlVGfS}VJDVJAL'S' .:!::•... ~.If In J .!
• ' '. ,"" ~ • ,_ • : •• t " • ~ r' ...1 •• I L ".. • ." '." : I ~.::. •

IFgr nr~p~ri!m ~ol~li!!!I.~-·~f P~i!l(lf~l~l ,~~~i~!~ ..~: ';.';::.- ,:.

6.;J~~*~1b.i~r:r·.'::·,~~:;;~;~I·:~::~E;~.f'~':: ;~:~~.~~:;;.~~~1,~::;~;;:~ :~:;::
Th.~ !q!!q'!Y!n:~ .dll!!e.n~s· tny~q?-1!~,~~!!~p·llwr~,~Yrmp'g ~[!~ :v.1~,!
~.i~~~ nr~ pri?iI!.u~rl·1I1 p.~I)~~th~l Klt~,.p.~nlqthaJ..~~~H.l..y~!gi~.I}!:
SYri!ip~s llrid Vi~ls fpr' 'prep'~ring :~91~~'gP,t;y'f::iP:~~mb~~
(Th1up~nlal §~{H~lJI fpj·. !!ll11~tIOll('H~Pl {or ?1!r.I£·~r~s~l·: I~ ::
··S~~r!l~,~~.ter t?r In!ect1~n{_~,~r ~~ ·~'s~er!le;:~~nryr.o·9·~pl~

prepElr.~~Qn. ·~{.'.1(II~~~r ':f.Qf ,1~)e~~tlOn Whl~h':'col~!?m~,"nlJ
uaclenoslat,: antmm:roblal agents or added buffersi The pfl
is 5.7 (!W to 7.0). . : ',' ',;' :.' ;'''''; ." ·:·.:t:
. Sterile' Wqt9t lorTlijlictiol1;.l..!sr .is' a:p~'qt.ma!S~uUc"'.lli.d

F"II.' '1501.V~n~)f~·f-j'itralf~Il.ous..aomi.nj~irati.oi,..pnIV·iiftiif.addi~i~n ....Ol-"
: a ~Qlu1c.: ! . :"{ _·,,~.~1::i;~;; . l~l' tl;~' - . 'V: ~.1(I1.H·H,; ~t; I;,":t:t·:,ll! t'.·

; ,VV'lt~r:i~.pJ.ferrica.!ly. .P}!~igf.1!!f~g !!2Q';!'li",~ ." tt;"'Wi'~. :1~
:' ..;O,~.% ~q~lU,n: £!lll0I1R~ ,!.lnJ~qtJ!ll11..'jj~P:...i!\lli!!.i!st~T.l!~!

DOl1PyrQg~nic,.i~oloill~ sp.Il!!iQIl of. ~o.~iiJ!l! qh!liri.qe,~[1a~~!;lr
I'· for ini"ectjori;' ~p~h irik .u9ntaih.~· ~Qg\~iii. R'llq~i.~f.'~: nfri)~~I mgsn'W~it~f pale). I~ 'CPl]J~!~~ pif'~~cteliosJ~~ ·flP~f!!iI~I~J.~!81
I' agents or"£lddcd ~l1lle~~' e!.<~ep~· f~r-:llr!:l!1pll.!~~lJ1P,Il~):M~Y

I

· CO~IBlll hVdroc!llorJc aCid andlor' seull!.fT1: bY~!~~lrl~' ~qr,l,':~~
adjustment. pH IS 5.7 (1\,5 to 7,01. ,''. ':",',~:, ..l':.,.. '.'.,:.-,~

. ,: Q,~%, ~a~iU, rn,-ghlqri~!;.l!1j~. o!i~J1, \J§p.J,·~.'Sl!1 i.~~tP..niB.'!.g~lip,!a
fgr fntr~y~nOll!i ~~milli~trN!iJl] ,0~·<.!nR~I.1~~$~~l,I!!:i,;: ;},j~j ( L;i.t

I ,. Sq!lil!IT}.~~iqr!~~.I~ c'wm!~~\,Iy p~~i!l~~t~~;!\.I~mi;:~~.\NhM
~rYst~lIlnM~f!)po~n~ -tr.~!l'y' sl?!!t~Ir::\n 1I¥p \ar:·"--1,.;, ."" L,~!

1 1J),~ §~/IIH!~!~ vl~l. c.~n.I~I~;d".!l! )-!~~ N9~; ~3~!k~p1.Mtf! I~
I'abflcale~ Ir,I~m a 'sl1~ml!n,v :f!?rTQlJl~t~tf:PQ\y'olehn. ';Ir.I~:·!!

~qp~!vmer of··~thy!.em~;. ~!l~ p'r9PYI~)]'f!;:1b~::-S_af~~V::01 ;t~~
pl.'lsl!(; !las.1~~~n .ca.n'jrryJ!!~,p.y. t~~~s if! ~n;mi;lll> .~.~,c!:?~~ii iJ. ~:~
'\J~P .bl~l~~!c~! ~~~n~~.r~.sl:f~! ':p!~~I!g': F_D~~~!n~t~:: !I~~
ComalJ1~r re~~l.r~~ m,l"Y~agr b~rner t~ rna!ntel!~':~!le p.rqper
labeled lIolumE.,· ',' :!I....... ' l"."':!" •. 11;"<,1'.!1 •• ,,,,1' ';;';11:'-':'

,~t~~~Gw~~/loirn~~~~K~~~~~i~;~':~~~,;il;':~~;#;~~~. ~~i~
~~d f9r-~!~UI!!1.!J Dr, U,'~~?!I/!I?~r*H~~:.P.,.rt'H~P ~~~I~!~lr9tl.e,i;I·; '::
, ~a~~r ls.~n esso~t,~l COIl!!~ltu~!l~'pf·~~1 bo~.Y~l,IS~~~~· Eiri~
Ac~qupts for"appr!>xJm~tl;!ly' 79%' of· tp~al .. boqv·:~y.@'Qht.
I\verll.!]fl normal ~dult dmly:requlremellt ranges!fr.om i,WD~to
three')ile~s·11.0 to 1:5' jilers ·ea.ch for;insansible.water::1Qs'siby
pers~ll~allOn:8nd urine excretlon}. .., : ': ,". ',1-·.

1 !

'-"'''.''- ..._--_.._j-
I

o
o
o
:;:0

o
o
o
o
o
OJ
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PATIENT INFORMATION LEAflET THIOPENTAL INJECTION BP

THIOPENTAL INJECTION BP PRECAUTIONS ICgnld·1

The oClive Ingredient in Ihiopenlol il'liection. Ihiopenfa( ,odium, is obo ln~"#':'\ os fhiopo111ol1e sodium.

flaa,e teQd Ih;, leQRal ca",(vBy bolat. YQU ,ec.ioe'1ootmadieine. Do nallhtaw il O'flQY '" you may ,vDnlla
lend il again. This laanat prD"ide~ a ~1Jmmary 0' fits lF1farrllt'tion avaPabfe on. y.our madidne. If yo" hcvl! on)'

qIJcsltons, or o'c nollUte csbcKII cnylrnng, ask yourdoc:ro,. nursa or phofmatisr.

WliAT IS IN MY MEDICINE?

each ...icl of lhis produd c:ontaim 500 milligrams of IMopental sodium os Q ptr~der for soluticn r~T i"j!,ctron,

cod i, pre.enled in pock, of ?5 oi"',. It is 0 dry powder ·"hieb need,lo b. di!;',?lvtld in Waler lor Injection,.

. WHAT IS THIOPENTAL?

ThiopenTal ~od'tum no on onoe111.elic. ogen' ....,hkf, is usually srre.n by ;"Travonou~.!ni(!ct1an.

O,ha: medicInes 'W~ich can inler.oc.1 with Ihiope['l101 bjeclicn includ~ rM:dlcillCS coiled botab'ocl:on. or

cotdum ot1logoni.tts .....hkh oro used 10 dccreo~E! you~ blood P'O=~SUte, or O{'l)' mcdici~nspr.,c:'lbed 10
'Iou. fol" onJ(i~ty, Of \"/hic::h OfCt os~d to olle.r your mood (caUed cnHp::ycholks.t·

11 you or. in doub' obotJt lhe l:.ind or pled,cine YO\l oro l~in9 plco:loe confm:1 ycur doclor or phnrmoci~l

Reduced dgse, "'Dy bo n••d.d if you ho•• on\' .11I,.I.II."ing:
1I••, di••",. l&\cluding jallndi",,), .hocl:. dchyd'Dfian, '.'cre gnMml., high blood la".I.f polg,';.",.
Inli!diol\ in 70Uf blood. Etdo.rtY po'iconl1 end plIopte .,.,h~ !Unet from melobolic disorders R'IOy ~IO n~ed

!MOUer dO$!l. An ~)fQmph~ of ,his type of di!.eme 1s. myxoedcmo 10 condltion cou:.ed by on

und.",<Ilve Ihy,oid glandl. '.

Pe0F'lol ''''he hove recelvc.:! m~rph;nQ or simllor medicines. beroro they orA given lhiopenlcl infection
ol'en naed IDw.r do.e,. II you hD.e r.ceived 0 medicine CQU.d ~vllolv'D'O'D plea,. len yaut doclgr.
H. Ot sit. moy ne.d 10'gwe y~u .moUer do,.. of Ihiopenlot "od g\"" Ih.,. more &eqllandy .han u.ual. ­Increas~ dos.es': lfyou ore CI heavy D1Id Irequenl cllinker of alcohol. orif )'CLI rr.9~'orly la~.~ rU:U1lptC::liClibcd =

drugs, the da3e 0' Iidopeniol may need to be iAcTeo,c:d or g1v!n 'With onolhl!l medicine 10 increa~e. as e.lfCl~L _

. -
You ,hould len yo.r e1octar, nuts. 01 pha,mocist il any 01 Ih.'D opply to YDU.

MAIlI(ETJNG AUTHORISATION HOLDER AND MANU FACTURER

lho Mo,~etlngAutho,i.olig" Holder i.linkl'hDnnoeevlical, Umi..d. BI,hop, Weold HoD,•• Albion Way.
HorshQm, W.,I Su",ax. P.Hl'2 IAH.lJK. ,".

ThiopentDI iot.c'ion i. mono/adured by Sonclo% Gmbli. A'633o Kublein Scha~~.~~, Tyro~ Au,~ia.

WHAT IS THIOPENTAL USED FOR?

Thiopental mll'1 be u,ad lor ony 01 Ihe 'ollow;ng reo,Dns:

HOW IS THIOPENTAL GIVEN? .

lI1i:ope:"1.o1 'n1l:diol'l is Ii'll tnode. inlo Q ,01,,1;0" uSIJDIly conteining '25rng in 1mt Somelimes a higher 'lreng'"
~~~ .

A "o~dlCl \1m' hOVtl Men plDced in;o a vei'l1lln advDnce. Thiop~nlQ' iniedlol'\ can \)~ injcded clirec.l\y l\irDugh
1his nal!dle or if may be put inlo 0 drip .....MeI, ron, Ihrcugh il.

Dcsages u,~d for c.onvulsions lliUir~~d ere 751'llg 10 ''2Smg gillen as SQOl'l os 'pou;bi"s aher the convl,l!.ion

beg;",. Fouher dosa: may bo ,equited ann your dodo' win dcddl! Ihe bc~1 d~e 10 gtvfI you.

IS lHIOPEN1Al SAfE FOR EVERTBOOY?

.1

OS 0 genBrol' anoe~lhedc. or 10 md-e 'you Joleepy belor.e u,ing onalh~r anO~;(~~ljc age.". or borCA::
". u,i~ D~enl5 to preven~ pt?io or to (ol~~ muscl~!. .• . ~:.~ ~: " .

to conltol fils. . ;..,."

Ihc nc.rmol ClPDl!:.!Ilhelicdolie for odubs is. 1COmglo 150mg. injeded ov~r 10 10 \S.~econdl. ahhoug" SftlOncr

do,•• mDy b~ used lor .Melly pQllenl,. Tho dos.lor 0 child d.pend, On Ih.ir ....igh.'lo.vally b.tween 2"'9
10 7mg 10' .'/ely ~g of body-"",ighll. Yov VIm no,molly l.el d", .Ileel, ...,,)llln 30 ,.eond, and bD D,I.ep
wilMn one minule. Furlh., ,moll de,a, will ~n given loyou as. nncessory (yol.l v.4n nmmany be a~'"efl during
.his proceul. .

YOll Jhould nol nan"Dlly ,ee.;vo II'op.nIDI if any.f Ih. fallowing opply 10 you:' .. ~.-.
'/~u ),uve on obs.trudioft rn your lungs or in 11-= lubOJ Ii!'Cd;ng to du~m.

Yet! ':2re!l hovin\1 an ac:ut~ o~fhlno aUock. -
You ore in ~e""ere ~hcek..

y.,u hov~ .he condition bDwn D' ",yolonle dy,'raphy.
Yeu hO"l1 the concfiti<m kr-ro'"n 01 porphyria:

P'!!'Op'A ."ith lhcse 10$1 Iwo condlliDns wlO know ii "IOY hoyo Jh~.

You .hould loll yOU( dodor. nUfl. orph"nnoci.t if Qtr( 01 ih..o opplyl. you. i~~yJ,ilru",ally·d.tidela u,~

11nolhernle.dicinernsleocl.

ARE lliERE ANT SIDE EFFECTS?

T"e ,Reets \IA,tlch have bQen ~en ri1h Ihiop8nlcf itl{ec.lion arn lisled 1:I.low.

fhlopenlol jnieclion CCln t'oo!-e ccu9Mn9. snetrzif'i9 or spOlm Dr Ihe oirwo)·J in your 1~o. when I'i!llnjecled.

It cen c.auS~ s.~tn rashe, and other Clncrgic IQccdorTSo s"c.h os ilching. "

Your body', Du'omDlic breDlhlng eanllol may b. oll.ded CDu,ii1E spo,m of ,h. "IMDy,'ond et.1~c"lly
breoliting

j
and Ihe pbml='ing action CIt Ihe hearl,cor. bD ,educed or irregufar beO'nb"a~~ moy occUf.

PIl0304

1.11~ leafl.t wo. wriUl!!n in S.pIBml:ler 2003.

MOllE IflFORMATloN AB01,lT THIOPENTAL INJECTION

Uyou f:)Iperiol"lce any of ,J;"obovi"'iitle.;ll'ec1iOrdnyothl!rside eITeds pleo,t' lell your. <feelor, I\U'IR or
phQ1'moc:i~t.

00 nol "•• I~iapenlolo'l.r Ih•••ptty dQI. prioleel Dn tl.e pook ond Dn .ach viol. .Th. viols .~ould aQ' be
,'ored abo<e 25'( ona Jhoulel,b. kepi in ,h. ouler corlDn.

The ',,[.dion ,elulion i, qu~. 'Irongly oikalin•• '0 ,lop Ih. In;ope,,lol Irani "goi"9 off". ~OCo" •• o"n;. it
cannol b. "';xed with olher ;.i~licn' Ibot or. ocidic. The .ol",ion :sh".ld bo f.ep. caollb.~lw,," 2"C D"d
8\1 C} afler mo~in9 il up ond norh1O~Y t"ould b~ ~sed 'tll"lhin Ste"'en hogl~. ,r the ~oltllion is di~coloured il

.houl~ "01 b. ~eel.

Tb1opentoilnicc1iGn con couse h~odo~"e:;..

'Ilium inicded Ihlopen'Clt con couse severe poin 01 'Ln ~i1e oI1n)I!I:'ion. 111\,ls 'loppon.! infolm yOVf doctor

immedrolefy.

PRECIIUTIONS

:i~::~;:::~':cm ,lilt ~c:",.J~Il.lhl.o!,entql.. )~utq9.C!g!J~ay.s!~¢R~ __Ouse anolher m~~clf\e in thll f~.Uo""",,n,9 .••. _.

I! you huve db-!tues of the hoart ::::Ir dreult:diol'\ as lhn. can ~\ltldonlybe modI!: more se.vere by
Ihiopt!''''cl if1iodion.

II you hg'J!! crnniD! hyp.. r.n'iDn thigh pr••,u,e in.lde YQor hendl or ndrenotl:>rKaJllnsuJr.ciency.law
bhod pfQ-S:llIre, u\rl!re bleeding. burrt1, mU3c1e weakno~! or dt"generatton r050soc.ial~d .....ilh comlilions

,lid, '" myQ5Ihp.n'o 9r""6 at mu.culm dy,trapl.ie,), rnolnulrilion or wn.ling. Y"ur-dDClor will n.~d 10
In':l! ~lttra prBI:QUllol\S while I:eoling )'OU 'rJiJh Ihiopenlal h'iec:lion. .

IF JI~i(lpenfQI b (Icc)<IGnlcl1y injeded into orl OC'tety iMlo:od 01 0 ·/oin. it con CDu~e domogo to your tilsue"

hoI yo"r doclO" moy bo oblD to lreDllh••• ellecb (0 .imilar problem con occut illhiop.nlDI 'Bob Itorn
Ihe vein inlo ~uff01Jndjl\e ItS1UDt. 'fyo'J feef StV<!t!! poln I\~orwbere Ihe drbg VIal inj_ctad soy 50
immediotely 10 Ihal IIaOlm.nl con be .ID,led quiel:ly.

T~iapenl(liinieci;on It", been u,ed sofely during pregt1ancy bUI if you Dr" pregnanl, or ,h;nk YOII CQuld
b., you .hovld moko ,uta Iho' yoUt doelm. know ubaul thi._ Thoy CD" then ~!sc.•'! ony possible ",k;
..lIh you befo'. 1••oII".nl.1DII,. If you 11,,~n,1 b,oaMeediog 0 baby ol'e;havlnglhiapemol inje<l1ol'
IOU ,hol,ld di,eussll,. solely of doing '" wi,h yourdoclOr.

'(ou IflCly I"DI bill f!llo vri-/e (or ocerClI~ 0,111" rnochlt1ery' cftlH'.fl!ceiving Ihiopenlol il1[litclion. Allflobgh
J~is OUD::I ....ri!I·..'ecrr o~f C:::lUite auid:."'. yov I'I'Iml be eer.oin (hat )'00 arc ablol! 10 Jd..,. sofely b..Jo~l!t you

--"----
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o
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305636

25 X 500 mg vials

.. ·..\.· .... :..... t.:" ..•..

/

Illltllll

For intravenous use.
Keep contaIner In outer carton.

The contents of the 500mg I/Ial should be Administration and dosage: see SPC.

reconstituted with 20ml of Water for To be used as directed by your doctor.

Injections for a 2.5% (wlv) solution or 10ml Link Pharmaceutlcals,Ltd.
pf Water for Injections for a 5.0% (wlv) Horsham. West Sussex, RH12' 1AH, UK.
solution and administered by 'intravenous

f~~~~~g::·c ~~~i~::415IUil~~~~t
____'!II!'

Each 20ml vial of powder for solution for Injection KEEP OUT OF REACH AND
co~ains: Thiopental sodium BP 500mg. SIGHT OF CHILDREN

Contains no preservative. Do not store above 25·C

Thiopental Injection BP

2.2.11 ACLU 000011
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/

LETHAL INJECTION CHAm OF CUSTODY
SAN QUENTIN STATE PRISON

~~ttacbn1ent13

This fornl is the.cbaifiofcu-stotty-thaf}Ic-compaYites-tlre-atlral-Inj-ectirrn"""ProTo-cul:-ch"en'lica:!s----_. ()
scheduled for the execution of . at

Inmate name CDC # Time Date

lot #

Evidence Description Chenlical # 1 SodiunlThiopental~kit ,.5<;>0 'Mj. vlc..b
. A~bD2L, 1 . q(2)atLQ

(·2 (2. ((C,) 2<-t x. ':;ee- ~. '-' lCA.\. ~ 4V.,Jb!\Z'7 J • l21zr UJ
_. J . / -

---- --_/_-'-----
---- --_/_---
____ ___1 .

/
/

---- --_./_---
_------.;1 -

---- --_/_--~.
---- ----/_---

lot # received by verified by

Evidence Description Chemical # 2 Pancuron~um Bromide

)

lot #

Evidence Description Chemical # 3 Potassium Chloride kit yolume .
_____ ____1 -....:

) ---_.
____ ___1 .
_____ ____.1 -

----- ....:..---,-....--,--:/_---
--_/_--------

---- -_-.:/_---
_____ ____1 -

received by verified by

E"vidence Received by...... _

Evidence stored at------------

Date----

Date----

Time-----
Time-----

Lethal Injection Chain of Custody l\1ay 2, 2007 SQ-OP-O-770-1

COCR 000014
2.2.11 ACLU 000014



Evidence Received by_- ..,....-_

Evidence stored at -------------:---
Evidence Received by .,-.--__

Evidence stored at-------------
Evidence Received by _

Evidence stored at-------------
Returned Sodium Thiopental _

Date----

Date----

Date----
Date----

Date----
Date----

Attachment 13

Time-----

Time'-----
Time-----
Time-----

Time-----

Time-----

Pancuronium Bromide

Amount! lot#
Potassium Chloride

Amount/lot#

Infusion began at _
Time

Infusion stopped at __- __
Time

Reason

Reason

Name

Lethal Injection Chain of Custody

.Signature

May 2, 2007

Date

SQ-OP-0-770-2

CDCR 000015
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STATE OF CALIFORNIA

LETHAL INJECTION CHAIN OF CUSTODY
SAN QUENTJN STATE PRISON .
CDCR 2176 (06/1 0) ,

DEPARTMENT OF CORRECTIONS AND REHABILITATION .

LETHAL INJEC:rrON CHAIN OF CUSTODY
SAN QUENTIN 'STATE PRISON

This form is the chain of custody that acconlpanies the Lethal Injection Protocol chemicals
scheduled for the exeC\,ltion of at

Inmate name CDC # Time Date

I
I

---- --_/_--
---- ----"/_--
---- --_/_--
____ ___1__-

-~~- --_/_--
Jot # received by verified by

Chemical # 1 Sodium Thiopental

~e..c./~""'~d" 1441/al .s/JIjJlJ1<iUt ..,.

. ~:Z-5/D
ttfCilWt1Wgv~~fE.·,~=~============~~~
qlfOltf).:JltdvA+O~y , 1& tLts

q /lD/rD I;tU~7 /5"' .k-~t5

q~ Z~-l a lVl Yt r11o.ry is Ki~J
(/27/1e:' iwvevtto-lj t5

L1
i.e.1-:5

'111-11to '1/1,1/1'.. v- k Y. t r l:- tJ.-$ .
a'''l.l?.{ (,0 (lv~ ~ L4 lU~v-. .' ~

,l·2. [l1,..l ().j u s-e.tl Cc k.::L.~ ...(e.,." ~~\.i'\lk\)\::' $.3 \:J..b

Chemical # 2 Pancur.onium Bromide
:2-7 peY k~;rc- /t) ~1.1-

l C{ /(0
· q {rafro
· t1/tn11'0
· 1, ~S·t6
· Cf/27/IO
· t€.lZ{o

".

'-- ..-._--------

COCR 000016
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STATE OF CALIFORNIA

LETHAL INJECTiON CHAIN OF CUSTODY
SAN QUENTIN STATE PRISON

" CDCR2119 (06/10)

DEPARTMENT OF CORRECTIONS AND REHABILITATION

Chemical # 4 Saline kit 'Volume---
---- ----.;/_---
---- --_/_---
____ __~J__-_

---- --_/_---
----- ---_./_---____ __-:J _

/
____ ___1 -

lot # received by verified by

.'

Stored at-------------'--

Saline
Received by _

Date l"<..l2.lilJ Time O~'t~

Date Time

Date
t2/ tl. en Time 0'1: L:c.6

Date Time

Date Time

Date Time

Potassium ChI .
Received by

~3 "\ft.o"L;:'

Stored at-------------

Pancuronium
Received by

5' b:>ttte:.s
Stored at-------------

Returned
Sodium Thiopental

Amountllot# Reason
Returned

" Pancut'onium Bromide

Amountllot# Reason
Returned
Potassium Chloride

Amount/lot# Reason

, ,/

coeR 000017
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STATE OF CALIFORNIA
LETHAL INjECTION CHAIN OF CUSTODY
SAN QUENTIN STATE PRISON
CDeR 2176 (06/ 10)

DEPARTMENT OF CORRECTIONS AND REHABIUTAIION

Chemica] # 4' Saline kit volume __-..,.

----- ---_:/_---
----- ---_/_---
----- ---_/_---
----- ---_./_---
----- --_-.:/_---
----- ~/ -
_____ ____1 -
_____ ____1 -

lot # received by verified by

T'

Date Time

Date Cf/rojlo Time //:'27

Date Time

Date Time

Date Time

Date Time

Date Time

Potassium Chloride'
Received by_'_-...: _

Pancuroniu
Received by

{ -bofl1.i.
Stored at ~f-:;;..!.r--,J:~__,..-- _

Sodium Thio e

Saline
Received by __

Stored at _

Stored at _

--------1RGK:;·~'_l$Y_I:J_l\l__l

I !((+ 5bOW(C(' e¥~w
Stored at L I ,::---.:....-:.--_---------

Returned
Sodiun1 Thiopental

Amount/lot# Reasol)
Retul"ped
Pan'c'iJl~6nh;mBronllde

Amountllot# Reason
Returned
Potassium Chloride

Amonntllot# Reason

CDGR 000018
2.2.11 ACLU 000018



STATE OF CALIFORNIA
LETHAL INJECTiON CHAIN OF CUSTODY
SAN QUENTIN STATE PRISON
CDCR 2176 (06/10)

Returned Saline

Infusion began at
Time

Infusion stopped at
Timl.

TEAlVI LEADER:
Print Name

Signature

An1ount( lot#

Date

DEPARTMENT OF CORRECTIONS AND REHABILITATION

Reason

CDeR 00001.9

\
/
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-STATE OF CALIFORNIA
LETHAL INJECTION CHAIN OF CUSTODY
SAN QUENTIN STATE PRISON
CDCR217~(06110)

DEPARTMENT OF CORRECTIONS AND REHABILITATiON

~ETHAL INJECTION CHAIN OF CUSTODY
SAN QUENTIN STATE PRISON .

This fonn is the chain of custody that accompanies the Lethal Injection Protpcol chemicals
scheduled for the execution of !J.ROWA) CeLl, "h7C() at J33Q ;J'L~j 110

Inmate name CDC # 'Time Date '

Chemica.l # 1 Sodium Thiopental kit 'Volume~__

---- ----.;/_--
_______'--e/ _

/

/ '

-----'

---- -_---:/_--
---- --_/_--
---- ----.;/_--

j'---
---- --_/_--
---- -----'/_--

/----------
lot # received by ~erified by

\
I

. Chemical # 2 Pancuronium Bromide

Chenlical # 3 Potassiunl Chlodde

, ".. ~.~,r?i,(ierj .. ,~/~I/IO ;25"(JrVr )ct{ ._;:J-.Ojl~Js:
'7 fez /lO fp. ctU/A,'O{ I C( {C.'Ct5 Z-s p'~i-'}cJ+- "

q{'O/rD {t4V~ "tl[ [::;[1-5 l.-~ fOV-~~.}

Idtvolume---____ __-,J _

---- -_--..:/_--
---- ------"-,/_--
---- --_/_--
______-c/ _
____ __---e/ _

---- --_/_--
lot # received by verified by

lot # received by verified by

CDCR 000020
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STATE OF CALIFORNIA
LETHAL INJECTION CHAIN OF CUSTODY
SAN QUENTIN STATE PRISON
CDCR2176 (0611~)

Chemical # 4 Saline

Sodium Thiopental
Received 6y _

Stored at-------------

Pancuronium Bromide
Received by _

Stored at-------------
Potassium Chloride'
Received by _

Stored at-----------'----
Saline
Received by _

Stored at ---------------
Returned
Sodium Thiopental

Amount/lot#
.Returned
PanttironiumBroiJ:lide

Amount! lot#
Returned
Potassium Chloride

Amount'lot#

DEPARTMENT OF CORRECTIONS AND REHABILITATiON

kit volume _

---- --_/_---
---- ----/_---
---- --_/_-~-
---- --_/_---
---- ----/_---
---- --_/_---
---- --_/_---
---- --_/_---

lot # received by verified by

Reason

Reason

Reason

coeR 000021

2.2.11 ACLU 000021



STATE OF CALIFORNIA
LETHAL INJECTION CHAIN OF CUSTODY
SAN QUENTIN STATE PRISON
CDCR2176 (06110)

Returned Saline

Amount/lot#

Infusion began at
Time

TnfnsioD stAP-ll..e.d at
tIme

TEAM LEADER: , _
Print Name

Signature Date

DEPARTMENT OF CORRECTIONS AND REHABILITATION

Reason

COCR 000022

-....... ,.

i
"'.~'

:

2.2.11 ACLU 000022



STATE OF CALIFORNIA
LETHAL INJECTION CHAIN OF CUSTODY
SAN QUENTIN STATE PRISON
CDCR 2176 (0611 P)

Chemical # 4 Saline

DEPARTMENT OF CORRECTIONS AND REHABILITATION

kit volume _

---- --_/_---
____ __--'1 -

I-----------____ ___1 -
____ ___1 -
____ __...--cl _

I-----------____ ___1 -
lot # received by verified by

,.::,
Pancuroniunl F!J:fmi4e
Received by ;:R- IZc
5" Ulc;(,(5@ 10 i/L/,.. U~!·rll,c,.cP .J:r- ~·\li\.IV~
Stored at------------

Date----

Date----

Time-----

Time
----~

Potassium Chlorid.e
Received by -# J 2.
~ {)(cds @ -A-D-.u-l,-u-h-~-l~('l---c-d----'~=~·,..-...,.--rre..-1 -'14 ~'{5·
Stored at-------------
Saline

. Received by -_...:.-.- _

Stored at-------------
Returned

. Sodium Thiopental

Amount! .lot#
Returned
Palicilro-niU:m Bromide'

Amount! lot#
Returned
:P otassium Chloride

Amountf lot#

Date q/Z7./IO Time ()rnOO

Date Time

Date Time

Date Time

. Reason

Reason

Reason

CDCR 000023
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LETHAL INJECTION FACILITY
DlAZEPAM INVENTORY

QUANTITY NOTES PURPOSE DATE S INITIALS
if) S- MA p;'jj £; ell').. "7 lJc

1=
'.

....... ~.,
i

jlJ ~-
..I

P)I!~ qJ~ D'h-r.;'VII(

j ~
V'

v/))< J(} );/hb!J yY1~

tb. S
J / .... ft.Lz..( ().j!"""'-J:-. 7),\)\....

I I •

I

_..._._...

)
/

-. ..

,',

... 0-" ...

DATE

CDCR 000024
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INVOICE
107287
November 04,2010

Neumiller'lnfirmary Pharmacy
California State Prison, San Quentin

San Quentin, CA 94964
PharmacyLi_
DEARegister~

.. State of .California

/

EXP. UNIT AWP PRICE
QTY ProduGtOesc!lpllon CODe UPCINDC 1# LOT No. DATe PReSCRIPTION Toabl. Non TOTAL PRICE

.~~~lli~W ji~M~~~~t~1i1~~1~H~~~fimr~~~ij~T~~1~~~~~~~W~1~~~~ijm1m~~t~~1f~ii~m1iW'1ffi1~m~~~~ !w.~I~W~ ~~j~~i~1~~1~Mili~1~U~~~*~~~~H~f ~~~~Hf~~~m~&~ m~~l [~~~f:m~~~lwr. ~tit1!~f~tn~~ B~WJ~~~1im~1 ffm!f:f:~Wmj
1 Shipping Fee $1.500.00 $1,500.00

$0.00

"". $0.00__11 1._••
Customs Fee
Duty Fee
DE!'. Fee
FDA Fee
Insurance on Shipment
I••, Fee
Legal Fee

No uarantee is im lied or made by••••
As to the product meeting

USP standards for human use.
USP testing "has not been requested and was quoted
separately at requiring 6.3grams and estimated at
$2,385 dollars --0; ....._._. H

Received By~

CDCR.001

,.

Date:

$1,700.00 $1,700.00

$1,100.00 ~~1100.00

$100.00 $100.00
$500.00 $500.00

$925.00 $925.00
$10,000.00 $10,000.00
$2,500.00 $2,500.00

$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00 .
$0.00
$0.00

TOTAL ~w~mw::~~~~~ 16590.00
SUM OF TOTAlS $16.590.00

SUM NON-TAXABLE $36,415.00
SUM OF TAXABLE: $0,00

Combined SUB TOTAL $36,415.00
SALES TAX B~%.· $.0.00

CDCR 000025
2.2.11 ACLU 000025



, Departmdnt of General Services
Procurement Division

NON-COMPETITIVELY BID·(NCB) CONTRACT JUSTIFICATION
For use on all information technology (IT) and non-IT goods and services acquisitions.

Attach to Std. 65, Std. 66 or Std. 821, as applicable.

This justification document consists of two (2) pages. All information must be provided and all questions must be answered. The "Required Approvals"
section must include 1\ date for each si nature, as a ro riate for the transaction.

:~~J.:~,~;;~~C·;V;i:;>;\~~/i;~,;;i~#:}:';,:::::Y\f'.;,·,;:;;c:;;;~;{~,\::.;:e'i.;!i.~M<::~;:.::r:i~~?A;,:~R.e:qiJestit1": ',iO'e,'" aT.tment11 nfa'rirri'ati'QriT;\gi;I@~(f~\:!>~:,?t\ti:\::Eik?~:'~\~;~,~X;;~:::;i;·]1~ij¢.1£~tc~;{~;~!t1~~~~~~t~;;:r:,~~

Agency: Department: Division Adult ~nstitutions

California Department of Corrections and
Rehabilitation (·Includes ,Boards, Commissions, and Associations)

Institution (if applicable): San Quentin State Prison

Contact Name: Scott Kernan Street Address:
Undersecreta ,0 erations 1515 S Street

f-r::"'e:;';"l;;;';ep:";'h'="o':"':n:;';"e-=-:~>l....!....:.~~~-------------j Room 502 South

916 _ Sacramento, CA. 95811

Contractor Address:

Original Contract
Amount:*
$ ~J!..fl.5"'. 00
(*Includes original contract and
preViously approved
amendments)

("'Current amendment only)

New Contract Amount: *
$
('"Inoludes original contract and all
amendments, Including current
amendment)

Has work commenced?
DYes [gj No

. Have goods been acquired?
DYes rgJ No
Attach explanations for any "Yes"
answers.

This contract is not subject to pUblic disclosure and is protected by law including, but not limited to: Executive
Order 5-08-09: Government Code, 6254, subdivisions (c), (f), (k), (I), and (aa): Government Code 6254.5:
Government Code 6255: Evidence Code, 1040: and Procunier v. Superior Court of Monterey County (1973) 35 Cal.
App. 3d 211.

coeR is requesting that purchase 525 grams of Thio ental Sodium Pentothal). A total
of 1050 individual 500 milligram bottles -of Thiopental Sodium will be ordered. will work
as CDCR's a ent in orderin shipping, and processing all State and Federal requirements for the importation of the drug.

has a Controlled Substance Im_rtLicense registered with the United States Department
of Justice specifically for the importation of Thiopental Sodium. will make all contact~ necessary with the United
States Customs, Food and Drug Administration, and Drug Enforcement gency for the importation of the Thiopenta"'
Sodium.

Contract Type:
Select One: ~ Non-IT Goodso Non-IT Serviceo IT Goods

o IT Service
o IT Goods &

Services

Contract Term:

Begin: _
End: _

Explain late contract submittal
(services only):

Type of Award:

CMAS:
Master:
Competitive: _
Form 42:

If yes, attach the Statement of
Compliance to the State Financial
Marketplace to this form

(Rev 2/25/201 0) 1 CDCR 000026

2.2.11 ACLU 000026



·~ Department of General Services
Procurement Division

Department
o Approved 0 Denied

Dept. of General Services
jgI Appr ve 0 Denied

Signature of Director or Designee/Date Signature of Agency/Secretary or Designee/Date·

Type Name of Director or
see Instructions

RemIt completed form to:

Scott Kernan, Undersecretary,
Operations .

Type Name of Agenoy Secretary

Procurement Division
OnerTime Acquisitions
707 Third Street, 2nd Floor. MS: 201
·WesfSacrameJito·;·CA··95605 .

~;,)~ 1cl ~ ;"J£;CJ£
Type Name Of/(ector or Designee

This contract is not subject to public disclosure and is protected by law including, but not limited to:'
... Ex~cut.iY~ Or~~r S~.08N09: Government Code, 6254, subdivisions (e), (f), (k), (I), and (aa): Government Code

6254.5: Government Code'6255: E\ddence Code, 1040:' and'Procuni'er v. Supe'rlor Court of Monterey" .. .
County (1973) 35 Cal. App. 3d 211 ...

I

I
. f

I
j

(Rev 2/25/2010) 2 COCR 000027

2.2.11 ACLU 000027



1- Department of General Services
Procurement DivIsion

This contract is not subject to public disclosure and is protected by law including, but not limited to:
Executive Order 8-08..09: Government Code, 6254, subdivisions (c), (1), (k), (I), and (aa): Government Code
6254.5: Government Code 6255: Evidence Code, 1040: and Procunier v. Superior Court of. Monterey
County (1973) 35 Cal. App. 3d 211.

Signature Instructions for Agencies with an Agency Secretary
This form requires approval by Agency Secretary or Agency Undersecretary or Designee and the Director or Chief Deputy. The typed
name and signature must match. The Agency Secretary m,ay designate one person, in addition to Agency Undersecretary, to sign on
his/her behalfl of cabinet officer level (e.g' l Assistant Undersecretary, Deputy Secretary, etc., the actual title is dependent upon the
Agency's organizational structure).

Signature Instructions for Agencies that do not have an Agency Secretary
.This·-form ,requires approval by the highest .ranking_eXec~~ive officer or desjgne~: The tYP.~9 "~,am~ a,,!d signature must match. The
highest ranking officer may designate olie person to sign on his/her behalf subject to DGS approval. " " ., '" "." " .. "' "."

Complete responses must be provided for all of the following items.

A. THE GOOD/SERVICE REQUESTED IS RESTRICTED TO ONE SUPPLIER FOR THE REASONS STATED BELOW:

"1. Why is the 'acquisition" restricted °to this good/service/supplier?" -. -- ,. " ,
(Explain why the acquisition cannot be competitively bid. Explain if this is an emergency purchase or how the supplier is the only source for
the acquisition and reference the pee that applies, l.e., 12102,10301/10302, or 10340.

Hospira, the Chicago based pharmaceutical firm that is the sole FDA approved United States
manufacturer of Thiopental Sodium announced that It would not be able to resume production of the drug
until early 2011. Thiopental Sodium is a Schedule III controlled substance. Federal law requires that any
and all transfers of a controlled substance take place between DEA registrants of record. The Department
of Justice supplied COCR with a list oflllimporters with registrant import license numbers. The
following is a list of pharmaceuticals with import licenses that was provide to COeR by the Department of
Justice.

pee 10340.
was the sole source. This request is a purchase request that applies to

2. Provide the background of events leading to this acquisition.

The United States Pharmaceutical supplier of Thiopental Sodium notified CDeR of the national shortage
of Thiopental Sodium and that they could only supply COeR with eight grams with an expiration date of
October 1, 2010. CoeR contacted the United states ,Department of Justice, Office of Diversion Control, to
assist in the importation of Thiopental Sodium. The Justice Department su lied a list of im orters who
are authorized to import Sodium Thiopental into the United States. was
the sole source importer that agreed to act as CDCR1s agent in procuring the Sodium Thiopental. (See list
of importers above A. 1)

3. Describe the uniqueness of the acquisition (why was the good/service/supplier chosen?)

Justice supplied to coeR.
the acqUisition of Thiopental Sodium.

(Rev 2/25/2010) 3

harmaceutical importers that the Department of
was the sale source willing to assist CDCR in

COCR 000028
I
J .
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" -Department of General Services
Procurement Division

This contract is not sUbject to public disclosure and is protected by law including, but not lim"ited to:
Executive Order S N 08-09: Government Code, 6254, subdivisions (e), (f), (k), (I), and (aa): Government Code
6254.5: Government Code 6255: Evidence Code, 1040; and Procunier v. Superior Court of Monterey
County (1973) 35 Cal. App. 3d 211.

4. What are the consequences of not purchasing the good/service or contracting with the proposed
supplier?

Thiopental Sodium is one of three drugs that is used by the State of California in it's lethal injection
protocol. COCR's protocol does not allow any substitution. It is the first drug injected that renders the
inmate unconscious. This allows the two other drugs, p~ncuronium bromide, a paralytic, and potassium
~hl_Qride, which stops the heart, to be injected into the inmate without violating the inmate's constitutional
right to an execution mettl"ocfthafcloes--nofexpose theinrriitte to a"de-monst"rated-ris'l( 'of-severe-pairi.,r' , ,
(Baze v. Rees; 533: U.S. at 61 (pluralityop.») Without the Thiopental Sodium California cannot carry out
executions by lethal injection.

5. What market research was conducted to substantiate no competition, including evaluation of other items
considered?

-(Provide a,narrative of-your efforts-to identify other. similar_or.,appropriate.90ods/servlces, including a summ.ary Qf.how th~ ct~p~rtm~nt

concluded that such alternatives are either inappropriate or unavailable. The names and addresses of suppliers contacted and the reasons
for not considering them must be included OR an explanation of Why the surveyor-effort to Identify other goods/services was not
performed.)

California's Lethal Injection Policy specifically calls for the use of Thiopental Sodium. No alternative
drugs or substitutes are authorized. The sale United States manufacturer, Hospira Inc. has stated that
~entalSodium will not be available until January 2011 at the earliest. _
_ is a licensed importer registered with the United States Department of Justice that
has located the drug and has been approved by the Department of Justice to import the 525 grams for
California Departmentof Corrections and Rehabilitation (C?DCR).

The Department of Justice supplied COCR with a list ofllimporters with registrant import license
numbers. The followin is a list of harmaceuticals with import -licenses that was provide to COCR by the
Department of Justice. as the only source to agree in helping -CDeR
procure Thiopental Sodium.

was the sale source. This request is a purchase request that applies to
PCC 10340.

B. PRICE ANALYSIS

1. How was the price offered determined to be fair ,and reasonable?
(Explain what the basis was for comparison and include cost analyses as applicable.)

Price and cost analyses was based on the actual billing of another state for the purchase of Thiopental
Sodium. .

2. Describe any cost savings realized or costs avoided by acquiring the goods/services from this supplier

The United States Department of Justice supplied CDCRwith a list of onlyIIimporters. _was
theonl~from California on the list. This alone was a cost savings realized and costs avoidance

~~~~~due~o~bcln~~Calffom~~ompan~~~~~~~~~~~~~~~~~~~~~~~~~~l

(Rev 2/25/201 0) 4 CDCR 000029
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(~ ,Department of General Services
Procurement Division

This contract is not SUbject to public disclosure and is protected by law including, but not limited -to:
Executive Order S-08-09: Government Code,. 6254, subdivisjons (c), (f), (k), (I), and (aa): Government Code
6254.5: Government Code 6255: Evidence Code, 1040: and Procunier v. Superior Court of Monterey
County (1973) 35 Cal. App. 3d 211. "

Non-Competitively Bid (NCB) Contract Justification
Corrective Action Plan

This section must be oompleted for any NCB that could have been competitively bid but was not due to insufficient time to complete
-the" competitive'acquisition process.'· This does no1-·apply to emergency··procurements. ill.accordance with P.CC..S~ctions .1.0302,
10340(b) (1) and 12102(a) (2).

Complete responses must be provided for all of the following questions:

1", Why 'is the submission of aNCB il-ecessary and what'arethe "determining-factors that caused the _.
problem?

NON APPLICABLE

2. What are the consequences of not having this NCB approved?
DescrIbe in detail the impact to the department and to the program(s) If the NCB Is not approved.

NON APPLICABLE

3. How will your department ensure adequate planning to prevent submittal of NCB's for goods or services
that should have been competitively bid?
Provide a detailed plan of your department's efforts to improve your acquisition planning to maximize the use of competition to meet your
needs. This plan must include how the department will provide for a tracking system to ensure timely review of upcoming requirements.
Departments acknowledge that submission of a oorrective action plan Is the basis for how the department will provide for sufficient time to
use competition in the acquisition process. Failure to follow the Corrective Action Plan may result in the loss of your department's delegated
procurement authority. This plan must be kept on file for future auditing purposes.

NON APPLICABLE

CDeR 0000305(Rev 2/25/2010)
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FAX (562)_
Month

INVOICE
107287
November 04, 2010

Neumiller Infirmary Pharmacy

California State Prison, San Quentin

San Quentin, CA 94964 _

Pharmaoy Lic#_ .
DEA Registered LiC#_

- • 0 •••••• _. •••• ••• .~. ",_" •••••••• ,_ ••

State of California

QTY Produal DOlcr)ptlon CODe

;.
UPCItlDC 1/ TOTAL PRICE

~ed or made b~'•••
~Asto the product meeting
USP $tandards for human use..
USP testing has not been requeted and was quoted
separately at requiring 6.3grams and estimated at
$2.385 dollars

·1&1f.-••Jlli'..Bll_IIJllllfj·
42 Thiopental Sodlu, 26 x O.5grams vials 2329 106M 1001 AW022 ",2/14 $395.00 $16,690.00

1 Shipping Fee $1.600.00 $1,500.00
$0.00

- $0.00

.~__IIII_.IIII•••
1 Customs Fee $1,700.00 $1,700.00
1 Duty Fee $1.100.00 $1,100.00
1 DEA Fee $100.00 $100.00
1 FDA Fee . $500.00 $500.00

1 Insurance on Shipment $925.00 $925.00
1 ee $10,000.00 $10,000.00
1 Legal Fee $2,000.00 $2,600.00

1; $0.00
, moo

$0.00
SiO.OO
$0.00
$0.00
$0,00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00

TOTAL
SUM Of TOTALS $16,590.00

SUM NON-TAXABLE $36,415.00
SUM OF TAXABLE: $0.00

Combined sua TOTAL $36,415.00
SALES TAX 8~%: $0.00

m:QJ.AgnNYJM?J@t;~!tm~~:~:MMWp.:!~

Received By:

CDCR.001

Date:

COCR 000031

N
I

I
2.2.11 ACLU 000031



From:
To:
Subject:
Date:

Rice Benjamjn(Q)CpCR

FW: Letter

Friday, October 15, 2010 8:56:27 AM

From: McAuliffe, John@CDCR
Sent: Friday, October 15, 2010 8:56:24 AM
To: Kernan, Scott@CDCR
Cc: McClease, Kelly@CDCR; Rice, Benjamin@CDCR; Slavin, Bruce@CDCR
Subject: Letter
Auto forwarded by a Rule

Scott
needs a letter from CDCR pharmacy (SQ if possible) sim I

requesting that order 525 grams of Sodium Thiopental from
Nothing else is needed just the request. As explained to me by California Law will not allow a
Doctor to order on one scrip such a large volume. Pharamacy to Pharamacy will allow_ to meet
our needs to complete the process.
John

CDCR 000032

2.2.11 ACLU 000032



From:
To:
Subject:
Date:

Rice Benjamjo((i)CpCR

CQCR
FW: FDA entry item #•••••
Tuesday, November 3D, 2010 3:24:14 PM

From: Cate, Matt@CDCR
Sent: Tuesday, November 30,2010 3:24:10 PM
To: Kernan, Scott@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR
Cc: McAuliffe, John@CDCR
Subject: Re: FDA entry item #
Auto forwarded by a Rule

From: Kernan, Scotl@CDCR
Sent: Tuesday, November 30, 2010 03:18 PM
To: Cate, Matt@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR
Cc: McAuliffe, John@CDCR
Subject: FW: FDA entry item #

From: McAuliffe, John@CDCR
Sent: Tuesday, November 30, 2010 2:06 PM
To: Kernan, Scotl@CDCR
Subject: FW: FDA entry item #

FYI

@fda.hhs.gov]From:
Sent: Tuesday, November 30, 2010 2:00 PM
To: McAuliffe, John@CDCR
Cc: Kernan, Scotl@CDCR;
Subject: RE: FDA entry item #

John,

This entry is currently under review by our DIOP branch. Due to the intended use they are developing
a blanket policy for handling these type of shipments. If you need additional information you can call
Supervisor at 901_ or Supervisor_ at 901_ I am not
authorized to make an admissibility decision on the entry.

Thank you,

COCR 000033

2.2.11 ACLU 000033



US Food & Drug Administration

From: McAuliffe, John@CDCR [mailto:John.McAuliffe@cdcr.ca.gov]
Sen~r 30, 2010 3:37 PM
To:_
Cc: Kernan, Scott@CDCR
Subject: FDA entry item #

-I am inquiring into the shipment (#
shipment is to be sent to Whittier, CA.
_ by FED-EX. is the FED-EX contact person) I also calle your phone
number 901_ and left a message. If you could please return my call I would like to know the
timeline for release. Thank you in advance.

John McAuliffe
California Department of Corrections and Rehabilitation

CDCR 000034
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From:
To:
Subject:
Date:

Rice Beojamjo@CpCR

com
FW: FDA entry item #•••••
Tuesday, November 30, 20103:18:20 PM

From: Kernan, Scott@CDCR
Sent: Tuesday, November 30, 2010 3:18:16 PM
To: Cate, Matl@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR
Cc: McAuliffe, John@CDCR
Subject: FW: FDA entry item #
Auto ·forwarded by a Rule

From: McAuliffe, John@CDCR
Sent: Tuesday, November 30, 2010 2:06 PM
To: Kernan, Scott@CDCR
Subject: FW: FDA entry item #

FYI

@fda.hhs.gov]From:
Sent: Tuesday, November 30, 2010 2:00 PM
To: McAuliffe, John@CDCR
Cc: Kernan, Scott@CDCR;
Subject: RE: FDA entry item #

John,

This entry is currently under review by our DIOP branch. Due to the intended use they are developing
a blanket policy for handling these type of shipments. If you need additional information you can call
Supervisor at 901'- or Supervisor_ at 901'- I am not
authorized to make an admissibility decision on the entry.

Thank you,

US Food & Drug Administration

CDCR 000035

2.2.11 ACLU 000035



From: McAuliffe/ John@CDCR [mailto:John.McAuliffe@cdcr,ca.gov]
Sen~r 30/ 2010 3:37 PM
To:_
Cc: Kernan/ Scott@CDCR
Subject: FDA entry item #

- that is currently awaiting FDA approval. The
shipment is to be sent to Whittier, CA.
_ by FED-EX. is the FED-EX contact person) I also called your phone
number 901_ and left a message. If you could please return my call I would like to know the
timeline for release. Thank you in advance.

John McAuliffe
California Department of Corrections and Rehabilitation

CDCR 000036

2.2.11 ACLU 000036



From:
To:
Subject:
Date:
Attachments:

~

CI2CR
FW: credit card receipt

Wednesday, December 01, 2010 10:38:51 AM

CpCR receipt pdf

I just received this early this morning. Thanks.

Executive Assistant to
Brett H. Morgan, Chief of Staff and
Lee E. Seale, Deputy Chief of Staff
(916)_

From:
Sen~ember 01, 2010 5:48 AM
To: ..............@CDCR
Subject: credit card receipt

Here is your receipt.

CDCR 000037

2.2.11 ACLU 000037
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From:
To:
Subject:
Date:
Attachments:
Sensitivity:

- credit card payment request
Friday, November 19, 2010 11:59:52 AM
_ nvojceOOO1.pdf

Confidential

Attached is the invoice that I discuss with you this morning. Please review and advise on
payment. I would like to resolve today. Thank you.

-Accounting Services

Department of Corrections and Rehabilitation

Tel: 916_

Fax: 916_'

Cell: 916_

cdcr ca goy

CDCR 000039
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I..
Statement Balance as of 9130/2010

• To:
CDeR·Scoll Kernan
Undersecretary
1515 S Slreet, Suite 5025
Sacramento, CA95811-7243

Ship To:

Neumiller Infirmary Pharmacy
California Stale Prison, San Quentin
381l Qucnlin. CA 94964
Attn: Warden Vincent Cullen

CDCR

TOTAL DUE:

AMOU/IT OF PAYMENT:

Sl,12I.60

CREOIT CARD #

SIGNATURE.,.
EXPIRATION DATE __ I __ I

nm!
• Detsch and send this portion wllh payment·

STATEMENT BALANCE AS OF9130120JO

-fA 315' Mi
CDCR-8cott Kernan.- 'P.~--_._"--_."". ".__._".. ..._.. ...__....__

.._~~~:.~::~lI;2'~_._. .. .._.._. .....__.
1515 S Street,Suite502S

···SacrameiiiO;-CA9SSrrm<T,;-·..···--------·--··-··....·
,

"..!REY.I.2.~.~_~~!-~.~.~!_. _... .._.__._.~.~:~Q_
_..2~.!:\L CH~~~~ . ~.!.._~~~.!i.!!_.

_-!'~!.MENT~.~E~!.Y!:~__..... _.__ .....__(~~:.~~L

TOTAL DUE SI,121.60 i
aBl

1533973 PHARMACY SALES----

-AM

Wire Instructions:

•

Bank Name:
Rouling#:
Account#;
Account Name:

wu
..

.t•• Thank you for your business!

1IVrI2OI01:JI,4JPM

CDCR 000040
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From:
To:
Subject:
Date:
Attachments:
Sensitivity:

Stephen,

......COCB
Amos Stephen@CpCR
FW: _ credit card payment request
Friday, November 19, 2010 11:34:35 AM
..InvojceOOO1 pdf
Confidential

Called the vendor. All they want is a copy of the attached invoice to see what office/ account
they need to apply the credit. I'm going to forward this invoice to _ so she can
assist in processing the payment. Once the office/account is identified, there should be no
problem with payment via Cal Card. Let me know if you have issues with this plan.

-II

-Accounting Services

Department of Corrections and Rehabilitation

Tel: 916_

Fax: 916_

Cell: 916_
cdcI' ca goy

--------------------
From:
Sent: Frida
To:
Cc:
Subject: FW: - credit card payment request
Sensitivity: Confidential

-Per our conversation this Inorning, please pay the attached invoice via Cal Card as soon as
possible. According to OBS, your's and_ cards have been activated. Please have the
vendor send (Le., scan) you the receipt for your/my records - I just want to make sure the
invoice has been paid. Once you get your card holder statelnent, you would process as usual
to Accounting. According to Scott, this expense will be paid out of the Secretary's budget.

Let me know if you have any question.

Thank you, II

-Accounting Services

Department of Correctio~s and Rehabilitation

Tel: 916_

CDCR 000041
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Fax: 916_

Cell: 916_

cclef ca gOY

From: Kernan, Scott@COCR
sen~:ThurSda. October 28,20102:13 PM
To: COCR
Subject: Re:
Sensitivity: Confidential

'so I approve this purchase and confirm we received the product. Thank you
Scott

From: COCR
To: Kernan, Scott@CDCR
Sent': Thu Oct 28 14:11:19 2010
Subject_

Scott,

Go ahead and approve via this e-mail. We'll process this payment ASAP.

On the other invoice, we will need a Purchase Order. I believe Tim Gilpin has discussed
this with someone in your office. If your staff needs specifics on setting that up, that can work
with in OBS.

Let me know if you need anything else.

-II

Accounting Services

Department of Corrections and Rehabilitation

Tel: 916_

Fax: 916_

Cell: 916_

cclcr.ca gOY

COCR 000042
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Statement Salance as of 913012010

_To:
CDCR-Scall Kernan
Undersecretary
1515 S Streel, Suite 502S
Sacramento, CA95811·7243

CREDIT CARD #

SIGNATURE

P'I

Ship To:

Neumiller InfirmlllY Phannacy
California Slate Prison. San Quentin
San Quentin, CA 94964
Attn: Warden Vincent Cullen

• Detach and send this portion with payment·

CDCR

TOTAL DUE:

AMOUNT OF PAYMENT:

EXPIRATION DATE

SI,12I.60

I
mnl

STATEMENT BALANCE AS OF 9/30/2010

.1' &# 'n Mi
CDCR-Seo" Kernan

.- .p --- - ••__ -_._-•••_---_ -._-- _ - ..

.._~~.~:~::'::..Ia.2'_ ..._. . . ._._.__.__..... _
1515 S Streel,SuiteS02S

··-sliCraineiiiO;-L'AllS8Tr-n....,r--"··----·---·--..·-··..··
=2

15]3973_...-._._-----,~---, PHARMACY SALES

....!~y!.Q.~~-~.~~.~.~!- -_.--_..~... _.~.~~~~-
_...!~~L CH~~~~_. .. ~.!.!~~~!i..l!_.

2~YMENT~.~£~~~~ __.. _.. ..•.__~~~:.~~L.

TOTAL DUE 51,121.60 I
&JUU

eA.

Wire Instructions: Bank Name:
Routing#:
Aceount#:
Account Name:..

WfiIiE 8M •• Thank you for your business!

COCR 000043
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From:
To:
Cc:
Subject:
Date:

I just paid it and she should be emailing me a receipt shortly. Thanks.

Executive Assistant to

Brett H. Morgan, Chief of Staff and

Lee E. Seale, Deputy Chief of Staff

-Got everything set up with the vendor. Once I get confirmation from OBS that your card is
activated, you can call_at_ to make payment. Once payment goes through,
she'll send us a receipt.

Accounting Services

Department of Corrections and Rehabilitation

Tel: 916_

Fax: 916_

Cell: 916_

cdcr ca gOY

From: ••••@CDCR

CDCR 000044

2.2.11 ACLU 000044



Sent: Friday, November 19, 2010 12:16 PM

To: @CDCR

Cc: CDCR

Subject:Hi.
III is requesting to open_ cal-card to pay the vendor_?

states.lmowab=sgoing to request the card to~ened
or t IS purpose. ' ,

•Notc: Office of Busillcss Serviccs, Procuremellt Ullit's physical address is 10000 Goethe Road, Suite C-1, Sacramellto, CA 95827. Please
t/irect postal deliverie.'i to the previous address PO Box 942883, Procuremellt Ullit Sacramellto, CA 94283-001 or 1515 S Street, Procuremellt
Ullit , Sacrammto, CA 95814 for daily routillg of mail.

Department of Corrections

and Rehabilitation

HQ -Procurem.ent Liaison Unit

(916)_

(916)_

@cdcr.ca.gov

COCR 000045

2.2.11 ACLU 000045



From:
To:
Cc:

Subject:
Date:

~F
AlstoO Steve M@CDCR;••••••@.C.LLCE.;•••@.CQCB.;••••••@.CQ.CB.;~
Stepheo@CpCR

RE:
Tuesday, November 30, 2010 12:27:00 PM

Thank you.

_ You should be able to use the card now. Let us know if there are problems.

-II

--Accounting Services

Department of Corrections and Rehabilitation

Tel: 916_

Fax: 916_

Cell: 916_

cdcr ca gov

From: _@CDCR
Sen~mber30, 2010 12:20 PM
To:_CDCR

. Cc: Alston Steve M@CDCR' @CDCR; _@CDCR
Subject:

11-
transaction.

Thank you,

Cal-Card single purchase limit was increased to $1,500 to allow for the

-.-Procurement Section
CDCR-Office of Business Services
(916)_
aBS Leading the Way
Innovation"'" Trust .... Excellence

CDeR 000046

2.2.11 ACLU 000046



From:
To:
Cc:
Subject:
Date:
Importance:
Sensitivity:

• let's pay using Cal-Card for the current purchase. As for the future purchase for $35,000-1

need to discuss with. Thanks.

From: CDCR
Sen~er 28, 2010 1:36 PM
To: ..............@CDCR
Subject: Secretary's·Request for Payment
Sensitivity: Confidential

Hi.,

Question re the attached invoice. It's for drugs related to lethal injections. Due to political
sensitivity of this payment, the Secretary's office is paying the invoice as opposed to HC.
However, there is no authority to pay, i.e., PO, S&E, etc. Can we do this via cal card when the
cards are activated (Bank should receive $$today), or can we do an S&E after the fact (I know
that's found upon). I just don't want to get the payment hung up at the SCO.

Also related to the lethal injection process, the Dept is buying more drugs from another
company. That bill sib over $35K. I will advise that they need an authority to pay for that
larger payment.

Let me know your thoughts on this. Thank you.

Accounting Services

Department of Corrections and Rehabilitation

Tel: 916_
Fax: 916_

Cell: 916_
cdcr.ca gov

CDCR 000047

2.2.11 ACLU 000047



From:
To:
Subject:
Date:

Kernan Scott@CPCR

CQCB.; puffy' Brjan@CpCR

FW: Drugs

Tuesday, November 09, 2010 2:25:39 PM

From: Duffy, Brian@CDCR
Sent: Tuesday/ November 09, 2010 2:25:09 PM
To: Kernan/ Scott@CDCR; McAuliffe, John@CDCR
Subject: FW: Drugs
Auto forwarded by a Rule

Scott and John/

The invoice was paid today.

Brian

-----Original Message-----
From: Lewis/ Dave (Budgets)@CDCR

'Sent: Tuesday, November 09, 2010 2:22 PM
To: Duffy/ Brian@CDCR
Subject: FW: Drugs

-----Original Message----­
From: Gilpin, Timothy@CDCR
Sent: Tuesday, November 09, 2010 2:17 PM
To: Lewis, Dave (Budgets)@CDCR
Subject: Drugs

Check today for $36,415

CDCR 000048

2.2.11 ACLU 000048



From:
To:
Subject:
Date:

Kernan Scott(O)CDCR

...lli:B.; puffy Brjan(ci)CDCR

FW: Emailing: STD204%20Payee%20Data%20Record

Monday, November 08,2010 10:17:41 AM

From: Duffy, Brian@CDCR
Sent: Monday, November 08, 2010 10:17:38 AM
To: McAuliffe, John@CDCR
Cc: Kernan, Scott@CDCR
Subject: FW: Emailing: S1D204%20Payee%20Data%20Record
Auto forwarded by a Rule

John,

FYI. To enter the comp~tothe~stem, apparently accountini needed a form filled out. The link she provided me
below doesn't work, but_ says. made contact with Not sure if you want to follow-up and help get
completed?

Brian

-----Ori inal Messa e-----
From: CDCR
Sent: Mon ay, November 08, 2010 9:28 AM
To: Duffy, Brian@CDCR
Subject: RE: Emailing: S1D204%20Payee%20Data%20Record

I contacted_ and fax the form to. They will complete and return today. Should have a check out today
ortomorrow~

--Accounting Services

Region.a.1iiAClclo.unting
(916).

-----Original Message----­
From: Duffy, Brian@CDCR
sentiMoMonda November 08, 2010 9:21 AM .
To: CDCR
Subject: RE: Emai ing: STD204%20Payee%20Data%20Record-I cannot open that website. Is it possible to get a copy of the form on PDF to send?

Thanks,

Brian

Brian Duffy
.pecial Assistant to the Undersecretary, Operations California Department of Corrections and Rehabilitation

-----Ori inal Messa e-----
From: CDCR
Sent: Mon ay, November 08, 20108:59 AM
To: Duffy, Brian@CDCR
Subject: Emailing: Sm204%20Payee%20Data%20Record

Brian,

This form must be completed by•••• I'll contact the vendor too.

CDCR 000049
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-.
Accounting Services
liiona, Accounting

The message is ready to be sent with the following file or link attachments:

Shortcut to:
http' //bisportal cdcr ca.gov/id/go/km/docs/doclJments/CDCR/HomeL jnks/Eorms/STD2Q4%20payee%20pata%20Record pdf

Note: To protect against computer viruses, e-mail programs may prevent sending or receiving certain types of file
attachments, Check your e-mail security settings to determine how attachments are handled.

CDCR 000050
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From:
To:
Subject:
Date:

Kernan Scott@CPCR

Clli:a; puffy Brjan@CpCR

FW: Talked with Stephen on NCB
Tuesday, November 02, 2010 5:33:01 PM

From: Duffy, Brian@CDCR
Sent: Tuesday, November 02, 2010 5:32:59 PM
To: Kernan, Scott@CDCR
Subject: RE: Talked with Stephen on NCB
Auto forwarded by a Rule

Talked to John. He will have done in morning and back to you.

Brian

-----Original Message-----
From: Kernan, Scott@CDCR
Sen~vember 02, 2010 5:29 PM
To: _CDCR; Duffy, Brian@CDCR
Subject: FW:·Talked with Stephen on NCB

From: Rice, Benjamin@CDCR
Sent: Tuesday, November 02, 2010 5:29:19 PM
To: Kernan, Scott@CDCR
Subject: Talked with Stephen on NCB
Auto forwarded by a Rule

He will help us'out- walk it over - get it signed, etc.

COCR 000051
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From:
To:
Subject:
Date:

Kernan Sco1t@CDCR

_COCB.; puffy Brjan@CDCR

~Invoice

Thursday, October 28, 2010 10:45:22 AM

From: CDCR
Sent: Thursday, October 28, 2010 10:45:15 AM
To: Kernan, Scott@CDCR
Subject: RE: _ Invoice
Auto forwarded by a RuIe

Got it

I!!!!sistant to Scott Kernan
Undersecretary, Operations

From: Kernan, Scott@CDCR
Sent: Thursda October 28, 2010 10:43 AM
To: CDCR
Subject: Re: Invoice- .SO cannot get this. Please set up qUick phone call with mr _ Gets into receiver not wanting
anything to do with executions. Thx

---_..__._._---_._--.._.__.._---._--.------------_.__.-_._---_.•..

From: CDCR
To: Kernan, Scott@CDCR
Sent: Thu Oct 28 10:39:31 2010
Subject: FW: _ Invoice

fyi

~ssistant to Scott Kernan
Undersecretary, Operations

Thank you. Please advise_ when payment has been processed.

CDCR 000052
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Accounting Services

Department of Corrections and Rehabilitation

Tel:_

Fax:_

Cell:_

cder ca goy

_ is calling San Quentin for authority to pay. We do not have an S & E for this vendor for San
Quentin but the invoice belongs in our unit.

-

"Is this Section B's? If so, we'll need to process. Let me know. Thank you.

Accounting Services

Department of Corrections and Rehabilitation

Tel:_

Fax:_

Ce11lllllllllllllll'

eder.cd.gov

@CDCR
October 27, 2010 10:28 AM

CDCR
Invoice

Bill

COCR 000053
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The invoice in question has not been received in accounting for payment. FYI All the other prior
invoices are in the 700 thousand dollars.
I don't see a contract number on the invoice. I wonder if it belongs to Sacramento accounting Office.
The invoice is referencing San Quentin. Let me know if you need something else. I will be out of the
office until 1:OOpm. Thanks.

I!III..
CDCR

October 25, 2010 12:57 PM
CDCR

@CDCR;_@CDCR
Invoice

Was this processed?

-Accounting Services

Department of Corrections and Rehabilitation

Tel:_

Fax:_

Cell:_

cdcr ca goy

II
You're right) this yours (San Quentin).

--Accounting Services- COCR

_CdC[QagQ~

From: Gilpin, Timothy@CDCR
Sent: Monda October 25, 2010 12:29 PM
To: @CDCR
Cc: CDCR; CDCR
Subject: Fw: Invoice

CDCR 000054
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_ please provide status

From: COCR
To: Gilpin, Timothy@COCR
Sent: Mon Oct 25 12: 10:53 2010
Subject: FW: _ Invoice

Hi, anything on this yet?

Thanks,- .ExecutIve Assistant to Scott Kernan
Unders_ecr~taJY, Operations

From: COCR
Sent: Wednesday, October 20, 2010 12:44 PM
To: Gilpin~thY@COCR
Subject: _ Invoice

Hi, Scott would like confirmation of payment.

Thanks,

~ssistant to Scott Kernan
Undersecretary, Operations

CDCR 000055
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From:
To:
Subject:
Date:

Kernan Scot1@CDCR

C!2.CR.; ~D;!Jffy~B~[i;ani(ci)iCiPCiR•••••
FW: Importation of Thiopental by

Wednesday, October 13, 2010 5:22:53 PM

From: McAuliffe, John@CDCR
Sent: Wednesday, October 13, 2010 5:22:51 PM

To: Kernan, Scott@CDCR
Subject: Re: Importation of Thiopental by
Auto forwarded by a Rule

Scott
I will see what can be done to make it work. I will be at sa this Thursday and Friday for Team
Training. I will contact the Lawyer Thursday and see.
John

From: Kernan, Scott@CDCR
To: McAUliffe, John@CDCR
Sent: Wed Oct 13 16:09:45 2010
Subject: FW: Importation of Thiopental by

Don't know if this just complicates things. Sounds like we will need this if we want to write check

to lawyer instead of company.

Scott

From: Gilpin, Timothy@CDCR
Sent: Wednesday, October 13, 2010 3:59 PM
To: Kernan, Scott@CDCR
Subject: RE: Importation of Thiopental by

Then I need a vendor data record for the attorney and an invoice from him to pay along with a
purchase document. Hope that is available.

From: Kernan,Scott@CDCR
Sent: Wednesday, October 13, 2010 3:03 PM
To: Gilpin, Timothy@CDCR
Subject: FW: Importation of Thiopental by

So it does not look like I'll get invoice until Monday. Get it to you as soon as I get it. See note

below, they want check payable to attorney to avoid publicity. Is that possible?

Scott

From: McAuliffe; John@CDCR
Sent: Wednesday, October 13, 2010 11:32 AM

CDCR 000056
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To: Kernan, Scott@CDCR
Subject: Fw: Importation of Thiopental by

Scott
See email concerning invoice.
John

From: >
To: McAuliffe
Cc:
Sent: Wed Oct 13 10:19:44 2010
Subject: Re: Importation of Thiopental by

Sure John. I just spoke toll and there will be a delay of a few days because the shipment needs

to be approved by Homeland Security. This has nothing to do with his import license but is simply a

post 911 security measure. According to. this will only take a few days so I am hopeful I can get

you an invoice by Monday of next week- no later than Wednesday.1I also is concerned about

publicity; is is acceptable for you to make the check payable to my attorney trust account and I'll

cut the checks to all the appropriate entities. We working on it._

From: "McAuliffe, John@CDCR" <John McAuliffe@cdcr.ca ~oV>

Date: Wed, 13 Oct 2010 10:06:07 -0700

To:

Subject: RE: Importation of Thiopental by

•Per our conversation .....Please email (PDF) an invoice fo~ services requestedfro~
Specifically, the invoice should reflect: '

Costs of 525 grams of Sodium Thiopental
Importation request to DEA
Insurance on shipment
Duty fees to Customs
Additional DEA and FDA Insurance on shipment

. . _ feesJ!!!IO:~::%::~~~:~eaddjtjQnal CQsts tQ include
shlQPmg attQrneyfees' i, e ~ ')
We are also asking for the Thiopental to be shipped directly to for CDCR to pick up upon
arrival. has
told us that the Thiopental that is being ordered will have an expiration date of May 2014. It is
important that all 525 grams have that expiration date of May 2014. Thank you for your assistance in
this matter.
John McAuliffe

From:
Sent: Tuesday, October 12, 2010 1:39 PM
To: McAuliffe, John@CDCR
Subject: FW: Importation of Thiopental by

John- see my email below.•

COCR 000057
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Irvine, California:_

Ph:949_

Fax:94~

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy

Act, 18 U.S.c. §§ 2510-2521, is confidential and may be legally privileged. If you are not the

intended recipient, you are hereby notified that any retention, dissemination, distribution, or

copying of this communication is strictly prohibited. Please reply to the sender that you have

received the message in error, then delete it. Thank you.

Hi John- as we discussed yesterday, Iam the lawyer that represents

and its owner_ Iacknowledge COCR's request that_ act as importer of a

quantity of Thiopental. And, also as we discussed yesterday, please be advised that_ s

very interested in assisting the COCR in this regard subject to_and COCR agreeing on the

terms for importation. At best Ican only estimate the costs involved as follows: Cost of 525 grams

of drug= $16,590; Fee For Importation Request to OEA= $100; Insurance on Shipment= $3000;

Shipping Fee= $1500; Outy Fee to Customs= $1700; Additional OEA and FOA fees= $500; Broker

Fees= $1500;_ Fee Including Attorneis Fees = $12,500 for a total of $37,390. I

understand that if this proposal is acceptable the COCR is requesting an invoice only itemizing the

cost of the drug and expressing the remaining costs as included in_ ee. Allow me to

reiterate these costs are estimates. Additional costs may be incurred such as a Homeland Security

fee or storage fees if the shipment is held up by Customs for any reason._ would reserve

the right to issue an additional invoice to COCR for such additional costs and would refund COCR in

the event of an overpayment. We suggest that the COCR pick up the shipment at the port of entry

and that the COCR write a letter to Customs or otherwise inform Customs of the need for these

supplies. Please let me know your thoughts._

Irvine, California_

Ph:94~

Fax:949_

CDCR 000058

2.2.11 ACLU 000058



NOTICE: This E-mail (including attachments) is covered by the Electronic Communi'cations Privacy

Act, 18 U.S.c. §§ 2510-2521, is confidential and may be legally privileged. If you are not the

intended recipient, you are hereby notified that any retention, dissemination, distribution, or

copying of this communication is strictly prohibited. Please reply to the sender that you have

received the message in error, then delete it. Thank you.

----:.- End of Forwarded Message

COCR 0000592.2.11 ACLU 000059



from:
To:
Subject:
Date:
Importance:

Kernan Scott@CPCR

C!lCB.; puffy Brjan@CpCR

FW:
Wednesday, October 13, 20108:59:23 AM

High

From: Gilpin, Timothy@CDCR
Sent: Wednesday, October 13, 2010 8:59:19 AM
To: Kernan, Scott@CDCR; Lewis, Dave (Sudgets)@CDCR
Subject: RE:
Importance: High
Auto forwarded by a Rule

I'll be downtown after lunch for the AR meeting, I can pick it up then. Make sure we have an order
number, PO number and I will then have the staff write a check for payment.

From: Kernan, Scott@CDCR
Sent: Wednesday, October 13, 2010 8:46 AM
To: Gilpin, Timothy@CDCR; Lewis, Dave (Budgets)@CDCR
Subject:

Tim,

I am getting an invoice for the purchase of drugs from England. I will need to affect payment

immediately. Its going to be around 40k. How do I make this happen quick.

Scott

CDCR 000060
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From:
To:
Subject:
Date:

Kernan Scott@CPCR

COCB.; Duffy Brjan@CpCR

FW:
Monday, October 11,2010 12:49:19 PM

From: McAuliffe, John@CDCR
Sent: Monday, October 11, 2010 12:49:17 PM
To: Kernan, Scott@CDCR
SUbject: Fw:
Auto forwarded by a Rule

Scott
Link Pharm out of England.
John

From: McAuliffe John@CDCR
To:
Sent: Mon Oct 11 12:42:43 2010
Subject: Fw:

•See emails. Scott Kernan is asking.
John

From: CDCR
To: McAuliffe, John@CDCR
Sent: Mon Oct 11 12:28:39 2010
SUbject: RE:

Thanks. Will wait to hear then.

II!!!I!ssistant to Scott Kernan
Undersecretary, Operations

From: McAUliffe, John@CDCR
Sen~ober 11, 2010 12:26 PM
To:_CDCR
Subject: Re:

Yes waiting forll to call me back. I asked that they check this AM.
John

From: CDCR
To: McAUliffe, John@CDCR

CDCR 000061
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Sent: Man Oct 11 12:23:28 2010
Subject:

Hi, were you able to check on that (re Friday's email) for Scott?

Thanks,

~SiStallt to Scott Kernan
Undersecretary, Operations

CDCR 000062
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From:
To:
Subject:
Date:

Kernan Scott@CPCR_coca; puffy Brjan(a)CpCR

FW:
Wednesday, October 06,20108:50:14 AM

From: McAuliffe, John@CDCR
Sent: Wednesday, October 06, 2010 8:50:07 AM
To: Kernan, Scott@CDCR
Subject: Fw:
Auto forwarded by a Rule

FYI

From:
To: McAuliffe, John@CDCR
Sent: Wed Oct 06 01:34:07 2010
Subject: Re:

@usdoj.gov>

Thank you. I'll make DENs import/export unit aware of this matter.-.
Office of Diversion Control

From: McAuliffe John@CDCR <John.McAuliffe@cdcr.ca.gov>
To:
Cc: Kernan, Scott@CDCR <Scott.Kernan@cdcr.ca.gov>
Sent: Tue Oct 05 14:08:55 2010
Subject:

~for the list of companies Iiste~ with the DEA to import Thiopental. We have contacted
who has initially agreed to procure the Thiopental

from London. We gave your email as a point of contact with DEA since you know exactly
what we have been doing and to whom we have been in contact with in your Department. Again thank
you for your help and assistance.
John McAuliffe

COCR 000063
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,From:
'To:
SUbject:
Date:

Kernan Scott@CPCR

_.COCR.; puffy Brjan((i)CDCR

FW:
Wednesday, October 06, 2010 9:32:25 AM

From: McAuliffe, John@CDCR
Sent: Wednesday, October 06, 2010 9:31 :44 AM

To: Kernan, Scott@CDCR

SUbject: Re:
Auto forwarded by a Rule

I will call now and get a projection.

From: Kernan, Scotl@CDCR
To: McAuliffe, John@CDCR
Sent: Wed Oct 06 09:29:29 2010
Subject: Re:

John
Any word on how long we can expect this to take?

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Wed Oct 06 08,:50:072010
Subject: Fw:

FYI

From:
To: McAuliffe, John@CDCR
Sent: Wed Oct 06 01:34:07 2010
Subject: Re:

@usdoj.gov>

Thank you. I'll make DEA's import/export unit aware of this matter.-.
Office of Diversion Control

.-------_.._--------_._----_.-..._----....-----.._--
From: McAuliffe John@CDCR <John.McAuliffe@cdcr.ca.gov>
To:
Cc: Kernan, Scott@CDCR <Scott.Kernan@cdcr.ca.gov>
Sent: Tue Oct 05 14:08:55 2010
Subject:

-Thank you for the list of companies listed with the DEA to import Thiopental. We have contacted
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who has initially agreed to procure the Thiopental
from London. We gave your email as a point of contact with DEA since you know exactly
what we have been doing and to whom we have been in contact with in your Department. Again thank
you for your help and assistance.
John McAuliffe-
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From:
To:
Subject:
Date:

Kernan ScDtt@CDCR

_CDCR; puffy Brjan@CpCR

FW:ATIN:_
WednesdaYI October 06, 2010 10:39:36 AM

From: McAuliffe, John@CDCR
Sent: Wednesday, October 06, 2010 10:38:53 AM
To:
Cc: Kernan, Scotl@CDCR
Subject:
Auto forwarded by a RuIe

Sir
I am forwarding this email to you for your record. CDCR would like to know if this process of obtaining
the thiopental (Duty, Broker, any additional fees to include _ ees) could be billed to CDCR
as one invoice? Additionally, can you give a possible estimate as to how long this process will take
before we receive the thiopental? Again, thank you for you assistance.
John McAuliffe

From: @usdoj.gov]
Sent: Wednesday, October 06, 2010 1:34 AM
To: McAuliffe, John@CDCR
Subject: Re:

Thank you. 1111 make DENs import/export unit aware of this matter.-.
Office of Diversion Control

From: McAuliffe John@CDCR <John.McAuliffe@cdcr,ca.gov>
To:
Cc: Kernan, Scott@CDCR <Scott.Kernan@cdcr.ca.gov>
Sent: Tue Oct 05 14:08:55 2010
Subject:- .Thank you for the list of companies listed with the DEA to import Thiopental. We have contacted

who has initially agreed to procure the Thiopental
from London. We gave your email as a point of contact with DEA since you know exactly
what we have been doing and to whom we have been in contact with in your Department. Again thank
you for your help and assistance.
John McAuliffe
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From:
To:
Subject:
Date:

Kernan Scott@CPCR

_.~CPCR;; 1;puffy Brjan@CpCR

~
Thursday, October 07, 2010 10:08:41 AM

From: McAuliffe, John@CDCR

Sent: Thursday, October 07, 2010 10:08:37 AM

To: Kernan, Scott@CDCR

Subject: Fw: ATTN:_
Auto forwarded by a Rule

FYI
John

From:
To: McAuliffe, John@CDCR
Sent: Thu Oct 07 09:48:06 2010
Subject: Re: ATTN: 1IIIIIIII
Dear Mr. McAuliffe:

To clarify, I have agreed only to start the process of investigating how to import this
medication for the CDCR.
The amount of time, cost, complexity, risk, and liability has yet to be determined.
I will be meeting with corporate council on October 10,2010.
In the mean time please keep this matter private no public disclosure.
I went to my files yesterday to review our previous process of importation.
~ tomorrow tinle permitting contact the DEA contact you have provided me

~u informed as I collect information, ask any further questions of you, and
tender a final decision and cost by next week.

Thank you in advance for your consideration of my company.

WARNING: This email is covered by the Health Insurance Portability and Accountability
Act of 1996 (HIPAA). It contains health information that is personal and confidential and
contains sensitive information related to a person's healthcare. The infoffilation contained
therein is being enlailed to you after obtaining authorization fronl the patient. You, being the
recipient, are obligated to maintain this infonnation in a SAFE, SECURE, CONFIDENTIAL,
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and RETRIEVABLE fashion. Unauthorized re-disclosure and/or failure to maintain
confidentiality is prohibited by law and could subject you to penalties described under the
Federal HIPAA Act of 1996 and applicable State law.

.....•_.__._--------.,-_..------_..•_--_._.__.-._.._--
From: IlMcAuliffe John@CDCRIl <John.McAuliffe@cdcr.ca.
To:
Cc: IlKernan, Scott@CDCRIl <Scott.Kernan@cdcr.ca.gov>
Sent: Wed, Octo_ber6 2010 10:38:53 AM
Subject: ATTN:

Sir
I am forwarding this email to you for your record. CDeR would like to know if this process of obtaining
the thiopental (Duty, Broker, any additional fees to include_ fees) could be billed to CDCR
as one invoice? Additionally, can you give a possible estimate as to how long this process will take
before we receive the thiopental? Again, thank you for you assistance.
John McAuliffe

From: @usdoj.gov]
Sent: Wednesday, October 06, 2010 1:34 AM
To: McAuliffe, John@CDCR
SUbject: Re:

Thank you. 1
111 make DEA's import/export unit aware of this matter.-.

Office of Diversion Control

From:· McAuliffe John@CDCR <John.McAuliffe@cdcr.ca.gov>
To:
Cc: Kernan, Scott@CDCR <Scott.Kernan@cdcr.ca.gov>
Sent: Tue Oct 05 14:08:55 2010
Subject:

-Thank you for the list of companies listed with the DEA to import Thiopental. We have contacted
who has initially agreed to procure the Thiopental

from London . We gave your email as a point of contact with DEA since you know exactly
what we have been doing and to whom We have been in contact with in your Department. Again thank
you for your help and assistance.
John McAuliffe
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From:
To:
Subject:
Date:

Kernan Scotl@CPCR
iiiiiiicip~C~R; puffy Brjao@CDCR
FW: Progress 1

Friday, October 08, 20104:05:59 PM

From: McAuliffe, John@COCR
Sent: Friday, October 08, 2010 4:05:57 PM
To: Kernan, Scott@COCR
Subject: Re: Progress 1
Auto forwarded by a Rule

Scott
I did not ask but I believe it is a SUbsidiary of. They have international locations such as the one
in Pakistain. SO could open safe and the outside of package would 10 ifan. product but most
likely not the exact subsidiary. John

From: Kernan, Scott@CDCR
To: McAuliffe, John@CDCR
Sent: Fri Oct 08 13:42:29 2010
Subject: Re: Progress 1

John
What is the name of the manufacturer on the drugs we got from az.

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Fri Oct 08 08:48:44 2010­
Subject: Fw: Progress 1

Fyi
John

From:
To: McAuliffe, John@CDCR
Sent: Fri Oct 08 08:04:41 2010
Subject: Progress 1

Dear John McAuliffee

lhave called and sent an e-mail to to
provide me with
the steps and correct forms to request an itnportation quota for Sodium Thiopental

Will keep you informed of my progress.

Thank you again for the opportunity.
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WARNING: This email is covered by the Health Insurance Portability and Accountability
Act of 1996 (HIPAA). It contains health information that is personal and confidential and
contains sensitive information related to a person's healthcare. The infonnation contained
therein is being emailedtoyouafter obtaining authorization from the patient. You, being the
recipient, are obligated to maintain this information in a SAFE, SECURE, CONFIDENTIAL,
and RETRIEVABLE fashion. Unauthorized re-disclosure and/or failure to maintain
confidentiality is prohibited by law and could subject you to penalties described under the
Federal HIPAA Act of 1996 and applicable State law.
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From:
To:
Subject:
Date:

Kernan Sco1t@CPCR

COlli; puffy Brjan@CpCR

FW: Progress 1
Friday, October 08, 20104:33:31 PM

From: McAuliffe, John@COCR
Sent: Friday, October 08, 2010 4:33:30 PM
To: Kernan, Scott@CDCR
Subject: Re: Progress 1
Auto forwarded by a RuIe

Scott
Only way would be to open safe and look.
John

From: Kernan, Scott@CDCR
To: McAuliffe, John@CDCR
Sent: Fri Oct 08 16:30:07 2010
Subject: Re: Progress 1

Getting question if hospria is on label?
Scott

From: McAuliffe, John@CDCR .
To: Kernan, Scott@CDCR
Sent: Fri Oct 08 16:05:57 2010
Subject: Re: Progress 1

Scott
I did not ask but I believe it is a SUbsidiary of_ They have international locations such as the one
in Pakistain. sa could open safe and the outside of package would 10 if an _ product but most
likely not the exact sUbsidiary. John

From: Kernan, Scott@CDCR
To: McAuliffe, John@CDCR
Sent: Fri Oct 08 13:42:29 2010
Subject: Re: Progress 1

John
What is the .name of the manufacturer on the drugs we got from az.

From: McAuliffe, John@CDCR
To: Kernanl Scott@CDCR
Sent: Fri Oct 08 08:48:44 2010
Subject: Fw: Progress 1

Fyi
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John

From:
To: McAuliffe, John@CDCR
Sent: Fri Oct 08 08:04:41 2010
Subject: Progress 1

Dear John McAuliffee

I have called and sent an e-mail to to
provide me with
the steps and correct forms to request an importation quota for Sodium Thiopental

Will keep you informed of my progress.

Thank you again for the opportunity.

WARNING: This email is covered by the Health Insurance Portability and Accountability
Act of 1996 (HIPAA). It contains health information that is personal and confidential and
contains sensitive information related to a person's healthcare. The information contained
therein is being elnailed to you after obtaining authorization from the patient You, being the
recipient, are obligated to maintain this information in a SAFE, SECURE, CONFIDENTIAL,
and RETRIEVABLE fashion. Unauthorized re-disclosure and/or failure to maintain
confidentiality is prohibited by law and could subject you to penalties described under the
Federal HIPAA Act of 1996 and applicable State law.
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From:
To:
Subject:
Date:

Kernan Sco1t@CPCR

CQ.CB.; puffy Brjan@CpCR

FW:
Monday, October 11, 2010 2:23:18 PM

From: Cate, Matt@CDCR
Sent: Monday, October 11, 2010 2:23:00 PM
To: Kernan, Scott@CDCR; Rice, Benjamin@CDCR; Kernan, Darby@CDCR
Subject: Re:
Auto forwarded by a Rule

From: Kernan, Scott@CDCR
To: Rice, Benjamin@CDCR; Kernan, Darby@CDCR
Cc: Cate, Matt@CDCR
Sent: Man Oct 1114:07:33 2010
Subject: FW:

From: McAuliffe, John@CDCR
Sent: Monday, October 11, 2010 12:49 PM
To: Kernan, Scott@CDCR
Subject: Fw:

Scott
Link Pharm out of England.
John

From: McAuliffe
To:
Sent: Mon Oct 11 12:42:43 2010
Subject: Fw:

•See emails. Scott Kernan is asking.
John

From: CDCR
To: McAuliffe, John@CDCR
Sent: Man Oct 11 12:28:39 2010
Subject: RE:
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Thanks. Will wait to hear then._.
Executive Assistant to Scott Keluan
Undersecretary, Operations

From: McAuliffe, John@CDCR
Sen~ober 11, 2010 12:26 PM
To:_CDCR
Subject: Re:

Yes waiting forll to call me back. I asked that they check this AM.
John

From: CDCR
To: McAuliffe, John@CDCR
Sent: Mon Oct 11 12:23:28 2010
Subject:

Hi, were you able to check on that (re Friday's email) for Scott?

Thanks,

-E' .xecutlve AssIstant to Scott Kenlan
Undersecretary, Operations
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From:
To:
Subject:
Date:

Kernan Scott(alCpCR

CQ.CR.; puffy Brjan(alCDCR

FW:
Monday, October 11, 2010 2:27:51 PM

From: Kernan, Darby@CDCR
Sent: Monday, October 11, 2010 2:27:46 PM
To: Cate, Matt@CDCR; Kernan, Scott@CDCR; Rice, Benjamin@CDCR

Subject: Re:
Auto forwarded by a Rule

From: Cate, Matt@CDCR
To: Kernan, Scott@CDCR; Rice, .Benjamin@CDCR; Kernan, Darby@CDCR
Sent: Mon Oct 11 14:23:00 2010
SU~j~ct: Re:

_._.~----------- -~---

From: Kernan, Scott@CDCR
To: Rice, Benjamin@CDCR; Kernan, Darby@CDCR
Cc: Cate, Matt@CDCR
Sent: Mon Oct 11 14:07:33 2010
Subject: FW:

From: McAuliffe, John@CDCR
Sent: Monday, October 11, 2010 12:49 PM
To: Kernan, Scott@CDCR
Subject: Fw:

Scott
Link Pharm out of England.
John

From: McAuliffe John@CDCR
To
Sent: Mon Oct 11 12:42:43 2010
Subject: Fw:

•See emails. Scott Kernan is asking.
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John

From: CDCR
To: McAuliffe, John@CDCR
Sent: Man Oct 11 12:28:39 2010
Subject: RE:

Thanks. Will wait to hear then.

I!!!sistant to Scott Kernan
Undersecretary, Operations

From: McAuliffe, John@CDCR
Sen~ober 11, 2010 12:26 PM
To:_CDCR
Subject: Re:

Yes waiting forII to call me back. I asked that they check this AM.
John

From: COCR
To: McAuliffe, John@CDCR
Sent: Man Oct 11 12:23:28 2010
Subject:

Hi, were you able to check on that (re Friday's email) for Scott?

Thanks,

_. S
ExecutIve ASsIstant to cott Kernan
Undersecretary, Operations
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From:
To:
Subject:
Date:

Kernan Scot1:@CDCR

CQ.C8.; Duffy Brjan@CpCR

FW:
Monday, October 11, 2010 2:36:41 PM

From: Kernan, Darby@CDCR
Sent: Monday, October 11, 2010 2:35:50 PM
To: Cate, Matt@CDCR; Kernan, Scott@CDCR; Rice, Benjamin@CDCR

Subject: Re:
Auto forwarded by a Rule

From: Cate, Matt@CDCR
To: Kernan, Scott@CDCR; Rice, Benjamin@CDCR; Kernan, Darby@CDCR
Sent: Mon Oct 11 14:23:00 2010
Subject: Re:

From: Kernan, Scott@CDCR
To: Rice,Benjamin@CDCR; Kernan, Darby@CDCR
Cc: Cate, Matt@CDCR
Sent: Mon Oct 11 14:07:33 2010
Subject: FW:

From: McAuliffe, John@CDCR
Sent: Monday, October 11, 2010 12:49 PM
To: Kernan, Scott@CDCR
Subject: Fw:

Scott
Link Pharm out of England.
John

From: McAuliffe John@CDCR
To:
Sent: Mon Oct 11 12:42:43 2010
Subject: Fw:
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•See emails. Scott Kernan is asking.
John

._-------_._._--_._--.._---- -----_.•_.._--_.__.._--_._----_._._- .._.
From: CDCR
To: McAuliffe, John@CDCR
Sent: Mon Oct 11 12:28:39 2010
Subject: RE:

Thanks. Will wait to hear then.

ExecutIve Assistant to Scott Kernan
Undersecretary, Operations

From: McAuliffe, John@CDCR
Sen~ober 11, 2010 12:26 PM
To: ..........CDCR
Subject: Re:

Yes waiting forII to call me back. I asked that they check this AM.
John

From: CDCR
To: McAuliffe, John@CDCR
Sent: Mon Oct 11 12:23:28 2010
Subject:

Hi, were you able to check on that (re Friday's email) for Scott?

Thanks,

ExecutIve Assistant to Scott Kernan
Undersecretary, Operations
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From:
To:
Subject:
Date:
Importance:

Kernan Sco1t@CPCR

puffy Brjan@CDCR

Fw:
Wednesday, October 13, 2010 11:22:18 AM
High

Please send this to john for me. Thx

From: Gilpin, Timothy@CDCR
To: Kernan, Scott@CDCR; LeWis, Dave (Budgets)@CDCR
Sent: Wed Oct 13 08:59:19 2010
SUbject: RE:

I'll be downtown after lunch for the AR meeting, I can pick it up then. Make sure we have an order
number, PO number and I will then have the staff write a check for payment.

From: Kernan, Scott@CDCR
Sent: Wednesday, October 13, 2010 8:46 AM
To: Gilpin, Timothy@CDCR; Lewis, Dave (Budgets)@CDCR
Subject:

Tim,

I am getting an invoice for the purchase of drugs from England. I will need to affect payment

immediately. Its going to be around 40k. How do I make this happen quick.

Scott
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From:
To:
Subject:
Date:

Kernan Scot!:@CPCR

COC&; ~PU~ffy;:8~ria~ni@icpiCiR•••••
FW; Importation of Thiopental by

Wednesday, October 13, 2010 11:32:25 AM

From: McAuliffe, John@CDCR
Sent: Wednesday, October 13, 2010 11 :32:21 AM
To: Kernan, Scotl@CDCR
Subject: Fw: Importation of Thiopental by
Auto forwarded by a Rule

Scott
See email concerning invoice.
John

From:
To: McAuliffe
Cc:
Sent: Wed Oct 13 10:19:44 2010
Subject: Re: Importation of Thiopental by

Sure John. I just spoke to.and there will be a delay of a few days because the shipment needs

to be approved by Homeland Security. This has nothing to do with his import license but is simply a

post 911 security measure. According to. this will only take a few days so I am hopeful I can get

you an invoice by Monday of next week- no later than Wednesday.• also is concerned about

publicity; is is acceptable for you to make the check payable to my attorney trust account and I'll
cut the checks to all the appropriate entities. We working on it._

From: "McAuliffe, John@CDCR" <John.McAuliffe@cdcr ca ~ov>

Date: Wed, 13 Oct 2010 10:06:07 -0700

To:

Subject: RE: Importation of Thiopental by

•Per our conversation .....Please email (PDF) an invoice for services requested from_
. Specifically, the invoice should reflect:

Costs of 525 grams of Sodium Thiopental
Importation request to DEA
Insurance on shipment
Duty fees to Customs
Additional DEA and FDA Insurance on shipment
_ fees _ fees should account for all additional CQsts tQ include

shipping. attorney fees~Qutlisting them as separate)
We are also asking for the Thiopental to be shipped directly to for COCR to pick up upon
arrival. ) has
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told us that the Thiopental that is being ordered will have an expiration date of May 2014. It is
important that all 525 grams have that expiration date of May 2014. Thank you for your assistance in
this matter.
John McAuliffe

From:
Sent: Tuesday, October 12, 2010 1:39 PM
To: McAuliffe, ]ohn@CDCR
Subject: FW: Importation of Thiopental by

John- see my email below.

Irvine, California.

Ph:949_

Fax:949_

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy

Act, 18 U.S.c. §§ 2510-2521, is confidential and may be legally privileged. If you are not the

intended recipient, you are hereby notified that any retention} dissemination, distribution} or

copying of this communication is strictly prohibited. Please reply to the sender that you have

received the message in error, then delete it. Thank you.

Hi John- as we discussed yesterday, Iam the lawyer that represents

and its owner_ I acknowledge CDCR's request that_ act as importer of a

quantity of Thiopental. And, also as we discussed yesterday, please be advised that_ is

very interested in assisting the CDCR in this regard subject to_and CDCR agreeing on the

terms for importation. At best I can only estimate the costs involved as follows: Cost of 525 grams

of drug= $16,590; Fee For Importation Request to DEA= $100; Insurance on Shipment= $3000;

Shipping Fee= $1500; Duty Fee to Customs= $1700; Additional DEA and FDA fees= $500; Broker

Fees= $1500;_ Fee Including Attorney's Fees = $12,500 for a total of $37,390. I

understand that if this proposal is acceptable the CDCR is requesting an invoice only itemizing the

cost of the drug and expressing the remaining costs as includedi_fee. Allow me to

reiterate these costs are estimates. Additional costs may be incurred such as a Homeland Security
fee or storage fees if the shipment is held up by Customs for any reason._ would reserve
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the right to issue an additional invoice to COCR for such additional costs and would refund COCR in

the event of an overpayment. We suggest that the COCR pick up the shipment at the port of entry

and that the COCR write a letter to Customs or otherwise inform Customs of the need for these

supplies. Please let me know your thoughts._

Irvine, California.

Ph:949_

Fax:94~

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy

Act} 18 U.S.c. §§ 2510-2521, is conf.idential and may be legally privileged. If you are not the

intended recipient, you are hereby notified that any retention, dissemination, distribution, or

copying of this communication is strictly prohibited. Please reply to the sender that you have

received the message in error, then delete it. Thank you.

------ End of Forwarded Message
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From:
To:
Subject:
Date:

Kernan Smt1@CpCR

CQ.CB..; ~PU~ffy~B~ria~ni@icPiCiR•••••
FW: Importation of Thiopental by
Wednesday, October 13, 20103:58:38 PM

From: Gilpin, Timothy@CDCR
Sent: Wednesday, October 13, 2010 3:58:34 PM
To: Kernan, Scott@CDCR
Subject: RE: Importation of Thiopental by
Auto forwarded by a Rule

Then I need a vendor data record for the attorney and an invoice from him to pay along with a
purchase document. Hope that is available.

From: Kernan, Scott@CDCR
Sent: Wednesday, October 13, 2010 3:03 PM
To: Gilpin, Timothy@CDCR
Subject: FW: Importation of Thiopental by

So it does not look like I'll get invoice until Monday. Get it to you as soon as I get it. See note

below) they want check payable to attorney to avoid publicity. Is that possible?

Scott

From: McAuliffe, John@CDCR
Sent: Wednesday, October 13, 2010 11:32 AM
To: Kernan, Scott@CDCR
Subject: Fw: Importation of Thiopental by

Scott
See email concerning invoice.
John

From:
To: McAuliffe John@CDCR
Cc
Sent: Wed Oct 13 10: 19:442010
Subject: Re: Importation of Thiopental by

Sure John. I just spoke to. and there will be a delay of a few days because the shipment needs

to be approved by Homeland Security. This has nothing to do with his import license but is simply a

post 911 security measure. According to. this will only take a few days so I am hopeful I can get

you an invoice by Monday of next week- no later than Wednesday.III also is concerned about

publicity; is is acceptable for you to make the check payable to my attorney trust account and I'll

cut the checks to all the appropriate entities. We working on it._
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From: "McAuliffe, John@CDCR" <John McAuliffe@cdcr ca ~Qv>

Date: Wed, 13 Oct 2010 10:06:07 -0700

To:

Subject: RE: Importation of Thiopental by

.our conversation .....Please email (PDF) an invoice for services requested from_
. Specifically, the invoice should reflect:

Costs of 525 grams of Sodium Thiopental
Importation request to DEA
Insurance on shipment
Duty fees to Customs
Additional DEA and FDA Insurance on shipment
_ fees _ fees shQuld aCCQunt fQr all additiQnal CQsts to include

shj12ping, attQrney fees~Qutlisting them as separate)
We are also asking for the Thiopental to be shipped directly to for COeR to pick up upon
arrival. has
told us that the Thiopental that is being ordered will have an expiration date of May 2014. It is
important that all 525 grams have that expiration date of May 2014. Thank you for your assistance in
this matter.
John McAuliffe

From:
Sent: Tuesday, October 12, 2010 1:39 PM
To: McAuliffe, John@CDCR
Subject: FW: Importation of Thiopental by

John- see my email below,.

Irvine, California.

Ph:949_

Fax:949_

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy

Act, 18 U.S.c. §§ 2510-2521, is confidential and may be legally privileged. If you are not the

intended recipient, you are hereby notified that any retention, dissemination, distribution, or

copying of this communication is strictly prohibited. Please reply to the sender that you have

received the message in error, then delete it. Thank you.

------ Forwarded Message

From:
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Conversation: Importation of Thiopental by

Subject: Importation of Thiopental by

Hi John- as we discussed yesterday, I am the lawyer that represent

and its owne I acknowledge COCR's request that_ act as importer of a

quantity of Thiopental. And, also as we discussed yesterday, please be advised that_ s

very interested in assisting the COCR in this regard subject to_and COCR agreeing on the

terms for importation. At best I can only estimate the costs involved as follows: Cost of 525 grams

of drug= $16,590; Fee For Importation Request to OEA= $100; Insurance on Shipment= $3000;

Shipping Fee= $1500; Outy Fee to Customs= $1700; Additional OEA and FOA fees= $500; Broker

Fees= $1500;_ Fee Including Attorney's Fees = $12,500 for a total of $37,390. I

understand that if this proposal is acceptable the COCR is requesting an invoice only itemizing the

cost of the drug and expressing the remaining costs as included in_fee. Allow me to

reiterate these costs are estimates. Additional costs may be incurred such as a Homeland Security

fee or storage fees if the shipment is held up by Customs for any reason._would reserve

the right to issue an additional invoice to COCR for such additional costs and would refund COCR in

the event of an overpayment. We suggest that the COCR pick up the shipment at the port of entry

and that the COCR write a letter to Customs or otherwise inform Customs of the need for these

supplies. Please let me know your thoughts._

Irvine, California.

Ph:949_

Fax:949_

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy

Act, 18 U.S.c. §§ 2510-2521, is confidential and may be legally privileged. If you are not the

intended recipient, you are hereby notified that any retention, disse"mination, distribution, or

copying of this communication is strictly prohibited. Please reply to the sender that you have

received the message in error, then delete it. Thank you.

------ End of Forwarded Message
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From:
To:
Subject:
Date:

Kernan Scott(ci)CDCR
_ coca; Duffy Brjao(ci)CpCR

FW: Invoice
Monday, October 25, 2010 12:10:04 PM

From: CDCR
Sent: Monday, October 25,2010 12:10:01 PM
To: Kernan, Scoti@CDCR
Subject: RE: _Invoice
Auto forwarded by a Rule

k

~SiStant to Scott Kernan
Undersecretary, Operations

From: Kernan, Scott@CDCR
Sent: Monda October 25, 2010 12:08 PM
To: CDCR
Subject: Re: Invoice

Please hit him up.

From: CDCR
To: Kernan, Scott@CDCR
Sent: Mon Oct 25 11:35:59 2010
Subject: FW: _Invoice

I haven't heard back from Tim on this. Should I follow-up or wait a bit?

Thanks,

-E .xecutlve AssIstant to Scott Kernan
Undersecretary, Operations

From: CDCR
Sent: Wednesday, October 20, 2010 12:44 PM
To: Gilpin.=thy@CDCR
Subject: _ Invoice

Hi} Scott would like confirmation of payment.

CDCR 000086
2.2.11 ACLU 000086



Thanks,

-Executive Assistant to Scott Kernan
Undersecretary, Operations

CDCR 0000872.2.11 ACLU 000087



From:
To:
Subject:
Date:

Kernan Scott@CPCR

_CQ.CR; puffy Brjan@CpCR

FW~Invoice

Tuesday, October 26, 2010 12:45:33 PM

From: COCR
Sent: Tuesday, October 26, 2010 12:45:30 PM

TO:~COCR
Cc: . COCR; Gilpin, Timothy@COCR; Kernan, Scott@COCR
Subject: RE: Invoice
Auto forwarded by a Rule

Hi, what is the status please?

Thanks,

~ssistant to Scott Kernan
Undersecretary, Operations

From: Gilpin, Timothy@COCR

S.e.. n...: Manda October 25, 2010 12:29 PM
To: @COCR
Cc: COCR; CDCR
Subject: Fw: Invoice .

_ please provide status

From: CDCR
To: Gilpin, Timothy@CDCR
Sent: Man Oct 25 12:10:53 2010
Subject: FW: _ Invoice

Hi, anything on this yet?

Thanks,

-.Executive ASsIstant to Scott Kenlan
Undersecretary, Operations

From: CDCR
Sent: Wednesday, October 20, 2010 12:44 PM
To: Gilpin, Timothy@CDCR

COCR 000088
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Subject: _Invoice

Hi} Scott would like confirmation of payment.

Thanks}

~sistant to Scott Kernan
Undersecretary, Operations

COCR 000089
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From:
To:
Subject:
Date:
Attachments:

Kernan Smtt@CDCR

_cum; puffy Brjan@CpCR

FW:_Invoice
Thursday, October 28, 2010 10:39:58 AM
..InvoiceOOO1 pdf

From: COCR
Sent: Thursday, October 28, 2010 10:39:31 AM
To: Kernan, Scott@COCR
Subject: FW: _ Invoice
Auto forwarded by a Rule

fyi

~ssistant to Scott Kernan
Undersecretary, Operations

From: COCR
Sent: Thursday, October 28, 2010 10:27 AM
TO:!!IIIpereiraTammy@COCR
Cc: CDCR
Subject: RE: Invoice

Thank you. Please advise_ when payment has been processed.

-Accounting Services

Department of Corrections and Rehabilitation

Tel:_

Fax:_

Cell:_

cdcr.ca.goy

-----------------_._---_._-_.._._._._----~-_.

_ is calling San Quentin for authority to pay. We do not have an S & E for this vendor for San
Quentin but the invoice belongs in our unit.

CDCR 000090

2.2.11 ACLU 000090



-
From:_CDCR
Sent:~ 28, 2010 7:53 AM
To @CDCR
Cc: @CDCR
Subject: FW Invoice

Is this Section B's? If so, we'll need to process. Let me know. Thank you.

-Accounting Services

Department of Corrections and Rehabilitation

Tel:_

Fax:_

Cell:_

cdcLca goy

From:_@CDCR
Sent:~ober 27, 2010 10:28 AM
To: CDCR
Subject: FW: Invoice

II
The invoice in question has not been received in accounting for payment. FYI All the other prior
invoices are in the 700 thousand dollars.
I don't see a contract number on the invoice. I wonder if it belongs to Sacramento accounting Office.
The invoice is referencing San Quentin. Let me know if you need something else. I will be out of the
office until 1:OOpm. Thanks....
From:_CDCR
sen..:~5, 2010 12:57 PM
To: @CDCR
Cc: @CDCR;_@CDCR
Subject: FW Invoice

-Was this processed?

CDCR 000091
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Accounting Services

Dep~rtment of Corrections and Rehabilitation

Tel:_

Fax:_

Cell:_

cdcr.ca goy

From:_@CDCR
sen..-:~.'Octo er 25, 2010 12:49 PM
To: CDCR
Subject: FW Invoice

II
You're right, this yours (San Quentin).

Accountlngervlces- 0 R
_cdcr.ca.gov

~

From: Gilpin, Timothy@CDCR

se.n..: Monda Octobe.r 25, 2010 12:29 PM.
To: @CDCR
Cc: CDCR;IIIIIIIIIICDCR
Subject: Fw: nvoice

_ please provide status

From:_CDCR
To:Gil~DCR
Sent: Mon Oct 25 12:10:53 2010
Subject: FW: _ Invoice

Hi, anything on this yet?

Thanks,

_ssistant to Scott Kernan
Undersecretary, Operations

From:_CDCR .
Sent: ~ctober20, 2010 12:44 PM
To: Gilpin, Timothy@CDCR

CDCR 0000922.2.11 ACLU 000092



Subject: _ Invoice

Hi, Scott would like confirmation of payment.

Thanks,_.
ExecutIve AssIstant to Scott Kernan
Undersecretary, Operations

COCR 000093

2.2.11 ACLU 000093



7 "'" ,', .:' ~', '

------_.---------------_._--------_._---.._-_._._.._----
Statement Salance as of 9130/2010

_To:
CDeR-Scott Kernan
Undersecretary
1515 S Street, Suite 502S
Sacramento, CA 95811-7243

Ship To:

Neumiller InfirmOJY Pharmacy
California State Prison, San Quentin
San Qucntin, CA 94964
Attn: Warden Vincenl Cullen

CDCR

TOTAL DUE:

AMOUNT OF PAYMENT:

Sl,12I.60

I
CREDIT CARD #

SIGNATURE

H ''ViA

• Detach and send this portion with payment'

EXP/RATIONDATE __ 1 __ I
mn!

STATEMENT BALANCE AS OF 9130/2010

- •
CDCR-Scott Kernan.- -_ _..__._ -.__ ..-.._-_ _._----.-. ..

.._!:!~~:~:.:r.:...ta.2' ._. ..__..__..... ._...._.._
1SIS S Street, Suite 502S

··-S·acriiiRenro;"CA9SBTr-'72U·······__·--_·_··__··•·-
_..!REY!E.~~!~~~.~~ _ _.. _._.._ ..._.~~~~Q_
_.....!.~!~L CH~~~_. . ~!!!~!!i_~_

~~~.~.E~!.'!~_~__.... . ......__~~.~:.~~L

TOTAL DUE $1,121.60 I
&!lUll

1533973 PHARMACY SALES_..__._----------. 09/0J/2010 $1.121.60--------..-......_-_. __._ ..-.-...,..-.~....-._.-...- ...

Wire Instructions: Bank Name:
Routing#:
Aceount#:
Account Name:....- Thank you (or your business!

COCR 000094

2.2.11 ACLU 000094



From:
To:
Subject:
Date:
Attachments:
Sensitivity:

Kernan Scott@CDCR
_CDCR; Duffy Brian@CDCR

FW:"
Thursday, October 28, 2010 2:11:39 PM
.. InvoiceOOO1.odf
Confidential

From: CDCR
Sent: Thursday, October 28, 20102:11 :19 PM
To: Kernan, Scott@CDCR

Subject:.
Sensitivity: Confidential
Auto forwarded by a Rule

Scott,

Go ahead and approve via this e-mail. We'll process this payment ASAP.

On the other invoice, we will need a Purchase Order. I believe Tim Gilpin has discussed
this with someone in your office. If your staff needs specifics on setting that up, that can work
with in OBS.

Let me know if you need anything else.

-II

-

COCR 0000952.2.11 ACLU 000095



From:
To:
Subject:
Date:
Sensitivity:

Kernan Scott@CDCR
_CDCR; Duffy Brian@CDCRFW:"
Thursday, October 28, 2010 2:42:26 PM
Confidential

From: COCR
Sent: Thursday, October 28, 2010 2:39:40 PM
To: Kernan, Scott@COCR
Subject: RE:_
Sensitivity: Confidential
Auto forwarded by a Rule

Thank you.

-Accounting Services

Department of Corrections and Rehabilitation

Tel:_

Fax:_

Cell:_

cdcr.ca gov

From: Kernan, Scott@CDCR
Sent: Thursda October 28, 2010 2:13 PM
To: CDCR
Subject: Re:
Sensitivity: Con i

'So I approve this purchase and confirm we received the product. Thank you
Scott

From: CDCR
To: Kernan, Scott@CDCR
Sent: Thu Oct 28 14:11:19 2010
Subject:.

Scott,

Go ahead and approve via this e-mail. We'll process this payment ASAP.

On the other invoice, we will need a Purchase Order. I believe Tim Gilpin has discussed
this with someone in your office. If your staff needs specifics on setting that up, that can work

COCR 0000962.2.11 ACLU 000096



with in OES.

Let me know if you need anything else.

-II

-

CDCR 0000972.2.11 ACLU 000097



From:
To:
Subject:
Date:
Attachments:

Kernan Scott@CPCR

CQCR; Duffy Brjao@CDCR

FW: NCB

Friday, October 29, 2010 12:50:16 PM
NCBJustificatjon doc

From: Alston, Steve M@CDCR
Sent: Friday, October 29,2010 12:50:13 PM
To: Kernan, Scott@CDCR
Cc: Morgan, Brett@CDCR
Subject: NCB
Auto forwarded by a Rule

Scott,

Per our conversation, please find attached the NCB template to be used for the goods discussed.

We will be happy to work with you and your team to process this request.

Steve

CDCR 000098

2.2.11 ACLU 000098



Department of General Services
Procurement Division For PO Use only

NCB#:
..

NON-COMPETITIVELY BID (NCB) CONTRACT JUSTIFICATION
For use on all information technology (IT) and non-IT goods and services acquisitions.

Attach to Std. 65, Std. 66 or Std. 821, as applicable.

This justification document consists of two (2) pages. All information must be provided and all questions must be answered. The "Required Approvals"
section must include a date for each si2nature as appropriate for the transaction.

'. . 'Requesting ;De oartmentJnformation
Agency: Department:

(*Includes Boards, Commissions, and Associations)

Institution (if applicable):

".: '>: '..

Contact Name:
'DepartmentContact::ln'formation

Street Address:

. .
•....

Telephone:
( )

. FAX:
( )

E-Mail:

Contractor Name:

Contractor Address:

Mailing Address:

Original Contract Amendment Amount:* (if New Contract Amount: * Has work commenced?
Amount:* applicable) $ 0 Yes 0 No
$ $ (*Includes original contract and all Have goods been acquired?
(*Includes original contract and amendments, including current 0 Yes 0 No
previously approved (*Current amen~ment only) amendment) Attach explanations for any "Yes"
amendments) answers.

Contract Type:
Select One: 0 Non-IT Goods

o Non-IT Service
o IT Goods
o IT Service
o IT Goods &

Services

Contract Term:

Begin: _
End: _

Explain late contract 'submittal
(services only):

Type of Award:

CMAS:
Master:
Competitive: _
Form 42:

Will this transaction be
financed?
No Yes

If yes, attach the Statement of
Compliance to the State Financial
Marketplace to this form

Department
D Approved. 0 Denied

Agency
D Approved 0 Denied

Dept. of General Services
D Approved 0 Denied

Signature of Director or Designee/Date

Type Name of Director or
see Instructions

Signature of Agency Secretary or Designee/Date

Marv S. Fernandez. UndersecretarY.
Administration

Type Name of Agency Secretary

Signature of Director or Designee/Date

Type Name of Director or Designee

Remit completed form to:

(Rev 2/25/2010)

Procurement Division
One-Time Acquisitions
707 Third Street, 2nd Floor, MS: 201
West Sacramento, CA 95605

CDCR 000099
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Department of General Services
Procurement Division

Signature Instructions for Agencies with an Agency Secretary
This form requires approval by Agency Secretary or Agency Undersecretary or Designee and the Director or Chief Deputy. The typed
name and signature must match. The Agency Secretary may designate one person, in addition to Agency Undersecretary, to sign on
his/her behalf, of cabinet officer level (e.g., Assistant Undersecretary, Deputy Secretary, etc., the actual title is dependent upon the
Agency's organizational structure).

Signature Instructions for Agencies that do not have an Agency Secretary
This form requires approval by the highest ranking executive officer or designee. The typed name and signature must match. The
highest ranking officer may designate one person to sign on his/her behalf subject to DGS approval.

Complete responses must be provided for all of the following items.

A. THE GOOD/SERVICE REQUESTED IS RESTRICTED TO ONE SUPPLIER FOR THE REASONS STATED
BELOW:

1. Why is the acquisition restricted to this good/service/supplier?
(Explain why the acquisition cannot be competitively bid. Explain if this is an emergency purchase or how the supplier is the only source for
the acquisition and reference the PCC that applies, Le., 12102, 10301/10302, or 10340.

2. Provide the background of events leading to this acquisition.

3. Describe the uniqueness of the acquisition' (why was the good/service/supplier chosen?)

4. What are the consequences of not purchasing the good/service or contracting with the proposed
supplier?

5. What market research was conducted to substantiate no competition, including evaluation of other items
considered?
(Provide a narrative of your efforts to identify other similar or appropriate goods/services, including a summary of how the department
concluded that such alternatives are either inappropriate or unavailable. The names and addresses of suppliers contacted and the reasons
for not considering them must be included OR an explanation of why the surveyor effort to identify other goods/services was not performed.)

B. PRICE ANALYSIS

1. How was the price offered determined to be fair and reasonable?
(Explain what the basis was for comparison and include cost analyses as applicable.)

2. Describe any cost savings realized or costs avoided by acquiring the goods/services from this supplier

(Rev 2/25/2010) 2 coeR 000100
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Department of General Services
Procurement Division

Non-Competitively Bid (NCB) Contract Justification
Corrective Action Plan

This section must be completed for any NCB that could have been competitively bid but was not due to insufficient time to complete the
competitive acquisition process. This does not apply to emergency procurements in accordance with PCC Sections 10302, 10340(b)(1)
and 12102(a)(2).

Complete responses must be provided for all of the following questions:

1. Why is the submission of a NCB necessary and what are the determining factors that caused the
problem?
Explain why your department has not conducted a competitive bid. Provide the background of events (timeline) leading to the submission of
this NCB. Identify any critical time delays or issues that prevented your department from completing this acquisition using a competitive
process (Le., budget, approvals, and/or appropriate analysis).

2. What are the consequences of not having this NCB approved?
Describe in detail the impact to the department and to the program(s) if the NCB is not approved.

3.' How will your department ensure adequate planning to prevent submittal of NCB's for goods or services
that should have been competitively bid?
Provide a detailed plan of your department's efforts to improve your acquisition planning to maximize the use of competition to meet your
needs. This plan must include how the department will provide for a tracking system to ensure timely review of upcoming requirements.
Departments acknowledge that submission of a corrective action plan is the basis for how the department will provide for sufficient time to use
competition in the acquisition process. Failure to follow the Corrective Action Plan may result in the loss of your department's delegated
procurement authority. This plan must be kept on file for future auditing purposes.

(Rev 2/25/2010) 3 CDCR 000101
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From:
To:
Subject:
Date:
Attachments:

John,

Duffy Brjao@CDCR

McAuliffe Joho@CpCR

FW: NCB

Tuesday, November 02, 20104:59:00 PM
NCBJustjficatjon doc

Did you receive this? We need to fill this out and submit as soon as possible to make the purchase.

I thought I sent this to you last week, but maybe not.

If you have questions, please call me.

Brian

Brian Duffy

Special Assistant to the Undersecretary, Operations

California Department of Corrections and Rehabilitation

From: Kernan, Scott@CDCR
Sen~ber 29, 2010 12:50 PM
To: _CDCR; Duffy, Brian@CDCR
Subject: FW: NCB

From: Alston, Steve M@CDCR

Sent: Friday, October 29,2010 12:50:13 PM
To: Kernan, Scott@CDCR

Cc: Morgan, Brett@CDCR
Subject: NCB
Auto forwarded by a Rule

Scott,

Per our conversation, please find attached the NCB template to be used for the goods discussed.

We will be happy to work with you and your team to process this request.

Steve

CDCR 000102
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Department of General Services
Procurement Division ForPD Useonty

NCB#:

NON-COMPETITIVELY BID (NCB) CONTRACT JUSTIFICATION
For use on all information technology (IT) and non-IT goods and services acquisitions.

Attach to Std. 65, Std. 66 or Std. 821, as applicable.

This justification document consists of two (2) pages. All information must be provided and aU questions must be answered. The "Required Approvals"
section must include a date for each signature, as appropriate for the transaction.

'. '0 Requesting 'De oartmentlnformation
Agency: Department:

(*Includes Boards, Commissions, and Associations)

Institution (if applicable):

..... .... ' .. , .....i .... . '. .
". . 'Department Contact:Information

. . .

.'

Contact Name: Street Address:

Telephone:
( )
FAX:
( )

Mailing Address:

E-Mail:

'......

Contractor Name:

Contractor Address:

Original Contract Amendment Amount:* (if New Contract Amount: * Has work commenced?
Amount:* applicable) $ 0 Yes 0 No
$ $ (*Includes original contract and all Have goods been acquired?
(*Includes original contract and amendments, including current 0 Yes 0 No

. I d (*C t d t I) amendment)prevIous y approve urren amen men on y Attach explanations for any "Yes"
amendments) answers.

Agency
o Approved 0 Denied

.. .

If yes, attach the Statement of
Compliance to the State Financial
Marketplace to this form

>·,"'·,······/·/,·YL,E

Will this transaction be
financed?
No Yes

'\." ...•,•.,'.''()<'' .•..•..((.. ():' .....'(:/.•',.,>
Dept. of General Services
o Approved 0 Denied

CMAS:
Master:
Competitive: _
Form 42:

Type of Award:

...

Begin:--'- _
End: .,....-..

Explain late contract submittal
(services only):

.. ": "''''.''
Contract Term:

Department
o Approved 0 Denied

Contract Type:
Select One: D Non-IT Goods

D Non-IT Service
D IT Goods
D IT Service
D IT Goods &

Services

Signature of Director or Designee/Date Signature of Agency Secretary or Designee/Date Signature of Director or Designee/Date

Type Name of Director or
see Instructions

Marv S. Fernandez. Undersecretary.
Administration

Type Name of Agency Secretary Type Name of Director or Designee

Remit completed form to: Procurement Division
One-Time Acquisitions
707 Third Street, 2nd Floor, MS: 201
West Sacramento, CA 95605

(Rev 2/25/2010) CDCR 000103
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Department of General Services
Procurement Division

Signature Instructions for Agencies with an Agency Secretary
This form requires approval by Agency Secretary or Agency Undersecretary or Designee and the Director or Chief Deputy. The typed
name and signature must match. The Agency Secretary may designate one person, in addition to Agency Undersecretary, to sign on
his/her behalf, of cabinet officer level (e.g., Assistant Undersecretary, Deputy Secretary, etc., the actual title is dependent upon the
Agency's organizational structure).

Signature Instructions for Agencies that do not have an Agency Secretary
This form requires approval by the highest ranking executive officer or designee. The typed name and signature must match. The
highest ranking officer may designate one person to sign on his/her behalf subject to DGS approval.

Complete responses must be provided for all of the following items.

A. THE GOOD/SERVICE REQUESTED IS RESTRICTED TO ONE SUPPLIER FOR THE REASONS STATED
BELOW:

1. Why is the acquisition restricted to this good/service/supplier?
(Explain why the acquisition cannot be competitively bid. Explain if this is an emergency purchase or how the supplier is the only source for
the acquisition and reference the pee that applies, Le., 12102, 10301/10302, or 10340.

2. Provide the background of events leading to this acquisition. .

3. Describe the uniqueness of the acquisition (why was the good/service/supplier chosen?)

4. What are the consequences of not purchasing the good/service or contracting with the proposed
supplier?

5. What market research was conducted to substantiate no competition, including evaluation of other items
considered?
(Provide a narrative of your efforts to identify other similar or appropriate goods/services, including a summary of how the department
concluded that such alternatives are either inappropriate or unavailable. The names and addresses of suppliers contacted and the reasons
for not considering them must be included OR an explanation of why the surveyor effort to identify other goods/services was not performed.)

B. PRICE ANALYSIS

1. How was the price offered determined to be fair and reasonable?
(Explain what the basis was for comparison and include cost analyses as applicable.)

2. Describe any cost savings realized or costs avoided by acquiring the goods/services from this supplier

(Rev 2/25/2010) 2 eDeR 000104
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Department of General Services
Procurement Division

Non-Competitively Bid (NCB) Contract Justification
Corrective Action Plan

This section must be completed for any NCB that could have been competitively bid but was not due to insufficient time to complete the
competitive acquisition process. This does not apply to emergency procurements in accordance with PCC Sections 10302, 10340(b)(1)
and 12102(a)(2).

Complete responses must be provided for all of the following questions:

1. Why is the submission of a NCB necessary and what are the determining factors that caused the
problem?
Explain why your department has not conducted a competitive bid. Provide the background of events (timeline) leading to the submission of
this NCB. Identify any critical time delays or issues that prevented your department from completing this acquisition using a competitive
process (Le., budget, approvals, and/or appropriate analysis).

2. What are the consequences of not having this NCB approved?
Describe in detail the impact to the department and to the program(s) if the NCB is not approved.

3. How will your department ensure adequate planning to prevent submittal of NCB's for goods or services
that should have been competitively bid?
Provide a detailed plan of your department's efforts to improve your acquisition planning to maximize the use of competition to meet your
needs. This plan must include how the department will provide for a tracking system to ensure timely review of upcoming requirements.
Departments acknowledge that submission of a corrective action plan is the basis for how the department will provide for sufficient time to use
competition in the acquisition process. Failure to follow the Corrective Action Plan m~y result in the loss of your department's delegated
procurement authority. This plan must be kept on file for future auditing purposes.

(Rev 2/25/2010) 3 CDCR 000105
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From:
To:
Subject:
Date:

Kernan Smtt@CpCR
iiiii~c~P~CRP:; Duffy Brjao@CpCR
FW: Talked with Stephen on NCB
Tuesday, November 02, 2010 5:29:22 PM

From: Rice, Benjamin@CDCR
Sent: Tuesday, November 02, 2010 5:29:19 PM
To: Kernan, Scott@CDCR
Subject: Talked with Stephen on NCB
Auto forwarded by a Rule

He will help us Qut- walk it over - get it signed, etc.

CDCR 000106
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From:
To:
Subject:
Date:

Brian,

•••CQ.CR
puffy Brjao(Q)CPCR
Emailing: STD204%20Payee%20Data%20Record
Monday, November 08, 2010 8:58:47 AM

This form must be completed b)...-.
~

I'll contact the vendor too.

The message is ready to be sent with the following file or link attachments:

Shortcut to:
bttp'/Ibjsportal cdcr ca goylirj/go/km/docs/documents/COCR/HomeUnks/Eorms/STPZ04%ZOPayee%200ata%2QRecord pdf

Note: To protect against computer viruses, e-mail programs may prevent sending or receiving certain types of file
attachments. Check your e-mail security settings to determine how attachments are handled.

COCR 000107
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From:
To:
Subject:
Date:

_._meR
Duffy BrjanliilCDCR

RE: Emailing: STD204%20Payee%20Data%20Record
Monday, November 08, 2010 9:28:22 AM

I contacted_ and fax the form to him. They will complete and return today. Should have a check out today
or tomorrow~

-.
Accountin Services

-----Original Message-----
From: DUffy, Brian@CDCR
sentiMoMonda November 08,2010 9:21 AM
To: CDCR
Subject: RE: Emai ing: STD204%20Payee%20Data%20Record-I cannot open that website. Is it possible to get a copy of the form on PDF to send?

Thanks,

Brian

Brian Duffy
,cia, Assistant to the Undersecretary, Operations California Department of Corrections and Rehabilitation

-----Ori inal Messa e-----
From: CDCR
Sent: Mon ay, November 08, 2010 8:59 AM
To: Duffy, Brian@CDCR
Subject: Emailing: STD204%20Payee%20Data%20Re"cord

Brian,

This form must be completed by...
Accountin Services

I'll contact the vendor too.

The message is ready to be sent with the follOWing file or link attachments:

Shortcut to:
http'/Ibjsportal cdcr ca,goy/jrj/go/km/docs/documents/CDCR/HomeLinks/Forms/STD204%20payee%20pata%20Record pdf

Note: To protect against computer viruses, e-mail programs may prevent sending or receiving certain types of file
attachments. Check your e-mail security settings to determine how attachments are handled.

COCR 000108
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From:
To:
Cc:

SUbject:
Date:

••.~
Duffy Brjan/OlCDCR

Gilpjn Tjmothy/OlCDCR

FW: Emailing: STD204%20Payee%20Data%20Record
Monday, November 08, 2010 11:21:32 AM

FYI, received STD 204 from the vendor, will establish in SAP and pay invoice by ORF today. Let me know if you have
any questions.

-.
Accountin Services

-----O..i inal Messa e-----
From: CDCR
Sent: Mon ay, November 08, 2010 9:28 AM
To: Duffy, Brian@CDCR
Subject: RE: Emailing: STD204%20Payee%20Data%20Record

I contacted_ and fax the form to him. They will complete and return today. Should have a check out today
ortomorro~

-.
Accountin Services

-----Original Message-----
From: Duffy, Brian@CDCR
sent!iM'Monda November 08,20109:21 AM
To: CDCR
Subject: RE: Emai ing: STD204%20Payee%20Data%20Record-I cannot open that website. Is it possible to get a copy of the form on PDF to send?

Thanks,

Brian

-----Ori inal Messa e-----
From: CDCR
Sent: Mon ay, November 08, 2010 8:59 AM
To: Duffy, Brian@CDCR
Subject: Emailing: STD204%20Payee%20Data%20Record

Brian,

This form must be completed by•••• I'll contact the vendor too.

CDCR 000109
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The message is ready to be sent with the following file or link attachments:

Shortcut to:
bttp'Ubjsportal cdcI' ca goylid(go/km/docs/dQc(Jrnents/CpCR/HomeLioks/Eorms/STD2Q4%2QPayee%2QData%2QRecord pdf

Note: To protect against computer viruses, e-mail programs may prevent sending or receiving certain types of file
attachments. Check your e-mail security settings to determine how attachments are handled.

CDCR 000110
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From:
To:
Subject:
Date:

Kernan Scott@CDCR

...lli:E.; Duffy Brjan@CDCR

FW: Emailing: STD204%20Payee%20Data%20Record
Monday, November 08,2010 11:32:53 AM

From: Duffy, Brian@CDCR
Sent: Monday, November 08, 2010 11:32:50 AM
To: Kernan, Scott@CDCR; McAuliffe, John@CDCR
Subject: FW: Emailing: STD204%20Payee%20Data%20Record
Auto forwarded by a Rule

FYI.

-----Ori inal Messa e-----
From: CDCR
Sent: Mon ay, November 08, 2010 11:21 AM
To: Duffy, Brian@CDCR
Cc: Gilpin, Timothy@CDCR
Subject: FW: Emailing: STD204%20Payee%20Data%20Record

FYI, received STD 204 from the vendor, will establish in SAP and pay invoice by ORF today. Let me know if you have
any questions.

-.
Accountin -Services

-----Ori inal Messa e-----
From: CDCR
SentMon aY,November 08, 2010 9:28 AM
To: Duffy, Brian@CDCR
SUbject: RE:· Emailing: STD204%20Payee%20Data%20Record

I contacted_ and fax the form to him. They will complete and return today. Should have a check out today
ortomorro~

-.
Accountin Services

-----Original Message----­
From: Duffy, Brian@CDCR
Sent: Mondat November 08, 2010 9:21 AM -
To: CDCR
Subject: RE: Emailing: STD204%20Payee%20Data%20Record-I cannot open that website. Is it possible to get a copy of the form on PDF to send?

Thanks,

Brian

Brian Duffy
,ecial Assistant to the Undersecretary, Operations California Department of Corrections and Rehabilitation
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-----Oriainal Messaae----­
From:_CDCR
Sent:~ber 08, 2010 8:59 AM
To: Duffy, Brian@CDCR
Subject: Emailing: STD204%20Payee%20Data%20Record

Brian,

This form must be completed by••••rll contact the vendor too.-.-~
The message is ready to be sent with the following file or link attachments:

Shortcut to:
http' IIbjsportal edee ea gov/id/go/km/docs/doeurneotc;/CDCR/HorneUoks/Eorms/STD2Q4%2Qpayee%2QData%20Record pdf

Note: To protect against computer viruses, e-mail programs may prevent sending or receiving certain types of file
attachments. Check your e-mail security settings to determine how attachments are handled,
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From:
To:
Subject:
Date:

Lewis pave (Budgets)@CpCR
puffy Brjao@CpCR

FW: Drugs

Tuesday/ November 09/ 20102:21:57 PM

-----Original Message----­
From: Gilpin, Timothy@CDCR
Sent: Tuesday, November 09, 2010 2:17 PM
To: Lewis, Dave (Budgets)@CDCR
Subject: Drugs

Check today for $36,415
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From:
To:
Subject:
Date:

McAuliffe ]oho@CDCR

DlJffy Brjao@CpCR

Re: Any Word?
Wednesday, November 10, 2010 5:16:25 PM

Brian

Not yet but since Thursday is a holiday I am hoping Friday. I will call_ Friday morning.

He has told me everything is set and in motion with our order to include Customs, FOAl and DEA.

John

From: Duffy, Brian@CDCR
Sent: Wednesday, November 10, 2010 03:34 PM
To: McAUliffe, ]ohn@CDCR
SUbject: Any Word?

Hi John,

Have you heard anything about when the order may be filled?

Thanks,

Brian
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From:
To:
Subject:
Date:

Kernan Scott@CPCR

coca; Duffy Brjan@CpCR

FW: Any Word?
Wednesday, November' 10, 2010 5: 16:59 PM

From: McAuliffe, John@CDCR
Sent: Wednesday, November 10, 2010 5:16:57 PM
To: Kernan, Scott@CDCR
Subject: Fw: Any Word?
Auto forwarded by a RuIe

FYI

From: McAuliffe, John@CDCR
Sent: Wednesday, November 10, 2010 05: 16 PM
To: Duffy, Brian@CDCR
Subject: Re: Any Word?

Brian

Not yet but since Thursday is a holiday I am hoping Friday. I will call_ Friday morning.

He has told me everything is set and in motion with our order to include Customs, FDA, and OEA.

John

From: Duffy, Brian@CDCR
Sent: Wednesday, November 10, 2010 03:34 PM
To: McAuliffe, John@COCR
Subject: Any Word?

Hi John,

Have you heard anything about when the order may be filled?

Thanks,

Brian

CDCR 000115

2.2.11 ACLU 000115



From:
To:
Subject:
Date:

iKeirDiaiOiiSicoitti@iCD~C~Rc.ocR; Duffy Brjao@CpCR
FW:Any Word?
Friday, November 12, 20109:40:04 AM

From: Duffy, Brian@CDCR
Sent: Friday, November 12, 2010 9:40:02 AM
To: McAuliffe, John@CDCR
Cc: Kernan, Scott@CDCR
Subject: RE: Any Word?
Auto forwarded by a Rule

Hi John,

Sorry to push, but when you hear something, please let me know. Scott is on vacation, but I'm

keeping him updated.

Thanks,

Brian

From: McAuliffe, John@CDCR
Sent: Wednesday, November 10, 2010 5:16 PM
To~ Duffy, Brian@CDCR
Subject: Re: Any Word?

Brian

Not yet but since Thursday is a holiday I am hoping Friday. I will call_ Friday morning.

He has told me everything is set and in motion with our order to include Customs, FDA, and DEA.

John

From: Duffy, Brian@CDCR
Sent: Wednesday, November 10, 2010 03:34 PM
To: McAuliffe, John@CDCR
Subject: Any Word?

Hi John,

Have you heard anything about when the order may be filled?

Thanks,

Brian
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From:
To:
SUbject:
Date:

Kernan Scott@CPCR
COCB.; puffy Brjan@CpCR

FW: Any Word?
Tuesday, November 16, 20109:05:48 AM

From: Duffy, Brian@CDCR
Sent: Tuesday, November 16, 2010 9:04:04 AM
To: McAuliffe, John@CDCR
Cc: Kernan, Scott@CDCR
SUbject: RE: Any Word?
Auto forwarded by a Rule

Morning John,

Just checking in to see if you have heard anything.

Thanks,

Brian

Brian Duffy

Special Assistant to the Undersecretary, Operations

California Department of Corrections and Rehabilitation

From: McAuliffe, John@CDCR
Sent: Friday, November 12, 2010 9:44 AM
To: Duffy, Brian@CDCR
Subject: Re: Any Word?

No problem

John

From: Duffy, Brian@CDCR
Sent: Friday, November 12, 2010 09:40 AM
To: McAuliffe, John@CDCR
Cc: Kernan, Scott@CDCR
Subject: RE: Any Word?

Hi John,

Sorry to push, but when you hear something, please let me know. Scott is on vacation, but I'm

keeping him updated.

Thanks,

COCR 000117

2.2.11 ACLU 000117



Brian

From: McAuliffe, John@CDCR
Sent: Wednesday, November 10~ 2010 5: 16 PM
To: Duffy, Brian@CDCR
Subject: Re: Any Word?

Brian

Not yet but since Thursday is a holiday I am hoping Friday. I will call_ Friday morning.

He has told me everything is set and in motion with our order to include Customs, FOA, and DEA.

John

From: Duffy, Brian@CDCR
Sent: Wednesday, November 10, 2010 03:34 PM
To: McAuliffe, John@CDCR
SUbject: Any Word?

Hi John,

Have you heard anything about when the order may be filled?

Thanks,

Brian
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From:
To:
Subject:
Date:

Kernan Scott@CPCR

com; Pyffy Brjao@CpCR

FW: Update
Friday, November 19, 2010 10:20:08 AM

From: DUffy, Brian@CDCR
Sent: Friday, November 19, 2010 10:18:58 AM
To: Kernan, Scott@CDCR
Subject: Update
Auto forwarded by a RuIe

I just got an update on the shipping. Appears will be sent to customs on Monday. Everything is a

go, unable to get an exact delivery date, but hopeful by December 1.
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From:
To:
Subject:
Date:
Attachments:
Sensitivity:

Kernan Scott@CDCR

CDCR; Duffy Brian@CDCR

FW: Confidential:_ credit card payment request
Friday, November 19, 2010 12:06:31 PM
..InvoiceOOOl pdf

Confidential

From: Amos, Stephen@CDCR
Sent: Friday, November 19,2010 12:06:19. PM
To: Morgan, Brett@CDCR; Kernan, Scott@CDCR
Cc: @CDCR
Subject: Confidential: - credit card payment request
Sensitivity: Confidential
Auto forwarded by a Rule

Brett and Scott~

I am working wit~ to discretely address this issue as indicated below. We have a

compounded problem of the Cal Cards being turned off. I should have addressed this particular

issue early nextweek.

Stephen

From:_CDCR
Sent:~19,2010 11:35 AM
To: Amos, stileen@CDCR
Subject: FW- credit card payment request
Sensitivity: Con i ential

Stephen,

Called the vendor. All they want is a copy of the attached invoice to see what office/ account
they need to apply the credit. I'm going to forward this invoice to _ so she can
assist in processing the paymerit. Once the office/account is identified, there should be no
problem with payment via Cal Card. Let me know if you have issues with t:his plan.

-II

-Accounting Services

Department of Corrections and Rehabilitation

Tel:_

Fax:_

Cell:_

cdcr.ca.gov
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-Per our conversation this morning, please pay the attached invoice via Cal Card as soon as
possible. According to OBS, your's and_ cards have been activated. Please have the
vendor send (i.e., scan) you the receipt for your/my records - I just want to make sure the
invoice has been paid. Once you get your card holder statement, you would process as usual
to Accounting. According to Scott, this expense will be paid out of the Secretary's budget.

Let me know if you have any question.

Thank you,II

-Accounting Services

Department of Corrections and Rehabilitation

Tel:_

Fax:_

Cell:_
cdcr ca gOY

From: Kernan, Scott@COCR
Sent: Thursda October 28, 2010 2:13 PM
To: COCR
Subject: Re:
Sensitivity: Con i

II
Yes. I approve this purchase and confirm we received the product. Thank you
Scott

From: COCR
To: Kernan, Scott@COCR
Sent: Thu Oct 28 14:11:192010
Subject:.

Scott,

Go ahead and approve via this e-mail. We'll process this payment ASAP.
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On the other invoice, we will need a Purchase Order. I believe Tim Gilpin has discussed
this with someone in your office. If your staff needs specifics on setting that up, that can work
with in OB'S.

Let me know if you need anything else.

-II

--
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..---- •.. . ·. ._.·_r.•_· ..------- •.-----.

Stafement Balance as of 913012010

Bill To:
CDCR.Scoll Kernan
Undersecretary
1515 S Streel, Suite 5025
Sacramento, CA 95811-7243

Ship To:

Neumiller Infirmary Phannacy
California SIBte Prison, SIlO Quentin
Slll1 Quentin. CA 94964
Alln: Warden Vincent Cullen

CDCR

TOTAL DUE:

AMOUNT OF PAYMENT:

SI,121.60

CREDIT CARD #

SIGNATURE

• Detech and send thIs pottlon wffh peyment •

EXPIRATION DATE __ / __ I
.,.1

STATEMENT BALANCE AS OF 9/30/2010

.11 Ai
CDCR-Scot1 Kernan.- __ '_.__ -._ _ _-_ _.._---_.._..

.._~~~~~::r.c:..~..: __... .__.__ ..._._.__..._.._.
1515 S Street, Suite 5028

···SiCrii-meiiiO;-CA""958'rr-n4"J""··--·----------·,--··-·

ZF

1533973 PHARMACY SALES_.._,_._---------, 09/01/2010 $1,121.60.--_._-_....-_.......-..._...._.- ..._._......-.-.....-._.-...-.'

HiNjeM;. A

Wire Instructions: Bank Name:
Rouling#:
Account#:
Account Name:.... •• Ii Thank you for your business!

,tvl/2DIO:S:31;4JPM
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From:
To:
Subject:
Date:

Fyi

Scott

Kernan Scott@CDCR

(ate Matt@CDCR; Rice Benjamjn@CDCR

Fw: FYI
Tuesday, November 09, 2010 6:30:26 AM

From:
Sent: Tuesday, November 09, 2010 04:21 AM
To: Kernan, Scott@CDCR
SUbject: FYI

Okla. Seeks Court Permission for New Execution
Drug
Published November 09, 2010 I The Wall Street Journal

Oklahoma is preparing to argue in court next week that a drug used to euthanize animals can also be
used to execute death row inmates amid a nationwide shortage of an anesthetic used in executions.

It is one of a number of states scrambling to find the drugs needed to perform capital punishment due to a
shortage of thiopental sodium, the only anesthetic that states have so far used in lethal injections,
according to lawyers.

States tend to adopt the death-row methods used by other states, so the Oklahoma court decision could
have an impact elsewhere in the U.S.

Hospira Inc., the sole U.S. maker of thiopental, announced this summer that it had ceased production of
the drug until 2011, citing a shortage in one of thiopental's raw ingredients.

Oklahoma, which is scheduled to execute John David Duty on Dec. 16, has said that veterinarians regard
pentobarbital, which it is proposing as a substitute anesthetic for death row inmates, lias an ideal
anesthetic agent for humane euthanasia in animals,lI that is IIsubstantially" similar to thiopental, according
to a court filing last month.

If approved, pentobarbital could be a new standard for lethal injections.

Click here to read more on this story from the Wall Street Journal
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From:•Subject:
Date:

KernanScott@CPC~

Re: Boomer Sooner
Thursday, October 28,20106:41:21 AM

Thank you. Good news for us I think.
Scott

~-·_---_~__~·_~·~c_·~·~· ·_··· ~__· ~· ~ ------- . . .

Hi Scott: I know you have already seen this but if not, wanted to
share...very interesting.

Arizona's Jeffrey Landrigan
executed despite concerns drugs
not FDA-approved: Supreme
Court gives OK
BY Aliyah Shahid

DAllY NEWS STAFF WRITER

Wednesday, October 27th 2010, 7:37 AM

The state of 8riz.Qna executed a convicted murderer on Tuesday night despite objections from attorneys

that the state would use a non-approved drug from overseas for the lethal injection.

Just hours before Jeffrey Landrigan's death, the Supreme Court voted 5-4 to lift a stay issued by a federal judge
to halt the execution.

"There is no evidence in the record to suggest that the drug obtained from a foreign source is unsafe," the
Supreme Court said

Due to a.L!...S... shortage, the state turned to a non-FDA approved drug. It was later revealed that the source was
the .!..L..K.., although the actual company that makes the drug is still unknown.

Experts argue the practice raises concerns about the effectiveness of the drug. It may also cause difficulties for
executions in the 35 states that allow them, as those on death row challenge the use of drugs not approved by
the feds.

"The impact could be huge," Deborah Denno, a law professor at Fordham University said.

Landrigan, 50, filed a lawsuit, arguing he could suffer great pain if the drug did not work. Shortage of the drug,
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anesthetic sodium thiopental, has forced many lethal injections to be delayed.

Landrigan was convicted of the grisly 1989 murder of Chester Dean Dyer, whom he strangled during an armed
burglary after escaping from an Oklahoma jail where he had been serving another sentence for second-degree
murder.

When asked for his last words, the inmate said, "Well I'd like to say thank you to my family for being here and all
my friends," the Arizona Republic reported. He added "and Boomer Sooner," a cheer used by University of
Oklahoma fans.

Read more: bttp'Uwww nydailyoews com/oews/natiooaI/2Q1Q/1Q/27/2010-1Q-
27 arizonas jeffrey landrigao executed despite concerns drw;Js not fejaapproyed supra html#jxzz13a3QjY9f
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From:
To:
Subject:
Date:

Kernan Scott@CPCR

Cate Matt@CpCR; Rice Benjamin@CpCR

Fw: Boomer Sooner
Wednesday, October 27,2010 10:31:19 AM

From:
To: Kernan
Cc:
Sent: Wed Oct 27 10:23:27 2010
Subject: Boomer Sooner

Hi Scott: I know you have already seen this but if not, wanted to
share...very interesting.

Arizona's Jeffrey Landrigan
executed despite concerns drugs
not FDA-approved: Supreme
Court gives OK·
BY 61iyah Shahid

DAILY NEWS STAFF WRITER

Wednesday, October 27th 2010, 7:37 AM

The state of Ar.iz.cma executed a convicted murderer on Tuesday night despite objections from attorneys

that the state would use a non-approved drug from overseas for the lethal injection.

Just hours before Jeffrey Landcjgan's death, the Supreme Court voted 5-4 to lift a stay issued by a federal judge
to halt the execution.

"There is no evidence in the record to suggest that the drug obtained from a foreign source is unsafe," the
Supreme Court said

Due to a!l.S... shortage, the state turned to a non-FDA approved drug. It was later revealed that the source was
the .u..K., although the actual company that makes the drug is still unknown.

Experts argue the practice raises concerns about the effectiveness of the drug. It may also cause difficulties for
executions in the 35 states that allow them, as those on death row.challenge the use of drugs not approved by
the feds.

"The impact could be huge," Deborah Denno, a law professor at Fordham University said.

Landrigan, 50, filed a lawsuit, arguing he could suffer great pain if the drug did not work. Shortage of the drug,
anesthetic sodium thiopental, has forced many lethal injections to be delayed.
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Landrigan was convicted of the grisly 1989 murder of Chester Dean Dyer, whom he strangled during an armed
burglary after escaping from an Oklahoma jail where he had been serving another sentence for second-degree
murder.

When asked for his last words, the inmate said, "Well I'd like to say thank you to my family for being here and all
my friends," the Arizona Republic reported. He added "and Boomer Sooner," a cheer used by University of
Oklahoma fans.

Read more: http"l!www nydailynews com/news/national/201 0/1 0/27/201 0-1 0-
27 arjzonas jeffrey landriQan executed despjte concerns druQs not fdaapproyed supre html#jxzz13a30jY9f
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From:
To:
Subject:
Date:

Kernan Sco!t@CPCR
McAqliffe ]ohn@CDCR

Be: Use of Drug Challenged in Death Penalty Case

Monday, October 25, 2010 10:08:23 AM

Thx. Not quick enough for AZ. You sure called it. Get word to you on when we can test. Did you hear
from. on note from pharmacy?

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Mon Oct 25 10:04:27 2010
Subject: Fw: Use of Drug Challenged in Death Penalty Case

Scott
From drugs leaving sa to LA lab to shipping for testing approximately 10 days.
John

From: Duffy, Brian@CDCR
To: McAuliffe, Jahn@CDCR
Cc: Kernan, Scatt@CDCR
Sent: Mon Oct 25 08:36:23 2010
Subject: Fw: Use of Drug Challenged in Death Penalty case

Good Morning John,

Please see below.

Brian

From: Kernan, Scott@CDCR
To: Duffy, Brian@CDCR
Sent: Man Oct 25 08:26:30 2010
Subject: Fw: Use of Drug Challenged in Death Penalty Case

Brian
Please send this to john fyi. Ask him to shoot me note on testing of our drugs. Specifically, how long
did they say it would take to actually test the drug? Thx
Scott

From: Kernan, Darby@CDCR
To: Kernan, Scott@CDCR; Hidalgo, Oscar@CDCR; Rice, Benjamin@CDCR; Cate, Matt@CDCR
Sent: Mon Oct 25 08:23:05 2010
Subject: Use of Drug Challenged in Death Penalty Case

October 22, 2010
Use of Drug Challenged in Death Penalty Case
By TORN SCHWARIZ

Arizona plans to execute Jeffrey Landrigan next week, but his lawyers are arguing that one of
the drugs that the state intends to use to end his life Inay not be good enough.
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The planned execution of Mr. Landrigan, convicted of Inurder in 1990, coincides with a
shortage of the anesthetic used in the state's execution protocol, sodium thiopental. The
thiopental shortage has ,already caused delays in executions around the country.

Arizona officials have the drug, but defense lawyers for Mr. Landrigan are asking to stay the
execution until the state reveals where it got its supply.

If Arizona obtained the drug from an overseas supplier, they argue, it may be substandard
and violate Food and Drug Admjnjstration rules for importation.

Kent Scheidegger, legal director for the Criminal Justice Legal Foundation, a group that
supports the death penalty, said that arguing over the safety of a drug for executions is
"absurd."

"As long as it's a real drug manufacturer and not mixed up in sonlebody's garage, it doesn't
Inatter where it CaIne from," Mr. Scheidegger said. While the Food and Drug Administration
is supposed to determine whether drugs are safe and effective, he said, "in this case, safe and
effective are opposites."

Shelly Burgess, a spokeswoman for the F.D.A., said that nnported drugs Inust go through an
approval process before being used in the United States, but added that executions are
"clearly not under our purview or authority."

Megan McCracken, an adviser on lethal injection issues to the death penalty clinic at the
I Jniyersjty of Californiat Berkeley School of Law, argued that the origin of the drug used was
nonetheless important under the law.

She cited the Eighth Amendment prohibition against cruel and unusual punishInent, and a
2008 decision by the Suprelue Court. In that case, Baze v Rees, the court left rOOlTI for
challenges to execution Inethods that involve a demonstrated risk of severe pain compared
with available alternatives.

To Ms. McCracken, the lack of information about the dlug opens Arizona to a challenge
under the Baze decision. "Its provenance matters," she said.

"I don't think you can say that thiopental is thiopental is thiopental."

Judge Roslyn O. Silver of United States District Court on Thursday asked the state to
voluntarily reveal where the drug had COlne from. She set the Inatter for oral argument on
Monday.

The state, in a brief filed Friday, declined to identify the source of the dlug, citing state
confidentiality laws intended to shield those involved in executions frOlTI harasslnent by death
penalty opponents. It denied that the dlUg to be used was substandard, and suggested that the
criticisln of the dlug was an "iInproper delay tactic."

The state, the brief said, "takes its responsibility to cany out an execution seriously and has
attelnpted to constluct a protocol to cany out executions as hUlnanely as possible."

Kent E. Cattani, an Arizona assistant attOlney general, said that the supply of the dlug
obtained by the state was effective, and noted that the protocol in place involved several
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methods for detennining that the inmate was unconscious before administering the final drug.
While an important concern with the administration of powerful anesthetics is that the patient
might receive too much, Mr. Cattani explained, "it's obviously not a consideration here."

In fact, the amount that is given to imnates is more than 10 times the recolTIlnended dose for
surgical procedures. "There's little or no chance that he would regain consciousness," he said.

If the judge insists on lmowing the origins of the drug, he said, "we would ask that it be
disclosed under seal."

To Ms. McCracken, the state's response was inadequate, akin to saying, "Just trust us," she
said.
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From:
To:
Subject:
Date:

Kernan Scotl@CDCR

Duffy Brjan@CpCR

Fw: Use of Drug Challenged in Death Penalty Case

Monday, October 25, 2010 8:26:31 AM

Brian ,
Please send this to john fyi. Ask him to shoot me note on testing of our drugs. Specifically, how long
did they say it would take to actually test the drug? Thx
Scott

From: Kernan, Darby@CDCR
To: Kernan, Scott@CDCR; Hidalgo, Oscar@CDCR; Rice, Benjamin@CDCR; Cate, Matt@CDCR
Sent: Mon Oct 25 08:23:05 2010
Subject: Use of Drug Challenged in Death Penalty Case

October 22, 2010
Use of Drug Challenged in Death Penalty Case
By JOHN SCHWARTZ

Arizona plans to execute Jeffrey Landrigan next week, but his lawyers are arguing that one of
the drugs that the state intends to use to end his life may not be good enough.

The planned execution of Mr. Landrigan, convicted of murder in 1990, coincides with a
shortage of the anesthetic used in the state's execution protocol, sodium thiopental.. The
thiopental shortage has already caused delays in executions around the country.

Arizona officials have the drug, but defense lawyers for Mr. Landrigan are asking to stay the
execution until the state reveals where it got its supply.

If Arizona obtained the dlug from an overseas supplier, they argue, it may be substandard
and violate Food and Drug Admjnistration rules for itnportation.

Kent Scheidegger, legal director for the Crilninal Justice Legal Foundation, a group that
supports the death penalty, said that arguing over the safety of a dlUg for executions is
"absurd."

"As long as it's a real drug manufacturer and not Inixed up in sOlnebody's garage, it doesn't
matter where it caIne from," Mr. Scheidegger said. While the Food and Drug Administration
is supposed to detennine whether drugs are safe and effective, he said, "in this case, safe and
effective are opposites."

Shelly Burgess, a spokeswOlnan for the F.D.A., said that imported drugs lnust go through an
approval process before being used in the United States, but added that executions are
"clearly not under our purview or authority."

Megan McCracken, an adviser on lethal injection issues to the death penalty clinic at the
IJnjversit), of California, Berkeley School of Law, argued that the origin of the drug used was
nonetheless ilnportant under the law.

She cited the Eighth Atnendlnent prohibition against cruel and unusual punishtnent, and a
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2008 decision by the Suprenle Court. In that case, Baze v. Rees, the court left room for
challenges to execution methods that involve a demonstrated risk of severe pain compared
with available alternatives.

To Ms. McCracken, the lack of infonnation about the drug opens Arizona to a challenge
under the Baze decision. "Its provenance matters," she said.

"I don't think you can say that thiopental is thiopental is thiopental."

Judge Roslyn O. Silver of United States District Court on Thursday asked the state to
voluntarily reveal where the drug had come from. She set the matter for oral argument on
Monday.

The state, in a brief filed Friday, declined to identify the source of the drug, citing state
confidentiality laws intended to shield those involved in executions from harassluent by death
penalty opponents. It denied that the drug to be used was substandard, and suggested that the
criticism of the drug was an "nuproper delay tactic."

The state, the brief said, "takes its responsibility to carry out an execution seriously and has
attempted to construct a protocol to carry out executions as hUlnanely as possible."

Kent E. Cattani, an Arizona assistant attolney general, said that the supply of the drug
obtained by the state was effective, and noted that the protocol in place involved several
methods for detennining that the inmate was unconscious before adlninistering the final drug.
While an important concern with the administration of powerful anesthetics is that the patient
might receive too much, Mr. Cattani explained, "it's obviously not a consideration here."

In fact, the amount that is given to inmates is more than 10 times the recolnmended dose for
surgical procedures. "There's little or no chance that he would regain consciousness," he said.

If the judge insists on knowing the origins of the drug, he said, "we would ask that it be
disclosed under seal."

To Ms. McCracken, the state's response was inadequate, akin to saying, "Just trust us," she
said.
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From:
To:
Subject:
Date:

Kernan Smtt(a)CpCR

Rice Benjamjn(a)CpCR

Re: Letter

Tuesday, October 19, 2010 6:09:51 AM

----- Original Message ----­
From: Rice, Benjamin@CDCR
To: Kernan, Scott@CDCR; Cate, Matt@CDCR
Sent: Fri Oct 15 10: 15:21 2010
Subject: RE: Letter

-----Original Message----­
From: Kernan, Scott@CDCR
Sent: Friday, October 15, 2010 9:22 AM
To: Rice, Benjamin@CDCR; Cate, Matt@CDCR
Subject: Fw: Letter

----- Original Message ----­
From: McAuliffe, ]ohn@CDCR
To: Kernan, Scott@CDCR
Cc: McClease, Kelly@CDCR; Rice, Benjamin@CDCR; Slavin, Bruce@CDCR
Sent: Fri Oct 15 08:56:24 2010
Subject: Letter

Scott
needs a letter from CDCR pharmacy (SQ if possible) sim I statin that CDCR is

requesting that order 525 grams of Sodium Thiopental from
Nothing else is needed just the request. As explained to me by California Law will not allow a
Doctor to order on one scrip such a large volume. Pharamacy to Pharamacy will allow _ to meet
our needs to complete the proce~s.

John
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From:
To:
Subject:
Date:

Kernan Scott@CPCR

McAuliffe )ohn(QlCDCR

Re: Letter

Friday, October 15, 2010 11:25:39 AM

pharmacy. When will we get invoice?
Scott

Go ahead. Still working on letter from

----- Original Message ----­
From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Cc: McClease, Kelly@CDCR; Rice, Benjamin@CDCR; Slavin, Bruce@CDCR
Sent: Fri Oct 15 08:56:24 2010
Subject: Letter

Scott
_~a letter from CDCR pharmacy (SQ if possible) sim I
requesting~ order 525 grams of Sodium Thiopental from
Nothing else is needed just the request. As explained to me by California Law will not allow a
Doctor to order on one scrip such a large volume. Pharamacy to Pharamacy will allow _ to meet
our needs to complete the process.
John
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From:
To:
Subject:
Date:

Kernan Scott(a)CpCR

Rice Benjamjn@CpCR; Cate Matt@CpCR

Fw: Letter

Friday, October 15, 2010 9:21:59 AM

----- Original Message ----­
From: McAuliffe, John@CDCR
To:' Kernan, Scott@CDCR
Cc: McCiease, Kelly@CDCR; Rice, Benjamin@CDCR; Slavin, Bruce@CDCR
Sent: Fri Oct 15 08:56:24 2010
Subject: Letter

Scott '
_ Pharma needs a letter from CDCR pharmacy (SQ if possible) sim I
requesting that_ order 525 grams of Sodium Thiopental from
Nothing else is needed just the request. As explained to me by California Law will not allow a
Doctor to order on one scrip such a large volume. Pharamacy to Pharamacy will allow _ to meet
our needs to complete the process. '
John
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From:
To:
Subject:
Date:

Kernan Scott@CPCR

McAuliffe ]ohn@CpCR

FW: Importation of Thiopental by•••I••••
Wednesday, October 13, 20104:09:00 PM

Don't know if this just complicates things. Sounds like we will need this if we want to write check

to lawyer instead of company.

Scott

From: Gilpin, Timothy@CDCR
Sent: Wednesday, October 13, 2010 3:59 PM
To: Kernan, Scott@CDCR
Subject: RE: Importation of Thiopental by_

Then I need a vendor data record for the attorney and an invoice from him to pay along with a
purchase document. Hope that is available.

From: Kernan, Scott@CDCR
Sent: Wednesday, October 13, 2010 3:03 PM
To: Gilpin, Timothy@CDCR

. Subject: FW: Importation of Thiopental by_

So it does not look like I'll get invoice until Monday. Get it to you as soon as I get it. See note

below] they want checl< payable to attorney to avoid publicity. Is that possible?

Scott

From: McAuliffe, John@CDCR
Sent: Wednesday, October 13, 2010 11:32 AM
To: Kernan, Scott@CDCR
Subject: Fw: Importation of Thiopental by

Scott
See email concerning invoice.
John

From:
To: McAuliffe John@CDCR
~: >
Sent: Wed Oct 13 10:19:44 2010
Subject: Re: Importation of Thiopental by_

Sure John. I just spoke tolll and there will be a delay of a few days because the shipment needs

to be approved by Homeland Security. This has nothing to do with his import license but is simply a

post 911 security measure. According to. this will only take a few days so I am hopeful I can get

you an invoice by Monday of next week- no later than Wednesday.1I also is concerned about

publicity; is is acceptable for you to make the check payable to my attorney trust account and I'll

cut the checks to all the appropriate entities. We working on it._
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From: "McAuliffe, John@CDCRII <John McAuliffe@cdcr ca €oy>

Date: Wed, 13 Oct 2010 10:06:07 -0700

To:

Subject: RE: Importation of Thiopental by_

.our conversation .....Please email (PDF) an invoice for services requested from_
Specifically 1 the invoice should reflect:

Costs of 525 grams of Sodium Thiopental
Importation request to DEA .
Insurance on shipment
Duty fees to Customs
Additional DEA and FDA Insurance on shipment
_ fees _ fees should account for aU additional costs to include

shinning. attorney fees~Qutlisting them as separate)
We are also asking for the Thiopental to be shipped directly to for CDCR to pick up upon
arrival. II has
told us that the Thiopental that is being ordered will have an expiration date of May 2014. It is
important that all 525 grams have that expiration date of May 2014. Thank you for your assistance in
this matter.
John McAuliffe

From:
Sent: Tuesday, October 12, 2010 1:39 PM
To: McAuliffe, John@CDCR
Subject: FW: Importation of Thiopental by

John- see my email below.•

Irvine, California.

Ph: 949_
Fax: 949_

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy

Act, 18 U.S.c. §§ 2510-2521, is confidential and may be legally privileged. If you are not the

intended recipient, you are hereby notified that any retention, dissemination, distribution, or

copying of this communication is strictly prohibited. Please reply to the sender that you have

received the message in error, then delete it. Thank you.

------ Forwarded Message
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Hi John- as we discussed yesterday, I am the lawyer that represents_

and its owner__I acknowledge COCR's request that_ act as importer of a

quantity of Thiopental. And, also as we discussed yesterday, please be advised that_ is

very interested in assisting the COCR in this regard subject to_and COCR agreeing on the

terms for importation. At best Ican only estimate the costs involved as follows: Cost of 525 grams

of drug= $16,590; Fee For Importation Request to OEA= $100; Insurance on Shipment= $3000;

Shipping Fee= $1500; Duty Fee to Customs= $1700; Additional DEA and FDA fees= $500; Broker

Fees= $1500;_ Fee Including Attorney's Fees = $12,500 for a total of $37,390. I

understand that if this proposal is acceptable the CDCR is requesting an invoice only itemizing the

cost of the drug and expressing the remaining costs as included in_ee. Allow me to

reiterate these costs are estimates. Additional costs may be incurred such as a Homeland Security

fee or storage ~ees if the shipment is held up by Customs for a.ny reason._ would reserve

the right to issue an additional invoice to CDCR for such additional costs and would refund CDCR in

the event of an overpayment. We suggest that the CDCR pick up the shipment at the port of entry

and that the CDCR write a letter to Customs or otherwise inform Customs of the need for these

supplies. Please let-me know your thoughts._

Irvinel California.

Ph:94~

Fax: 949_

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy

Act, 18 U.S.c. §§ 2510-25211 is confidential and may be legally privileged. If you are not the·

intended recipient, you are hereby notified that any retention, dissemination, distribution, or

copying of this communication is strictly prohibited. Please reply to the sender that you have

received the message in errorl then delete it. Thank you.

------ End of Forwarded Message
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From:
To:
Subject:
Date:

Kernan Scott@CPCR
Gilpin Tjrnothy@CDCR

FW: Importation of Thiopental by••••••••
Wednesday, October 13, 2010 3:02:00 PM

So it does not look like I'll get invoice until Monday. Get it to you as soon as I get it. See note

below, they want check payable to attorney to avoid publicity. Is that possible?

Scott

From: McAUliffe, John@CDCR
Sent: Wednesday, October 13, 2010 11:32 AM
To: Kernan, Scott@CDCR
Subject: Fw: Importation of Thiopental by_

Scott
See email concerning invoice.
John

Sure John. I just spoke toll and there will be a delay of a few days because the shipment needs

to be approved by Homeland Security. This has nothing to do with his import license but is simply a

post 911 security measure. According to. this will only take a few days so I am hopeful I can get

you an invoice by Monday of next week- no later than Wednesday:1I also is concerned about

publicity; is is acceptable for you to make the check payable to my attorney trust account and /'11

cut the checks to all the appropriate entities. We working on it._

"'~"""'''''''-'''''''''''''''''''''.'~'',''.'''''.' ,•••••••••••••••••••••••••••••••••~.~•••••••••••••••••••••~ ••• ~., ~••_••,••,••• ~•••••••••••••••••••••••••• ~••,•••••••••~ •••••••u.~~••••••• ~ , , : 7'~H,•••••••••~••,•••~ ••.' •••••••••,' •••, •• ~••• ~••••••••••••••••••••••••_ •••• ,~_'~••••••••••••••••••••• ~, •••••••• ";"••• , •••••.' •••••_ ,.,••,', ••••_ ~ ,

From: II McAuliffe, John@CDCRII <John McAuliffe@cdcr.ca ~ov>

Date: Wed, 13 Oct 2010 10:06:07 -0700

To:_
Subject: RE: Importation of Thiopental by

•Per our conversation .....Please email (PDF) an invoice for services requested from_
Specifically I the invoice should reflect:

Costs of 525 grams of Sodium Thiopental
Importation request to DEA
Insurance on shipment
Duty fees to Customs
Additional DEA and FDA Insurance on shipment .
_ fees _ fees should account for all additional costs to include

shipping. attorneY fees~outlisting them as separate)
We are also asking for the Thiopental to be shipped directly to for CDCR to pick up upon
arrival. III has
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told us that the Thiopental that is being ordered will have an expiration date of May 2014. It is
important that all 525 grams have that expiration date of May 2014. Thank you for your assistance in
this matter.
John McAuliffe

Frorn:1IIIIIIIII
Sent: Tuesday, October 12, 2010 1:39 PM
To: McAuliffe, ]ohn@CDCR
Subject: FW: Importation of Thiopental by_

John- see my email below.•

Irvine, California.

Ph:949_

Fax:949_

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy

Act, 18 U.S.c. §§ 2510-2521, is confidential and may be legally privileged. If you are not the

intended recipient, you are hereby notified that any retention, dissemination, distribution, or

copying of this communication is strictly prohibited. Please reply to the sender that you have

received the message in error, then delete it. Thank you.

------ Forwarded Message

From:_
Date: Tue, 12 Oct 2010 13:35:32 -0700
To: <John McAuliffe@cdcr.ca com>

cc:lI_
Conversation: Importation of Thiopental by

Subject: Importation of Thiopental by

Hi John- as we discussed yesterday, I am the lawyer that represents_
and its owner__Iacknowledge CDCR's request that_ act as importer of a

quantity of Thiopental. And, also as we discussed yesterday, please be advised that_ is

very interested in assisting the COCR in this regard subject to_and COCR agreeing on the

terms for importation. At best I can only estimate the costs involved as follows: Cost of 525 grams

of drug= $16,590; Fee For Importation Request to OEA= $100; Insurance on Shipment= $3000;

Shipping Fee= $1500; Duty Fee to Customs= $1700; Additional DEA and FDA fees= $500; Broker

Fees= $1500;_ Fee Including Attorney's Fees = $12,500 for a total of $37,390. I

understand that if this proposal is acceptable the COCR is requesting an invoice only itemizing the

cost of the drug and expressing the remaining costs as included in_fee. Allow me to

reiterate these costs are estimates. Additional costs may be incurred such as a Homeland Security

fee or storage fees if the shipment is held up by Customs for any reason._ would reserve
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the right to issue an additional invoice to COCR for such additional costs and would refund COCR in

the event of an overpayment. We suggest that the COCR pick up the shipment at the port of entry

and that the COCR write a letter to Customs or otherwise inform Customs of the need for these

supplies. Please let me know your thoughts._

Irvine/ CalifornTa.

Ph:949_

Fax:949_

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy

Act/ 18 U.S.c. §§ 2510-2521/ is confidential and may be legally privileged. If you are not the

intended recipient/ you are hereby notified that any retention/ dissemination/ distribution/ or

copying of this communication is strictly prohibited. Please reply to the sender that you have

received the message in error/ then delete it. Thank you.

------ End of Forwarded Message
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From:
To:
Subject:
Date:

Kernan Sco1t@CPCR

McAuliffe ]ohn@CpCR

Re: Progress 1

FridaYI October 081 2010 4:37:57 PM

Have someone check monday? Thx

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Fri Oct 08 16:33:30 2010
SUbject: Re: Progress 1

Scott
Only way would be to open safe and look.
John

From: Kernan, Scott@CDCR
To: McAuliffe, John@CDCR
Sent: Fri Oct 08 16:30:07 2010
Subject: Re: Progress 1

Getting question if hospria is on label?
Scott

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Fri Oct 08 16:05:57 2010
Subject: Re: Progress 1

Scott
I did not ask but I believe it is a subsidiary of_ They have international locations such as the one
in Pakistain. SQ could open safe and the outside of package would 10 ifan. product but most
likely not the exact subsidiary. John

From: Kernan, Scott@CDCR
To: McAUliffe, John@CDCR
Sent: Fri Oct 08 13:42:29 2010
Subject: Re: Progress 1

John
What is the name of the manufacturer on the drugs we got from az.

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Fri Oct 08 08:48:44 2010
Subject: Fw: Progress 1

Fyi
John

coeR 000143

2.2.11 ACLU 000143



From:11I_
To: McAuliffe/ John@CDCR
Sent: Fri Oct 08 08:04:41 2010
Subject: Progress 1

Dear John McAuliffee

I have called and sent an e-mail to to
provide me with
the steps and correct forms to request an importation quota for Sodium Thiopental

Will keep you infonned of my progress.

Thank you again for the opportunity.

WARNING: This email is covered by the Health Insurance Portability and Accountability
Act of 1996 (HIPAA). It contains health information that is personal and confidential and
contains sensitive infonnation related to a person's healthcare. The information contained
therein is being emailedtoyouafterobtaining authorization from the patient. You, being the
recipient, are obligated to lnaintain this infonnation in a SAFE, SECURE, CONFIDENTIAL,
and RETRIEVABLE fashion. Unauthorized re-disclosure andlor failure to lnaintain
confidentiality is prohibited by law and could subject you to penalties described under the
Federal HIPAA Act of 1996 and applicable State law.
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From:
To:
Subject:
Date:

Kernan Scott@CDCR
McAuliffe )ohn@CpCR

Re: Progress 1
Friday, October 08, 2010 4:30:08 PM

Getting question if hospria is on label?
Scott

------------_._-----_._------_._---------_.._----------_.__._-------------
From: McAuliffe, John@CDCR
To:. Kernan, Scott@CDCR
Sent: Fri Oct 08 16:05:57 2010
Subject: Re: Progress 1

Scott
I did not ask but I believe it is a subsidiary 0_ They have international locations such as the one
in Pakistain. SQ could open safe and the outside of package would 10 if an _ product but most
likely not the exact sUbsidiary. John

From: Kernan, Scott@CDCR
To: McAuliffe, John@CDCR
Sent: Fri Oct 08 13:42:29 2010
Subject: Re: Progress 1

John
What is the name of the manufacturer on the drugs we got from az.

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Fri Oct 08 08:48:44 2010
Subject: Fw: Progress 1

Fyi
John

From:11_
To: McAuliffe, John@CDCR
Sent: Fri Oct 08 08:04:41 2010
Subject: Progress 1

Dear John McAuliffee

I have called and sent an e-lnail to to
provide lne with
the steps and COlTect fonns to request an ilnportation quota for Sodiuln Thiopental

Will keep you infonned of lny progress.

Thank you again for the opportunity.

•
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WARNING: This email is covered by the Health Insurance Portability and Accountability
Act of 1996 (HIPAA). It contains health infonnation that is personal and confidential and
contains sensitive infonnation related to a person's healthcare. The information contained
therein is being emailedtoyouafterobtainingauthorizationfromthepatient.You.being the
recipient, are obligated to Inaintain this infonnation in a SAFE, SECURE, CONFIDENTIAL,
and RETRIEVABLE fashion. Unauthorized re-disclosure and/or failure to maintain
confidentiality is prohibited by law and could subject you to penalties described under the
Federal HIPAA Act of 1996 and applicable State law.

CDCR 000146

2.2.11 ACLU 000146



From:
To:
Subject:
Date:

Kernan Scott@CDCR

McAllliffe John@CpCR

Re: Progress 1

Friday, October 08, 2010 1:42:30 PM

John
What is the name of the manufacturer on the drugs we got from az.

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Fri Oct 08 08:48:44 2010
Subject: Fw: Progress 1

Fyi
John

From:II
To; McAuliffe, John@CDCR
Sent: Fri Oct 08 08:04:41 2010
Subject: Progress 1

Dear Jolm McAuliffee

I have called and sent an e-lnail to to
provide me with
the steps and correct forms to request an importation quota for Sodium Thiopental

Will keep you infonned of my progress.

Thank you again for the opportunity.

WARNING: This email is covered by the Health Insurance Portability and Accountability
Act of 1996 (HIPAA). It contains health infonnation that is personal and confidential and
contains sensitive infonnation related to a person's healthcare. The infol1.nation contained
therein is being emailedtoyouafter obtaining authorization from the patient. You, being the
recipient, are obligated to Inaintain this infol1.nation in a SAFE, SECURE, CONFIDENTIAL,
and RETRIEVABLE fashion. Unauthorized re-disclosure and/or failure to Inaintain
confidentiality is prohibited by law and could subject you to penalties described under the
Federal HIPAA Act of 1996 and applicable State law.
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From:
To:
Subject:
Date:

Kernan Scott@CDCR

I jndgujst Kristina@CpCR

FW: Drugs

Wednesday, December 01, 2010 1:33:47 PM

-----Original Message----­
From: Kernan, Scott@CDCR
Sent: Wednesday, November 10, 2010 4: 12 AM
To: Cate, Matt@CDCR; Rice, Benjamin@CDCR
Subject: Fw: Drugs

Believe in week or two we will receive drugs.
Scott .

----- Original Message ----­
From: Duffy, Brian@CDCR
Sent: Tuesday, November 09, 2010 02:25 PM
To: Kernan, Scott@CDCR; McAuliffe, John@CDCR
Subject: FW: Drugs

Scott and John,

The invoice was paid today.

Brian

-----Original Message-----
From: Lewis, Dave (Budgets)@CDCR
Sent: Tuesday, November 09, 2010 2:22 PM
To: Duffy, Brian@CDCR
Subject: FW: Drugs

-----Original Message----­
From: Gilpin, Timothy@CDCR
Sent: Tuesday, November 09, 2010 2:17 PM
To: Lewis, Dave (Budgets)@CDCR
Subject: Drugs

Check today for $36,415
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From:
To:
Cc:
Subject:
Date:

Hi John,

Duffy Brjao(a)CpCR
McAuliffe ]oho(a)CpCR
Kernan Scott@CDCR
Contract
Wednesday, November 17, 2010 8:32:00 AM

Doing my daily check for Scott to see the status of the purchase. Any word?

Thanks}

Brian

Brian Duffy

Special Assistant to the Undersecretary} Operations

California Department of Corrections and Rehabilitation
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From:
To:
Cc:
Subject:
Date:

Morning John,

Duffy Brjan@CDCR

McAuliffe )ohn@CpCR

Kernan Scott@CDCR

RE: Any Word?
Tuesday, November 16, 2010 9:04:00 AM

Just checking in to see if you have heard anything.

Thanks,

Brian

Brian Duffy

Special Assistant to the Undersecretary, Operations

California Department of Corrections and Rehabilitation

From: McAuliffe, ]ohn@CDCR
Sent: Friday, November 12, 2010 9:44 AM
To: Duffy, Brian@CDCR
Subject: Re: Any Word?

No problem

John

From: Duffy, Brian@CDCR
Sent: Friday, November 12, 2010 09:40 AM
To: McAuliffe, ]ohn@CDCR
Cc: Kernan, Scott@CDCR
Subject: RE: Any Word?

Hi John,

Sorry to push, but when you hear something, please let me know. Scott is on vacation, but I'm

keeping him updated.

Thanks,

Brian

From: McAuliffe, John@CDCR
Sent: Wednesday, November 10, 2010 5:16 PM
To: Duffy, Brian@CDCR
Subject: Re: Any Word?

Brian

Not yet but since Thursday is a holiday I am hoping Friday. I will call_ Friday morning.
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He has told me everything is set and in motion with our order to include Customs, FDA, and DEA.

John

From: Duffy, Brian@CDCR
Sent: Wednesday, November 10, 2010 03:34 PM
To: McAuliffe, John@CDCR
Subject: Any Word?

Hi John,

Have you heard anything about when the order may be filled?

Thanks,

Brian
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From:
To:
Cc:
Subject:
Date:

Hi John}

Duffy Brjan@CpCR

McAuliffe John@CpCR

Kernan Scott@CDCR

RE: Any Word?

Friday, November 12, 2010 9:40:00 AM

Sorry to push, but when you hear something, please let me know. Scott is on vacation, but 1
1 m

keeping him updated.

Thanks,

Brian

From: McAuliffe, ]ohn@CDCR
Sent: Wednesday, November 10, 2010 5:16 PM
To: Duffy, Brian@CDCR
Subject: Re: Any Word?

Brian

Not yet but since Thursday is a holiday I am hoping Friday. I will call_ Friday morning.

He has told me everything is set and in motion with our order to include Customs, FDA, and DEA.

John

From: Duffy, Brian@CDCR
Sent: Wednesday, November 10, 2010 03:34 PM
To: McAuliffe, ]ohn@CDCR
Subject: Any Word?

Hi John,

Have you heard anything about when the order may be filled?

Thanks,

Brian
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From:
To:
Subject:
Date:

Thanks John

Duffy Brjao@CpCR

McAuliffe John@CpCR

Fw: Any Word?
Wednesday, November 10, 2010 5:20:56 PM

From: Kernan, Scott@CDCR
Sent: Wednesday, November 10, 2010 05:16 PM
To: _@CDCR; Duffy, Brian@CDCR
Subject: FW: Any Word?

From: McAuliffe, John@CDCR

Sent: Wednesday, November 10, 2010 5:16:57 PM

To: Kernan, Scott@CDCR

Subject: Fw: Any Word?
Auto forwarded by a Rule

FYI

From: McAuliffe, John@CDCR
Sent: Wednesday, November 10, 2010 05: 16 PM
To: Duffy, Brian@CDCR
Subject: Re: Any Word?

Brian

Not yet but since Thursday is a holiday I am hoping Friday. I will call_ Friday morning.

He has told me everything is set and in motion with our order to include Customs, FDA, and DEA.

John

From: Duffy, Brian@CDCR
Sent: Wednesday, November 10, 2010 03:34 PM
To: McAuliffe, John@CDCR
SUbject: Any Word?

Hi John,

Have you heard anything about when the order may be filled?

Thanks,

Brian

COCR 000153

2.2.11 ACLU 000153



From:
To:
Subject:
Date:

Hi John,

Duffy. BrlanlalCDCR
McAuliffe ]ohnlalCDCR
Any Word?
Wednesday, November 10, 2010 3:34:00 PM

Have you heard anything about when the order may be filled?

Thanks,

Brian
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From:
To:
Cc:
Subject:
Date:

John,

Duffy Brjan(a)CDCR

McAuliffe JoholalCDCR

Kernan Scott(ii)COCR

FW: Emailing: STD204%20Payee%20Data%20Record
Monday, November 08, 2010 10:17:00 AM

FYI. To enter the comp~to the system, apparently accounting, needed a form filled out. The link she proVided me
below doesn't work, but_ says she made contact with Not sure if you want to follow-up and help get
completed?

Brian

-----Ori inal Messa e-----
From: CDCR
Sent: Mon ay, November 08, 2010 9:28 AM
To: Duffy, Brian@CDCR
Subject: RE: Emailing: STD204%20Payee%20Data%20Record

I contacted_ and fax the form to him. They will complete and return today. Should have a check out today
ortomorrow~

-.
Accounting Services
Regional Accounting
(916)

-----Original Message----­
From: Duffy, Brian@CDCR
Sent: Mondat November 08, 2010 9:21 AM
To: CDCR
Subject: RE: Emailing: STD204%20Payee%20Data%20Record-I cannot open that website. Is it possible to get a copy of the form on PDF to send?

Thanks,

Brian

Brian Duffy
aecial Assistant to the Undersecretary, Operations California Department of Corrections and Rehabilitation

-----0li!l!r·inal Messa e-----
From: CDCR
Sent: Mon ay, November 08, 2010 8:59 AM
To: Duffy, Brian@CDCR
Subject: Emailing: STD204%20Payee%20Data%20Record

Brian,

This form must be completed by••••-.
Accounting Services

Region.a.1iiA.cc.o.unting
(916).

I'll contact the vendor too.

The message is ready to be sent with the follOWing file or link attachments:
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Shortcut to:
http"/lbjsportal cdcr ca goY/i[j/go/km/docs/documents/CDCR/HomeLioks/Eorms/STD204%20payee%2QData%2QRecord pdf

Note: To protect against computer viruses, e-mail programs may prevent sending or receiving certain types of file
attachments. Check your e-mail security settings to determine how attachmentS are handled.
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From:
To:
Subject:
Date:

Duffy Brjan@CDCR
McAuliffe John@CpCR
You available for a call?
Wednesday, November 03, 2010 9:32:00 AM

Please call if you have a chance. I am in the office today.

Thanks,

Brian
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From:
To:
Cc:
Subject:
Date:

Duffy Brjan@CDCR

McAuliffe )ohn@CpCR

Kernan Scott@CDCR
Fw: Use of Drug Challenged in Death Penalty Case
Monday, October 25, 2010 8:36:24 AM

Good Morning John,

Please see below.

Brian

From: Kernan, Scott@CDCR
To: Duffy, Brian@CDCR
Sent: Man Oct 25 08:26:30 2010
Subject: Fw: Use of Drug Challenged in Death Penalty Case

Brian
Please send this to john fyi. Ask him to shoot me note on testing of our drugs. Specifically, how long
did they say it would take to actually test the drug? Thx
Scott

From: Kernan, Darby@CDCR
To: Kernan, Scott@CDCR; Hidalgo, Oscar@CDCR; Rice, Benjamin@CDCR; Cate, Matt@CDCR
Sent: Mon Oct 25 08:23:05 2010
Subject: Use of Drug Challenged in Death Penalty Case

October 22,2010
Use of Drug Challenged in Death Penalty Case
By JOHN SCHWARTZ

Arizona plans to execute Jeffrey Landrigan next week, but his lawyers are arguing that one of
the drugs that the state intends to use to end his life lnay not be good enough.

The planned execution of Mr. Landrigan, convicted of lnurder in 1990, coincides with a
shortage of the anesthetic used in the state's execution protocol, sodiUln thiopental. The
thiopental shortage has already caused delays in executions around the country.

Arizona officials have the drug, but defense lawyers for Mr. Landrigan are asking to stay the·
execution until the state reveals where it got its supply.

If Arizona obtained the dlug from an overseas supplier, they argue, it lnay be substandard
and violate Food and Drug Adminjstration lules for iInportation.

Kent Scheidegger, legal director for the Critninal Justice Legal Foundation, a group that
supports the death penalty, said that arguing over the safety of a dlug for executions is
"absurd."

"As long as it's a real dlug lnanufacturer and not mixed up in sOlnebody's garage, it doesn't
matter where it Caine from," Mr. Scheidegger said. While the Food and DIUg Adlninistration
is supposed to detennine whether dlUgS are safe and effective, he said, "in this case, safe ~nd
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effective are opposites."

Shelly Burgess, a spokeswoman for the P.D.A., said that imported drugs must go through an
approval process before being used in the United States, but added that executions are
"clearly not under our purview or authority."

Megan McCracken, an adviser on lethal injection issues to the death penalty clinic at the
University of California, Berkeley School of Law, argued that the origin of the drug used was
nonetheless important under the law.

She cited the Eighth Amendment prohibition against cruel and unusual punishment, and a
2008 decision by the Supreme Court. In that case, Baze v Rees, the court left room for
challenges to execution methods that involve a demonstrated risk of severe pain compared
with available alternatives. .

To Ms. McCracken, the lack of infonnation about the dlug opens Arizona to a challenge
under the Baze decision. "Its provenance matters," she said.

"I don't think you can say that thiopental is thiopental is thiopental."

Judge Roslyn O. Silver of United States District Court on Thursday asked the state to
voluntarily reveal where the drug had come from. She set the matter for oral argument on
Monday:

The state, in a brjef filed Friday, declined to identify the source of the drug, citing state
confidentiality laws intended to shield those involved in executions from harassment by death
penalty opponents. It denied that the drug to be used was substandard, and suggested that the
criticisln of the drug was an "improper delay tactic."

The state, the brief said, "takes its responsibility to carry out an execution seriously and has
attelnpted to construct a protocol to CalTY out executions"as humanely as possible."

Kent E. Cattani, an Arizona assistant attorney general, said that the supply of the drug
obtained by the state was effective, and noted that the protocol in place involved several
methods for detennining that the inmate was unconscious before administering the final drug.
While an itnportant concern with the administration of powerful anesthetics is that the patient
lnight receive too lnuch, Mr. Cattani explained, "it's obviously not a consideration here."

In fact, the alnount that is given to imnates is lnore than 10 times the recolnmended dose for
surgical procedures. "There's little or no chance that he would regain consciousness," he said.

If the judge insists on knowing the origins of the dlug, he said, "we would ask that it be
disclosed under seal."

To Ms. McCracken, the state's response was inadequate, akin to saying, "Just trust us," she
said.
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From:
To:
Subject:
Date: .

Hi John,

Duffy Brjan@CDCR

McAuliffe )oho@CDCR

FW: Importation of Thiopental by•••••••
Wednesday, October 13, 2010 4:05:00 PM

Just in case Scott didn't send to you.

Brian

From: Kernan, Scott@CDCR
Sent: Wednesday, October 13, 2010 3:59 PM
To: Gaddi, Kathy@CDCR; Duffy, Brian@CDCR
Subject: FW: Importation of Thiopental by

From: Gilpin, Timothy@CDCR
Sent: Wednesday, October 13, 2010 3:58:34 PM

To: Kernan, Scott@CDCR

Subject: RE: Importation of Thiopental by
Auto forwarded by a Rule

Then I need a vendor data record for the attorney and an invoice from him to pay along with a
purchase document. Hope that is available.

From: Kernan, Scott@CDCR
Sent: Wednesday, October 13, 2010 3:03 PM
To: Gilpin, Timothy@CDCR
Subject: FW: Importation of Thiopental by

So it does not look like I'll get invoice until Monday. Get it to you as soon as I get it. See note

below, they want check payable to attorney to avoid publicity. Is that possible?

Scott

From: McAuliffe, John@CDCR
Sent: Wednesday, October 13, 2010 11:32 AM
To: Kernan, Scott@CDCR
Subject: Fw: Importation of Thiopental by

Scott
See email concerning invoice.
John

From: >
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Sure John. I just spoke toll and there will be a delay of a few days because the shipment needs

to be approved by Homeland Security. This has nothing to do with his import license but is simply a

post 911 security measure. According to. this will only take a few days so I am hopeful I can get

you an invoice by Monday of next week- no later than Wednesday.•also is concerned about

publicity; is is acceptable for you to make the check payable to my attorney trust account and I'll

cut the checks to all the appropriate entities. We working on it._

From: II McAuIiffe, John@CDCR" <John McAuliffe@cdcr ca eoy>

Date: Wed, 13 Oct 2010 10:06:07 -0700

To:

Subject: RE: Importation of Thiopental by

.our conversation .....Please email (PDF) an invoice for services requested from_
. Specifically I the invoice should reflect:

Costs of 525 grams of Sodium Thiopental
Importation request to DEA
Insurance on shipment
Duty fees to Customs
Additional DEA and FDA Insurance on shipment

. _fees_. fees should account for all additional costs to include
shiRPing attorney fees~outlisting them as separate)
We are also asking for the Thiopental to be shipped directly to for CDCR to pick up upon
arrival. email) has
told us thatthe Thiopental that is being ordered will have an expiration date of May 2014. It is
important that all 525 grams have that expiration date of May 2014. Thank you for your assistance in
this matter.
John McAuliffe

From:
Sent: Tuesday, October 12, 2010 1:39 PM
To: McAuliffe, John@CDCR
Subject: FW: Importation of Thiopental by

John- see my email below.•

Irvine, California.

Ph:94~

Fax: 949111111111 •
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NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy

Act, 18 U.S.c. §§ 2510-2521, is confidential and may be legally privileged. If you are not the

intended recipient, you are hereby notified that any retention, dissemination, distribution, or

copying of this communication is strictly prohibited. Please reply to the sender that you have

received the message in error, then delete it. Thank you.

------ Forwarded Message

From: >

Hi John- as we discussed yesterday, I am the lawyer that represents

and its owner_I acknowledge CDCR's request that_ act as importer of a

quantity of Thiopental. And, also as we discussed yesterday, please be advised that_ is

very interested in assisting the CDCR in this regard subject to_and CDCR agreeing on the

terms for importation. At best I can only estimate the costs involved as follows: Cost of 525 grams

of drug= $16,590; Fee For Importation Request to DEA= $100; Insurance on Shipment= $3000;

Shipping Fee= $1500; Duty Fee to Customs= $1700; Additional DEA and FDA fees= $500; Broker

Fees= $1500;_ Fee Including Attorney's Fees = $12,500 for a total of $37,390. I

understand that if this proposal is acceptable the CDCR is requesting an invoice only itemizing the

cost of the drug and expressing the remaining costs as includedin_ fee. Allow me to

reiterate these costs are estimates. Additional costs may be incurred such as a Homeland Security

fee or storage fees if the shipment is held up by Customs for any reason._ would reserve

the right to issue an additional invoice to CDCR for such additional costs and would refund CDCR in

the event of an overpayment. We suggest that the CDCR pick up the shipment at the port of entry

and that the CDCR write a letter to Customs or otherwise inform Customs of the need for these

supp!ies. Please let me know your thoughts._

Irvine, California.

Ph:949_

Fax:94~

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy

Act, 18 U.S.c. §§ 2510-2521, is confidential and may be legally privileged. If you are not the

intended recipient, you are hereby notified that any retention, dissemination, distribution, or

copying of this communication is strictly prohibited. Please reply to the sender that you have

received the message in error, then delete it. Thank you.
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------ End of Forwarded Message

CDCR 000163

2.2.11 ACLU 000163



From:
To:
Subject:
Date:
Importance:

From Scott.

Brian

Duffy Brjao@CDCR

McAuliffe )oho@CPCR

FW:
Wednesday, October 13, 2010 11:23:00 AM

High

Brian Duffy

Special Assistant to the Undersecretary} Operations

California Department of Corrections and Rehabilitation

From: Kernan, Scott@CDCR
Sent: Wednesday, October 13, 2010 11:22 AM
To: Duffy, Brian@CDCR
Subject: Fw:
Importance: High

Please send this to john for me. Thx

From: Gilpin, Timothy@CDCR
To: Kernan, Scott@CDCR; Lewis, Dave (Budgets)@CDCR
Sent: Wed Oct 13 08:59:19 2010
Subject: RE:

I'll be downtown after lunch for the AR meeting, I can pick it up then. Make sure we have an order
number, PO number and I will then have the staff write a check for payment.

From: Kernan, Scott@CDCR
Sent: Wednesday, October 13, 2010 8:46 AM
To: Gilpin, Timothy@CDCR; Lewis, Dave (Budgets)@CDCR
Subject:

I am getting an invoice for the purchase. I will need to affect payment immediately. Its going to be

around 40k. How do I make this happen quick.

Scott
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From:
To:
SUbject:
Date:

Duffy Brjan@CDCR

Kernan Smt!@CpCR

Update
Friday, November 19, 2010 10:18:00 AM

I just got an update on the shipping. Appears will be sent to customs on Monday. Everything is a

gOI unable to get an exact delivery date l but hopeful by December 1.
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From:
To:
Subject:
Date:

Duffy Brjan@CpCR

Kernan Scott@CPCR

RE: Talked with Stephen on NCB
Tuesday, November 02, 2010 5:32:00 PM

Talked to John. He will have done in morning and back to you.

Brian

-----Original Message-----
From: Kernan, Scott@CDCR
Sen~ovember 02, 2010 5:29 PM
To: _@CDCR; Duffy, Brian@CDCR
Subject: FW: Talked with Stephen on NCB

From: Rice, Benjamin@CDCR
Sent: Tuesday, November 02, 2010 5:29:19 PM
To: Kernan, Scott@CDCR
Subject: Talked with Stephen on NCB
Auto forwarded by a Rule

He will help us out- walk it over - get it signed, etc.
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From:
To:
Subject:
Date:

done

Duffy Brjan(a)CpCR

Kernan Scott(a)CpCR

RE:
Wednesday, October 13, 2010 11:23:00 AM

Brian Duffy

Special Assistant to the Undersecretary, Operations

California Department of Corrections and Rehabilitation

From: Kernan, Scott@CDCR
Sent: Wednesday, October 13, 2010 11:22 AM
To: Duffy, Brian@CDCR
Subject: Fw:
Importance: High

Please send this to john for me. Thx

From: Gilpin, Timothy@CDCR
To: Kernan, Scott@CDCR; Lewis, Dave (Budgets)@CDCR
Sent: Wed Oct 13 08:59:19 2010
Subject: RE:

I'll be downtown after lunch for the AR meeting, I can pick it up then. Make sure we have an order
number, PO number and I will then have the staff write a check for payment.

From: Kernan, Scott@CDCR
Sent: Wednesday, October 13, 2010 8:46 AM
To: Gilpin, Timothy@CDCR; Lewis, Dave (Budgets)@CDCR
Su~ect .

Tim,

I am getting an invoice for the purchase of drugs from England. I will need to affect payment

immediately. Its going to be around 40k. How do I make this happen quick.

Scott
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From:
To:
Cc:

Subject:
Date:

McAuliffe )ohn@CDCR

Kernan Scott@CDCR; Rice, Benjamin@.CQ.CB.; Slavjn, Bruce(Q)CDCR; Cullen Vincent(Q)CDCR; Rodriguez William
A.@CDCR;
Re: attachments
Friday, October 15, 2010 1:46:19 PM--- . .

Per our conversation this AM. I left a message with your receptionist concerning the dropping off of
chemicals to be _ will drop off the chemical Tuesday, October 19th at your
Whitter address.~ur pharmacy when he is approximately one hour away to give
you an arrival time. COeR is asking you include the costs of the testing to the invoice for the order
from if possible. When testing is complete we would like the results emailed (PDF) to
this email. Thank you in advance.
John McAuliffe

From:
To: McAuliffe, John@CDCR
Sent: Fri Oct 15 09:43:19 2010
Subject: attachments

Please see attachment

onday through Friday 7:30am to 4:30pnl Pacific Standard

WARNING: This email is covered by the Health Insurance Portability and Accountability
Act of 1996 (HIPAA). It contains health infonnation that is personal and confidential and
contains sensitive infonnation related to a person's healthcare. The information contained
therein is being elnailed to you after obtaining authorization from the patient. You, being the
recipient, are obligated to maintain this infonnation in a SAFE, SECURE, CONFIDENTIAL,
and RETRlEVABLE fashion. Unauthorized re-disclosure and/or failure to Inaintain
confidentiality is prohibited by law and could subject you to penalties described under the
Federal HIPAA Act of 1996 and applicable State law.
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From:
To:
ee:
Subject:
Date:

Scott

McAuliffe ]Qho@CPCR

Kernan Scott@CPCR

McCiease Kelly@CDCR; Rice Benjamjo@CpCR; Slavin. Bruce@CpCR

Letter

Friday, October 15, 2010 8:56:25 AM

needs a letter from CDCR pharmacy (SQ if possible) sim I statin that CDCR is
requesting that order 525 grams of Sodium Thiopental from
Nothing else is needed just the request. As explained to me by California Law will not allow a
Doctor to order on one scrip such a large volume. Pharamacy to Pharamacy will allow_ to meet
our needs to complete the process.
John
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From:
To:
Subject:
Date:

Kernan Scott@CPCR
Q2CR; Duffy Brjao@CpCR

FW: FDA entry item #
Tuesday, November 30, 2010 5:55:53 PM

From: CDCR

Sent: Tuesday, November 30, 2010 5:55:50 PM
To: Kernan, Scott@COCR

Cc: COCR

SUbject: Re: FDA entry item #
Auto forwarded by a Rule

K-
From: Kernan, Scott@CDCR
Sen~vember 30, 2010 05:51 PM
To: ..........CDCR
Subject: Fw: FDA entry item #

Remind me to call FDA tomorrow. Thx

From: Cate, Matt@CDCR
Sent: Tuesday, November 30, 2010 03:24 PM
To: Kernan, Scott@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR
Cc: McAuliffe, John@CDCR
Subject: Re: FDA entry item #

From: Kernan, Scott@CDCR
Sent: Tuesday, November 30, 2010 03:18 PM
To: Cate, Matt@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR
Cc: McAuliffe, John@CDCR
Subject: FW: FDA entry item #

From: McAUliffe, John@CDCR
Sent: Tuesday, November 30, 2010 2:06 PM
To: Kernan, Scott@CDCR
Subject: FW: FDA entry item #

FYI
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@fda.hhs.gov]From:
Sent: Tuesday, November 30, 2010 2:00 PM
To: McAuliffe, John@CDCR
Cc: Kernan, Scott@CDCR;
Subject: RE: FDA entry item #

John,

This entry is currently under review by our DIOP branch. Due to the intended use they are developing
a blanket policy for handling these type of shipments. If you need additional information you can call
Supervisor at 901_ or Supervisor_ at 901_ I am not
authorized to make an admissibility decision on the entry.

Thank you,

US Food & Drug Administration

From: McAuliffe, John@CDCR [mailto:John.McAuliffe@cdcr.ca.gov]
Sen~r 30, 2010 3:37 PM
To:_
Cc: Kernan, Scott@CDCR
Subject: FDA entry item #

- that is currently awaiting FDA approval. The
shipment is to be sent to Whittier, CA.
~X. is the FED-EX contact person) I also called your phone
~ and left a message. If you could please return my call I would like to know the
timeline for release. Thank you in advance.

John McAuliffe
California Department of Corrections and Rehabilitation
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From:
To:
Cc:

Subject:
Date:

....@.CQCR.
Kernan Scott@CDCB

@CQQi

Be: FDA entry item #••••
Tuesday, November 30, 2010 5:55:52 PM

K-
From: Kernan, Scott@CDCR
Se~ovember 30, 2010 05:51 PM
To.........@CDCR
Subject: Fw: FDA entry item #

Remind me to call FDA tomorrow. Thx

From: Cate, Matt@CDCR
Sent: Tuesday, November 30, 2010 03:24 PM
To: Kernan, Scott@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR
Cc: McAuliffe, John@CDCR
Subject: Re: FDA entry item #

From: Kernan, Scott@CDCR
Sent: Tuesday, November 30, 2010 03: 18 PM
To: Cate, Matt@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR
Cc: .McAuliffe, John@CDCR
Subject: FW: FDA entry item #

From: McAuliffe, John@CDCR
Sent: Tuesday, November 30, 2010 2:06 PM
To: Kernan, Scott@CDCR
Subject: FW: FDA entry item #

FYI

@fda.hhs.gov]From:
Sent: Tuesday, November 30, 2010 2:00 PM
To: McAuliffe, John@CDCR
Cc: Kernan, Scott@CDCR;
Subject: RE: FDA entry item #

John,

This entry is currently under review by our DIOP branch. Due to the intended use they are developing
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a blanket policy for handling these type of shipments. If you need additional information you can call
Supervisor at 901_ or Supervisor_ at 901_ I am not
authorized to make an admissibility decision on the entry.

Thank you,

US Food & Drug Administration

From: McAuliffe, John@CDCR [mailto:John.McAuliffe@cdcr.ca.gov]
Sen~r 30, 2010 3:37 PM
To:_
Cc: Kernan, Scott@CDCR
SUbject: FDA entry item #

- that is currently awaiting FDA approval. The
shipment is to be sent to Whittier, CA.

. _ by FED-EX. is the FED-EX contact person) I also called your phone
number 901_ and left a message. If you could please return my calli would like to know the
timeline for release. Thank you in advance.

John McAuliffe
California Department of Corrections and Rehabilitation

CDCR 000173

2.2.11 ACLU 000173



From:
To:
Cc:
Subject:
Date:

....@.C0C8.
Kernan Scott@CPCR

~

Re: FDA entry item #••••
Tuesday, November 30,20105:55:51 PM

K-
From: Kernan, Scott@CDCR
Sen~ovember 30, 2010 05:51 PM
To:_@CDCR
Subject: Fw: FDA entry item #

Remind me to call FDA tomorrow. Thx

From: Cate, Matt@CDCR
Sent: Tuesday, November 30, 2010 03:24 PM
To: Kernan, Scott@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR
Cc: McAuliffe, John@CDCR
Subject: Re: FDA entry item #

From: Kernan, Scott@CDCR
Sent: Tuesday, November 30, 2010 03: 18 PM
To: Cate, Matt@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR
Cc:. McAuliffe, John@CDCR
Subject: FW: FDA entry item #

From: McAuliffe, John@CDCR
Sent: Tuesday, November 30, 2010 2:06 PM
To: Kernan, Scott@CDCR
Subject: FW: FDA entry item #

FYI

@fda.hhs.gov]From:
Sent: Tuesday, November 30, 2010 2:00 PM
To: McAUliffe, John@CDCR
Cc: Kernan, Scotl@CDCR;
SUbject: RE: FDA entry item #

John,

This entry is currently under review by our DIOP branch. Due to the intended use they are developing
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a blanket policy for handling these type of shipments. If you need additional information you can call
Supervisor at 901__ or Supervisor_ at 901_ I am not
authorized to make an admissibility decision on the entry.

Thank you,

US Food & Drug Administration

From: McAuliffe, John@CDCR [mailto:John.McAuliffe@cdcr.ca.gov]
Sen~r 30, 2010 3:37 PM
To:_
Cc: Kernan, Scott@CDCR
Subject: FDA entry item #

-I am inquiring into the shipment (#
shipment is to be sent to Whittier, CA.
_ by FED-EX. is the FED-EX contact person) I also called your phone
number 901__ and left a message. If you could please return my calli would like to know the
timeline for release. Thank you in advance.

John McAuliffe
California Department of Corrections and Rehabilitation
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From:
To:
Subject:
Date:

Kernan Scott@CPCR

Fw: FDA entry item #•••••
Tuesday, November 3D, 2010 5:51:16 PM

Remind me to call FDA tomorrow. Thx

From: Cate, Matt@CDCR
Sent: Tuesday, November 30, 2010 03:24 PM
To: Kernan, Scott@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR
Cc: McAuliffe, John@CDCR
Subject: Re: FDA entry item #

From: Kernan, Scott@CDCR
Sent: Tuesday, November 30, 2010 03: 18 PM
To: Cate, Matt@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR
Cc: McAuliffe, John@CDCR
Subject: FW: FDA entry item #

From: McAuliffe, John@CDCR
Sent: Tuesday, November 30, 2010 2:06 PM
To: Kernan, Scott@CDCR
Subject: FW: FDA entry item #

FYI

@fda.hhs.gov]From:
Sent: Tuesday, November 30, 2010 2:00 PM
To: McAuliffe, John@CDCR
Cc: Kernan, Scott@CDCR;
Subject: RE: FDA entry item #

John,

This entry is currently under review by our DIOP branch. Due to the intended use they are developing
a blanket policy for handling these type of shipments. If you need additional information you can call
Supervisor at 901_ or Supervisor_ at 901_ I am not
authorized to make an admissibility decision on the entry.

Thank you,
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US Food & Drug Administration

----~.,.....-..,....,.. ._--------_.._-------~._------~--_ ..__..--_._._----.-------------
From: McAuliffe, John@CDCR [mailto:John.McAuliffe@cdcr.ca.gov]
Sen~r 30, 2010 3:37 PM
To:_
Cc: Kernan, Scott@CDCR
Subject: FDA entry item #

- that is currently awaiting FDA approval. The
shipment is to be sent to Whittier, CA.
_ by FED-EX. is the FED-EX contact person) I also called your phone
number 901__ and left a message. If you could please return my call I would like to know the
timeline for release. Thank you in advance. .

John McAuliffe
California Department of Corrections and Rehabilitation
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From:
To:
Subject:
Date:

Kernan Scott@CPCR

@Q2Qi; iD'i,ffy.Bir;aini@iciPC.uR
FW: FDA entry item #
Tuesday, November 30, 2010 3:24:14 PM

From: Cate, Matt@CDCR

Sent: Tuesday, November 30, 2010 3:24:10 PM
To: Kernan, Scott@CDCR; Rice, Benjamin@CDCR;" Hidalgo, Oscar@CDCR

Cc: McAuliffe, John@CDCR

SUbject: Re: FDA entry item #
Auto forwarded by a RuIe

From: Kernan, Scott@CDCR
Sent: Tuesday, November 30, 2010 03: 18 PM
To: Cate, Matt@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR
Cc: McAuliffe, John@CDCR
Subject: FW: FDA entry item #

From: McAuliffe, John@CDCR
Sent: Tuesday, November 30, 2010 2:06 PM
To: Kernan, Scott@CDCR
Subject: FW: FDA entry item #

FYI

@fda.hhs.gov]From:
Sent: Tuesday, November 30, 2010 2:00 PM
To: McAuliffe, John@CDCR
Cc: Kernan, Scott@CDCR;
Subject: RE: FDA entry item #

John,

This entry is currently under review by our DIOP branch. Due to the intended use they are developing
a blanket policy for handling these type of shipments. If you need additional information you can call
Supervisor at 901_ or Supervisor_ at 901_ I am not
authorized to make an admissibility decision on the entry.

Thank you,

COCR 000178

2.2.11 ACLU 000178



US Food & Drug Administration

From: McAuliffe, John@CDCR [mailto:John.McAuliffe@cdcr.ca.gov]
Sen~r 30,20103:37 PM
To:_
Cc: Kernan, Scott@CDCR
Subject: FDA entry item #

-I am inquiring into the shipment (#
shipment is to be sent to Whittier, CA.
_ by FED-EX. is the FED-EX contact person) I also called your phone .
number 901_ and left a message. If you could please return my call I would like to know the
timeline for release. Thank you in advance.

John McAuliffe
California Department of Corrections and Rehabilitation
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From:
To:
Subject:
Date:

Kernan ·Scott@CPCR

~; puffy Brjan@CpCR

FW: Bloomberg news: U.K. to Control Export of Death-Penalty Anesthetic

Tuesday, November 30, 2010 12:41:56 PM

From: McAuliffe, John@CDCR
Sent: Tuesday, November 30,2010 12:41:54 PM
To: Kernan, Scott@CDCR
Subject: FW: Bloomberg news: U.K. to Control Export of Death-Penalty Anesthetic
Auto forwarded by a Rule

Scott here is the article
John

From: McAuliffe, John@CDCR
Sent: Tuesday, November 30, 2010 12: 18 PM
To: Slavin, Bruce@CDCR
Subject: Bloomberg news: U.K. to Control Export of Death-Penalty Anesthetic

The U.K. government will require a
license for the export of sodium thiopental, an anesthetic used
on prisoners being executed in the U.S.

httj;rllwww.bloomberg.com/news/201 Q-11-29/u-k-to-control-export-of-death-penalty-anesthetic­
update2-.html

FYI

John
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From:
To:
Subject:
Date:

Kernan Scott@CPCR

~; puffy Brjan@CpCR

FW: talking points
Tuesday, November 3D, 2010 12:41:17 PM

From: McAuliffe, John@CDCR
Sent: Tuesday, November 30,2010 12:41:14 PM
To: Kernan, Scott@CDCR
Subject: RE: talking points
Auto forwarded by a RuIe

Scott
No word from FDA. ... Not sure if you heard but the United Kingdom's
Business Secretary, Vince Cable, stated today, "I have taken the decision to control the export of
sodium thiopental."
John

From: Kernan, Scott@CDCR
Sent: Tuesday, November 30, 2010 12:23 PM
To: McAuliffe, John@CDCR
Subject: FW: talking points

John,

Scott

Any word?

From: Hidalgo, Oscar@CDCR
Sent: Tuesday, November 30, 2010 12;20 PM
To: Cate, Matt@CDCR; Kernan, Scott@CDCR; Rice, Benjamin@CDCR
Subject: talking points

CDCR 000181
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Oscar Hidalgo
Assistant Secretary I Communications
California Department of Corrections and Rehabilitation

Cell

dick inside Calffornia {affections
~.<;.,.~

I :> '-."4... "j
-,.....-/

COCR 000182

2.2.11 ACLU 000182



From:
To:
Subject:
Date:
Importance:

Gilpjn Tjmothy@CDCR

Kernan Scott@CPCR; Lewis pave CBlIdgets)@CpCR

RE:
Wednesday, October 13, 2010 8:59:00 AM

High

I'll be downtown after lunch for the AR meeting, I can pick it up then. Make sure we have an order
number, PO number and I will then have the staff write a check for payment.

From: Kernan, Scott@CDCR
Sent: Wednesday, October 13, 2010 8:46 AM
To: Gilpin, Timothy@CDCR; Lewis, Dave (Budgets)@CDCR
Subject:

Tim,

I am getting an invoice for the purchase of drugs from England. I will need to affect payment

immediately. Its going to be around 40k. How do I make this happen quick.

Scott

CDCR 000183
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From:
To:
Date:

Tim,

Kernan ScottcruCPCR
Gilpin Tjrnothy@CPCR; Lewis pave (Budgets)@CpCR

Wednesday, October 13, 2010 8:46:26 AM

I am getting an invoice for the purchase of drugs from England. I will need to affect payment

immediately. Its going to be around 40k. How do I make this happen quick.

Scott
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From:
To:
Cc:
Subject:
Date:
Sensitivity:

.;gg@COCR
RE: Secretary"s Request for Payment

Thursday, October 28,20104:17:21 PM

Confidential

Thank you. Steve is going to discuss the $35,000 purchase with Brett tomorrow. I'll keep you

posted.•

From: _@CDCR
sen..: Thursda October 28,20104:14 PM
To: @CDCR
Cc: @CDCR
Subject: RE: Secretary's Request for Payment
Sensitivity: Confidential

Since this is under $5,000, we aren't breaking any procurement rules other than we don't have any

documentation for fair and reasonable and we didn't have a payment vehicle prior to purchasing. I

don't think it's a real concern. Log sheet and invoice will need to accompany the US Bank

Statement. The $35,00 will require quotes or an NCB.

From: @CDCR
sen.:Thursda , October 28,20103:09 PM
To: @CDCR
Cc: @CDCR
Subject: FW: Secretary's Request for Payment
Sensitivity: Confidential

• please treat as confidential. 1have no idea how they purchased from this company. Can you

do some research and make sure we're not breaking any procurement rules? Thanks.

From: @CDCR
senliili:Thursda October 28,20102:04 PM
To: @CDCR
Cc: @CDCR; Alston, Steve M@CDCR
Subject: RE: Secretary's Request for Payment
Sensitivity: Confidential

Will do. Thal1.ks.

Accounting Services

Department of Corrections and Rehabilitation

Tel: 916_

Fax: 916_

Cell: 916_

cdcr ca.goy
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From: @CDCRsen.:ThursdaOctober 28, 2010 1:56 PM
To: @CDCR
Cc: @CDCR; Alston, Steve M@CDCR
Subject: RE: Secretary1s Request for Payment
Importance: High
Sensitivity: Confidential

_ let's pay using Cal-Card for the current purchase. As for the future purchase for $35,000-1

need to discuss with. Thanks.

From: @CDCR
Sen~r 28, 2010 1:36 PM
To: .............@CDCR
Subject: Secretaryls Request for Payment
Sensitivity: Confidential

Question re the attached invoice. It's for· drugs related to lethal injections. Due to political
sensitivity of this payment, the Secretary's office is paying the invoice as opposed to HC.
However, there is no authority to pay, Le., PO, S&E, etc. Can we do this via cal card when the
cards are activated (Bank should receive $$today), or can we do an S&E after the fact (I know
that's found upon). I just don't want to get the payment hung up at the SeQ.

Also related to the lethal injection process, the Dept is buying more drugs from another
company. That bill sib over $35K. I will advise that they need an authority to pay for that
larger payment.

Let me know your thoughts on this. Thank you.

-Accounting Services

Department of Corrections and Rehabilitation

Tel: 916_

Fax: 916_

Cell: 916_

cdcr.ca gQV
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From:
To:
Subject:
Date:
Sensitivity:

......@COCR
lindquist Kristina@CDCR

FW: Secretary"s Request for Payment
Tuesday, November 23, 2010 3:27:36 PM
Confidential

From: @CDCR
Sent: Thursday, October 28, 2010 1:52 PM
To: Alston, Steve M@CDCR
Subject: RE: Secretary's Request for Payment
Sensitivity: Confidential

No-this is the first l've heard of this.

From: Alston, Steve M@CDCR
Sen~er 28, 2010 1:52 PM
To: .............@CDCR
Subject: RE: Secretary's Request for Payment
Sensitivity: Confidential

Cal-Card seems to be the best option for this purchase. Any clue on how they did this orl more

importantlYI the next one?

From: @CDCR
Sent: Thursday, October 28, 2010 1:43 PM
To: Alston, Steve M@CDCR
Subject: FW: Secretary's Request for Payment
Sensitivity: Confidential

How do you want to handle this?

From: @CDCR
Sen~er 28, 2010 1:36 PM
To: .............@CDCR
Subject: Secretary's Request for Payment
Sensitivity: Confidential

Question re the attached invoice. It's for drugs related to lethal injections. Due to political
sensitivity of this payment, the Secretary's office is paying the invoice as opposed to HC.
However, there is no authority to pay, i.e., PO, S&E, etc. Can we do this via cal card when the
cards are activated (Bank should receive $$today), or can we do an S&E after the fact (I know
that's found upon). I just don't want to get the payment hung up at the seo.

Also related to the lethal injection process, the Dept is buying more drugs from another
company. That bill sib over $35K. I V\rill advise that they need an authority to pay for that
larger payment.

Let me know your thoughts on this. Thank you.

CDCR 000187
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-Accounting Services

Department of Corrections and Rehabilitation

Tel: 916_

Fax: 916_

Cell: 916_

cdcr ca gOY
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From:
To:
Subject:
Date:
Attachments:
Sensitivity:

......@.COCB.
I jndguist Kristina@CPCR

FW: Secretary"s Request for Payment
Tuesday, November 23, 2010 2:07:20 PM
_ nvoice0001.pdf

Confidential

From: @CDCR
Sent: Thursday, October 28, 2010 4: 18 PM
To: Alston, Steve M@CDCR
Subject: FW: Secretarls Request for Payment
Sensitivity: Confidential

FYI.

"'_.·..._,~-__~U_,''''''.·'''''...-'#.--'''.~,W'_,_·.'''''''.·J.Y''' ..'"''''''',_..·......-4'_·.....·,'.y"'_·'MW...w"..,",.·.·O~ .., ..".·" ..,.·.: ,"".:_·'·-,'_·J_'·,"'.-.'~' .....'"w.:"' ..'· ..r.·_·.·'."N.="""'I_·,'...·"'u..... ·,.•'.•·.,.w,'u.l"',·,,,.-..r<',,,n-,,""".·.·,p._·...·ukJ__-I'..........-N.'''.·''I-R'''..·.,.·,,,'...-,_w.·,,.,._,,,,,.·.·....,,,,.:I..,....w..,.-",.·,'.-,..-.-'•.-...."'".·.W.."-N..~"'.·" ..' ..',...,.,,..,"'""""_..''''I''''''.·''.''.....,~.,..~..'''.W''''...N'..,'.-',..

From: _ @CDCR
sen.-:Thursda October 28, 20104:14 PM
To: @CDCR
Cc: @CDCR
Subject: RE: Secretary's Request for Payment
Sensitivity: Confidential

Since this is under $5,000, we aren't breaking any procurement rules other than we don't have any

documentation for fair and reasonable and we didn/t have a payment vehicle prior to purchasing. I

don't think it's a real concern. Log sheet and invoice will need to accompany the US Bank

Statement. The $35 100 will require quotes or an NCB.

From: @CDCRsen.:Thursda ,October 28,20103:09 PM
To: @CDCR
Cc: @CDCR -
Subject: FW: Secretary's Request for Payment
Sensitivity: Confidential

• please treat as confidential. I have no idea how they purchased from this company. Can you

do some research and make sure we/re not breaking any procurement rules? Thanks.

. From: @CDCR
sen.-:Thursda October 28, 2010 2:04 PM
To: @CDCR
Cc: @CDCR; Alston, Steve M@CDCR
Subject: RE: Secretary's Request for Payment
Sensitivity: Confidential

'Nill do. Thanks.

Accounting Services

COCR 000189
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r..
Statement Balance as of 9/30/2010

Bill To:
COCR·Scou KernlllJ
Undersecretary
ISIS S Sireel, Suite 502S
Sacramento, CA 95811·7243

Ship To:

Neumiller Infirmary Pharmacy
california Stale Prison, San Quenlin
San Quentin, CA 94964
Attn: Warden Vincent Cullen

CDCR

TOTAL DUE:

AMOUI'IT OF PAYMENT:

$1,12].60

CREDIT CARD #

SIGNATURE

EXPIRATION DATE __ / __ I
ITTI

• Detach and send thIs portion with payment"

STATEMENT BALANCE AS OF 9/30/2010

:i~~~::--===~-~~~= 1--.•..-..._••.•-_._-_...... -._ .....__..-......__.. f
TOTAL DUE $1,121.60 1

&EM

-w· " a;
._ E~~.:~~~_~~~.~.~!!...... __ ._. ..,_. . ._.
.._~~~:..~::r~.2'__ .._..__ _.__ __

1515 S Street, Suite 5028
·..·Sw.meiiiO;-CA9ssrr:nU····..-------·-"..-····-·

ME

.....

1533973 PHARMACY SALES 09/0112010 SI,121.60 I'.._-----.,,-.......__.._.-.-.-.......-•..-._.•,,"_....

• WI.

Wire Instructions: Bank Name:
Routing#:

Account#:
Account Name:

AM: 'M Ql Thank you for your business!

f"nf"O nnn1Qn

2.2.11 ACLU 000190



From:
To:
Subject:
Date:
Attachments:
Sensitivity:

......@.C.OCR
Lindquist Kristina(a)CDCR

FW: Secretary"s Request for Payment

Tuesday, November 23, 2010 2:07:20 PM

.. InyojceOOQl pdf

Confidential

From: @CDCR
Sent: Thursday, October 28, 2010 4: 18 PM
To: Alston, Steve M@CDCR
Subject: FW: Secretary's Request for Payment
Sensitivity: Confidential

FYI.

From: _ @CDCR
sen.,.:Thursda October 28,20104:14 PM
To: @CDCR
Cc: @CDCR
Subject: RE: Secretary's Request for Payment
Sensitivity: Confidential

Since this is under $5,000, we aren't breaking any procurement ~ules other than we don't have any

documentation for fair and reasonable and we didn't have a payment vehicle prior to purchasing. I

don't think it's a real concern. Log sheet and invoice will need to accompany the US Bank

Statement. The $35,00 will require quotes or an NCB.

From: @CDCR
sen.:Thursda ,October 28,20103:09 PM
To: @CDCR
Cc: @CDCR
Subject: FW: Secretary's Request for Payment
Sensitivity: Confidential

• please treat as confidential. I have no idea how they purchased from this company. Can you

do some research and make sure we're not breaking any procurement rules? Thanks.

From: @CDCR
sen..: Thursda October 28, 2010 2:04 PM
To: @CDCR
Cc: @CDCR; Alston, Steve M@CDCR
Subject: RE: Secretary's Request for Payment
Sensitivity: Confidential

Will do. Thanks.

-Accounting Services

COCR 000191
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Department of Corrections and Rehabilitation

Tel: 916_

Fax: 916_

Cell: 916_

cdey ca gOY

From: @CDCR
sen.:Thursda October 28, 2010 1:56 PM
To: @CDCR
Cc: @CDCR; Alston, Steve M@CDCR
Subject: RE: Secretary's Request for Payment
Importance: High
Sensitivity: Confidential

II let's pay using Cal-Card for the current purchase. As for the future purchase for $35,000-1

need to discuss with•. Thanks.

From: @CDCR
Sen~r 28, 2010 1:36 PM
To: .............@CDCR
Subject: Secretary's Request for Payment
Sensitivity: Confidential

Question re the attached invoice. It's for drugs related to lethal injections. Due to political
sensitivity of this payment, the Secretary's office is paying the invoice as opposed to HC.
However, there is no authority to pay, Le., PO, S&E, etc. Can we do this via cal card when the
cards are activated (Bank should receive $$today), or can we do an S&E after the fact (I know
that's found upon). I just don't want to get the payment hung up at the seo.

Also related to the lethal injection process, the Dept is buying more drugs from another
company. That bill sib over $35K. I will advisethat they need an authority to pay for that
larger payment.

Let me know your· thoughts on this. Thank you.

Accounting Services

Department of Corrections and Rehabilitation

Tel: 916_

Fax: 916_

Cell: 916_

cdcy ca gOY

COCR 000192

2.2.11 ACLU 000192



------_.._--------------_._--_._-_._--_ ..--_.__._-------_..._-------------
Statement Balance as of 9/3012010

Bill To:
CDCR-Scoll Kernan
Undersecretary
1515 S Street, Suite 5025
SaCl1UIlento, CA 95811-7243

CREDIT CARD #

SIGNATURE

Ship To:

Neumiller Infirmary Pharmacy
California Stale Prison, SBlI Quentin
5011 Quentin, CA 94964
Attn: Warden Vincent Cullen

• Detach and send this portion with payment·

CDeR

TOTAL DUE:

AMOUNT OF PAYMENT:

EXPIRATION DATE

SI,121.60

I
=pI

STATEMENT BALANCE AS OF91J0120JO

_..!REY.!E.~~~~.~.~.~~ __.. _._._._._.~~~~~_
.....!~!~ CH~!=~_. ~!.~~~~~~ __
~YMENT~ ..~.E~.~!!l!._ .......__ ._.__!~.~:~!L

TOTAL DUE 51,121.60

lAd

- -~~~.:.~~~-~~~~.~~_._- ._----_..._._------
.._~~~:.~::r..c:..~ __.._.. .__.__ ._.___'___...._. _

IS15 S Street, Suite S02S
··-SwameiiIO;-CA95srr-n4',j···------·-·-·-···-·.....

AM , U7

1533973 PHARMACY SALES------ 09/0/12010 51,/21.60_. .....__.... .__._..._._......._._4...._._._..._ ....

Wire Instructions: Bank Name:
Routing#:
Aceount#:
Account Name:

R _
Thank you for your business!
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From:
To:
SUbject:
Date:

icaiteiiMiatti@iCiPC~RCQQi; cru:B.
FW: Boomer Sooner
Wednesday, October 27, 2010 10:31:21 AM

From: Kernan, Scott@CDCR

Sent: Wednesday, October 27,2010 10:31:19 AM

To: Cate, Matt@CDCR; Rice, Benjamin@CDCR

Subject: Fw: Boomer Sooner
Auto forwarded by a Rule

From:
To: Kernan
Cc:
Sent: Wed Oct 27 10:23:27 2010
Subject: Boomer Sooner

Hi Scott: I know you have already seen this but if not, wanted to
share...very interesting.

Arizona's Jeffrey Landrigan
executed despite concerns drugs
not FDA-approved: Supreme
Court gives OK
BY Alivah Shahjd

DAILY NEWS STAFF WRITER

VVednesday, October 27th 2010, 7:37 AM

The state of AdZQllil executed a convicted murderer on Tuesday night despite objections from attorneys

that the state would use a non·-approved drug from overseas for the lethal injection.

Just hours before Jeffrey Landrigan's death, the Supreme Court voted 5-4 to lift a stay issued by a federal judge
to halt the execution.

"There is no evidence in the record to suggest that the drug obtained from a foreign source is unsafe," the
Supreme Court said

2.2.11 ACLU 000211



Due to a.LL..S.... shortage, the state turned to a non-FDA approved drug. It was later revealed that the source was
the .u..K.., although the actual company that makes the drug is still unknown.

Experts argue the practice raises concerns about the effectiveness of the drug. It may also cause difficulties for
executions in the 35 states that allow them, as those on death row challenge the use of drugs not approved by
the feds.

"The impact could be huge," Deborah Denno, a law professor at Fordham University said.

Landrigan, 50, filed a lawsuit, arguing he could suffer great pain if the drug did not work. Shortage of the drug,
anesthetic sodium thiopental, has forced many lethal injections to be delayed.

Landrigan was convicted of the grisly 1989 murder of Chester Dean Dyer, whom he strangled during an armed
burglary after escaping from an Oklahoma jail where he had been serving another sentence for second-degree
murder.

When asked for his last words, the inmate said, "Well I'd like to say thank you to my family for being here and all
my friends," the Arizona Republic reported. He added "and Boomer Sooner," a cheer used by University of
Oklahoma fans.

Read more: http'lIwww nydailynews com/news/oatjonaI/2010/1 0/27/201 0-1 0-
27 arjzooas jeffrey landrjgan executed despite concerns drugs not fdaapproyed supra btml#jxzz13a30jY9f

coeR 000212
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From:
To:
Subject:
Date:

icaiteiiMiatti@ic~PC;QR@WQi; @WCB.

FW: Letter
Friday, October 15, 2010 10:15:30 AM

From: Rice, Benjamin@CDCR
Sent: Friday, October 15, 2010 10: 15:21 AM
To: Kernan, Scott@CDCR; Cate, Matt@CDCR
Subject: RE: Letter
Auto forwarded by a Rule

-----Original Message----­
From: Kernan, Scott@CDCR
Sent: Friday, October 15, 2010 9:22 AM
To: Rice, Benjamin@CDCR; Cate,. Matt@CDCR
Subject: Fw: Letter

----- Original Message ----­
From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Cc: McClease, Kelly@CDCR; Rice, Benjamin@CDCR; Slavin, Bruce@CDCR
Sent: Fri Oct 15 08:56:24 2010
Subject: Letter

Scott
needs a letter from CDCR pharmacy (SQ if possible) sim I statin that CDCR is

requesting that order 525 grams of Sodium Thiopental from
Nothing else is needed just the request. As explained to me by California Law will not allow a
Doctor to order on one scrip such a large volume. Pharamacy to Pharamacy will allow _ to meet
our needs to complete the process.
John
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From:
To:
SUbject:
Date:

iCiateiiMiatti@ic;DCQR
@.COCB.; @QlCR

FW: Letter
Friday, October 15, 2010.9:22:02 AM

From: Kernan, Scott@CDCR
Sent: Friday, October 15, 2010 9:21:58 AM
To: Rice, Benjamin@CDCR; Cate, Matt@CDCR
Subject: Fw: Letter
Auto forWarded by a Rule

----- Original Message ----­
From: McAuliffe, ]ohn@CDCR
To: Kernan, Scott@CDCR
Cc: McClease, Kelly@CDCR; Rice, Benjamin@CDCR; Slavin, Bruce@CDCR
Sent: Fri Oct 15 08:56:24 2010
Subject: Letter

Scott
needs a letter from CDCR pharmacy (SQ if possible) sim I statin that CDCR is

requesting-that order 525 grams of Sodium Thiopental from
Nothing else is needed just the request. As explained to me by California Law will not allow a
Doctor to order on one scrip such a large volume. Pharamacy to Pharamacy wfll allow _ to meet
our needs to complete the process.
John
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From:
To:
Subject:
Date:

icaiteiMiaitt@iCi@PC~R@Q2Qi; @.CIlCR

FW: Boomer Sooner
Wednesday, October 27, 2010 10:37:45 AM

From: Rice, Benjamin@CDCR

Sent: Wednesday, October 27,2010 10:37:43 AM

To: Kernan, Scott@CDCR; Cate, Matt@CDCR

Subject: Re: Boomer Sooner
Auto forwarded by a Rule

From: Kernan, Scott@CDCR
To: Cate, Matt@CDCR; Rice, Benjamin@CDCR
Sent: Wed Oct 27 10:31:19 2010
Subject: Fw: Boomer Sooner

From
To: Kernan Scott@CDCR
Cc
Sent: Wed Oct 27 10:23:27 2010
Subject: Boomer Sooner

Hi Scott: I know you have already seen this but if not, wanted to
share...very interesting.

Arizona's Jeffrey Landrigan
executed despite concerns drugs
not FDA-approved: Supreme
Court gives OK
BY Aliyab Shahjd

DAILY NEWS STAFF WRITER

Wednesday, October 27th 2010, 7:37 AIV1

The state of Arizona executed a convicted murderer on Tuesday night despite objections from attorneys
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that the state would use a non-approved drug from overseas for the lethal injection.

Just hours before Jeffrey Landrigan's death, the Supreme Court voted 5-4 to lift a stay issued by a federal judge
to halt the execution.

"There is no evidence in the record to suggest that the drug obtained from a foreign source is unsafe," the
Supreme Court said

Due to a.L!..5... shortage, the state turned to a non-FDA approved drug. It was later revealed that the source was
the .u...K., although the actual company that makes the drug is still unknown.

Experts argue the practice raises concerns about the effectiveness of the drug. It may also cause difficulties for
executions in the 35 states that allow them, as those on death row challenge the use of drugs not approved by
the feds.

"The impact could be huge," peborah Denno, a law professor at Fordham Universitv said.

Landrigan, 50, filed a lawsuit, arguing he could suffer great pain if the drug did not work. Shortage of the drug,
anesthetic sodium thiopental, has forced many lethal injections to be delayed.

Landrigan was convicted ofthe grisly 1989 murcjer of Chester Dean Dyer, whom he strangled during an armed
burglary after escaping from an Oklahoma jail where he had been serving another sentence for second-degree
murder.

When asked for his last words, the inmate said, "Well I'd like to say thank you to my family for being here and all
my friends," the Arizona Republic reported. He added "and Boomer Sooner," a cheer used by University of.
Oklahoma fans.

Read more: hUp·!lwww.nydailynews.com/news/national/201 0/1 0/27/201 0-1 0-
27 arizooas jeffrey landrigan executed despite concerns drugs oat fdaapproved supre.html#ixzz13a30jY9f
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1 EDMUND G. BROWN JR.
Attorney General of Califoniia

2 THOMAS S. PATTERSON
Supervising Deputy Attorney General

3 ~cHAELJ.QUll{N

Deputy Attorney General
4 State Bar No. 209542

455 Golden Gate Avenue, Suite 11000
5 San Francisco, CA 94102-7004

Telephone: (415) 703-5726
6 Fax: (415) 703-5843

E-mail: Michael.Quinn@doj.ca.gov
7 Attorneys for Defendants Schwarzenegger, Cate and

Cullen

IN THE UNITED STATES DISTRICT COURT

FOR THE NORTHERN DISTRICT OF CALIFORNIA

C 06-0219 JF

DEFENDANTS' NOTICE REGARDING
Plaintiffs, ACQUISITION OF SODIUM

THIOPENTAL

SAN JOSE DIVISION

v.

14

15

16

8

9

10

11

12

13 MICHAEL ANGELO MORALES,
ALBERT G. BROWN,

17 MATTHEW CATE, et at,

18 Defendants.

19

20

21

22

23

24

25

26

27

28

Defs.' Not. Re Acquisition Sodium Thiopental (C 06-0219 JF)
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1 In accordance with this Court's October 5, 2010 order, Defendants report that the California

2 Department of Corrections and Rehabilitation (CDCR) has ordered 521 grams of sodium

3 thiopental. Defendants have been informed that CDCR will likely receive the drug, which

4 expires in 2014, during the week ofNovember 29,2010.

14 SF2007200210
20377021.doc

5

6

7

8

9

10

11

12

13

15

16

17

18

19

20

21

22

23

24

25

26

27

28

Dated: Novelnber 22,2010 Respectfully Submitted,

EDMUND G. BROWN JR.
Attorney General of California
THOMAS S. PATTERSON
Supervising Deputy Attorney General

/S/ MICHAEL J. QUINN

MICHAEL 1. QUINN
Deputy Attorney General
Attorneys for Defendants
Schwarzenegger, Cate, and Cullen

1

Defs.' Not. Re Acquisition Sodium Thiopental (C 06-0219 JF)
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Case5:06-cv-00219-JF Document425 Filed1 0/05/1 0 Page1 of 2

1 **E-Filed 10/5/2010**

2

3

4

5

6

7

8

9

10

11

UNITED STATES DISTRICT COURT

FOR THE NORTHERN DISTRICT OF CALIFORNIA

SAN JOSE DIVISION

12 Michael Angelo MORALES and Albert
Greenwood Brown,

Case Number 5-6-cv-219-JF-HRL
Case Number 5-6-cv-926-JF-HRL

13

14

15
v.

Plaintiffs, DEATH-PENALTY CASE

SCHEDULING ORDER

Matthew CATE, Secretary of the California
16 Department of Corrections and Rehabilitation, et

aI., .
17 I

18
Defendants.

19 Good cause appearing therefor, the Court enters the following scheduling order:

20 1. Plaintiffs shall file an amended complaint setting forth their claims with respect to

21 California's new lethal-injection regulations on or before Friday, October 8, 2010;'

22 2. Defendants shall respond to the amended cOlnplaint on or before Monday, October 25,

23 2010;

24 3. The parties shall complete discovery on or before Friday, December 3,2010;

25 4. The parties shall submit simultaneous briefing on or before Monday, December 20,

26 2010, addressing the need for and timing of a further evidentiary hearing (including but

27 not limited to proceedings to be held at San Quentin State Prison), the issues to be .

28 addressed at such a hearing, and the atTIount of court time required for such a hearing;

Case Nos. 5 6 cv 219 JF HRL & 5 6 cv 926 JF HRL
SCHEDULING ORDER
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Case5:06-cv-00219-JF Document425 Filed1 0/05/1 0 Page2 of 2

5. On an ongoing basis, Defendants shall keep the Court fully informed of the status of

2 any orders they have placed for sodium thiopental.

3 It is the Court's understanding that Defendants will not seek to obtain any execution dates

4 until at least thirty days after the conclusion of any further evidentiary hearing in the present

5 action. The Court intends to resolve this action as expeditiously as possible, and it expects that

6 this order will not have any actual effect upon the scheduling of future executions, as Defendants

7 have represented that they will be unable to carry out any executions until after they replenish

8 their supply of sodium thiopental once "additional supplies [become] available in the first quarter

9 of2011." (Doc. No. 420 at 2.)

10 IT IS SO ORDERED.

11

12 DATED: October 5, 2010

13

14

15

16

17

18

19

20

21

22

23

24

25

26

27

28

2
Case Nos. 5 6 cv 219 JF HRL & 5 6 cv 926 JF HRL
SCHEDULING ORDER
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From:
To:
Subject:
Date:

McAuliffe Joho@CpCR
Re: AnN:
Thursday, October 07, 2010 10:01:30 AM

Dear Mr. McAuliffe:

To clarify, I have agreed only to start the process of investigating how to import this
Inedication for the CDCR.
The amount of time, cost, complexity, risk, and liability has yet to be detennined.
I will be meeting with corporate council on October 10,2010.
In the mean time please keep this matter private no public disclosure.
I went to my files yesterday to review our previous process of iInportation.
~ tomorrow tilne permitting contact the DEA contact you have provided me

~u informed as I collect infonnation, ask any further questions of you, and
tender a fmal decision and cost by next week.

Thank you in advance for your consideration of my company.

WARNING: This email is covered by the Health Insurance Portability and Accountability
Act of 1996 (HIPAA). It contains health information that is personal and confidential and
contains sensitive infonnation related to a person's healthcare. The information contained
therein is being emailedtoyouafter obtaining authorization from the patient. You, being the
recipient, are obligated to maintain this information in a SAFE, SECURE, CONFIDENTIAL,
and RETRIEVABLE fashion. Unauthorized re-disclosure andlor failure to Inaintain
confidentiality is prohibited by law and could subject you to penalties described under the
Federal HIPAA Act of 1996 and applicable State law.

From: "McAuliffe John@CDCR" <John.McAuliffe@cdcr.ca.
To:
Cc: "Kernan, Scott@CDCR" <Scott.Kernan@cdcr.ca.gov>
Sent: Wed, Octo_ber6 2010 10:38:53 AM
Subject: AlTN:

Sir
I am forwarding this email to you for your record. COeR would like to know if this process of obtaining
the thiopental (Duty, Broker, any additional fees to include _ fees) could be billed to CDCR
as one invoice? Additionally, can you give a possible estimate as to how long this process will take
before we receive the thiopental? Again, thank you for you assistance.
John McAuliffe .
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From: @usdoj.gov]
Sent: Wednesday, October 06, 2010 1:34 AM
To: McAuliffe, John@CDCR
Subject: Re:

Thank you. I'll make DEA's import/export unit aware of this matter.-.
Office of Diversion -Control

From: McAuliffe John@CDCR <John.McAuliffe@cdcr.ca.gov>
To:
Cc: Kernan, Scott@CDCR <Scott.Kernan@cdcr.ca.gov>
Sent: TLJe Oct 05 14:08:55 2010
Subject:

~for the list of companies listed with the DEA to import Thiopental. We have contacted
who has initially agreed to procure the Thiopental

from London. We gave your email as a point of contact with DEA since you know exactly
what we have been doing and to whom we have been in contact with in your Department. Again thank
you for your help and assistance.
John McAuliffe
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From:
To:
Subject:
Date:

Kernan Scott@CPCR

McAuliffe John@CpCR

Re:
Wednesday, October 06, 2010 9:29:29 AM

John
Any word on how long we can expect this to take?

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Wed Oct 06 08:50:07 2010
Subject: Fw:

FYI

From:
To: McAuliffe, John@CDCR
Sent: Wed Oct 06 01:34:07 2010
Subject: Re:

usdoj.gov>

Thank you. I'll make DENs import/export unit aware of this matter.-.
Office of Diversion Control

From: McAuliffe )ohn@CDCR <John.McAuliffe@cdcr.ca.gov>
To:
Cc: Kernan,-Scott@CDCR <Scott.Kernan@cdcr.ca.gov>
Sent: Tue Oct 05 14:08:55 2010
Subject:

-Thank you for the \islof companies listed with the DEA to import Thiopental. We have contacted
who has initially agreed to procure the Thiopental

from London. We gave your email as a point of contact with DEA since you know exactly
what we have been doing and to whom we have been in contact with in your Department. Again thank
you for your help and assistance.
John McAuliffe
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From:
To:
Subject:
Date:

McAuliffe )ohn@CDCR

Re:
Wednesday, October 06, 2010 1:34:13 AM

Thank you. IIII make DEAls import/export unit aware of this matter.-.
Office of Diversion Control

From: McAuliffe John@CDCR <John.McAuliffe@cdcr.ca.gov>
To:
Cc: Kernan, Scott@CDCR <Scott.Kernan@cdcr.ca.gov>
Sent: Tue Oct 05 14:08:55 2010
Subject:

-Thank you for the list of companies listed with the DEA to import Thiopental. We have contacted
who has initially agreed to procure the Thiopental

from London. We gave your email as a point of contact with DEA since you know exactly
what we have been doing and to whom we have been in contact with in your Department. Again thank
you for your help and assistance.
John McAuliffe
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From:
To:
Subject:
Date:

FYI
John

McAuliffe ]oho@CDCR

Kernan Scott@CPCR

Fw: AlTN:
Thursday, October 07, 2010 10:08:37 AM

From:
To: McAuliffe, ]ohn@CDCR
Sent: Thu Oct 07 09:48:06 2010
Subject:

~---'"""""'---'-'----'---"----"----"-----'-""-'

Dear Mr. McAuliffe:

To clarify, I have agreed only to start the process of investigating how to import this
medication for the CDCR.
The amount of tilne, cost, complexity, risk, and liability has yet to be determined.
I will be meeting with corporate council on October 10,2010.
In the mean time please keep this matter private no public disclosure.
I went to my files yesterday to review our previous process of importation.
~ tomorrow time pennitting contact the DEA contact you have provided me

~u infolmed as I collect infonnation, ask any further questions of you, and
tender a final decision and cost by next week.

Thank you in advance for your consideration of my COlnpany.

WARNING: This elnail is covered by the Health Insurance Portability and Accountability
Act of 1996 (HIPAA). It contains health infonnation that is personal and confidential and
contains sensitive infonnation related to a person's healthcare. The infonnation contained
therein is being elnailed to you after obtaining authorization froln the patient. You, being the
recipient, are obligated to Inaintain this infonuation in a SAFE, SECURE, CONFIDENTIAL,
and RETRIEVABLE fashion. Unauthorized re-disclosure and/or failure to nlaintain
confidentiality is prohibited by law and could subject you to penalties described under the
Federal HIPAA Act of 1996 and applicable State law.

From: "McAuliffe
To:
Cc: "Kernan, Scott@CDCR" <Scott.Kernan@cdcr.ca.gov>
Sent: Wed, October 6, 2010 10:38:53 AM
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Subject:

Sir
I am forwarding this email to you for your record. CDCR would like to know if this process of obtaining
the thiopental (Duty, Broker, any additional fees to include_ fees) could be billed to COeR
as one invoice? Additionally, can you give a possible estimate as to how long this process will take
before we receive the thiopental? Again, thank you for you assistance.
John McAuliffe

From: [mailto @usdoj.gov]
Sent: Wednesday, October 06, 2010 1:34 AM
To: McAuliffe John@CDCR
Subject:

Thank you. 1111 make DEA's import/export unit aware of this matter.-.
Office of Diversion Control

From: McAuliffe John@CDCR <John.McAuliffe@cdcr.ca.gov>
To:
Cc: Kernan, Scott@CDCR <Scott,Kernan@cdcr.ca.gov>
Sent: Tue Oct 05 14:08:55 2010
Subject:

-Thank you for the list of companies listed with the DEA to import Thiopental. We have contacted
who has initially agreed to procure the Thiopental

from London. We gave your email as a point of contact with DEA since you know exactly
what we have been doing and to whom we have been in contact with in your Department. Again thank
you for your help and assistance.
John McAuliffe
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From:
To:
Subject:

McAuliffe ]oho@CPCR

Kernan Scott@CPCR

Accepted: DEA
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From:
To:
Subject:

McAuliffe )obo@CPCR

Kernan Scptt@CDCR

Accepted: DEA
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From:
To:
Cc:
Subject:
Date:

McAuliffe Jobn@CpCR

Kernan Scott@CDCR

Wednesday, October 06,2010 10:38:00 AM

Sir
I am forwarding this email to you for your record. CDCR would like to know if this process of obtaining
the thiopental (Duty, Broker, any additional fees to include _ fees) could be billed to CDCR
as one invoice? Additionally, can you give a possible estimate as to how long this process will take
before we receive the thiopental? Again, thank you for you assistance.
John McAuliffe

@usdoj.gov]

Thank you. 1111 make DENs import/export unit aware of this matter.-.
Office of Diversion Control

----_._----------
From: McAuliffe John@CDCR <John.McAuliffe@cdcr.ca.gov>
To:
Cc: Kernan, Scott@CDCR <Scott.Kernan@cdcr.ca.gov>
Sent: Tue Oct 05 14:08:55 2010
Subject:_. .

Thank you for the list of companies listed with the DEA to import Thiopental. We have contacted
who has initially agreed to procure the Thiopental

from Lon on. We gave your email as a point of contact with DEA since you know exactly
what we have been doing and to whom we have been in contact with in your Department. Again thank
you for your help and assistance.
John McAuliffe
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From:
To:
Subject:
Date:

McAuliffe )ohn@CpCR

Kernan Scott@CPCR

Wednesday, October 06,20109:31:45 AM

I will call now and get a projection.

From: Kernan,Scott@CDCR
To: McAuliffe, John@CDCR
Sent: Wed Oct 0609:29:29 2010
Subject:

John
Any word on how long we can expect this to take?

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Wed Oct 06 08:50:07 2010
Subject:

FYI

From:
To: McAuliffe, John@CDCR
Sent: Wed Oct 06 01:34:07 2010
Subject: Re:

@usdoj.gov>

Thank you. I'll make DEAls import/export unit aware of this matter.-.
Office of Diversion Control

From: McAuliffe John@CDCR <John.McAuliffe@cdcr.ca.gov>
To:
Cc: Kernan, Scott@CDCR <Scott.Kernan@cdcr.ca.gov>
Sent: Tue Oct 05 14:08:55 2010
Subject:

-Thank you for the list of companies listed with the DEA to import Thiopental. We have contacted
who has initially agreed to procure the Thiopental

from London. We gave your email as a point of contact with DEA since you know exactly
what we have been doing and to whom we have been in contact with in your Department. Again thank
you for your help and assistance.
John McAuliffe
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From:
To:
Subject:
Date:

FYI

McAuliffe ]ohn@CDCR

Kernan Scott@CPCR

Wednesday, October 06, 20108:50:07 AM

From:
To: McAuliffe, John@CDCR
Sent: Wed Oct 06 01:34:07 2010
Subject: Re:

@usdoj.gov>

Thank you. I'll make DEA's import/export unit aware of this matter.-.
Office of Diversion Control

From: McAuliffe John@CDCR <John.McAuliffe@cdcr.ca.gov>
To:
Cc: Kernan,-.5cott@CDCR <Scott.Kernan@cdcr.ca.gov>
Sent: Tue Oct 05 14:08:55 2010
Subject:

"for the list of companies listed with the DEA to import Thiopental. We have contacted
who has initially agreed to procure the Thiopental

from London. e gave your email as a point of contact with DEA since you know exactly
what we have been doing and to whom we have been in contact within your Department. Again thank
you for your help and assistance.
John McAuliffe
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McAuliffe, John@CDCR

From: McAuliffe! John@CDCR

Sent: Wednesday, October 06,2010 8:50 AM

To: Kernan, Scott@CDCR

SUbject: Fw:

FYI

From:
To: McAuliffe, John@CDCR
Sent: Wed Oct-06 01:34:072010
Subject: Re:

@usdoj.gov> ..

.. '" --Thank you: 1111 make DEAls import/export unit'aware"ofthis matter;- .-.....

from: McAuliffe, )ohn@CDCR <John.McAullffe@cdcr.ca.gov>
To:
Cc: Kernan! Scott@CDCR <Scott,Kernan@cdcr,ca.gov>
Sent: Tue Oct 05 14:08:55 2010
SUbject:

~r the list of com aliies listed with the DEA io import Thiopental. We 'have contacted_
who has initially agreed to procure the Thiopental from Lon~gave _

your emal as a pOint 0 contact with DEA since you know exactly what we have been doing and to
w om we ave been in contact with in your Department. Again thank you for your help and assistance.
John McAuliffe

1/20/2011
CDCR 000232
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usdoj.gov>

McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Wednesday, October 06.20109:32 AM

To: Kernan. Scott@CDCR

SUbject: Re:

I will call now and get a projection.

---------"-------.----.
From: Kernan, Scott@CDCR
To: McAuliffe, John@CDCR
Sent: Wed Oct 06 09:29:29 2010

, SUbject: Re:

.- .- 'John' _. . - - -.. . . ".'" .. .. -"- -.- -_.. -. _..-

Any word on how long we can expect this to take?

From: McAuliffe, John@CDCR
To': Kernan, Scott@CDCR .
sent: Wed Oct 06 08~50:07 2010
Subject: Fw:

FYI

From:
To: McA\Jllffe/ ]ohn@CDCR
sent: Wed Oct 06 01:34:07 2010
SUbject: Re:

Thank you. I'll make DEAls import/export unit aware of this matter.

From: MCAuliffe, John@CDCR <John.McAuliffe@cdcr.ca.gov>
To:
Cc: Kernan, Scott@CD~R <Scott.Kernan@cdcr.ca.gov>
Sent: Tue Oct 05 14:08:55 2010
SUbject:

Page 1 of 1
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McAuliffe J John@CDCR

From: McAuliffe. John@CDCR

Sent: Wednesday, October 06, 2010 10:39 AM

To:
Cc: Kernan. ScoU@CDCR

Subject: ATTN:_

-----Sir-----
I am forwarding this email to you· for your record. CDCR would like to know if this ·process of obtaining the
thiopental (Duty, Broker, any additional fees to include_ fees) could be billed to CDCR as one invoice?
Additionally. can you g.ive a possible estimate as to ho~process.will take before we receive the

thiopental? Again, thank .you for you assistance. .
John McAuliffe·

From: @u,sdoj.govl
Sent: Wednesday, october 06; 2010 1:34 AM
To: McAuliffe, John@CDCR
SUbject: Re:

Thank you. 1111 make· DEA's imporUexport unit aware of this matter.

From: McAuliffe, John@CDCR <John.McAuliffe@cdcr.ea.gov>
To;
Cc: Kernan, Scott@CDCR <Scott.Kernan@cdcr.ca.gov>
Sent: Tue Oct 05 14:08:55 2010
SUbject:

~r theIist~ted with the DEA to import Thiopental. We have contacted _
_ who has initially agreed to procure the Thiopental from Lon~gave

your emaIl as a POint of contact with DEA since you know exactly what we have been doing and to
w om we ave been in contact with in your Department. Again thank you for your help and assistance."
John McAuliffe -.

1/20/2011·
CDCR 000234
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Thursday, October 07, 2010 10:09 AM

To: Kernan, Scott@CDCR

SUbje~t: Fw: ATTN:_

FYI
John

-~-

From:
To: McAuliffe, )ohn@CDCR
Sent: Thu Oct 07 09:48:06 2010
Subject: R~: AITN:_

. ~~'.-' ._. .. . - -. .~.. ... - ", .. _ '-. . '-' - _.- .
"W_"~ __ '.' '.__ ._••• •• __ ._••• '_,,_,_•• •••__ ' __ '_" _." .

Deal' Mr. McAuliffe:

.,.,

To clarify, I have agreed only to start the process of investigating how to import this medication for the
CDCR. . .
The amount ofthne, cost, complexity, risk, and liability has yet to be detennined.
I will be meeting ·with corporate council on October 10, 2010.
In the mean time please keep this matter private no public disclosure.
I went to my files yesterday to review our previous process of importation.
I will today or tomorrow time permitting contact the DBA contact you have provided me
I will keep you informed as I collect information, ask any further questions of you, and tender a final
decision and cost by next week.

Thank you in advance for your consideration of my company.

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It cont~inshealth information that is personal and confidentia,i and contains sensitive ,
information related to a person's healthcare. The infonnation c.ontained therein is being email~d to you
after obtaining authorization from the patient. You, being the recipient, are obligated to maintain this
infonnation in a SAFE~ SECURE, CONFIDENTIAL, -and RETRlEVABLE fashion. Unauthorized re­
disclosure and/or failure to maintain confidentiality is prohibited by law ~nd could subject you to
penalties described under the Federal HIPAA Act of-1996 and applicable State law.

From: f1McAuliffe, John@CDCR" <John.McAuliffe@cdcr.ca.gov>
To~

Cc: ~'Kernan, Scotl@CDCRII <Scott.Kernan@cdcr.ca.gov>

r.nr.R 000235
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Sent: Wed, October 6, 2010 10:38:53 AM
Su~ect:ATTNIIIIIII

Sir
I am forwarding this email to you for your record. 'COCR would like to know if this process of obtaining the
thiopental (Duty, Broker, any additional fees to include~ fees) could be·billed to CDCR as one invoice?
Additionally, can you give a possible estimate as to hoWTOii9thiS process will take before we receive the
thiopental? Again, thank you for you assistance. .
John McAuliffe

,--~,~----_.-

___Erom: @.y'sdQtgov]
Sent: Wednesday, October 06, 2010 1:34 AM
To: McAuliffe, John@CDCR
Subject: Re:

Thank you. 1111 make DEAls imporUexport unit aware of this matter.

From: McAuliffe, John@CDCR <John,McAuliffe@cdcr.ca.gov>
To: .
Cc: Kernan,Scott@CDCR <Scott.Kernan@cdcr.ca.gov>
sent: Tue Oct as 14:08:552010
SUbject:

_for the list of com anies listed with the DEA to 'import Thiopental. We have contacted_
who has'initially agreed to procure the Thiopental fromLo~ gave .

your emal as a point 0 contact with DEA since you know exactly what we have been doing and to
w om we have been in contact with in your Department. Again thank you for your help and assistance.
John McAuliffe .

1120/2011
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McAuliffe, John@CDCR

From:

Sent: Friday, October 08,20108:05 AM

To: McAuliffe, John@CDCR

.SUbject: Progress 1

Dear John McAuliffee
--~_._-----_._-----==========================

I have called and sent an e-mail·to
with
the steps and correct forms to' request an i~portati01?- quota for Sodium Thiopental

. Will keep you informed of my" progress.

Thank you again for the opportunity.

to provide me

- !

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
·CHIPAA). It contains health infonnation that is pers,?nal and confidential and contains sensitive
infonnatiqn related to a person's healthcare. The infonnation contained therein is being emailed to you
after obtaining authorization from the patient. You., being the recipient, are obligated to mamtain this.
information in a SAFE, SECURE,' CONFIDENTIAL, and RETRIEVABLE fashion. Unauthorized re- .
disclosure andlor failure to maintain confidentiality is prohibited by law and could subject you to
penalties qescribed under the Federal.HIPAA Act of 1996 and applicable State law.

1/20/2011
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McAuliffe, John@CDCR

From: Kernan, Scott@CDCR

Sent: . Friday I October 08, 2010 1:42 PM

To: McAuliffe, John@CDCR

Subject: Re: Progress 1

John
What is the name of the manufacturer on the drugs we got from az.

____0 _

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
sent: Frl Oct 08 08:48:442010 '
Subject: Fw: Progress 1

Fyi
John

From:
To: McAuliffe, Jo n@CDCR
Sent: Fri Oct 08 08:04:41 2010
Subject: Progress 1

Dear John McAuliffee

I have called and sent an e-mail to
the steps and correct forms to request an importation quota for Sodium Thiopental

Will keep you informed of my progress.

Thank you again for the opportunity.

to provide me with

.WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive information
related to a person's healthcare. The information contained therein is being emailed to you after obtaining
authorization from the patient. You, being the recipient, are obligated to maintain this infonnation in a
SAFE, SECURE, CONFIDENTIAL, and RETRIEVABLE fashion ..Unauthorized re-disclosure and/or
failure to maintain confidentiality is prohibited by law and could subject you to penalties described under the
Federal HIPAA Act of 1996 and applicable State law.

01/20/2011
COCR 000238
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McAuliffe, John@CDCR

From: ,Kernan, Scott@CDCR

Sent: Friday, October 08,20104:30 PM

To: McAuliffe, John@CDCR

SUbject: Re: Progress 1

Getting question if hospria 'is on label?
Scott----'=-="-----

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Fri oct 08 16:05:572010
SUbject: Re: Progress 1

Scott
I did not ask but I believe it is a subsidiary of_. They have international locations such as the one in
Pakistain, SQ could open safe and the outsicie"'OrPackagewould ID ifan_ product but most likely not the
exact sUbsidiary, John ...

From: Kernan, Scott@CDCR
To: McAuliffe, John@CDCR
Sent: Fri oct 08 13:42:29 2010
Subject: Re: Progress·1

John
What is the name of the manufacturer on the drugs we got from ·az.

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Frl Oct 08 08:48:44 2010
SUbject: Fw: Progress 1

Fyi
John

From:
To: McAuliffe, John@CDCR
Sent: Fri Oct 08 08:04:41 2010
Subject: Progress 1

Dear John McAuliffee

I have called and sent an e-mail to
with
the steps and correct forms to request an importation quota for Sodium Thiopental

Will keep you informed of my progress.

1/20/2011

to provide me

CDCR 000239
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Thank you again for the opportunity.

WARNING;: This email is covered by the Health Insurance Portability and Accountability Act of 1996
. (ffiPAA). It contains health information that is personal and confidential and contains sensitive

information related to a personls healthcare. The information contained therein is being emailed to you
after obtaining authorization from the patient. You, being the recipient, are obligated to maintain this

... _ _. information in a SAFE, SECURE, CONFIDENTIAL, and RETRIEVABLE fashion. Unauthorized re­
disclosure andlor failure to maintain confidentiality is prohibited by law and could subject you to
penalties described under the Federal HIPAA Act of 1996 and applicable State law.

/

... J

j
I

1120/2011 COCR 000240
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McAuliffe, John@CDCR

From: Kernan, Scott@CDCR

Sent: Friday, October 08,20104:38 PM

To: McAuliffe. John@CDCR

.SUbject: Re: Progress 1

Have someone check monday? Thx

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Fri Oct 08 16:33:30 2010
SUbject: Re: Progress 1

ScotC· - - .

Only way would be to open safe and look:
John

From: Kernan, Scott@CDCR
To: McAuliffe, John@CDCR
Sent: Fri Oct 08 16:30:072010 .
Subject: Re: Progress 1

Getting question if hospria is on label?
. Scott

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Fri Oct 08 16:05:57 2010
SUbject: Re: Progress 1

Scott
I did not ask but I believe it is a sUbsidiary of_. They have international locations such as the one in
Pakistain. SQ could open safe and the outsid'e""OT'Package would ID ifan_ product but most likely not the'
exact sUbsidiary. John

From: Kernan, Scott@CDCR .
To: McAUliffe, John@CDCR
Sent: Fri Oct 08 13:42:29 2010
SUbject: Re: Progress 1

John
What is the name of the manufacturer on the drugs we got from az.

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Fri Oct 0808:48:442010
SUbject: Fw: Progress 1

1120/2011
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Fyi
John

From:
To: McAuliffe/ John@CDCR
sent: Fri Oct 08 08:04:412010

.SUbject: Progress. 1

Dear John McAuliffee

I have- called and sent an e~mai1 t
with ,
the steps and correct forms to request an importation quota for Sodium Thiopental

Will keep you informed ofmy progress.

'" .. . . .-. "'- ".- .--- . -

Thank you again for the opportunity.

to provide me

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive .
information related to a person's healthcare. The infonnation contained therein is being emailed to you
after obtaining authorization from ¢epatient. You, being the recipient, are obligated to maintain this
information in a SAFE, SECURE, CONFIDENTIAL, and REtRlEVABLE fashion. Unauthorized're­
disclosure and/or failure to maintain confidentiality is prohibited by law and could subject you to
penalties described under the Federal HIPAA Act of 1996 and applicable State law.

1/2012011
CDCR 000242
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McAuliffe, John~CDCR

From:

Sent:

To:

CDCR

Monday, October ii, 2010 12:23 PM

McAuliffe, John@CDCR

Hi, were you able to check on that (re Friday's email) for Scott?

__--!Tb.a.o.l~~J----------------------------- ___.:.... _

. \

1/20/2011
COCR 000243
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McAuliffe, John@CDCR

From: CDCR

Sent: Monday, October 11,201012:29 PM

To: McAuliffe, John@CDCR

SUbject: RE:

Thanks. Will wait to hear then .. _., .
&xeca.twe a,()~tant to. Scatt :Kemum
~wteiatu;, (9PeJ~

(916)_

_._~. -.', ~ ."~ .-:--~..-.~ .._-_.. ~------:-:--~:~~- '-'::"'-.-::-":--:::- '--'-~~'-:"-'~':-:--. -'.-:--::-'--:-:.' -- ....:.- ::.... :':~-:::-.:--:--''---:-'~--.'-:~'--:-'-:''''''.-::-:-.~.-...-.--,-- .•. ---'---'
From: McAuliffe, John@CDCR
Sent: Monday, October-ll, 2010 12:26, PM
.To:_@CDCR
SUbject: Re:

Yes waiting for sa to call me back. I asked that they check this !WI.
John

From:_@CDCR
To: McAuliffe, John@CDCR
Sent: Mon Oct 11 12:23:282010
SUbject:

Hi, were youable to check on t~at (re Friday's email) for Scott?

Thanks,

1120/2011
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McAuliffe, John@CDCR

From:
Sent:
To:

.!y, co er ,
McAuliffe, John@CDCR

We got more drug?
Sent via BlackB~rry from T-Mobile

----'----------------------1-----------------------

COCR 000245
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FW: Importation of Thiopental by

McAuliffe, John@CDCR

Page 1 of2

," From:

Sent: Tuesday, October 12, 2010 1:39 PM

To: McAuliffe, John@CDCR

SUbject: FW: Importation of Thiopental by

John- see my email below.•

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act, 18 U.S.c.
§§ 2510-2521, is confidential and may be legally privileged. If you are not the intended recipient, you are hereby
notified that any retention, dissemination, distribution, or copyin"g of this communication is strictly prohibited.
Please reply to the sender that you have received the message in error, then delete it. Thank you.

Hi John~ as we discussed yesterday, lam the lawyer that represents and its owner_I acknowledge CDCR's req~est that_ act as importer of a quantity ofThiopental. And, also
as we discussed yesterday, please be advised that_ is very interested in assisting the CDCR in this
regard subjectto_and CDCRagreeing on the terms for importation. At best I can only estimate the
costs involved as follows: Cost of 525 grams of drug: $16,590; Fee.For Importation Request to DEA= $100; .
It:lsurance on Shipment:::: $3000; Shipping Fee= $1500; Duty Fee to Customs: $1700; Additional DEA and FDA
fees= $500; Broker Fees= $1500;_ Fee Including Attorney's Fees = $12,500 for a total of $37,390. I
understand that if this proposal is acceptable the CDCR is requesting an invoice only itemizing the cost of the

"drug and expressing the remaining "costs as included in_fee. Allow me to reiterate these costs are
estimates. Additional costs may be incurred such as a Homeland Security fee or storage fees if the shipment is
held up by Customs for any reason.~ould reserve the right to issue an additional invoice to CDCR for
such additional costs and would refund CDCR in the event of an overpayment. We suggest that the CDCR pick
up the shipment at the port of entry and that the COCR write a letter to Customs or otherwise inform Customs
of the need for these supplies. Please let me know your thoughts._

"1/20/201.1
COCR 000246
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FW: Importation of Thiopental by

~~~.9:A--'....
,Page 2 of2

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act, 18 U.S.c.
§§ 2510-2521, is confidential and may be legally privileged.' If you are not the intended recipient, you are hereby
notified that any retention, dissemination, distribution, or copying of this communication is strictly prohibited.
Please reply to the sender that you have received the message in error, then delete it. Thank you.

------ End of Forwarded Message

.'

1/20/2011 COCR 000247
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Re: Importation of Thiopental by

McAuliffe, John@CDCR

Page 1 of2

From:

Sent: Wednesday, October 13,201010:20 AM

To: McAuliffe, John@CDCR
Cc: ._

SUbject: Re: Importation of Thiopental by

---Sure-John:-I-just-spoke-t.o.llllhere-will-be-a-delay-of-a-few-days-beeal:lse-tne-s·hipment-needs-to-be-------.
. approved by Homeland Security. This has nothing to do with his Import license but is simply a post 911 security

measure. According to. this will only take a few days so I am hopeful I can get you an invoice by Monday of
next week- no la~er than Wednesday.• also is concerned about publicity; is is acceptable for you to make the
check payable to my attorney trust account and I'll cut the checks to all the appropriate entities. We working on
it._

From: "McAuliffe, John@CDCR" <John.McAuliffe@cdcr.ca.gQy,>
Date: Wed, 13 Oct 2010 10:06:07 -0700
To:
Subject: RE: Importation 6fThiopentai by

.urconversation..... Please email (PDF) an invoice for servi~es requested from
Specifically I the Invoice should reflect: .'

Costs of 525 grams of Sodium Thiopental
Importation request to DEA
Insurance on shipment
Duty fees to Customs
Additional DEA and FDA Insurance on shipment
__fees .....fI""ee".,s"--""'sh'_"o~u"-'l"""d~c""c""o""un!-!.t~~'-"o"--"'''-'-''=~'I..!!:!''__'<'~''''-''t'''''o_''in'_''c~I''''u_'''d""e-",sCL!h!.t'· !ftiJ~'-"'-"~~

fees,e~ut listing em as separate) .

i!iii!Iare also askin f0!iitheThio enta~tobe shi ed directly to
011 ; emal

lopen a t a IS eing or ere will tiave an explra Ion ate of ay . t IS Impo
that expiration date of May 2014. Thank you for your assistance in this matter.
John McAuliffe

From:
Sent: Tuesday, October 12, 2010 1:39 PM
To: McAuliffe, Joh,n@CDCR
Subject: F'N: Importation of Thiopental by

John- see my email below.•

1/20/2011
COCR 000248
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Re: Importation of Thiopental by Page 2 of2

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act, 18 U.S.c.
§§ 2510-2521, is confidential and may be legally priVileged. If you are not the intended recipient, you are hereby
notified that any retention, dissemination, distribution, or copying of this communication is strictly prohibited.
Please reply to the sender that you have received the message in error, then delete it. Thank you.

----- Forwarded Message
--F~I.•••••••-----~

Date: Tue;12 Oct 201013:35:32 -0700
To: <John.McAuliffe@cdcr.ca.com>
Cc:_
Conv~rsatipn: Importation of Thiopen~1by
Subject: Import~tion of Thiopental by

Hi John- as we discussed yesterday, I am the lawyer that represents and its owner_I acknowledge CDCR's request that_act as importer of a quantity ofThiopental. And, also
as we discussed yesterday, please be advised that_ is very interested in assisting the CDCR in this
regard subjectto_ and CDCR agreeing on the terms for impertation. At best I can only estimate the
costs involved as follows: Cost of 525 grams of drug= $16,590; Fee For Importation Request to DEA= $100;
Insurance on Shipment= $3000; Shipping Fee= $1500; Duty Fee to Customs= $1700; Additional DEA and FDA
fees= $500; Broker Fees= $1500i_ Fee Including Attorney's Fees:;;; $12,500 for a total of $37,390.1
l,mderstand that if this proposal is acceptable the CDCR is reques~irig an invoice only Itemizing the cost of the
drug and expressing the remaining costs as included in_fee. Allow me to reiterate these costs are
estimates, Additional costs m?lY be incurred such as a Homeland Security fee or storage fees if the shipment is
held up by Customs for any reason,_ would reserve the right to issue an additional invoice to CDCR fo~

such additional costs and would refund CDCR in the event of an overpayment. We suggest that the CDCR pick
up the shipment at the port of entry and that the CDCR write a letter to Customs or otherwise inform Customs
of the need for these supplies. Please let me know your thoughts,_

, ,

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act, 18 U.S.c.
§§ 2510-2521, is confidential and may be legally privileged. If you are not the intended recipient, you are hereby
notified that any retention, dissemination, distribution, or copying ofthis communication is strictly prohibited.
Please reply to the sender that you ha~e received the message in error, then delete it. Thank you. -

------ End of Forwarded Message

1 /') () /') ()l 1
COCR 000249
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McAuliffe, John@CDCR

From: Duffy, Brian@CDCR

Sent: Wednesday, October 13, 2010 11 :24 AM

To: McAuliffe, John@CDCR

Subject: FW:

Importance: High

----.--·-john:-,--------------...,.---------...,.-.-~----------'---~---

From Scott.

Brfan .

Brian Duffy' -.- .. - .. - . .

Special Assistant to the Undersecretary, Operations
California Department of Corrections and Rehabilitation
(916)_

"'-' ..~---._~~ _.", -~ . ~ .----- -----.-.~------------- --_.--_. ~ -_ -- .. --- _-. -----_._.~ -- - - -~ -._..- ~_ .. ~..~ -. -

From: Kernan, Scott@CDCR
Sent: Wednesday, October 13,201011':22 AM
To: Duffy, Brian@CDCR
SUbject: Fw: .
Importance: High

, .

Please send this to john. for me. Thx

From: Gilpin, Tlmothy@CDCR
To: Kernan, Scott@CDCR; Lewis,' Di:lVe (Budgets)@CDCR
Sent: Wed Oct 13 08:59:19 2010
Subject: RE:

I'll be downtown after lunch for the AF,{ meeting, I can pick it up then. Make sure we have an order number, PO
number and I will then have the staff write a check for payment.

From: Kernan, Scott@CDCR
Sent: Wednesday, October 13, 2010 8:46 AM
To: Gilpin, Timot.hy@CDCR; Lewis, Dave (Budgets)@CDCR
SUbject:

Tim,

I am getting an invoice for the purchase, I will need to affect payment immediately. Its going to be around 40k,
How do I make this happen quick.

Scott

1120/2011
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McAuliffe, John@CDCR

From:

Sent: Wednesday, October 13, 2010 2:32 PM

To: McAuliffe, John@CDCR;

Subject: Status of order update

Dear John
.

Working with Fedex now to become a known shipper with the TSA.
Will be sending quota off to DEA tomorrow.
This process the DEA tells me will take 12-15 days.
In the mean time will be setting l:lP the shipment with , and arranging- insurance.

- --- Thank you again for your understanding and cooperation.-·

•

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidenthil and contains sensitive
infonnation related to a person1s healthcare. The information contained therein is being emailed to you
after obtaining authorization fromthe patient. You, being the recipient, are obligated to maintain this
information in a SAFE, SECURE; CONFIDENTIAL, and RETRIEVABLE fashion. Unauthorized re­
disclosure and/or failure to maintain confidentiality is prohibited by law and could subject you to

- penalties described under the Federal HIPA.A Act of 1996 and applicable State law.

1/20/2011
COCR 000251
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Re: Importation of Thiopental by Page 1 of3

McAuliffe, John@CDCR

From: Duffy, Brian@CDCR

Sent: Wednesday, October 13, 2010 4:05 PM

To: McAuliffe, John@CDCR

Subject: FW: Importation of Thiopental by

Hi John,

Just in case Scott didn't send to you.

Brian

From: Kernan, 'Scott@CDCR . -. -....
Sent: Wednesday, October 13, 2010 3:59 PM
To: _@CDCRi Duffy, Brian@CDCR
Subject: FW; Importation of Thiopental by

-----_....---------_.......---------_....----=..-
From: Gilpin, Timothy@CDCR
Sent: Wednesday, October 13, 2010 3:58:34 PM
To: Kernan, Scott@CDCR
SUbject: RE: Importation of Thiopental by
Auto forwarded by a Rule

. Then I need a vendor data record for the attorney and an invoice from him to pay along with a purchase
document. Hope that is available. .

From: Kernan, Scotl@CDCR
Sent: Wednesday, October 13, 2010 3:03 PM
To: Gilpin, Timothy@CDCR
Subject: FW: Importation of Thiopental by

So it does not look like I'll get invoice until Monday. Get it to you as soon as I get it. See note below, they want
check payable to attorney ~o avoid publicity. Is that possible?

Scott

____...__ .. _....._ ....._._ ---._._._--_._-.--_...-..._.0',._.. _.... _

From: McAuliffe, John@CDCR
Sent: Wednesday, October 13, 2010 11:32 AM
To: Kernan, Scott@CDCR
SUbject: Fw: Importation ofThiopental b

Scott
See emai.1 concerning invoice.
John

1/20/2011
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Re: Importation of Thiopental by Page 2 of3

Sure John. I just spoke to~nd there will be a delay of a few days because the shipment needs to be approved
by Homeland Security. This has nothing to do with his import license but is simply a post 911 security measure.
According to. this will only take a few days so I am hopeful I can get you an invoice by Monday of next week-

____n_o_l-,at...,..e_r.!han Wedne~~sois concerned about publicity; is is a~ceptable for you to make the check
payable to my attorney trust account and I'll cut the checks to all the appropriate entities. We working on it.•-
From: "McAuliffe, John@CDCR" <John.McAuliffe@cdcr.ca.gov> .
Date: Wed, 13 Oct 2010 10:06:07 -0700
To:

, SUbject: RE: Importation of Thiopental by

for COCR to pick up upon arrival. _
) has told us that the Thiopentar

'From:
Sent: Tuesday, October 12, 2010 1:39 PM
To: McAuliffe, John@CDCR .

, Subject: FW: Importation of Thiopental by

John- see my email below"

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act, 18U.S.C. §§
25'10-2521, is confidential and may be legally privileged. If you are not the intended recipient, you are hereby

1/20/2011
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Re: Importation of Thiopental by Page 3 of3

notified that any retention, dissemination, distribution, or copying ofthis communication is strictly prohibited.
Please reply to the sender that you have received the message in error, then delete it. Thank you.

------ Forwarded Message
From:
Date: Tue, 12 Oct 2010 13:35:32 -0700
To: <John. McAuliffe@cdcr.ca.com>
Cc:_
Conversation: 1mportation of Thiopentalby
Subject: Impo~tation of Thiopental by

--------
Hi Joh.n- as we discussed.yesterday, I am the lawyer that represents and its owner._I acknowledge CDCR's requestthat~ct as importer of a quantity of Thiopental. And, also as
we discussed yesterday, please be advised that_ is very interested in assisting the CDCR in this regard
subjectto_and CDCR agreeing on the terms for importation. At best I can only estimate the costs
involved asf6l1ows:C6st of 525 grams of drug:;; $16,590; Fee For Importation Request to DEA:;; $100; Insurance
·on Shipment:;; $3000; Shipping Fee= $i500; Duty Fee to Customs= $1700; Additional DEA and FDA fees:;; $500;
Broker Fees= $1500;_ Fee Inc!ucjing Attorney's Fees:;; $12,500 for a total of $37/390. I understand th~t if
this proposal is acceptable the CDCR is requesting an invoice pnly itemizing the cost of the drug and expressing
the remaining costs as included in_sfee. Allow me to ~eiterate these costs are estimates. Additional
costs may be incurred such as a Homeland Security fee or storage fees ifthe shipment is held up by Customs for
any reason._ would reserve the right to issue an additional invoice to CDCR for such additional costs and
would refund CDCR in the event of an overpayment. We suggest that the CDCR pick up the shipment at the port
of entry and that the CDCR write a letter to Customs or otherwise inform Customs of ~he need for these supplies.
piease let me knowyourthoughts._ .

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act/ 18 U.S.C. §§
2510-2521, is confidential and may be legally privileged. If you are not the intended recipient, you are hereby
notified that any retention, dissemination/ distribution/ or copying of this communication is strictly prohibited.
Please reply to the sender that you have received the message in error, then delete it. Thank you. .

------ End of Forwar,ded Message

./

1/20/2011
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Re: Importation of Thiopental by Page 10f3

McAuliffe, John@CDCR

From: Kernan, Scott@CPCR

Sent: Wednesday, October 13, 20104:10 PM

To: McAuliffe, John@CDCR

SUbJect: FW: Importation of Thiopental by

Don't know if this just complicates things. Sounds like we will need this if we want to write check to lawyer
___inste.acLo_tcomp_am/· ~ ____'_ _

Scott

------'-------_._-_..._-------.._---~-----------_._-~
From: Gilpin, Timothy@CDCR
Sent: Wednesday, October 13,20103:59 PM

'" To: Kernan, Scott@CDCR - - -
Subject: RE: Importation of Thiopental by

Then I need a vendor data record for the attorney and an invoice from him to pay along with a purchase
document. Hope that is available. '.

From: Kernan, Scott@CDCR
Sent: Wednesday, October 13, 2010 3:03 PM
To: Gilpin, Timothy@CDCR
Subject: FW: Importation of Thiopental by

So it does not look like I'll get invoice until Monday. Get it to you as soon as I. get it. See note below, they want
check payable to attorney to avoid publicity. Is that possible?

Scott

-_.-.--_----_._._-~-..-...

From: McAuliffe, John@CDCR
Sent: Wednesday, October 13, 201011:32 AM
To: Kernan, Scott@CDCR
Subject: fw: Importation of Thiopental by

Scott
See email concerning invoice.
John

Sure John. I just spoke to. and there will be a delay of a few days because the shipment needs to be approved
by Homeland Security. This has nothing to do with his import license but is simply a post 911 security measure.
According to. this will only take a few days so I am hopeful I' can get you an invoice by Monday of next week-

. no later than Wednesday.• also is concerned about publicity; is is acceptable for you to make the check
payable to my attorney trust account and I'll cut the checks to ~II the appropriate entities. We working on it..

1/20/2011
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-
From: "McAuliffe, John@CDCR" <John.McAuliffe@edcr.ca.gov>
Date: Wed, 13 Get 2010 10:06:07 -0700
To: •••
Subject: RE: Importation ofThiopental by-Per our conversation .....Please email (PDF) an invoice for services requested from

___-=-S~ecifjcall}'! the invoice shquld reflect:
Costs of 525 grams of Sodium Thiopental
Importation request to DEA
Insurance on shipment
Duty fees to Customs
Additional DEA and FDA Insurance on shipment
•••lIIJffees ( fees shotJld account for all additional costs to include shipping. attorney.

fees. etc...withouUisting them as separate) ,
We are also asking for the Thifwental to be ship.f>eddire~R to pick up upon arrival. •••
•••••< • : 011-. .;email;_has told us that the Thiopental
that is.being ordered will have an expiration date of May 2014. lfis important that all 525 grams have that
expiration date of May 2014. Thank you for your as'sistance in this matter.
John McAuliffe '

From:
. Sent: Tuesday, October 12, 2010 1:39 PM
To: McAuliffe, John@CDCR
Subject: FW: Importation of Thiopental by

. John- see my email bel~w."

Ph: 949
Fax: 949

NOTICE: This E-mail (including attachments) is covered 'by the Electronic Communications Privacy Act, 18 U.S.c. §§
2510-2521, is confidential and may be legally privileged. If you are not the intended recipient, you are her.eby
notified that any retention, dissemination, distribution, or copying of this communication is strictly prohibited.
Please reply to the sender that you have received the message in error, then delete it. Thank you.

1/20/2011
COCR 000256

2.2.11 ACLU 000256
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Hi John- as we discussed yesterday, I am the lawyer that represents and .its owner._I acknowledge COCR's request that_ actas importer of a quantity of Thiopental. And, also as
we discussed yesterday, please be advisedtha~ is very interested in assisting the COCR in this regard
subjectt_ and CDCR agreeing on the terms for importation. At best I can only estimate the costs
involved as follows: Cost of 525 grams of drug= $16,590; Fee For Importation Request to DEA= $100; Insurance
on Shipment= $3000; Shipping Fee= $1500; Outy Fee to Customs= $1700; Additional DEA and FDA fees= $500;
Broker Fees= $1500;_ Fee Including Attorney's Fees = $14.,500 for a total of $37,390. I understand that if
this proposal is acceptable the CDCR is requesting an invoice only itemizing the cost of the drug and expressing
the remaining costs as includedin_ fee. Allow me to reiterate these costs are estimates. Additional
c;osts may be incurred such as a Homeland Security fee or storage fees if the shipment is held up by Customs for

-----.any rea-soh WOTlld-re-S"enfe-th"e-rrght-to-i"ssue-an-additionahnvoice-to-eeeR-for-stlch-additionaI-costs-and----~
would refund CDCR in the event of an overpayment. We suggest that the COCR pick up the shipment at the port
of entry and that the COCR write a letter to Customs or otherwise inform Customs of the need for these supplies.
Please ~et me know your thoughts._

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy ACt, ~8 U.S.C. §§
2510-2521, is confidential and may be legally privileged. If you are "not the intended recipient, you are hereby
notified that any retention, dissemination, distribution, or copying ofthiscommunication is strictly prohibited.
Please reply to the sender that you have received the message in error, then delete it. Thank you.

-.--- End of Forwarded Message

1/20/2011
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McAuliffe, John@CDCR

From:

Sent: Thursday, October 14, 2010 9:41 AM

To: McAuliffe, John@CDCR

Subject: Re: Thiopental Injection

Hi John,
---ERGfesed-1J1ease-find-pr-odbl.Gt-sblmmsr-Y-Gl:la.r:aGter-istics-fo.r--"tI:l.io.per:Jtal..- _

This product is:

----- Original Message ---~~ ..""-'" _.- .. --- - .

FrOiMllMlM:McA!1feJorLj4)CR
To
Sen : coer, : M
Subject: Re: Thiopentallnjectiol'J

.stiOn? Does eac~ in~ividual Thiope.ntal vial: come with it's own pre measured diluen~? Specifically, for every
500 mg vial a 20 mL liquid vial is coupled for exact mixing for 500 mg. .
John McAuliffe

From:
TO:'McAuliffe, John@CDCR
Sent:Fd Oct 01 06:11:56 2010
Subject: Re: Thiopental Injection

Hi John,
Since there is an 8 hours difference in time, if you need to get in touch with me
by phone, the following is my mobile number: .
'I am available from 6:00Am until 8:00PM just about all the time.
My office number: 011
My mobile: 011

•We are trying to work with DEA and/or an import pharmacy company to deal with the DEA/FDA/Customs. Any
suggestions or advise t9 make this happen sooner than later would 'be greatly appreciated.
John McAuliffe

1/20/2011
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From:
To: McAuliffe{ John@CDCR
sent: Thu Sep 3005:27:27 2010
Subject: Thiopental Injection

30-09-10
Dear Mr. McAuliffe{
Thank you for your call and thank you for your interest in
I would be happy to supply you: .:~ , .

.---._ .. -._- -. -." .--~.- .. ---.- - . -- -_ ..- ----- -- ..- -- -~'~i.- \----- .. -.--... --- -~-.-.._-. - ..------ .. _-_.. -.-----... -.,. _.~ ------- -------.-

Thiopental Injection, powder for reconstitution, thiopental sodIum, 500-mg vial
packs' of 25's £196.75 (pounds ~terling) .
The current expiry date is February 2014.

POTASSIUM CHLORIDE 1.5GM 10ML INJ. PACKS OF 10
Expiry date: 01/13 , .~

£15.55

COCR 000259

Pancuronium Injection, pancuronium bromide 2 mg/mL, 2-mL amp,packs of
10'5 £58.73
Expiry date:, 1i/11

'If you could supply me with the foll<?wing inform'ation, I 'can produce a proforma
invoice: .
Invoice address
Delivery address, including contact person and contact person phone number

I will dispatch the goods to you by FedEx,
FedEx delivery charges is separate item. ." .",'

, ,

In order to get the product easier through US customs, I think it would be a
goods idea for you to write a letter in the department letterhead, attention of
US custom and let them know why you need this product. I would include this
letter in your shipment." ,
Please also email or fax me ac;opy of your DEA license,' to include it in your
shipment. ' .

Please let me know if you need further information.'

Many thanks,
. Kind regards'

I~~~~---1/20/2011

I
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McAuliffe, John@CDCR

From:

Sent: Thursday, October 14, 2010 9:45 AM

To: McAuliffe, John@CDCR

SUbject: Re: Thiopental Injection

Hi John,
.. ····-···EncloseEl··please··fing·prodldct.summery.-chaf:acter:istics..fo.cThLopentaJ.._.__... _

This product is: Freeze-dried powder for solution for· injection in a vial.
This product dose not come with a diluents.

Regards,•
Archimedes Pharma UK,Ltd
250 South Oak Way, Green Park, Reading, RG2
6UG, UK
Telephon,e: +44 (0)118 931 5050
Fax: +44 (0)118 931 5056
WWW: http://www.archimedespharma.com.
Before you contact this company: often
several companies will market medicines with
the same active ingredient. Please check that
this is the correct company before contacting
them. Why? .

Summary of Product Characteristics last updated on the eMC: 05/05/2004

Thiopental injection.

Table of Contents

• 1. NAME OF THE .MEDICINAL PRODUCT '
• 2. QUALITATIVE AND QUANTITATIVE COMPOSITION
• 3. PHARMACEUTICAl,. FORM
~ 4. CLINICAL PARTICULARS
• 4.1 Therapeutic indications
• 4.2 Posology .and method of administration
• 4.3 Contraindications
• 4.4 SRecial warnings and Rrecautions for use
• 4.5 Interaction with other medicinal products and other forms of interaction
• 4.6 Pregnancy and lactation
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• 4.7 Effects on ability to drive and use machines
• 4.8 Undesirable effects' .
• 4.9 Overdose
• 5. PHARMACOLOGICAL PROPERTIES
• 5.1 Pharmaco~ynamic properties
• 5.2 Pharmacokinetic properties
• 5.3 Preclinical safety data
• 6. PHARMACEUTICAL PARTICULARS
• 6.1 List of excipients

-- _.- .. _--_.-_.. _;.- 6~2]nt:ompatibilitlesu" n ._. -'-"-'" .-. ---. '---'" -- ..._-...... .h ...... _ ••_ _ •• __ .n. ,, ._._ __ .. __ ._,. _

• 6.3 Shelf life
• 6.4 Sp-ecial. precautions for storage
• 6.5 Nature and contents of container
• 6.6 Special precautions for disposal and other handling
8 7. MARKETING AUTHORISATION HOLDER
• 8. MARKETING AUTHORISATION. NUMBER(Sl
• 9. DATE OF FIRST AUTHORiSATION/RENEWAL OF THE AUTHORISATION
• 10. DATE OF REVISION OF THE TEXT
• 11. Legal category

1. NAME OF THE MEDICINAL PRODUCT
.Thiopental Inj"ection BP

2. QUALITATIVE AND QUANillATIVE COMPOSITION
Thiopental Sodium BP 500mg

3. PHARMACEUTICAL FORM. .
Freeze~dried powder for solution for injection in a vial.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications
1. Thiopental is used for the induction of general anaesthesia and is also used
as an adjunc~ to provide hypnosis during balanced anaesthesia with other
anaesthetic agents, including analgesics and muscle relaxants.

2. Thiopental is also used as an adjunct for control of convulsive disorders of
various aetiology, including those caused by local anaesthetics.

. .

3. Thiopental has now been used to reduce the intracranial pressure in patients
. with increased intracranial pressure, if controlled ventilation is proVided.

4.2 Posology and method of administration

1/20/2011
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Intravenous injection.

Thiopental Injection gp is administered intravenously normally as a 2.5% w/v
(SOOmg in 20ml) solution. On occasions it may be administered as a 5% wjv
solution (500mg in 10ml). -

The intravenous injection preparation should be used after reconstitution of the
sterile powder with Water for Injections, usually to produce a 2.5% w/v

.. _-- --- -solutionand-this--should--be-dis<3arded after--sev-en heur-s.- -. -------- _.. - -----.- ---'----- ._---- .--------- ._-. -- -- ---.

Use in anaesthesia

Normal dosage for the induction of anaesthesia is 100mg to 150mg injected
over 10 to 15 seconds. If necessary a repeat dose of 100mg to 150mg may be
given after one minute. No fixed dosage recommendations for the intravenous
injection can be given, since the dosage will need to be carefully adjusted
according to the patient's response. Factors suc.h as age, sex, and weight of the
patient should be taken into consideration. Thiopental sodium reaches effective
concentrations in the brain within 30 seconds and anaesthesia is:normally
produced within one minute of an intravenous dose.

Adult

100mg to 150mg intravenously over 10 to 15 seconds, normally as a 2.5% w/v
solution..

A repeat dose of 100mg to 150mg may be given after one minute.

The intravenous injection should be given slowly and the amounts given
titrated against the patient'~ response to minimise the risk of respiratory
depression or the possibility of overdosage. The average dose for an adult of
70kg is roughly 200mg to 300mg (8mls to 12mls of a 2.5% w/v solution) with a
maximum of 500mg.

Children

2 to 7mg/kg bodyweight, intravenously over 10 to 15 seconds, normally as a
2.5% '!'f/v solution. A repeat dose of 2 to 7mg/kg may be given after one
minute. The dose is 2 to 7mg/kg based on the patienes response. The dose for
children should not exceed 7mg/kg.

Elderly

Smaller adult doses are advisable.

Use in convulsive states

1/20/2011
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75mg to 125mg (3mIs to 5mls of a 2.5% w/v solution) should be given as soon
as possible after the convulsion begins. Further doses may be required to
control convulsions following the use of a local anaesthetic. Other regimens,
such as the use of intravenous or rectal diazepam, may be used to control
convulsive states.

Use in neurological patients with raised intracranial pressure

Intermittent bolus injections of 1.5 to 3mg/kg of bodyweight may be given to
-- -.--, -.- .. - ----reauce elevatibh-s··c5fiiitracranla'·pressureifcontrolled-ventilation-is·:provided;--····- ._._. -- ...------ -- _ .. _.--._- ...----

4.3 COJltraindications
Thiopental is contraindicated in respiratory obstruction/ acute asthma/ severe
shock and dystrophia myotonica. Administration of any barbiturate is
contraindicated in porphyria.

Care should also be exercised with severe cardiovascular diseases, severe
respiratory dis~ases and hypertension of various aetiology.

Patients with hypersensitivity reactions to barbiturates.

A.4 Special warnings and precautions for use
Special care is needed In administering thiopental to patients with the following
conditions:- hypovolaemia/ severe haemorrhage, burns/ dehydration, severe
anaemia/ cardiovascular disease, status asthmaticus, severe liver disease,
myasthenia gravis and muscular dystrophies, adrenocortical insufficiency (even
when controlled by cortisone), cachexia and severe toxaemia, raised
intracranial pressure, raised blood urea, raised plasma potassium/ metabolic
disorders e.g. thyrotoxicosi"s, myxoedema, diabetes.

Thiopental may precipitate acute circulatory failure in patients with
cardiovascular disease/ particularly constrictive pericarditis..

·Thiopental ca·n cause respiratory depression and a reduction in cardiac output.

Headache is also reported with the use of barbiturate anaesthetics.

Reduced doses are recommended in shock, dehydration, severe anaemia,
hyperkalaemia, toxaemia, myxoedema or other metabolic disorders. Thiopental
sodium is metabolised primarily by the liver so doses should be reduced· in
patients with hepatic impairment. Reduced doses are also indicated in the
elderly and in patients who have been premedicated with narcotic analgesics.

Thiopental has been shown to interact With sulphafurazole. Reduced initial
doses may be required to achieve adequate anaesthesia, but repeat doses may
also be necessary to maintain anaesthesia.

1/2012011
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Increas~d doses may be necessary in patients who have either an habituation
or addiction to alcohol or drugs of abuse. Under these circumstances it is
recommended that supplementary analgesic agents are used. .

Accidental intra-arterial injection of thiopental causes severe arterial spasm and
. an intense burning pain around the injection site. In the case of accidental

intra-arterial injection of thiopental the needle should be left in-situ so that an
injection of an antispasmodic, such as papaverine or prilocaine hydrochloride
may be given. Anticoagulant therapy may also be started to reduce the risk of..---- ·----·thro-mb6sls,··- "- .-- --- .. --.----- .----- -- -- ---. ---- .---..-.-----.-----..-------. -'" .- - ------.----- -..-. -.-..--------. -------.--.---.--

Thiopental injection should be used with caution in patients with adrenocortical
insufficiency or with raised intracra.nial pressure.

4.5 Interaction with other medicinal products and other forms of interaction
Thiopental has been shown to interact with sulphafurazole.

It should be noted that thiopental will interact with beta-blockers and calcium
ant~gonists cau~ing a fall in blood pressure.

The sedative properties of antipsychotics and anxiolytics may be potentiated by
thiopental. - .

4.6 Pregnancy and lactation . .
Thiopental readily crosses the placental barrier and also appears in breast milk.
Therefore{ breast-feeding should be temporarily suspended or breast milk
expressed before the induction of anaesthesia. It has been shown that
thiopental can be used Without adverse effects during pregnancy although the
total dose should not exceed 250mg. However/ when considering use of
thiopental the clinician should only use the drug when the expected benefits
outweigh any potential risks.

4.7 Effects on ability to drive and use machines
Post-operative vertigo, disorientation and sedation may be prolonged and out­
patients given thiopental should therefore be advised not to drive or use
machinery, especially within the first 24 to 36 hours.

4.8 Undesirable effects

Laryngeal spasm ·may occur, together with coughing or sneezing/ during the
induction procedure. For this reason it is not advised to use thiopental alone for
peroral endoscopy.

Extravasation caUses local tissue necrosis and severe pain. This can be relieved
by application of an ice pack anq local injection of hydrocortisone. The 5% w/V

1/20/2011
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solution is hypertonic and may cause. pain on injection and thrombophlebitis.

Allergic reactions, skin reactions and hypersensitivity have been rarely reported.

Bronchospasm, respiratory depression and myocardial depression or cardiac
arrhythmias may occur.

4.9 Overdose
---: --- ---8verdosage 'produl3es-aGute-respiratory·-depression, hYPQtension,.circulatorY----- ---------.-. --------. --... -----.-.-.­

failure and apnoea. Treatment must be artificial ventilation, lowering of the
patients head and infusion of plasma volume expanders.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties .
Thiopental i? a short-acting substituted barbiturate that is more lipid sofuble
than other groups of barbiturates. rhe drug reversibly depresses the activity of
all excitable tissues. The CNS is particUlarly sensitive and normally a general
anaesthesia can be achieved with thiopental Without significant effects on
peripheral tissues. .

Thiopental acts through the CNS with particular activity in the mesencephalic
reticular activating system. The barbiturates exert different effects on synaptic
transmission{ mostly those dependent on GABA. Autonomic ganglia of the
peripheral nervous system are also depressed.

5.2 Ph.a-rmacokinetic properties
FollOWing intravenous administration, unconsciousness occurs within 30
seconds and will be continued -for 20 to 30 minutes after a single dose. Rapid
uptake occurs to most vascular areas of the brain followed by redistribution into'
other tissues.

Thiopental is strongly bound to plasma protein, which impairs excretion
through the kidney. The metabolites are usually inactive and are then excreted.
Thiopental{ therefore, whilst haVing a short duration of action, may have a long

- elimination phase.

5.3 Preclinical safety data
jhere ,are no pre~c1inical data of relevance to the prescriber which are
addItional to that already included in other sections of the Summary of Product
Characteristics. .

6. PHARMACEUTICAL PARTICULARS

1120/2011
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6.1 List of excipients
None

6.2 Incompatibilities
Solutions of thiopental injection have a pH of 10 to 11 and are strongly alkaline
in order to maintain stability. Solutions are incompatible with 'acid, acidi~ salts
and solutions such as pethidine, morphine and promethazine. .

-----.-6.3.Shelf.life -.--.-.-- --.--~ .. _.._. . ..__. . _.. ._ ~-_._.-.-- ..-_ ._.__.. . .__ .__ ,_._ .. .__
48 months. .'

6.4 Special precautions for storage
Do not store above 250C. Store reconstituted solution between 2°C to 8°C in
an upright position and use within 7 hours. Use once following reconstitLition
and discard any residue.

6.5 Nature .and contents of container
20ml Type III clear glass vials with 20mm bromylbutyl caoutchouc siliconised
rubber c1osur~s.

Pack ·size: 25 vials per pack.

6.6 Special precautions for disposal and oth~r handling'
Not applicable.

7. MARKETING AUTHORISATION HOLDER
Link Pharmaceuticals Limited, Bishops Weald House, Albion Way, Horsham,
West- Sussex RH12 1AH, UK .

8. MARKETlNG AUTHORISATION NUMBER(S)
PL 12406/0014

. 9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE ALJTHORISATION
5 April 1999

10. DATE OF REVISION OF THE TEXT
. January 2003

11. Legal Category
paM

-- Original Message ~--­

Fro~
To:____
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Sent: 14 October, 20103:31 PM
SUbject: Re: Thiopental Injection

!!stiOn? Does each individual Thiopental vial come with it's own pr~ measured diluent? S~ecifically, for every
500 mg vial a 20 mL liquid vial is coupled for exact mixing for 500 mg,
John McAuliffe

._-----------------_.-._-
From:
To: McAuliffe, John@CDCR

. - _- .. 5ent:..FrLOcLOL06:.U:.56..2010 .__. . __ .._ _ _ _.. __ __ __ _ _ _ __ __.. __.. _ ._
Subject: Re: Thiopental Injection

Hi John, .
Since there is an 8 hours difference in time, if you need to get In touch with me
by phone, the following is my mobile number:
I am available from 6:00Am until 8:00PM just about all the time.
My office number: 011-44
My mobile: .011-44

.rds,

lIare trying to work w;th DEA and/or an import pharmacy company to deal with th~ DEAlFDAlCustoms. Any
suggestions or advise to make this happen sooner than later would be greatly appreciated. .
John McAuliffe

From:
To: McAuliffe, John@CDCR
sent: Thu Sep 30 05:27:27 2010
SUbject: Thiopental Injection

30-09-10
Dear Mr. McAuliffe,
Thank you for your call and thank you for your interest in
I·would be happy to supply you: .

Thiopental Injection, powder for reconstitution, thiopental sodium, 500-mg vial
packs of 25 1s £196.75 (pounds sterling)
The current expiry date is February 2014.

POTASSIUM CHLORIDE 1.5GM 10ML INJ. PACKS OF 10
Expiry date: 01/13

1/20/2011
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Pancuronium Injection, pancuronium bromide 2 mg/mL, , 2-mL amp packs of
10·s £58.73
Expiry date: 11/11

If you could supply me with the following information! I can produce a proforma
invoice:' ,
Invoice address
Delivery address, including contact person and contact person phone number

-. - - "__ ~ 0_.__.• .._. __ ._ . . . . ._. . _ '.' "". _ _. ._ ..__._._._ _.~ _ _. ,. __ ~

:1 will dispatch the goods to you by FedEx,
FedEx delivery ch,arges is separate item.

In order to get the product easier through US customs, I think it would be a
goods idea for you to write a letter in the department letterhead, attention of
US custom and let them know why you need this product. I would include this
letter in your shipment. I

Please also email or fax me a copy of yowr DEA license, to include it in your
shipment.

'Please let·me know if you need further information., .

Many thanks! .
Kind regards

1/20/2011
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McAuliffe, John@CDCR

From:

Sent: Friday, October 15, 20109:43 AM

To: McAuliffe, John@CDCR

Subject: attachments

Attachmerits: Thiopental Sodium.PDF

·-----Please-see-attachment----··--·.···------ --.----.---..- --.--.- .- -- -.--- ._.-- -. --- - - --.---~- -.-.---. ----.--.-.:...- -_. - ..--- ---- ----------.._. __ ._

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive
information related to a person1s healthcare. The information contained therein is being emailed to you
aft.er obtaining authorization from the patient. You, being the recipient, are obligated to maintain this·
information in a SAFE, SECURE, CONFIDENTIAL, and RETRIEVABLE fashion. Unauthorized re­
disclosure and/or failure to maintain confidentiality is prohibited by law and could subject you to
penalties described under the Federal HIPAA Act of 1996 and applicable State law.

1/20/2011
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McAuliffe, John@CDCR

From:
Sent:
To:
SUbject:

Kernan, Scott@CDCR
Friday, October 15, 2010 11 :26 AM
McAuliffe, John@CDCR
Re: Letter

fro~ pharmacy. When will we get ~nvoice?

Scott

1IIIIIIII Still working on letter

........ -~-= ·_-=-=--origi;ai··-Mes-sag~·-·-~·:::-,::-:-,:----"---· - -.-.. - _ -- -,_..--.. -.-- '''- .. - -- -'- -.-- .--- .. ---._. _."- .
From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Cc: McClea~e, Kelly@CDCRi Rice, Benjamin@CDCRi Slavin, Bruce@CDCR
Sent: Fri Oct 15 08:56:24 2010
Subj'ect; Letter .

Scott
~eeds a letter from CDeR pharmacy (SQ if possible) simplys~

coeR is requesting that IIIIIIII order 525 grams of Sodium Thio~rom..............
Nothing else is needed just the request. As explained to me by ........ California Law
will not allow a Doctor to order on one scrip such.a large volume. Pharamacy to pharamacy
will allow IIIIIIII to meet our needs to complete the process.
John

1

CDCR 000271

'i

2.2.11 ACLU 000271



Page 1 of 1

McAuliffe, John@CDCR

From:

Sent: Monday, October 18, 2010 9;03 AM

To: McAuliffe, John@CDCR

Subject: Attachments of quotes

Attachments:"- Thiopental Sodium Summary of Charges.PDF; Brokers Quote.PDF
,.

_ -..-- -Please-see-attachments -- -- .-"- ---- - ------:-- '.-'-'" .--'-'-- -.-- .. -- - - ----- - -- - ..- -. - ---.-.-.

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive
information related to a person',s healthcare. The information contained therein is being emailed to you '
after obtaining authorization from the patient. You, being the recipient, are obligated to maintain this
information in a SAFE, SECURE, CONFIDENTIAL, and RETRiEVABLE fashion. Unauthorized re­
disclosure ~nd/or fail~re to maintain confidentiality is prohibited by law and could subject you to
penalties described unde~ the Federal HIPAA Act of 1996 and applicable State law.

1/20/2011
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Thiopental Sodium, USP

TERMS AND CONDITIONS

Turnaround time: Standard 10 Business Davs from receipt of samples (full compendia I testing).

Pricing: is Valid for 1 Year from date of quotation and subject to change at any time.
(revisions due to USP monograph test changes or to advise of any standards, reagents, or other special supplies,

-. -·-··--··--·-----tnarm-ay·oe-teqIJired-tcfp·erform-th-e·testneqm~st"e-d~}----·--- --.---.. -.-.-.-..-.- -.----.--.---.- ..--.--- ._-.._- -._.- - _-.

~ Prices quoted above are also sublect to change if a Rush"'''' delivery Is requested:
(Rush deliveries dependent on; availability of supplies required, outsourced tests, and lab availability.)

"*'" +200% upcharge applied to quot(~d Test Prices for Rush: (1) tl,) H) Business UilyS from receipt of ~,mipie.
... +100% upcharge applied to quoted Test Prices for Rush: (5) to (7) Businf:ss D;:IYs from receipt of sample.

Miscellaneous Charges that may apply:
005 (Out of Specification) Investigations (p~r client request):
005 Test Re-runs:

$100
Per test price quoted.

~ Pre-Payment is required for customers whose credit has not been established with•••••••
Payment terms for clients with approved credit are fifteen days from date of invoice unless otherwise stated on
the quote. Purchase orders or valid credit card information are required. Client agrees to pay all costs, including,
but not limited to attorney and accounting fees and other expenses ofcollection resulting from any default by
client in any terms of this contract. For third party billing a signed purchase order must be received from the party
being billed for the service. Additional charges may be assessed (i.e. Hazardous samples) with client approval.
Liability of is limited to an amount no greater than the amount invoiced. This
document supersedes any arrangements with regards to fjnanciall.l~bility.

Sample Submission and Shipping:

1. Please send your sample to us lIovernightli via traceable ~eans, such as Fed Ex, UPS or DHL.

2. !f potency and microbiological testing are requested, include two separate samples with the
minimum sample requirements as specified in the quote.

3. Please log on to for online sample submission. Include the online
submission confirmation form and a signed copy of this quote with your sample.

4. Send the sample and any starting materials specifled in the quote to the attention of the Sample
Administration Department. Samples will be received at. from Monday through Friday
(excluding holidays).

5. If potential degradation due to heat during shipping is possible, we ask that yOll please 1/ pack"
cold. Please note that ice packs will collect moisture on the surface due to condensation. This
moisture can cause problems with packaging, requisitions forms and sample labels. It is
recommended that the ice pack(s) be placed inside a bag that is sealable such as a lip locl< bag.
Please pack samples a~propriately to prevent breakage.

Confidentlalitv: maintains strict confidentiality with its customers. Formal c.onfidentiality
agreements may be initiated by the cListomer or by

Retention and Disposal: Samples are retained for 4S days a'fter analysis. Prior arrangements must be
made to retain samples under other conditions or to return samples. Unless alternate arrangements have
been made, raw data will be retained for S years plus the current year after report date.

Forensic or Litigation: For samples submitted of a suspect or forensic nature or for purposes of litigation,
we request that you please contact. for a quote.

"U&...&,n.£jg£ftSiMiJJiiJ&iWilSJt:;:tt:JMt~.J/t!!,fi.J!.;mt_~es~ a, £.~ ;ai£Bf.ti!.!.mi~••Page 3
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Thiopental Sodium, USP
_________B��__lBIm

a
lt-m_l5Il1B1J11i\i5iN· QIlrv_

t
Summary of Charges

Sample
Quantity

---_._-------"-------- -_. ~-- ,.._."- ----_.-.__0-- __Le~1l1r:.~JL __.__ ._-._.-.- _._._•••__••••0__._.-_.-- .------.- ..

Tests required Method (mg) Price Comments

Identification A (IR) NA :).000 $100 Requires Standard & Loss on drying

Identification B (Sodium) <191> 1000 $100
Identification C {Color} NA 500 $100
Loss on drying <731> 1500 $100

-
Heavym-etals (Method II) - .. - .. <231> -_ .... .. - 1200 $250 . - - . .- .- - .. .... - -- - -- " .-

Ordinary impurities (TLC) <466> 100 $350 Requires Standard

Assay (Titration) NA 200 $350 Requires Loss on drying

Price is $700 per test required
Procedure A: If solvents are unknown

Residual Solvents (GC) <467> 800 $700 Procedure B: Required if proc;edure A fails
Procedure C: Required if procedure Bfails or if
solvents are known

USPThiopental RS Standard NA $335 --
Total 6300 $2385 Includes one reslc:lual solvents test

*This quotation is subject to the attached terms and conditiori·s.

COCR 000274
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Da,le: 10/15/10

Attention:

Applicant:

111ank you for the opportunity to quote the above Mcoun1. We are able to offer the following
terms which are valid 'for 30 days'

Cumpany

Valuation: Cost +Ins\.1rante+ Freight +10%
j,

l,im~l... : $17,000 in 1'espect of Shipment by anyone Aircraft and Connecting Conveya.nces

Deductible $50(1 Per Clajm

Premium
Broker Fee

$750,00
$175,00

Terms & Conditions
1. Short Term p.oHe)' coverage one air shipment only. 100% Minimum Earned

Premiuml1 00% Fully Earned Fees - No Flat Cancellation Allowed. 'Payment is due
ar rime ofbinding

2. Goods In3ured: Pharmaceuticals packed to withstand the rigors of interna.tional
transit .

3, Geographica.l Limit!:! Lontlon Ellgland to Whittier, Ca ..'
4. is charging you a BrokeI' fee for proViding the

aSlC servICes set 'Ott erem. The llmouni of mutually agreed fee is indicated above.
The general brol\cragc services we pClfor111 include. but arc 110t limitod \.0, 8CfU'chil1g
our relevant market(s) for appropriate combinat\on(s) of price, coverage, and security
for a particular risk. may also be entitled to receive

COCR 000275
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compensation, directly o~' indirectly, from the insurer thal accepted and bound out
business, even when you have charged a brokerage fee.

5. Company policy ifbound. will not violate and United States economic or trade
sanctions administered by the United States Trea.'lllry Department Office ofForeign
Asset Control.

~:xcJusionlEndOl'!lements - Per compan)' f(lrms

_____________·._. • ._. 0 •

-· ..-------------·-----MnnCliftorj'Form N"eFdeino-Biffil:--
1. Transportation Application signed by the insUJ·cd.
2. Copy of ageney trU!lt Recount check fOT 1OOj~n of pJ'emium plUB fees,
3. Advise dates ()fshipment.· ..

. This quotation may or·may not-include all terms and cQndjtiO"ns-reqll~st.ed on your
application. Please review careFully

BIND REQUEST

To requeSt binding please check the appropriate line below, sign where noted and return to
O\lr office. TfUIi.her od<now!edge thllt 1 have not. received II CjUotLl.T.ion from o.nyadmitted
carrier for this risk. '.

Please bind effective _

x .
Signatu're of Produ~er& Date

All checks are to be made payable lo
And Mailed to our Pleasanton Office:

Insl1red is not premium financing.

.,'
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'McAuliffe, John@CDCR

From:

Sent: Monday, October 18, 2010 9:55 AM

To: McAuliffe, John@CDCR

SUbject: RE: attachments

- .

Leadership does not always wear.the harness of compromise.
Woodrow Wilson

From: McAuliffe, John@CDCR
Sent: Friday, October lS, 2010 2:02 PM
To:
Subject: Fw: attachments'

From: McAuliffe, John@CDCR

To:•••••••J
Cc: Kernan, Scott@CDCR; Rice, Benjamin@CDCR; Slavin, Bruce~CDCR; Cullen, Vincent@CDCR; Rodriguez,
William A.@CDCR;
Sent: Fri Oct 15 13:46:172010
SUbject: Re: attachments

~versation this AM. I left a message with your receptionist concerning' the dropping off ~f chemicals to
be tested.~ will drop off the chemical Tuesday, October 19th at your Whitter address. The
_ w~~cy when he is approxil\lately one hour awaytO~'veau an arrival time. CDCR is
asking you include the costs of the testing to the invoice for the order from if possible. When
testing is complete we would like the results emailed (PDF) to this email. Tank you in advance.
John McAuliffe

--~-------'-----~-----,-,----
From:
To: McAuliffe, John@CDCR
Sent: Fri Oct 15 09:43:19 2010

1120/2011
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SUbject: attachments

Please see attachment

._ "., •••• _ •••• _. __•••••• _ •• __ •• _ •• ••• ~._.__•• __ • '0_•••••• __ ,_. __ • .~ < ••••• ._

~_.,---_..-.- -" .._" .._-_.- '-'."'--'- ._....._-_ ..-.- ....

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive
information related to.a person's healthcare. The information contained therein is being emailed to you
after obtaining authorization from the patient. You, being the recipient, are obligated to maintain this
information in a SAFE, SECURE, CONFIDENTIAL, and RETRIEVABLE fashion..Unauthorized re­
disclosure and/or failure to maintain confidentiality is prohibited by iaw and could subject you to
penalties described under the Federal HIPAA Act of 1996 and applicable State law.

r·

1/20/2011
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McAuliffe, John@CDCR

From:

Sent: Monday, October 18, 201010:45 AM

_To:

Cc: McAuliffe, John@CDCR

Subject: RE: attachments

._....- ._. ·1· did·not·receive.them..... _..__ ... -.

from:
sent: Monday, October 18, 2.010 10:19 AM
To: Cullen, Vincent@CDCR;
SUbject:FW: attachments

" did not get the attachments, did any of you receive them? I emailed John but got no response, can someone
please forward the attachments to me. . .

Thank you

Leadership does not always wear the harness of compromise.
Woodrow Wilson

From: McAuliffe, ]ohn@CDCR
Sent: Friday, October 15, 2.010 2.:02 PM
To:
SUbject: Fw: attachments

Had.not_

From: McAuliffe, John@CDCR
To:
Cc: Kernan, Scott@CDCR; Rice, Benjamin@CDCR; Slavin, Bruce@CDCR; Cullen, Vincent@CDCR; Rodr.lguez,
William A.@CDCR;
Sent: Fri Oct 15 13:46:17 2010
Subject: Re: attachments

1/20/2011
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t!l!!!!versation this AM. I left a message with your receptionist concerning the dropping off of chemic~ls to
be tested.__will drop off the chemical Tuesday, October 19th at your Whitter address. The
_ will call your pharmacy when he is a.pproximatelYone hour away_oive ou an arrival time. CDCR is
asking you include the costs of the testing to the invoice for the order from if possible. When
testing is complete we would like the results emailed (PDF) to this email. an you In a vance.
John McAuliffe

From:
To: McAuliffe, John@CDCR

. ._._...__S!i!IJ.t:..ErLQc.t J~., 09...;.1_~.J..':l,~QW_ .._._ .._..._", _.. __._._.... '_'_ ..
Subject: attachments

Please see attachment

WARNING: This email is covered by the Health :Insuranc,e Portability and Accountability Act of 1996
(mFAA). It contains health information that is personal and confidential and conUi.iris sensitive
information related to a person's healthcare. The information contained there~ is being einailed to you
after obtaining authorization from the patient. You, being the recipient, are obligated to maintain this
infonnation in a SAFE, SECURE, CONFIDENTIAL, and RETRlEVABLE fashion. Unauthorized re­
disclosure and/or failure to maintain confidentiality is prohibited by law and could subject you to
penalties described under the Federal HIPAAAct of 1996 and applicable State law.

1/20/2011
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McAuliffe, John@CDCR

From:

Sent: Monday, October 18,201012:06 PM

To:

Cc: McAuliffe, John@CDCR

Subject: FW: attachments

FYI

---,------_._--_._---
From: McAuliffe, John@CDCR
sen~8, 201012:05 PM
To:.__..
Subject: Fw: attachments

.attachment was a spec for Thiopental. I sent the below .emails~~ould have the address and
phne number to Pharmacy. If he did not get email could you please tOrWa'rd"'tQ""hin,. Thanks
John .

From: McAuliffe, John@CDCR
To:

. Cc: Kernan, Scott@CDCRi Rice Benjamin@CDCRi Slavin, Bruce@CDCRi Cullen, Vincent@CDCRi _
_ .@CDCRi
Sent: Fri Oct 15 13:46:172010
SUbject: Re: attachments

_versation this AM. I left a message wit~ your receptionist concerning the d~opping off of chemicals to
be tested. will drop off the chemical Tuesday, October 19th at your Whitter address. The
_ w~acy when he is apprOXimately one hour away to ive ou an arrival time. CDCR Is
8'Skiii9You include the costs of the testing to the invoice for the order from if possible. When
testing is complete we would like the results emailed (PDF) to this email. Than you In a vance.
John McAuliffe .

From:
To: McAu iffe, John@CDCR
Sent: Fri 'oct 15 09:43:19 2010
Subject: attachments

Please see attac1unent

1120/2011
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WARNING.: This email is covered by· the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive
infoJ:IIlation related to a person's healthcare. The information contained therein is beingemailed to you
after obtaining authorization from the patient. You, being the recipient, are obligated to maintain this
information in a SAFE, SECURE, CONFIDENTIAL, and RETRIEVABLE fashion. Unauthorized re­
disclosure and/or failure to maintain confidentiality is prohibited by law and could subject you to
penalties described under the Federal HIPAA Act of 1996 and applicable State law.

1/20/2011
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McAuliffe, John@CDCR

From:

sent: Monday, October 18,20102:04 PM

To: _ McAuliffe, John@CDCR;

Subject: Cof A Request

Attachments: USP Thiopental Sodium 2006.PDF

.---_. ---- ---- Dear" •• - "_0•• __ • __ ••••••• __• __ ••••••_~ __ ._ .•__._ ••• _. •. _ "_•••_._. ••_ •••••_. ._._ ." ••• , __ ",,_

Is the manufacturer of the Sodium Thiopental a manufacturerthat has had its manufacturing
facility inspected by the US FDA.

Second does this product meet or exceed the USP pharmacopoeia specifications for this product. Please
find pdf of USP specifications.. -

Can the manufacturer of your product provi~e a copy of the British pharmacopoeia specifications for
this product.

Cart you or the manufacturer of the material we will be importing provide a- Certificate of analysis for
this specific lot number. . .

If not by US FDA standards, at least by British pharmacopqeia staild;ards. If so could you provide a copy
of those standards, and Cof A. -

__advance

1/20/2011
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McAuliffe, John@CDCR

From:

Sent: Monday, October1B, 2010 11:01 PM

To: _ McAuliffe, Joh'n@CDCR;

Subject: Re: Cof A Request·

Dear
-'--'-1) In-UKpharma~euticals-'manufactl:Jrers-do-Aet-neeEl-FDA-inspeGtiGnronl.y-NHRA---- ....-- ...­

inspection, which is similar body as to FDA. Therefore, it is not inspected by FDA.
2) USP standard only refers to products that are manufactured in USA, not
everywhere else in the world. In UK we have BP .(Britlsh Pharmacopoeia), again
similar to USP. As before/ any products that are manufactured in'UK, has to meet
BP standards.
3) This Manufacturer will only release a copy of CoA (Certificate of analysis) upon
confirmed order.
4) Copy of BP of Thiopental injection is not available to wholesalers. I am sure it.
would be available in any medical school library.

---- Ori inal Message --
From:
To: John@CDCR McAuliffe;
Sent: cto er, 2010 10:03 PM
Subject: Cof A Request-

Dear"

Is the' manufacturer of the Sodium Thiopental a manufacturer that has had its rnanufactuting
·facility inspected by the US FDA.

Second does this prod~ctmeet or exceed the USP pharmacopoeia specifications for this product.
Please fud pdf ofUSP specifications..

Can the manufacturer of your product provide a copy of the British pharmacopoeia specifications for
this product.

Can you or the manufacturer of the material we will be importing provide a Certificate of analysis for
this _specific lot number.

If not by US FDA standards, at least by British pharmacopoeia standards. If so could you provide a
copy of those standards, and C9f A. '

IIiiIiiIi advance

1/20/2011
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onday through Friday 7:30am to 4:30pm Pacific Standard Time(p.S.T.)

'_"._ ••._. __ ••__ •••. _._ .• _ .• _ •.•• ---,--,,""_0'-, •• __ ._._•• _ .• _. _.__ •._~ __•. _ ...• ..•••••_._ ,_ ._•• _ •__ • _.__••_ •• •__••..

\
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McAuliffe, John@CDCR'

From:

Sent: Tuesday, October 19, 2010 8:36 AM

To: McAuliffe, John@CDCR '

SUbject: Response to the Cof A Request

Dear John,
.••• - ••••• __ ••• ".-.,- - ••-_. _._. - ._._-•••• - ••__ .- -*" '-'---"'-' -- _ ••••.••• - .•••••••• --, - -_ .._----- _.-- ••_ •••.•.••_----.__._--- .•• - •••••--- -.----_•• --._••• _.- .•._-_. -.---

I would recommend acquiring a copy of the British Pharmacopoeia to,.compare the British
Pharmacopoeia specifications for sodium Thiopental injection to that of the United States
Pharmacopoeia specifications.! will need your authorization to do so as well as I will give you a cost to
procure the British Pharmacopoeia for this purpose.

WARNING: This email is covered by t,he Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contai{ls sensitive
information related to a person's hea1thcare. The information contained therein is being emailed'to you
after obtaining authorization from the patient. You, being the recipient, are obligated to maintain this
information in a SAFE, SECURE, CONFIDENTIAL, and RETRIEVABLE fashion. Unauthorized re­
disclosure and/or failure to'maintain confidentiality is prohibited by law and could subject you to,
penalties described under the Federal HIPAA Act of 1996 and applicable State law.

----.- Forwarded Message ---~

From:
"John@CDCR McAuliffe" '<John.McAuliffe@cdcr,ca.gov>i

Sent: Man, October 18, 2010 11:00:49 PM
Subject: Re: Cof A Request

Dea
1) In UK pharmaceuticals manufacturers do not need FDA inspection,' only MHRA
inspection, which is similar body as to FDA. Th~refore, it is not inspected by FDA.
2) USP standard only refers to products that are manufactured in USA, not
everywhere 'else in the world. In UK we have BP (British Pharmacopoeia), again
similar to USP. As before, any products that are,manufactured in UK, has to meet <

BP standards.
3) This Manufacturer will only release a copy of CdA (Celtificate of analysis ) upon
confirmed order. '
4) Copy of BP of Thiopental injection is not available to wholesalers. I am sure it
would be available in any medical school library.

1120/2011
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Regards,•
---- Ori \nal Message ---
From:
To: . 0 n@CDCR MeAuliff~ ;
Sent: 8 eto er, 2010 10:03 PM
Subject: Cof A Request

Is the manufacturer of the Sodium Thiopental a manufacturer that has had its manufacturing
facility inspected by the US FDA.

Second does this product meet or exceed the USP pharmacopoeia specifications for this product.
Please find pdf of USP speCifications..

Can the manufacturer of your product provide a copy of the British pharmacoPgeia specifications for·
this product.

Can you or the manufacturer of the material we will be importing provide a Certificate of ana1ysis for
this specific lot number;,· .

If not by US FDA standards, at least by British pharmacopoeia standards. If so could you provide a
copy of those standards, and Cof A.

_advance

1/20/2011
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McAuliffe, John@CDCR

From:

Sent: Tuesday, October 19, 2010 8:51 AM

To: McAuliffe, John@CDCR

SUbject: cost of the British Pharmacopoeia

Dear John,
. ...- The costofthe British .Pharmacopoeia.(2.0J.o_eBQok)js.approximately$8·O.O.OO._YQu.can go._and_reYLe_W_ _ __ .

the British Pharmacopoeia website at
http://www.pharmacopoeia.co.uk/
If you wish us to proceed send us a Purchase Order (PO) instructing . to
move forward with acquiring a copy of the British Pharmacopoeia.

. WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive
information related to a person's healthcare. The information contained therein is being emailed to you
after obtafuing authorization from the patient. You, being the recipient, are obligated to maintain this
information in a SAFE, SECURE, CONFIDENTIAL, and RETRlEVABLE fashiQn. Unauthorized re­
disciosure and/or failure to maintain confidentiality is prohibited by law and could subject you to
penalties described under the Federal HIPAA Act of 1996 and ~pplicable State law.

1/2012011

COCR 000288

2.2.11 ACLU 000288



Page 1 of2

McAuliffe, John@CDCR

From:

Sent: Tuesday, October 19, 2010 9:00 AM

To: McAuliffe, John@CDCR

SUbject: Cost of Analysis

~mfu~' ., .
......... ...- ~~~;:e~~ndday air the Thiopent~~~_~~;i~:r!p!!~b~;~~a~g~~" .......----.......

are $2,385.00 Analysis fee for__... .
_ chmges are $350.00 shipping to $50.00. Sample pickup is an additional $50.00 '.
Total Cost $2,835.00
Results will be available in 10 business days.

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive
information related to a person's healthcare. The infonnation contained therein is being emailed to you
after obtaining authorization from the patient. You, being the recipient, are obligated to maintain this
information in a SAFE, SECURE, CONFIDENTIAL, and RETRIEVABLE fashion. Unauthorized re­
disclosure andlor failure to maintain confidentiality is prohibited by' law and could subject you to
penalties described under the Federal HIPAA Act of 1996 and applicable State law.

From: "McAuliffe, John@CDCR" <John.McAuliffe@cdcr.ca. ov>
To:
Sent: Man, October 18, 2010 3:55:04 PM
Subject: Re: Cof A Request

"aiting to hear from Legal. Since it is getti~g toward"the end of the day SO will reS~hedule the drop'off of
the thiopental for testing on Thursday. I will keep you informed.
John McAuliffe

From:
To:
Sent: Mon Oct 18 14:03:57 2010
Subject: Cof A Request

Dear"

1/20/2011
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Is the manufacturer of the Sodium Thiopental a manufacturer that has had its manufacturing
facility inspected by the US FDA.

Second does this product meet or exceed the USP phannacopoeia specifications for this product. Please
find pdf of USP specifications.

Can the manufacturer of your product provide a copy of the British pharmacopoeia specifications for
this product.

Can you or the manufacturer of the material we will be importing provide a CertIficate of analysis for
·-···-this-spe·citi:c~10nWfii.b~c-""- _ --.- -.- .__ _ --- ._- ---.- .-_. -. - -- ---- ----- .. _.- _. .. - ''''-_ - .

If not by US FDA standards, at least by British pharmacopoeia standards. If so could you provide a copy
, of those standards, and Cof A. . ' .

_advance

1120/2011
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McAuliffe, John@CDCR

From: Duffy, Brian@CDCR

Sent: Monday, October 25,20108:36 AM

To: McAuliffe, John@CDCR '.

Cc: Kernan, Scott@CDCR

SUbject: Fw: Use of Drug Challenged in Death Penalty Case

Good-Morning Johnj·· .-

Please see below,

Brian

From: Kernan, Scott@CDCR
To: Duffy, Brian@CDCR
Sent: Man Oct 2508:26:302010
SUbject: Fw: Use of Drug Challenged in Death Penalty Case

Brian. '.
Please send this to john fyi. Ask him to shoot me note on testing of our drugs, Specifically, how long did they say
it would take to actually test the drug? Thx
Scott

From: Kernan, Darby@CDCR
. To: Kernan, Scott@CDCRi Hidalgo,. Oscar@?CDCRi. Rice, Benjamin@CDCR; Cate, Matt@CDCR

Sent: Mon Oct 25 08:23:052010 .
SUbject: Use of Drug Challenged in Death Penalty Case

IQ ThA NAW York TimflS I .
October 22,2010

Use of Drug Challenged in Death Penalty Case
By JOHN SCHWARTZ

Arizona plans to execute Jeffrey Landrigan next week, but his lawyers are arguing that one of the drugs
that the state intends to use to end his life may not be good enough.

The planned execution of Mr. Landrigan, convicted of murder in 1990, coincides with a shortage of the
anesthetic used in the state's execution protocol, sodium thiopental. The thiopental shortage has already.
caused delays in executions around the country.'

Arizona officials have the 'drug, but defense lawyers for Mr. Landrigan are asking to stay the execution
until the state reveals where it got its supply. -

If Arizona obtained the drug from an overseas supplier, they argue, it may be substandard and violate
Food and Drull Administration rules for importation.

. .
Kent Scheidegger, legal director for the Criminal Justice Legal Foundation, a group that supports the
death penalty, said that arguing over th~ safety of a drug for executions is "absurd."

1/20/2011
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"As long as it's a real drug manufacturer and not mixed up in somebody's garage, it doesn't matter
where it came from," Mr. Scheidegger said. While the Pood and Drug Administration is supposed to
determine whether drugs are safe and effective, he said, "in this case, safe and effective are opposites."

Shelly Burgess, a spokeswoman for the P.D.A., said that imported drugs must go through an approval
process before being used in the United States, but added that executions are "clearly not under our
purview or authority." .

Megan McCracken, an adviser on lethal injection issues to the death penalty cliI?ic at the University of
California, Berkeley School of Law, argued that the origin of the drug used was nonetheless important

..... underthe-law:·'··'···' "" -' .-.-....- .. -- - - -...... ... -.--- -.- .

She cited the Eighth Amendment prohibition against cruel and unusual punishment, and a 2008 decision
by the Supreme Court. In that case, Baze v. Rees, the court left room for challenges to execution
methods that involve a demonstrated risk of severe pain compared with available alternatives.

To Ms. McCracken, the lack of information about the drug opens Arizona to a challenge under the Baze
decision. "It,s provenance matters," she said.

"I don't think you can say that thiopental is thiopental is thiopental."

Judge Roslyn O. Silver ofUnited States District Court on Thursday asked the stat~ to voluntarily reveal
where the drug had come from. She set the matter for oral argument on Monday.

The state, in a brie'ffiled'Priday, declined to identify the source of the drug, citing state confidentiality
laws intended to shield those involved in executions from harassment by death penalty opponents. It
denied that the drug to be used was substandard, and suggested that the criticism ofthe drug was an
'Iimproper delay tactic."

The state, the brief said, "takes its responsibility to carry out an execution seriously and has attempted to
construct a pro~ocol to carry out executions as humanely as possible."

Kent E. Cattani, an Arizona assistant att~rney general, said that th~ supply ofthe drug obtained by the
state. was effective, and noted that the protocol in place involved several methods for determining that
the inmate was unconscious before administering the final drug. While an important concern with the
administration of powerful anesthetics is that the patient might receive too much, Mr. Cattani explained,
"it's obviously not a consideration here."

In fact, the amount that is given to inmates is more than 10 times the recommended dose for surgical
procedUl:es. "There's little or no chance that he would regain consciousness," he said.

If the judge insists on kno'iving the origins of the drug, he said, "we' would ask that it be disclosed under
seal."

To Ms. McCracken, the state's response was inadequate, akin to saying, "Just trust us," she said.

1/20/2011
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McAuliffe, John@CDCR

From: Kernan, Scott@CDCR

Sent: Monday, October 25, 2010 10:08 AM

To: McAuliffe, John@CDCR

Subject: Re: Use of Drug Challenged in Death Penalty Case

Thx. Not qUick enough for AZ. You sure called it. Get word to you on when we can test. Did you hear from •
......... on note from.pharmacy? .' .. '. ...' ' _.. . .. .. '._"."... _ _ _ .. _.

From:,McAuliffel John@CDCR
To: Kernanl Scott@CDCR
Sent: Man Oct 25 10:04:27 2010
SUbject: Fw: Use of Dr!Jg Challenged in Death Penalty Case

Scott .
From drugs leaving SO to LA lab to shipping for testing approximately 10 days.
John

From: DUffyl Brian@CDCR .
To: McAuliffel John@CDCR
Cc: Kernanl Scott@CDCR
sent: Man Oct 2508:36:232010
SUbject: Fw: Use of Drug Challenged in Death Penalty Case

Good Morning John,

Please see below.

Brian

From: Kernanl Scott@CDCR
To: Duffyl Brian@CDCR
Sent: Man Oct 2508:26:302010
Subject: Fw: Use of Drug Challenged in Death Penalty Case

Brian
Please send this to john fyi. Ask him to shoot me note on testing of our drugs. Specifically, how long did they say
it would take to actually test the drug? Thx .
Scott

From: Kernanl Darby@CDCR
To: Kernanl Scott@CDCR; Hidalgol Oscar@CDCR.; Ricel Benjamin@CDCR; Catel Matt@CDCR
Sent: Mon·Oct 2508:23:052010 .
SUbject: Use of Drug Challenged in Death Penalty Case

lr;] Thp. Np.w York TimAi'\ I
October 22, 2010 .

Use of Drug Challenged in Death Penalty Case
By JOHN SCHWARTZ

1/20/2011
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Arizona plans to execute Jeffrey Landrigan nex.i week, but his lawyers are arguing that one of the drugs
that the state intends to use to end his life may not be good enough.

The planned execution of Mr. Landrigan, convicted of murder in 1990, coincides with a shortage of the
anesthetic used in the state's execution protocol, sodium thiopental. The thiopental shortage has already
caused delays in executions around the country.

Arizona officials have the drug, but defense lawyers for Mr. Landrigan are asking to stay the execution
until the state reveals where it got its supply. .

... - ..,.. IfArizona obtained the drug from'an 'overseis inippHer~" they' argue, iirriaYbesubstaridard -and ,'iorateO .'-- - --- .."
Food and Drug Administration rules for importation.

Kent Scheidegger, legal director for the Criminal Justice Legal Foundation, a group that supports the
death penalty, said that arguing over the safety of a drug for executions is "absurd."

"As long as it's a real drug manufacturer and not mixed up in somebody's garage;it doesn't matter
where it came from," Mr. Scheidegger said. While the Food and Drug Admiriistration is supposed to
determine whether drugsare ,safe and effe~tive, he said, "in this case, safe and effective are opposites,"

Shelly Burgess, a spokeswoman for the F.D.A., said that imported drugs must'go through an approval
, process before being used in the United States, but added that executions are "clearly not under our

purview or authority." .

Megan McCracken, an adviser on lethal inj'ection issues to the death penalty clinic at the University of
California, Berkeley School of Law, argued that the origin of the drug used was nonetheless important
under the law.

She cited the Eighth Amendment prohibition against cruel and unusual punishment, and a 2008 decision
by the Supreme Court. In that case, Baze v. Rees, the court left room for challenges to execution
methods that involve a d~monstrEl:ted risk of severe pain compared with available alternatives.

To Ms. McCracken, the lack of information about the drug opens Arizona to a challenge under the Baze
decision. "Its provenance matters," she said.

"1 don't think you can say that thiopental is thiopental is thiopental."

Judge Roslyn O. Silver of United States District Court on,Thursday asked the state to voluntarily reveal
where the drug had come from. She set the matter for oral argument on Monday. '

The state, in a brief filed Fridav; declined to identify the source of the drug, citing state confidentiality
,laws intended to shield those involved in executions from harassment by death penalty opponents. It
denied that the drug to be used was substandard, and suggested that the criticism of the drug was· an
"improper delay tactic."

The state, the brief said, "takes its ,responsibility to carry out an execution seriously and has attempted to
construct a protocol to carry out executions as humanely as possible."

, Kent E. Cattani, an Arizona assistant attorney general, said that the supply ofthe drug obtained by the
state was effective, and noted that the protocol in place involved several methods for determining that

1/20/2011
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the inmate was unconscious before administering the final drug. While an important concern with the
administration of powerful anesthetics is that the patient might receive too much, Mr. Cattani explained,
"it's obviously not a consideration here."

In fact, the amount that is given to imnates is more than 10 times. the recommended dosefor surgical
procedures. "There's little or no chance that he would regain consciousness," he said.

~fthe judge insists on knowing the origins of the drug, he said, "we would ask that it be disclosed under
seal."

i
·1
1
I
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McAuliffe, John@CDCR

From:

Sent: Tuesday, November 02,20104:05 PM

To: McAuliffe, John@CDCR

SUbject: Address

Hello John,

Can you please email me your address. I need to put it On the invoice.

Page 1 of 1

1/20/2011
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McAuliffe, John@CDCR

From: Duffy, Brian@CDCR

Sent: Tuesday, November 02,2.0104:59 PM

To: McAuliffe, John@CDCR

SUbject: FW: NCB

Attachments: NCBJustification.doc

.. John;

Did you receive this? We need to fill this out and submit as soon as possible to make the purchase. Ithought I
sent this to you last week, but maybe not.

If you have questions, please call me.

Brian

Brian Duffy
Special Assistant to the Undersecretary, Operations
California Department of Corrections and Rehabilitation
(916_
Cell(916)_

From: Kernan, Scott@CDCR
Sent: Friday, october 29,201012:50 PM

.To: _@CDCRi Duffy, Brian@CDCR
Subject: FW: NCB

From: Alston, Steve M@CDCR
Sent: Friday, October 29, 2010 12:50:13 PM
To: Kernan, Scott@CDCR
Cc: Morgan, Brett@CDCR
SUbject: NCB
Auto forwarded by a Rule

Scott,

Per our conversation, please find attached the NCB template to be used for the goods discussed. We will be
happy to work with you and your team to process this request.

Steve

1/20/2011
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Department of General Services
, Procursment DIvision ,ForPD Use only "

NCB#:

NON-COMPETITIVELY BID (NCB) CONTRACT JUSTIFICATION
For use on all Information technology (IT) and non-IT goods and services acquisitions.

Attach to Std. 65, Std. 66 or Std. 821, as applicable.

This justification document consists of two (2) pages. All Information must be provided and all questions must be answered. The "Required Approvals"
section must include a date for each sianature, as a ro riate for the transaction.

Department: Division Adult Institutions

("Includes Boards, CommissIons, and Associations)

Re uestin De artment Information
Agency:
California Department of Corrections and
Rehabilitation
Institution (if applicable): San Quentin State Prison

",' De artmenfContact Iiiformation ... '
Contact Name: Scott Kernan Street Address:

,0 erations 1515 S Street
I-='-':'='::':"'=;==:::...L!~===~---~-----tRoom 502 South

Sacramento, CA. 95811
Mailing Address: same as above

Scott.Kernan@cdcr.ca.gov

.~::. :f:,\'::::,,':: '@11"; -';;'.;5::;:i';:;:'~:~1l~1;:~iK~L';f;~i:, ;:::~:;~t(}t;!f1t:'$:if' U'.riib1Co;ntr.~'&.t~nf()hiiati:qh;);::':;~!;~r';'L;KI':;:~'.~i:,:'rm~<i«::::~(,:'::Y\i"!.r7' ,' .. :,,;;·f~;:&,\AW,:·
,Contractor Name:

Contractor Address:

Original Contract Amendment Amount:'" (If New Contract Amount: '" Has work commenced?
Amount:'" applicable) $ DYes 0 No
$ $ ("Includes original contract and all, Have goods been acquired?
("Includes original contract and amendments, Including current DYes 0 No
previously approved ("Current amendment only) amendment) Attach explanations for any "Yes"
amendments) answers.

'" Pr.oYid~ ..,:a·:,brjetde~¢ ..J'."tl#il~9Mhe;iI'!f·'·il'I~~jQ~nYJli~iud i'if~.'an( ~ooCl$'i;a'I)'&for,;~"efV.i~:es·"tn'e ·;~oritractC:ihNjiii··rQY:id~:~;rt~~!7*

CDCR is requesting that purchase 525 grams of Thio ental Sodium Pentothal). A total
of 1050 individual 500 milligram bottles of Thiopental 0 ium will be ordered. will work
as CDCR's a ent in orderin shipping, and processing all State and Federal reqUirements or t e Importa Ion of the drug.

has a Controlled SUbstance 1m art License registered with the United States Department
of Justice specifically for the importation of Thiopental Sodium. will make all contacts necessary with the United
States Customs, Food and Drug Administration, and Drug Enforcement gency for the importation of the Thiopental
Sodium. .
This contract is not SUbject to pUblic disclosure and is protected by law inclUding, but not limited to: Executive Order S-08­
09: Government Code, 6254, subdivisions (c), (f), (k), (I), and (aa): Government Code, 6254.5: Government Code 6255:
Evidence Code, 1040: and Procunier v. Superior Court of Monterey County (1973) 35 Cal. App.3d 211.

Contract Term: Type of Award:Contract Type:
Select One: 0 Non-IT Goodso Non-IT Serviceo IT Goodso IT Service

D IT Goods &
Services

Begin: _
End:_..,..- _

Explain late contract submittal
(services only):

CMAS:
Master:
Competitive: _
Form 42:

Will this transaction be
financed?
No Yes

If yes, attach the Statement of
Compliance to the State Financial
Marketplace to this form

rovals· ....

(Rev 2/25/2010) CDCR 000298
2.2.11 ACLU 000298



Department of General Services
Procurement Division

Department Agency Dept. of General Services
DApproved o Denied o Approved o Denied o Approved o Denied

Signature of Director or DesigneelDate Signature of Agency Secretar'y or Designee/Date Signature of Director or Designee/Date

ScoH Kernen. Undersecretary,
Operations

Type Name of Director or Type Name of Agency Secretary Type Name of Director or Designee
see Instructions ..

Remit completed form to: Procurement DIVISion
One-Time Acquisitions
707 Third Street. 2nd Floor, MS: 201

----------··------..------------------West-Sacramento,GA--95605-----------·---------------..---------·-----------------------

(Rev 2/25/2010) 2 COCR 000299
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Department of General Services
Procurement Division

_.

Signature Instructions for Agencies with an Agency Secretary
This form requires approval by Agency Secretary or Agency Undersecretary or Designee and the Director or Chief Deputy. The typed
name and signature must match. The Agency Secretary may designate one person, in addition to Agency Undersecretary, to sign on
his/her behalf, of cabinet officer level (e.g., Assistant Undersecretary, Deputy Secretary, etc., the actual title is dependent upon the
Agency's organizational structure).

Signature Instructions for Agencies that do not have an Agency Secretary
This form requires approval by the highest ranking executive officer or designee. The typed name and signature must match. The
highest ranking officer may designate one person to sign on his/her behalf SUbject to DGS approval.

Complete responses must be provided for all of the following items.

______A._.THE GOOD/SERVICE REQUESTED IS RESTRICTED TO ONE SUPPLIER FOR THE REASONS STATED BELOW:

1. .Why is the acquisition restricted to this good/service/supplier?
(Explain why the acquisition cannot be competitively bId. Explain if this is an emergency purchase or how the supplier Is the only source for
the acquisition and reference the PCC that applies, i.e., 12102, 10301/10302, or 10340.

Hospira, the Chicago based pharmaceutical firm that is the sole FDA approved United States
manufacturer of Thiopental Sodium announced that it would not be able to resume production of the drug

.-.- ··untirearly 2011 ;"Thiopental'Sodiurn is 'a SchedUle III 'controlled substance.. Federal law requires that any ,
and all transfers of a controlled substance take place between OEA registrants of record. The Oepartment
of Justice supplied CDCR with a list of. importers with registrant import license numbers. The
following is a list of pharmaceuticals with import licenses that was provide to CDCR by the Department of
Justice.

applies to PCC 10340.
was the sole source. This request is an emergency purchase that

This contract is not subject to public disclosure and is protected by law including, but not limited to:
Executive Order S~08~09: Government Code, 6254, subdivisions (c), (f), (k), (I), and (aa): Government Code
6254.5: Government Code 6255: Evidence Code, 1040: and Procunler v. Superior Court of Monterey
County (1973) 35 Cal. App. 3d 211.

2. Provide the background of events leading to this acquisition.

The United States Pharmaceutical supplier of Thiopental Sodium notified COCR of the national shortage
of Thiopental Sodium and that they could only supply COCR with eight grams with an expiration date of
October 1, 2010. COCR contacted the United 'States Department of Justice, Office of Diversion Control, to
assist in the importation of Thiopental Sodium. The Justice Department su lied a list of im orters Who
are authorized to import Sodium Thiopental into the United States. was
the only importer that agreed to act as COCR's agent -in procuring the Sodium Thiopental. (See list of
importers above A. 1)

3. Describe the uniqueness of the acqUisition (Why was the goodfservice/supplier chosen?)

Justice supplied to CDCR.
the acquisition of Thiopental Sodium.

(Rev 2/25/2010) 3

harmaceutical importers that the.Department of
was the sole source willing to assist CDeR in
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Department of General Services
Procurement Division

4. What are the consequences of not purchasing the good/service or contracting with the proposed
supplier?

Thiopental Sodium is one of three drugs that is used by the State of California in It's lethal injection
protocol. CDCR's protocol does not allow any substitution. It is the first drug injected that renders the
inmate unconscious. This allows the two other drugs, pancuronium bromide, a paralytic, and potassium
chloride, which stops the heart, toc'be injected into the inmate without violating the Inmate's constitutional
right to an execution method that does not expose the inmate to a "demonstrated risk of severe pain."
(Baze v. Rees; 533: U.S. at 61 (plurality op.)) Without the Thiopental Sodium California cannot carry out
executions by lethal injection. .

This contract is not sUbject to pUblic disclosure and is protected by law including, but not limited to:
- ..---. ----·---Execufive· brdef"S:OS:09":-Government CoCle;'-6254; SLlcCIivisions·(ch(f)-;-(I<)-;--(l), .anCl-{aa):GovernmenrC-oae-·----··
. 6254.5: Government Code 6255: Evidence Code, 1040: and Procunier v. Superior Court of Monterey

County (1973) 35 Cal. App. 3d 211.

5. What market research was conducted to substantiate no competition, Including evaluation of other items
··-considered? · --- '--"'- -- --..-. - -- .. -- .. -- .. - -. -- -- - ..- - --. ------ -'-" ..- ---. . "-- - --' .

(Provide a narrative of your efforts to identify other similar or appropriate goodslservices, including a summary of how the department
concluded that such alternatives are either Inappropriate or unavailable. The names and addresses of suppliers contacted and the reasons
for not considering them must be Included Q8. an explanation of why the surveyor effort to Identify other goodslservices was not performed.)

California's Lethal Injection Policy specifically calls for the use of Thiopental Sodium. No alternative
drugs or substitutes 'are authorized. The sole Uni~ed States manufacturer, Hospira Inc. has stated that
~entalSodium will not be available until January 2011 at the earliest. _
____is a licensed importer registered with the United States Department of Justice that
has located the drug and has been approved by the Department of Justice to import the 525 grams for
California Department of Corrections and Rehabilitation.

The Department of Justice supplied CDCR with a list of. importers wittJ registrant import license
numbers. The foUowin is a list of harmaceuticals with import licenses that was provide to CDCR by the
Department of Justice. was the only source to agree in helping CDCR
procure Thiopental Sodium.

applies to PCC 10340.
was the sole source. This request is an emergency purchase that

B. PRICE ANALYSIS

1. How was the price offered determined to be fair and reasonable?
(Explain what the basis was for comparison and include cost analyses as applicable.)

Price and cost analyses was based on the actual billing of another state for the same purchas~.

2. Describe any cost savings realized or costs avoided by acquiring the goods/services from this supplier

The United States Department of Justice supplied COeR with a list of only. importers. _ was the
~rter from California on the list. This alone was a cost savings realized and costs avoidance due to
__being a California company. .

(Rev 2125(2010) 4 CDCR 000301
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Department of General Services
, P,rocur~ment Division

Non-Competitively Bid (NCB) Contract Justification
Corrective Action Plan

This section must be completed for any NCB that could have been competitively bid but was not due to insufficient time to complete
the competitive acquisition process. This does not apply to emergency procurements in accordance with pee Sections 10302,
10340(b) (1) and121.02(a) (2).

Complete responses must be provided for all of the following questions:

_______.-.:1-'.-W~ is the submission of a NCB necessa'Y'!'I],~_~~at are the determining factors that caused the
problem? - -

2. What are the consequences of not having this NCB approved?
Describe in detail the impact to the department and to the program(s) If the NCB is not approved.

3. How will your department ensure adequate planning to prevent submittal of NCB's for goods or services
that shOUld have been competitively bid?
ProvIde a detailed plan of your department's efforts to improve your acquisition planning to maximize the 'use of competition to meet your
needs. This plan must include how the department will provide for a tracking system to ensure timely review of upcoming requirements.
Departments acknowledge that submission of a corrective action plan is the basis for how the department will provide for sufficient time to
use competition in the acquisition process. Failure to follow the Corrective Action Plan may result in the loss of your department's delegated
procurement authority. This plan must be kept on file for future auditing purposes.

(Rev 2/25/2010) 5 CDCR 000302
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McAuliffe, John@CDCR

From:
Sent:
To:
Cc:
Subject:

Attachments:

._-_._~-----_.
AR-M450 2010110
4_14100S.pdf (2... ·

~CDCR
~er04,20101:57PM
McAuliffe, John@CDGR
Rodriguez, William A.@CDCR
AR-M450_20101104_141005;

AR-M450_20101104_141005.pdf

Sent to you at the request of CDW W.A. Rodriguez

1
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STATE OF CALIFORNIA - DEPARTMENT OF CDRRECTIONSAND REHABILITATION.

WARDEN
California State Prison, San Quentin
San Quentin, CA 94964

November 4" 201 0

ARNQL.D !'iC::I-!""ARZENEGGER. GOVERNOR.... -.-.- .. ' .. - ... - .. .- ...

---c- _

Dear_:

This letter serves as written acknowledgement that the Pharmacy
at San Quentin State Prison will receive shipment of' theiIiIiiIiIIiIIi (Pentothal) ordered from _

Sincerely,

~a;t. , .
/' ~~~CENTCULLEN

Warden (A), San Quentin State Prison

cc: Scott Kernan, Undersecretary, Operations

COCR 000304
2.2.11 ACLU 000304
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McAuliffe, John@CDCR

From:

Sent: Thursday, November 04,20103:27 PM

To: McAuliffe, John@CDCR

Subject: Invoice

Attachments: Invoice.PDF

Hello John,

. Please see attach Invoice.
Ifyou have any questions please feel free to call me.

Thank you

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 199.6
(HIPAA). It contains health information that is personal and confidential and contains sensitive'
information relatedto a person's healthcare. The information contained therein is being emailed to you
after obtaining authorization from the patient. You, being the recipi¥nt, are obligated to maintain this
information in a SAFE, SECURE, CONFIDENTIAL, and RETRlEVABLE fashion. Unauthorized re­
disclosure and/or failure to maintain confidentiality is prohibited by law and could subject you to
penalties described under the Federal HIPAA Act of 1996 and applicable State law.

From: "McAuliffe, John@CDCR" <John.McAuliffe@cdcr.ca.gov>
To:
sent: Thu, November 4, 2010 12: 18:25 PM
Subject: RE: Address

- '. .
Here is the name and address of the at San Quentin ....1am waiting on the Warden signature for
the memo you requested .....thought~ the name and address sooner than later. ...once I get your
invoice CDCR can get the check.

John McAuliffe

1120/2011
COCR 000305

2.2.11 ACLU 000305



FAX(562)_
Month

..1N.\(.O.l.C-E.
107287
November 04, 2010

Neumiller Infirmary Pharmacy

California State Prison, San Quentin
San Quentin, CA 94964 .

PharmacyLi~_
DEA Registere_

State of California

on PrDducl Deecrilltlon CODCi UPC/~~DC 11 rorAL PRice

.N.o1t=llu,ara,n"e,e,i,s,lm,plIed or made bY_
" As 10 the product meeting
IUtil"" stanaaras tor numan use..
USP tesllng has not been requeted and was quoted
separately at requirIng 6.3grams and estimated at
$2.385 dollars

iHIJ Tlff![~/:~:ji:hit~ltt!~~;i:~/~~;:::!:iJt~)~~j\~~i!:r~:~h \\?k:{//:\lX::\~}/}}N:&\: .;\i:)}:~:~:( ::;::;/r:~~ii/// };;:J:iX{V;~:i/·:::/;.:::i··:'://);::!.\: :\!.:\~:.~.{.i~:!: ..::it: }~?:;~}{ :[.Y~;::::;:/iJ:hi·t h;:\::\\/{::')! :;~:\{{/thti i·:i//l·\l:~::{::
1 Shipping Fee $1,500.00 $1,500.00

$0.00
$0.00

~!~~lrI4tM)l(;,;m~~ll!JjJ}~I~f:~~t~~~~INl~~A~!I.~~ll~}lWj!~W~inll~l~r'l
1 Customs Fee $1,700,00 $1,700.00
1 Duty Fee $1,100.00 $1,100.00
1 DEA Fee $100.00 $100.00
1 FDA Fee $500.00 $500.00
1 Insurance on Shipment $925.00 $925,00
1 Fee $10,000.00 $10,000.00
1 Legal F~e $2,500.00 $2.,500.00

" $0.00
$0.00
$0.00
$0,00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
$0.00
SiO.OO
$0.00
$0.00
$0.00

TOTAL

Received By:

CDCR.001

Date:

SUM OF TOTALS $16.590.00
SUM NON-TAXABLE $36,415.00
SUM OF TAXABLE: $0.00

Combined SUB TOTAL $36,415.00
SALES Tf'X 8~%; $0.00

19.m~FJ~Y2Jq$.{ ((:::::::~~§;~'(5i..tiQ:

COCR 000306
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~Department of General Services
Procurement Division For PD Use· only'

NCB#:' . -

NON-COMPETITIVELY BID (NCB) CONTRACT JUSTIFICATION
For use on all information technology (IT) and non~IT goods and services acquisitions.

Attach to std. 65, Std. 66 or Std. 821, as applicable.

Agency:
California Department of Corrections and
Rehabilitation
Institution (if applicable): 5an Quentin State Prison

("'Includes Boards, Commissions, and Associations)

____.0 .~•• _ ••

Contact Name: Scott Kernan
Undersecreta ,0 erations
Telephone:

916
FAX:

E-Mail: Scott.Kernan@cdcr.ca.gov

..... De arjrnent Con'tactlnformation .'

Mailing Address: same as .above

',: :··~·,·.;:mL;/ ·'.E· ".':.S;;~? ·;~f~g:.r·/ .,.: ::/)~i:~:: .·:;:~i~:~}.\·:: ..8··: :: :·,:-<{;;·:)Re- "~ujre,d'::,Cii{ntr,a~f~lnf9rm'atlan':;};;_:; ~ ~,:;:;:·~t¥;~;~7?:.~···;<i~?',D+~:L>::·;,' //: ..'··.i ·:q.;;·(~t~~J..::·:·/P~g~$j~G':>::;;~i
Contractor Name:

Contractor Address:

Original Contract Amendment Amount:* (if New Contract Amount: 'Ie Has work commenced?
Amount:'" applicable) $ 0 Yes [8j No
$ $ ("Includes original contract and all Have goods been acquired? .
("'Includes original contract and amendments, including current 0 Yes [8J No
previously approved ("'Current amendment only) amendment) Attach explanations for any ''Yes''
amendments) answers.

This contract is not subject to public disclosure and is protected by law including, but not limited to: Executive
Order g-08-09: GovernmentCode, 6254, subdivisions (e), (f), (k), (I), and (aa): Government Code 6254.5:
Government Code 6255: Evidence Code, 1040: and Procunier v. Superior Court of Monterey County (1973) 35 Cal.
App. 3d 211.

CDCR is requesting that
of 1050 individual 500 ml Igram oUles 0 lopenta 0 ium will be ordered. will work
as COeR's a ent in orderin ,shipping, and processing all State and Federal requirements for the importation of the drug.

has a Controlled Substance.Im~se registered with the United States Department
o Justice speclfica y for the importation of Thiopental Sodium, _ will make all contacts necessary with the United
States Customs, Food and Drug Administration,.and Drug Enforcement Agency for the importation of the Thiopental
Sodium. .

Contract Type:
Select One: 0 Non-IT Goods

o Non~IT Service
o ITGoodso IT Service
o IT Goods &

. Services

Contract Term: Type of Award:

...;.... " '-:, ".

Begin: _
End:, _

Explain late contract submittal
(services only):

CMAS:
Master:
Competitive: _
Form 42:

Will this transaction be
financed?
No_X_ Yes

If yes, attach the Statement of
Compliance to. the State Financial
Marketplace to this form

(Rev 2/25/2010) CDCR 000307
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~Departm~nt of General Services
Procurement Division

Remit completed form to:

Department
.- .... .- Agency - -', -. ... -... ..... -Dept. -of -G'eneril'S'efVices ._- . '-, . - .....

o Approved o Denied [8J Approved o Denied o Approved o Denied:

Signature of Director or Designee/Date Signature of Agency Secretary or Designee/Date Signature of Director or Designee/Date

Scatt Kernan. Undersecretary,
Oper.ations

Type Name of Director or Type Name of Agency Secretary Type Name of Director or Designee
see Instructions ...

Procurement DIVIsion
One-Time Acquisitions
707 Third Street, 2nd Floor, MS; 201

----------------West..Sacr.amento,-CA_9.56.05

This contract is not subject to public disclosure and is protected by law including, but not limited to:
Executive Order SM08-09: Government Code, 6254, subdivisions (e), (f), (k), (I), and (aa): Government Code

.. _...- -- .. , '-- .. _. 6254.5: Government Code 6255: Evidence Code; -1040: and· Procunierv. Superior .Court·of Monterey ._-.. ­
County (1973) 35 Cal. App. 3d 211.

(Rev 2/25/2010) 2
CDCR 000308
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J)epartm~nt of General Services
-Procurement Division

Thi's contract is not sUbJecfio public-disclosure and is protected by law including, but riot limited to: .
Executive Order 5-08-09: Government Code, 6254, subdivisions (e), (f), (k), (I), and (aa): Government Code
6254.5: Government Code 6255: Evidence Code, 1040: and Procunier v. Superior Court of Monterey
County (1973) 35 Cal. App. 3d 211.

Signature Instructions for Agencies with an Agency Secretary·
This form requires approval by Agency Secretary or Agency Undersecretary or Designee and the Director or Chief Deputy. The typed
name and signature must match. The Agency Secretary may designate one person, in addition to Agency Undersecretary, to sign on
his/her behalf, of cabinet officer level (e.g., Assistant Undersecretary, Deputy Secretary, etc., the actual title is dependent upon the
Agency's organizational structure).

Signature Instructions for Agencies that do not have an Agency Secretary
This form requires approval by the highest ranking executive officer or designee. The typed name and signature must match. The

--fiTgnesrranl<i'i'rg-officenifay·desigrn:ite~on·e-·p·ers·on-to-s1gn-on-his/her-behalf-sl:lbject-to-BSS-approval-. ----------- -----

Complete responses must be provided for all of the following items.

A. THE GOOD/SERVICE REQUESTED IS RESTRICTED TO ONE SUPPLIER FOR THE REASONS STATED BELOW:

1. --Why is the acquisitio.n restricted to..this good/service/supplie.r?_......._. . _...... _. '. _'__'" .._........ _. _.....__ ...'" _.
(Explain why the acquisition cannot be competitively bid. Explain if this' is an emergency purchase or how the supplier is the only source for
the acquisition and reference the PCC that applies, Le., 12102, 10301/10302, or 10340.

Hospira, the Chicago based ·pharmaceutical firm that is the sole FDA approved United States ­
manufacturer of Thiopental Sodium announced that it would not be able. to r~sume production of the drug
until early 2011. Thiopental Sodium is a Schedule III controlled substance. Federal law requires that any
and all transfers of a controlled substance take place between DEA registrants of record. The Department
of Justice supplied COeR with a list ofll importers with registrant import license numbers. The
following is a list of pharmaceuticals with import licenses that was provide to CDCR by the Department of
Justice.

was the sole source. This request is a purchase request that applies to
PCC 10340.

2. Provide the background of events leading to this acquisition.

The United States Pharmaceutical supplier of Thiopental Sodium notified CoeR of the national shortage
of Thiopental Sodium and that they could only supply CDeR with eight grams with an expiration date of
October 1, 2010. COeR contacted the United states Department of Justice, Office of Diversion ContrOl, to
assist in the importation of Thiopental Sodium. The Justice Department supplied a list of importers who
are authorized to import Sodium Thiopental into the United States. was
the sole source importer that agreed to act as COeR's agent in procuring the Sodium Thiopental. (See list
of importers above A. 1)

3. Describe the uniqueness of the acquisition (why was the goodfservice/supplier chosen?)

Justice supplied to coeR.
the acquisition of Thiopental Sodium.

authorized pharmaceutical importers that the Department of
was the sole source willing to assist CDCR in

(Rev 2/25/2010) 3 CDCR 000309
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~Departm~nt of General Services
Procurement Division

"This ""contract is not subject to- piJ"bli"c" CilsCi"osure and is protected bylaw in-c"ludlng,--but jfofllmitedto:
Exe"cutive Order S-08-09: Government Code, 6254, subdivisions (c), (f), (k), (I), and (aa): Government Code
6254.5: Government Code 6255: Evidence Code, 1040: and Procunier v. Superior Court of Monterey
County (1973) 35 Cal. App. 3d 211.

4. What are the consequences of not purchasing the good/service or contracting with the proposed
supplier?

Thiopental Sodium is one of three drugs that is used by the State of California in it's lethal injection
protocol. COCR's protocol does not allow any substitution. It is the firSt drug injected that renders the
inmate unconscious. This allows the two other drugs, pancuronium bromide, a paralytic, and potassium
chloride, which stops the heart, to be injected into the inmate without Violating the inmate's constitutional

-----riglirro-atfexe-eution-m-eth-od-that-do-e"s-n-ot-exp"os"e-the-inm-ate-to-a-"dem"onstrated-ris"k-of-severe-pain-;"----­
(Baze v. Rees; 533: U.S. at 61 (plurality op.)) Without the Thiopental Sodium California cannot carry out
executions by lethal injection.

5. What market research was conducted to sUbstantiate no competition, including evaluation of other items
considered?
(Provide a narrative of your efforts to identify other similar or appropriate goods/services, Including a summary of how the department"

. .. ... _.. ~.. ··concluded that s'uch-alternativ"es are elther'i'nappropriide or "t,itiivallablf3..oTne· names ahd-cid"dresses' of supplie"rs cbntactea ana tHe reasOh-s ...
for not considering them must be included OR an explanation of Why the surveyor effort to identify other goods/services was not perfonned.)

California's Lethal Injection Poli~y specifically calls for the use of Thiopental Sodium. No alternative
drugs or substitutes are authorized. The sole United States manufacturer, Hospira Inc. has stated that
neW batches of Thiopental Sodium will not be available until January 2011 at the earliest. _

is a licensed importer registered with the United States Department of Justice that
has located the drug and has been approved by the Department of Justice to import the 525 grams for
California Department of Corrections and Rehabilitation (CDeR).

The Department of Justice supplied COeR with a list ofll importers with registrant import license
numbers. The following is a list of pharmaceuticals with import licenses that was provide to COeR by the
Department of Justice. was the only source to agree in helping COCR
procure Thiopental Sodium.

pee 10340.

B. PRICE ANALYSIS

was the sole source. This request is a purchase request t~at applies to

1. How was the price offered determined to be fair and reasonable?
(Explain what the basis was fOT comparison and include cost analyses as applicable.)

Price and cost analyses was based on the actual billing of" another state for the purchase of Thiopental
Sodium.

2. Describe any cost savings realized or costs avoided by acquiring the goods/services from this supplier

The United States Department -of Justice supplied COCR with a list of only six importers. _ was
the only importer from California on the list. This alone was a cost savings realized and costs avoidance
dueto_being a California company.

(Rev 2/25/2010) 4 CDCR 000310
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·Departm~nt of General Services
Procurement Division

This contract is not sUbject to pUblic disclosure and is protected by law including, but not limited to:
Executive Order S~08·09: Government Code, 6254, subdivisions (c), (f), (k), (I), and (aa): Government Code
6254.5: Government Code 6255: Evidence Code, 1040: and Procunier v. Superior Court of Monterey
County (1973) 35 Cal. App. 3d 211.

Non-Competitively Bid (NCB) Contract Justification
Corrective Action Plan

This section must be completed for any NCB that could have been competitively bid but was not due to insufficient time to complete
___the comp-stitive acguisition p-rocess. This does not ap-~y-"!o emergenc}' procurements in accordance with pee Sections 10302,

10340(b) (1) and 12102(a) (2).

Complete responses must be provided for all of the following questions:

.....- ... - 1;· ..Why is the submission of·a .NCB necessary and what are ..the.deter.miningfactors that caused .th~.._ .
problem?

NON APPLICABLE

2. What are the consequences of not having this NCB. approved?
Describe in detail the impact to the department and to the program(s) if the NCB is not approved.

NON APPUcABLE

3. How will your department ensure adequate plaJ.1ning to prevent submittal of NCB's for goods or services
that should have been competitively bid?
Provide a detailed plan of your department's efforts to improve your acquisition planning to maximize the use of competition to meet your
needs. This plan must include how the department will provide for a tracking system to ensure timely review of upcoming requirements.
Departments acknowledge that submission of a corrective action plan is the basis for how the department will provide for sufficient time to
use competition in the acquisition process. Failure to follow the Corrective Action Plan may result in the loss of your department's delegated
procurement authority. This plan must be kept on file for future auditing purposes:

NON APPLICABLE

(Rev 2/25/201 0) 5 • CDCR 000311
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McAuliffe, John@CDCR

From:

Sent: Friday, November 05,2010 10:22 AM

To: McAuliffe, John@CDCR

Subject: Check

Hello John,

Asper_he will like to know when will you be sending the check?
Once he receives the check he will deposit to his bank account and will wait till it has cleared.
After everything has cleared, he will then ship the product.
Any questions feel free to give us a call at the number below.

Thank you

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(mpAA). It contains health information that is personal and confidential and contains sensitive
information related to a person's- healthcare. Th~ information contained therein is being emailed to you
.after obtaining authorization from the patient. You) being the recipient, are obligated to maintain this
information in a SAFE, SECURE~ CONFIDENTIAL, and RETRIEVABLE fashion. Unauthorized re­
disclosure and/or failure to maintain confidentiality is prohibited by law, and could subject you to
penalties described lU1der the Federal HIPAA Act of 1996 and applicable State law.

1/20/2011
COCR 000312
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McAuliffe, John@CDCR

From:
Sent:
To:
Cc:
Subject:

John,

Duffy, Brian@CDCR
Monday, November 08,2010 10:18 AM
McAuliffe, John@CDCR
Kernan, Scott@CDCR
FW: Emailing: STD204%20Payee%20DataQ/o20Record

FYI. To enter the company into the system, apparently accounting needed a form filled
out The.. link . she .pr.ov:ided .. me. b.elow. doesn.' ..t work, .P~t._ says_sl';l.e.Jna.q.~_.c::.oJ;11:.r)._ctwith
IIIIIIII Not sure if you want -to follow-up and help get completed? .

Brian

~----O~M~----­
From: __cnCR

Sent: Monday, November 08, 2010 9:28 AM
To; Duffy, Brian@CDCR
Subject: RE: Emailing: STD204%20Payee%20Data%20Record

I contacted
Should have

--Account~ng Serv~ces

Regional Accounting
'(916)_'

and fax the form to him. They will complete and return today.
out today or tomorrow to them ..

-----Original Message-----
From: Duffy, Brian@CDCR .
Sent~, November 08, 2010 9:21 AM
To: _.~CDCR ..
Subject: RE: Emailing: STD204%20Payee%20Data%20Record

I cannot open that website. Is it possible to get a copy of the form on PDF to send?

Thanks,

Brian

Brian Duffy
Special Assistant to th~ ~ndersecretary, Operations California Department of Corrections
and Rehabilitation
.(916)_

-----O~M~----­

From: IIIIIIII ......CDCR
Sent: Monday, November 08, 2010 8:59 AM
To: Duffy, Brian@CDCR
Subject: Emailing: STD204%20Payee%20Data%20Record

Brian,

This form must be completed by _ I I 11 contact the vendor too.

1
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Accounting Serv~ces

Regional Accounting
(9l6)

The message is ready to be sent with the following ·file or link attachments:

Shortcut to:
http://bisportal.cdcr.ca.gov/irj/go/km/docs/documents!CDCR/HomeLinks/Forms/STD204%20Payee%
20Data%20Record.pdf

Note: To protect against computer viruses, e-mail programs may prevent sending or
...., ...-rece~v~ng .. cer.tain...types ·o·ff·ile· at.tachments.......Check. your....e~.mail.- security .set.tings to

determine how attachments are handled.

2
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McAuliffe, John@CDCR

From:
Sent:
To:
Cc:
SUbject:

John,

Duffy, Brian@CDCR
Monday. November 08,2010 10:18 AM
McAuliffe, John@CDCR .
Kernan, Scott@CDCR
FW: Emailing: STD204%20Payee%20Data%20Record

FYI. To enter the company into ,the system, apparently accounting needed a form filled
---o.ut_.--The-linLshe__p.r..o:v:.i.de.d_me_.p_e.19.YJ_d,?_~s.p.J_Vi.or~,_put_~ys she made contact with
. _ Not sure if you want to follow-up and help get completed? --.-----.----.

-Brian

-'----O~M~:----­

From: ........ IIIIIIFCDCR
Sent: Monday, November 08, 2010 9:28 AM
To:. Duffy, Brian@CDCR
Subject: RE: Emailing: STD204%20Payee%20Data%20Record

I contacted and fax the form to him. They will co~plete and return today .
. Should' have a check out today or tomorrow to them ..

Accounting Services
Regional Accounting
'(~16) _ '

-----Original Message----­
From: Duffy, Brian@CDCR
Sent~, November 08,. 2010 9;21 AM
To: __cnCR .

SUbject: RE:'~ng: STD204%20Payee%20D~ta%20Record

I- cannot open that website. Is it pos~ible to get a copy of the form on PDF to send?

Thanks,

Brian

Brian Duffy
Special Assistant to' the Undersecretary, Operations California Department of Corrections
and Rehabilitation
(916) _

-----O.~iinal M~-----
From: IIIIIFCDCR
Sent: Mon ay, November 08, 2010'8~59 AM
To: Duffy, Brian@CDCR
Subject: Emailing: STD204%20Payee%20Data%20Record

Brian,

This form must be completed by 1IIIIIIII Ill: contact the vendor too.

COCR 000315
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Account~ng Serv~ce~

Regional Accounting
(916)_.

The message is ready to be sent with the following file or link attachments:

Shortcut to:
http://bisportal.cdcr.ca.gov/irj!go/km/docs!documents/CDCR/HomeLinks!Forms!STD204%20Payee%
20Data%20Record.pdf

Note: To protect against 'computer viruses, e-mail programs may prevent sending or
_ ..__--Xeceiv:;i:J1g_gert~in_t.YP-es ~Ltil~ attachm~!l.t~ __~heclLYou~ e-mail. securi~~ettiI1g.~9 ~ .__:

determine how attachments are handled.

COCR 000316
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McAuliffe, John@CDCR

From:
Sent:
To:
SUbject:

FYI.

Duffy, Brian@CDCR
Monday, November 08, 2010 11 :33 AM
Kernan, Scott@CDCR; McAuliffe, J~hn@CDCR
FW: Emailing: STD204%2oPayee%20Data%20Record

-----o_essi~---- . . .
From: DCR .

-·-·S;-nt:--Mon ay, ove er O~ 201011:21 ~----"--'---"-'_._"--'-------'--'---'-----"'.------~._-,-----.

To; DuffYI Brian@CDCR .
Cc: Gilpin, Timothy@CDCR
Subject: FW: Emailing: STD204%20Payee%20Data%20Record

FYI I received STD 204 from the vendor I will establish in SAP and pay invoice by ORF today.
Let me know if you have any questions.

Accounting Services
Regional Accounting,
(916) _ .

-----O~M~.-:..--,-

From: ........ IIIIIFCDCR
Sent: Monday, November 08 1 2010 9:28 AM
To: Duffy, Erian@CDC~

Subj eet: RE: Emailing.: STD2 04%20Payee 9o-2 OData%20Record

I contacted and fax the form to him. They will complete and ~eturn today.
should have a check out today or tomorrow to them ..

Accounting Services
Regional Accounting
(916) _

-----Original Message----­
From: DuffYI Brian@CDCR
Sent~, November DB, 2010 9:~1 AM
To: ........ !lllltCDCR' . .
Subject: RE: Ernailing: STD204%20Payee%20Data%20Record

I cannot open that website. Is it possible to get a copy of the form on PDF to send?

Thanks I

Brian

Brian DUffy
Special Assistant to the UndersecretarYJ Operations California Department of Corrections
and Rehabilitation
(916)_

-----O~M~----­

From: ........ IIIIIFCDCR
1----------------~---------'

CDCR 000317
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Sent: Mo~day, November 08, 2010 8:59 AM
To: Duffy, Brian@CDCR
Subj~ct: Emailing: STD204%20Payee%20Data%20Record

This form must be completed bylllllllll I'll contact the vendor too.

--Account~ng Services
Regional Accounting
(9l6)

The message is ready to be sent with the following file or link attachments:

Shortcut to: .
http://bisportal.cdcr.ca.gov/irj/go/km/docs/documents/CDCR/HomeLinks/Forms/STD204%20payee%
20Data%20Record.pdf

Note: To protect against computer viruses, e-mail programs may prevent sending or
recel.Vl.ng certain types of f,ile attachments. Check your e-mail security settings to
determine how attachments are.han~led.

---~---------------------21---~----------------------
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McAuliffe, John@CDCR

From:
Sent:
To:
Subject:

Scott and John,

Duffy, Bri"an@CDCR
Tuesday, November 09, 2010 2:25 PM
Kernan, Scott@CDCR; McAuliffe, John@CDCR
FW: Drugs

The invoice was paid today .

. ~B.r_i..an ~ . _

-----Original Message-----
From: Lewis, Dave (Budgets)@CDCR
Sent: Tuesday, November 09,.2010 2': 22 PM
To: Duffy, Brian@CDCR .
Subject: FW: Drugs

-----original Message----­
From: Gilpin, Timothy@CDCR
Sent: Tuesday, November 09, 2010 2:.17 PM
To: Lewis, Dave (Budgets)@CDCR
~ubjeot: Drugs

Check today for $36,415

---.-.----------------------------1----------·----·-·----·

COCR 000319
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McAuliffe, John@CDCR

From: Duffy, Brian@CDCR

Sent: Wednesday, November 10,20103:35 PM

To: McAuliffe, John@CDCR

SUbject: Any Word?

Hi John,
----_._--._._~_._------_.

Have you heard anything about when the order may be filled?

Thanks}

Brian

-----------

1/20/2011

Page 1 of 1
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McAuliffe, John@~DCR

From: Duffy, Brian@CDCR

Sent: Wednesday, ~ovember 10, 20105:21 PM

To: .McAuliffe, John@CDCR

Subject: Fw: Any Word?

Thanks John

From: Kernan, Scott@CDCR
Sent: Wednesday, November 10, 2010 05:16 PM
To: _@CDCRi DUffyr Brian@CDCR
Subject: FW: Any Word?

From: McAuliffe, John@CDCR
. Sent Wednesday, November 10, 2010 5:1~:57 PM
.To: Kernan, Scott@CDCR
Subject: Fw: Any Word?
Auto fOl"V\(arded by a Rule

FYI

From: McAuliffe, John@CDCR
Sent: Wednesday, November 10, 2010 05:16 PM
To; Duffy, Brian@CDCR
Subject: Re: Any W.ord?

Brian
. Not yet but since Thursday is a holiday I am hoping Friday. I will call_ Friday. morning. He has told me

everything is set and in motion with our order to include Customs/ FDA/.and DEA.
John

. .,-, __ ...._...._. ...._~_._ ..._..__. ..._ .... .._ ... ..__..a._...- .. ..&4-.. ....... •••_.-~••__• ... ~ ....._""""'_ • ......_.. _ .. _ ...... 4 , ,_.

From: Duffy, Brian@CDCR
Sent: Wednesday, November 10, 2010 03:34 PM
To: McAuliffe, John@CDCR
SUbject: Any Word? .

Hi John,

Have you heard anything about when the order may be filled?

Thanks,

Brian

------ .-_._- _.- - - - _..- -- _._- _._-----_._--

1120/2011
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McAuliffe, 'John@CDCR

From: Kernan. Scott@CDCR

Sent: Wednesday I November 10, 2010 5:30 PM

To: McAuliffe, John@CDCR

SUbject: Re: Any Word?

Thanks. Getting close

-------- ::.::-:::::=...-=-:~-=::-=-=::;::::--=::::::....-=::=...--==----.._==.==
From: McAuliffe, )ohn@CDCR
Sent: Wednesday, November lOr 201005:16 PM
To: Kernan, Scott@CDCR
Subject: Fw~ Any Word?

FYI

From: McAuliffe, John@CDCR
Sent: Wednesday, November 10, 2010 05: 16 PM
To: Duffy, Brian@CDCR
Subject: Re: Any Word?

- .....:-.. '-'"--,-,,"-- .... -------..:._------~. -_.~-------

. .
.-------------~..~-_.-_., .._---.__.._---_ .._-------~--

Brian
Not yet but since Thursday is a holiday Iam hoping F.riday. 1will call_ Friday morning. He has told me
everything is set and in motion with our order to include Customs, FDA, and DEA.
John

From: Duffy, Brian@CDCR
Sent: Wednesday, Novemb.er 10, 2010 03:34 PM
To: McAuliffe, John@CDCR '
Subject: Any Word?

Hi John,

Have you heard anything about when the order may be filled?

Thanks~

Brian

, !

____0 __ - • • _

0 ------------

-_._-------------------------_._---~

1/20/2011
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McAuliffe, John@CDCR .

From: Duffy, Brian@CDCR

Sent: Friday, November 12, 2010 9:40 AM

To:. McAuliffe) John@CDCR

Cc: Kernan, Scotl@CDCR

Subject: RE: Any Word?

--.-----.Hi-John;-----·--· -----------

CDeR 000323

Sorry to push, but when you hear something, please let me know. Scott is on vacation, but I'm keeping him
updated.

Thanks,

Brian

. .
From: McAuliffe, John@CDCR
Sent: Wednesday, November 10, 2010 5:16 PM
To: Duffy, Brian@CDCR
SUbject: Re: Any Word?

Brian
Not yet but since Thursday is a holiday I am hoping Friday. I will call_ Friday morning. He has told me
everything is set and in motion with our order to include Customs, FDA, and DEA.
J.ohn

Fr:om: Duffy, Brian@CDCR
Sent: Wednesday, November 10, 2010 03:34 PM
To: McAuliffe, John@CDCR
Subject: Any Word?

Hi John,

Have you heard anything about when th~ order may be filled?

Thanks,

Brian

I1,·-··---- ..-_... -"- ----- --.. -. ----- _.- - --.---------.-- -._._------------------ ---------. ----------~
1 1/20/20112.2.11 ACLU 000323
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McAuliffe, John@CDCR

From: Duffy, Brian@CDCR

Sent: . Tuesday. November 16,2010 9:04 AM

To: McAuliffe, John@CDCR

Cc: Kernan, Scott@CDCR

Subject: RE: Any Word?

Just checking in to see if you have heard anything.

Thanksr

Brian'

Brian Duffy
Special.As~istantto the Undersecretary, Op'erations
California Department of Corrections and Rehabilitati~:m

(916)_ I

_. - - -.- - - --'--'---'---'
From: McAuliffe, John@CDCR.
Sent: Friday, November 12, 2010 9:44 AM
To: Duffy, Brian@CDCR
SUbject: Re: Any Word?

No problem
John

-------_._---

--- ._--_.-.._ .._---_._._-_....- ...

---------- --- ------~-~---.--.--_._-~_._._--~_..._--------
from: Duffy, Brian@CDCR
sent: Friday, November 12, 2010 09:40 AM
To: McAuliffe, John@CDCR
Cc: Kernan, Scotl@CDCR
Subject: RE: Any Word?

Hi Johnr .

Sorry to push, but when you hear something, please let me know. Scott is on vacation, but I'm keeping him

-updated ..

Thanks,

Brian

. From: McAuliffe, John@CDCR
Sent: Wednesday, November 10, 2010 5:16 PM
To: Duffy, Brian@CDCR .
SUbject: Re: Any Word?

.._..-.- .-_._..- ---'.'- ._---- _._...._-- --_."- - ._.----_.-._..__.- -------_._.__ 0 ••_- ' • . __•• • __ " __'_0_. 0

1120/2011 CDCR 000324
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Brian
Not yet but since Thursday is a holiday I am hoping Friday. I will call_ Friday morning. He has told me
everything is set and in motion with our order to include Customs, FOA, and DEA.

John

--_..-------------
From: Duffy, Brian@CDCR
sent: Wednesday, November 10,.2010 03:34 PM
To: McAuliffe, John@CDCR
SUbject: Any Word?

---'--RDonn,

Have you heard anything about when the order may be filled?

Thanks,

Brian

-------------- ---------

i
i
I

i
-) .

!

-.-._'~ - ----- ------ - ------ --- -- - ---- - --- _.-- .__ .._.....>-----_- -- ---_._---- ---- - - .- - -'--'~---- - -.--- --_._-- --------- ._._--- - ------- ------
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McAuliffe, John@CDCR

From: Duffy I Brian@CDCR

Sent: Wednesday, November 171 2010 8:33 AM

To: McAuliffe, John@CDCR

Cc: Kernan, Scott@CDCR

SUbject: Contract

._--------_._-----.----

~oing my daily check for Scott to s~e the status of the purchase. Any word?

Thanks,

Brian

Brian Duffy
Special Assistant to the Undersecretary/ Operations
California Department of Corrections and Rehabilitation

(916_

I_______J
!

. ;

i

- __-_0 • 0_.__0 __ ;- • • -- - ~_._ ._•• ._•• ---: • " ••'. __0. _.__ • • 0
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McAuliffe, John@CDCR

From: @fda.hhs.gov]

Sent: Tuesday. November 3D, 2010 2:00 PM

To: McAuliffe, John@CDCR

Cc: Kernan, Scott@CDCR;

SUbject: RE: FQA entry item #

----·'·John~-- ".---,-- ---- __ --

This entry is currently under review by our DIOP branch. Due to the intended use they are developing a blanket

•

Iie for handliliMthesepe of Sh.ipmen~eed additional information you can call Supervisor_
at 90 or Supervisor_ at 901_. I am not authorized to make an

~ missibility decIsion on t e entry.

Thank you,

US Food & Drug Administration
NOL-DO: Memphis R.P.
Phone: (901)1IIIIIII
Fax: (901)1IIIIIII

. .
From: McAuliffe, John@CDCR Imailto:John,McAuliffe@cdcr.ca.gov] .
sent: TuesdaYr November 30r 2010 3:37 PM
To:
Cc: Kernanr Scott@CDCR
Subject: FDA entry item #

-I am inquirin
be sent to
EX.
message.

John McAuliffe
California Department of Correcfions and Rehabilitation

.- _. - -.- - - -- ._- - - _-- .-.. -.- - . _. _. _._- -.' .._"'- '" _.. -_ .. _.._._- .. _._-.-- -.- _ _- - '-_. ---- _.
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McAuliffe, John@CDCR

From: Kernan, Scott@CDCR

Sent: Tuesday, November 30 1 2010 3:18 PM

To: Cate, Matt@CDCR; Rice, Benjamin@CDCR; H~dalgoJ Oscar@CDCR

Cc: McAuliffe, John@CDCR

Subject: FW: FDA entry item #

From: McAu I e, John@CDCR
Sent: Tuesday, November 30, 2010 2:06 PM
To: Kernan, Scott@CDCR
SUbject: FW: FDA entry item #

FYI

@fda.hhs.gov]From:
sent: Tuesday, November 30, 2010 2:00 PM
To: McAuliffe, John@CDCR
Cc: Kernan, Scott@CDCR;
Subject: RE: FDA entry item #

John,

This entry is currently under review by our DIOP branch. Due to the intended use they are. developing a blanket
olie for handlin.heset pe of shrpmen~eed additional information you can call Supervisor_

at 901 or Supervisor_ at 901_. I am not authorized to make an
a mlSSI llity decIsion on e entry.. .

Thank you)

US Food & Drug Administration
NOL-DO: Memphis R.P.
Phone: (90_)
Fax: (901)

From: McAuliffe, John@CDCR [mailto:John,McAuliffe@cdcr,ca.gov] .
Sent: Tuesday, November 3D, 2010 3:37 PM
To:

1/20/2011 CDCR 000328
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Cc: Kernan, Scott"@CDCR
Subject: FDA entry Item #

-I am inquirin
be senno
EX.
message.

Page 2 of2

John McAuliffe
_Cali,fo"m.ia_D.epactmJ~.o.Lo.LCorrectionsand Rehabilitation.

- --_ •• _ ..._.- - •• _- _._-.- •.• - .-._-- •..•__.-, •• _-_ •• __ .4+" __ -.- .-._.•••• ._._ •• __ ••••_._. •.__•••• '_'_0_ ~ __ •

1120/2011
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McAuliffe f John@CDCR.

From: Cate, Matt@CDCR

Sent: Tuesday, November 3D, 2010 3:24 PM

To: Kernan, Scott@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR .

Cc: McAuliffe, John@CDCR

Subject: Re: FDA entry item #

From: Kernan, Scott@CDCR
Sent: Tuesday, November 30, 2010 03:18 PM· .
To: cate, Matt@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR
Cc: McAuliffe, John@CDCR .
Subject: FW: FDA entry item #

From: McAuliffe, John@CDCR
Sent: Tuesday, November 3D, 2010 2:06 PM
To: Kernan, Scott@CDCR
.SubJect: FW: FDA entry item #

FYI

@fda.hhs.gov]
-------~:------~. --.---.----...,.-_.....,...--...,..,

From:
Sent: Tuesday, November 30, tOlD 2:00 PM
To: McAuliffe, John@CDCR
Cc: Kernan, Scott@CDCR;
Subject: RE: FDA entry item #

John,

This entry is currently under review by our DIOP branch. Due to the intended use they are.developing a blanket

_
liC for hand lin these pe ofshipmen~edadditional information you can <?811 Supervisor_

at 901 or Supervisor_ at 901'-. I am not al;lthorized to make an
admlssi llity d~cislon on t" e entry.

Thank you,

US Food & Drug Administration

NOL-DO: Memphis R.P.

1/20/2011
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Phone: (901)IIIIIIII
Fax: (901)IIIIIIII

From: McAuliffe, John@CDCR [mailto:John,McAullffe@cdcr.ca,gov]
Sent: Tuesday, November 30, 20103:37 PM .
To:
Cc: Kernan,Sc:ott@CDCR

----:---Subject: .F-DA-entr:y-item-__.. .-I am inquirin
be sent to
EX.
mes~age.

that is currentl awaiting FDA appr_oal.The shi ment is to
ard, Whittier, CA. by FED-

is the D-EX contact person a ~o called your phone number 90 and left a
you could pleas~ return ~y calli would like to know the timeline for release. Thank you in advance.

John McAuliffe
Califomia Department of Corrections and Rehabilitation

.r-"'" -_.. ,. ---
I 1120/2011

\
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Wednesday J December 01, 2010 10:58 AM

To: McClease, Kelly@CDCR

Subject: FW: FDA entry item #

FYI
John

From: Cate, Matt@CDCR
Sent: Tuesday, November 30, 2010 3:24 PM
To: Kernan, Scott@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR
Cc: McAuliffe, John@CDCR
Subject: Re: FDA entry item #

From: Kernan, Scott@CDCR
Sent: Tuesday, November 30, 2010 03:18 PM
To: Cate, Matt@CDCR; Rice, Benjamin@CDCR; Hidalgo, Oscar@CDCR
Cc: McAuliffe, John@CDCR
Subject: FW: FDA entry item #

From: McAuliffe, John@CDCR
Sent: Tuesday, November 30, 2010 2:06 PM
To: Kernan, Scott@CDCR
Subject: FW: FDA entry item #

FYI

@fda.hhs.gov]From:
Sent: Tuesday, November 30, 2010 2:00 PM
To: McAuliffe, John@CDCR
Cc: Kernan, Scott@CDCR;
Subject: RE: FDA entry item #

This entry is currently under review by our DIOP branch. Due to the intended use they are developing a blanket

_
lie for handlin.hesepe ofshipme~eed additional information you can call Supervisor_

at 901 or Superviso_ at 901_. I am not authorized to make an
a mlSSI Ility deciSion on eentry.· .

1120/2011
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Thank you J

US Food & Drug Administration
NOL-DO: Memphis R.P.
Phone: (901)IIIIIIII
Fax;(9?1)_

From: M~uliffe, John@CDCR [mailto:John.McAullffe@cdcr.ca.gov]
Sent: Tuesday, November 30, 2010 3:37 PM
To
Cc: Kernan, Scott@CDCR
Subject: FDA entry item #- that is currentl awaiting FDA appro_vI.The shi ment is to

, Whittier, CA. by FED-
EX. IS t e D- contac person a so ca e your phone number 901 and left a
message. ·If you could please return my calli would like to know the timeline for release. Thank you in advance.

John McAuliffe
California Department of Corrections and Rehabilitation

1/20/2011
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.McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Tuesday, November 3D, 20102:06 PM

To: Kernan, Scott@CDCR

Subject: FW: FDA entry item #

FYI

@fda,hhs.gov]From:
Sent: Tuesday, November 30, 2010 2:00 PM
To: McAuliffe, John@CDCR
Cc: Kernan, Scott@CDCR;
SUbject: RE: FDA entry item #

This entry is currently under review by our OIOP branch. Due to the intended use they are developing a blanket

_
lie for handlin_heset pe ofshipmen~rmation you can call Supervisor_

at 901 orSupervisor_. I am not authorized to make an .
a mlSSI llity deciSion on t e entry.

Thank you,

US Food & Drug Administration
NOL-DO: Memphis R.P.
Phone: (901)_
Fax: (901)_

From: McAuliffe, ]ohn@CDCR [mailto:John.McAuliffe@cdcr.ca.gov]
Sent: Tuesday, November 30,20103:37 PM
To:
Cc: Kernan, Scott@CDCR
SUbject: FDA entry item #-
John McAuliffe
California Department of Corrections and Rehabilitation

1120/2011
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Tuesday, November 3D, 2010 1:37 PM

To: @FDA.HHS.gov

Cc: Kernan, Scott@CDCR

SUbject: FDA entry item #

.._ ....

I am inquirin into the shi ment # that is currentl awaiting FDA approvwl.The shi ment is to
be sent to Whittier, CA. by FED-
EX. IS t e -E contact person I also ca e your p one number 901 and left a
message. you could please return my call I would like to know the timeline for release. an you in advance.

John McAuliffe
California Department of Corrections and Rehabilitation

i/20/2011
CDCR 000335

2.2.11 ACLU 000335



Page 1 of2

McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Tuesday, November 30,2010 12:41 PM

To: Kernan, Scott@CDCR

Subject: RE: talking points

Scott
.·No word from· FDA.._.... Not sure.if.you heard butthe United. Kingdom's. Business...
Secretary, VInceCa~ taken the decision to control the export of sodium thiopental."
John

From: Kernan, Scott@CDCR
Sent: Tuesday, November 30, 2010 12:23 PM
To: McAuliffe, ]ohn@CDCR
SUbject: FW: talking points

Scott

Any word?

-~"--"'---'------

From: Hidalgo, Oscar@CDCR
Sent: Tuesday, November 30, 2010 12:20 PM
To: Cate, Matt@CDCR; Kernan, Scott@CDCR; Rice, Benjamin@CDCR
SUbject: talking points

1120/2011
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Oscar Hidalgo
Assistant Secretary, Communications
Califo~rtment of Corrections and Rehabilitation
(916)_Cell

o http://www.cdcr.ca.gov/images/special/l

1120/2011
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McAuliffe, John@CDCR

From:· McAuliffe, John@CDCR

Sent: Friday! November 12, 2010 9:44 AM

To: Duffy, Brian@CDCR

SUbject: Re: Any Word?

No problem
. John'

----_ _---.__ -.~ ---------- ..~- -----_._-_.-.._-_._---,_ -.-.-- .. -.-..--_._ _-----_._-----_ _ _-._-
From: Duffy, Brian@CDCR
Sent: Friday, November 12., 2010 09:40 AM
To: McAuliffe, ]ohn@CDCR
CC: Kernan, Scott@CDCR
Subject: RE: Any Word?

Hi John,

Sorry to push, but when you hear something, please let me know. Scott is on vacation, but I'm keeping him
updated.

Thanks,

Brian

. -----------_...._---_._._~_.

From: McAuliffe, ]ohn@CDCR
Sent: Wednesday, November 10, 2010 5:16 PM
To: Duffy, Brian@CDCR
SUbject: Re: Any Word?

Brian
Not yet but since Thursday is a holiday I am hoping Friday. I will call_ Friday morning. He has told me
everything is set and in motion with our order to include Customs, FDA, and DEA.
John

From: Duffy, Brian@CDCR
Sent: Wednesday, November 10, 2010 03:34 PM
To: McAuliffe, John@CDCR
Subject: Any Word?

Hi John,

Have you heard anything about when the order may be filled?

Thanks,

Brian

-------------

1/20/2011
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McAuliffe, John@CDCR'

From: McAuliffe, John@CDCR

Sent: Wednesday. November 10, 2010 5:17 PM

To: Kernan, Scott@CDCR

Subject: Fw: Any Word?

FYI

From: McAuliffe, John@CDCR
Sent: Wednesday, November 10, 2010 05:16 PM
To: Duffy, Brian@CDCR
SUbject: Re: Any Word?

Brian
Not yet but since Thursday is a holiday I am hoping Friday. I will call_ Friday morning. He has told me
everything is set and in motion with our order to include Customs, FDA, and DEA.
John

From: DUffy, Brian@CDCR
Sent: Wednesday, November 10, 2010 03:34 PM
To: McAuliffe, ]ohn@CDCR
SUbject: Any Word?

HiJohn,

Have you heard anything about when the order may be filled?

Thanks,

Brian

1/20/2011
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Wednesday, November 10, 20105:16 PM

To: Duffy I Brian@CDCR

Subject: Re: Any Word?

Brian .
Not yet out s'irice Th'ursday'is a' holiday'l a'm' hopi'ng'Friday', I wHl ca"_ Friday ·morning.·He·has told me
everything is set and in motion' with our order to include Customs, FDA} and DEA.
John

---,._-_.~.- ..-_._._-_._--_._.._.--_._...• '-' _._ - _ _.-.-..-_.._-----_._---_._ .._.-•..__..~-..-.._.

From: Duffy, Brian@CDCR
Sent: Wednesday, November 10, 2010 03 :34 PM
To: McAuliffe, John@CDCR
SUbject: Any Word?

Hi John,

Have you heard anything about when the order may be filled?

Thanks}

Brian

1120/2011
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Thursday, November 04,2010 3:31 PM

To: Kernan, Scott@CDCR

Subject: FW: Invoice

Attachments: Invoice.PDF; NCBJustification (2).doc

Scott
Here it is with NCB.
John

From:
Sent: Thursday, November 04, 2010 3:27 PM
To: McAuliffe, John@CDCR
SUl?ject: Invoice

Hello John,

Please see attach Invoice.
If you have any questions please feel free to call me.

Thank you

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive
information related to a person's healthcare. The infonnation contained therein is being emailed to you
after obtaining authorization from the patient. You, being the recipient, are obligated to maintain this
information in a SAFE, SECURE, CONFIDENTIAL, and RETRIEVABLE fashion. Unaut}1orized re­
disclosure and/or failure to maintain confidentiality is prohibited by law and could subject you to
penalties described under the Federal HIPAA Act of 1996 and applicable State law.

From: IIMcAuliffe, )ohn@CDCR" <John.McAuliffe@cdcr.ca.gov>
To:
sent: Thu, November 4, 2010 12:18:25 PM
Subject: RE: Address

-
1120/2011
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Here is the name and address ofthe_at San Quentin .... 1am waiting on the Warden signature for
the memo you requested .....thought~ the name and address sooner than later....once J get your
invoice coeR can get the check.

John McAuliffe

From:
Sent: Tuesday, November 02, 2010 4:05 PM
To: McAuliffe, John@CDCR
Subject: Address

Hello John,

Can you please email me your address. I need to put it on the invoice.

1120/2011
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McAuliffe, John@CDCR

From:
Sent:
To:
Subject:

Attachments:

.....-m

McAuliffe, John@CDCR
~ovember04,20102:03 PM

~50_20101104_141005;

AR-M450_20101104_141005.pdf

AR-M450 2010110
4_141005.pdf (2.,,__

Here is the letter you requested from SQ. When do you think you will be abie to forward
the invoice to me for payment?
John McAuliffe

-----o~e~-­

From: ........ ~CDCR
Sent: T~ursdaYI November 04, 2010 1:57 PM
To: McAuliffe, John@CDCR
Cc: Rodriguez, William A.@CDCR
Subject: AR-M450_20101104_141005i

Sent to you at the request of CDW W.A. Rodriguez

COCR 000343

2.2.11 ACLU 000343
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..._-'--- ... _: ._.:.:...,;. : - .. -.. ._~~-----=.--- ~._•.._---

STAtE OFCAI.IFORNIA ..:.: DEPARTMENT OF 'CORRECTIONS'AND-REHABIL1T-A!fION

WARDEN
California state Prjson, San Quentin
San Quentin, CA 94964

November 4" 2010

- .ARNOI.D.. SCHWARZENEG.G.EB, G..Q'iEI:IN9R·

... -----.. "-.- . _...._-- -- .-- - . ---- .. ---"- ---. -" . -~ '-- -~--- • -_. 0 __ -

This letter serves as written acknowledgement that the Pharmacy
at San Quentin State Prison will receive .shipment of, the
~ (Pentothal) ordered from _

California State Prison, San Quentin
San Quen~in, California 94964

Sincerely,

~t4c. ..
/~~~CENTCULLEN .

Warden (A), San Qu~ntin State Prison

co: Scott Kernan, Undersecretary, Operations

CDCR 000344
2.2.11 ACLU 000344



M.cAuliffe, John@CDCR

From: McAuliffe, John@CDCR

·Sent: Thursday, November 04 1 2010 12:42 PM

To: Rodriguezi William A.@CDCR.

SUbject: Letter

Attachments: sa Warden Letter.doc

6i11- - ....

Thanks
John

1/20/2011

Page 1 of 1
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STATE OF CALIFORNIA - DEPARTMENT-OF CORRECTiONS AND REHABILITATION

WARD.EN
California State Prison, San Quentin
San Quentin, CA 94964

November 4, 2010

ARNOLD SCHWARZENEGGER, GOVERNOR

_ ---- -- -- .-..,~- -._- .'-'--"-----_ -"- .~., ._ .. _.- - -_. -_ .. - - -_ _.-.- -.. ' .._--,.-._.. - -. __._ -. - - ..- _.- . ---_.---

This letter serves as written acknowledgement that Neumiller
Infirmary Pharmacy at San Quentin State Prison' will receive
shipment of the Thio ental Sodium (Pentothal) ordered from

Neumiller Infirmary Pharmacy
California ,State Prison, San Quentin
San Quentin, California 94964

Sincerely,

VINCENT CULLEN
Warden (A), San Quentin State Prison

cc: Scott Kernan} Undersecretary, Operati,ons

CDCR 000346
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Thursday, November 04 1 2010 12:18 PM
To: _

Subject: RE: Address

- - ,- -

Here is the name and address ofthe_at San Quentin .... I am waiting on the Warden signature for
the memo you requested .....thought~ the name and address sooner than later....once I get your
invoice COCR can get the check.

John McAuliffe

From:
Sent: Tuesday, November 02, 20104:05 PM
To: McAuliffe, John@CDCR
SUbject: Address

Hello John,

. Can you please email me your address. I need to put it on the invoice.

---

1/20/2011
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: WednesqaYl November 03) 2010 11 :54 AM
To: _

SUbject: RE: Address

_invoice; .Scott Kernan I Undersecretary I Operations
1515 S Street
Room 502 South
Sacramento, CA. 95811

When you get a chance could you call me at
John McAuliffe

From:
Sent: Tuesday, November 02, 20104:05 PM
To: McAuliffe, John@CDCR .
SUbject: Address

H;ello John,

Can you please email me yOU! address. I need to put it on the invoice.

(cell)

--_._---------------------'

1/20/2011
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McAuliffe, John@CDCR

From:
Sent:
To:
Subject:

Attachments:

~
...._.~

McAuliffe, John@CDCR
.,...9:56AM

Internet Page 2.pdf; Internet Page 1.pdf

am' .......
" ~ ......

Internet Page 2.pdf Internet page l.pdf
(425 KB) (795 KB)r _

Attached is the information concerning
John McAuliffe

and the Thiopental.

-----O~lMessage----­
From: ...... IIIIItCDCR
Sent: Thursday, October 28, 2010 9:52 AM
To: McAuliffe, John@CDCR
Subject: Emailing: Internet Page 2.pdf, Internet Page 1.pdf

AS requested.

Please let me know if you need anything else.

Division of Planning, Acquisition and Design Facility Planning, ConstruGtion and
Management California Department of Corrections and Rehabilitation
(9l6) _

1

CDeR 000349
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Pentothal Sodium Injections Page 1 of 1

tngredient(s): Each amp. Contains:
··--·500mg-Sodlum"thlopentel·(in·poWder·form}-····_·_···- " ".. - . - _ _.. _ "'''--' .._- .. - - - .

Indications: Induction of general anesthesia, Anesthesia of short
duration and also used as anti-convulsant

• As the sale anesthetic agent for brief (15 minutes)
procedure

• for induction of anesthesia prior to administration of other
lrihalallon anesthetic agents

.. To supplement regional anesthesia
• To provide hypnosis during balanced·anesthesla without

agents for analgesia or muscle relaxallon
• For the control of convulsive states during or following

Inhalslion anesthesia, local anesthesia, or other causes
• In neura surgical patients with increased intracranial

pressure, If adequate ventilation is provided
• For nareo-analysls and nareo-synthesis in psychiatric

patients.

Pack Size; 25 ampoules In carton

mhtml:file://C:\Documents and Settings\john.nlcauliffe\Local Settings\Temporary Internet... 10/1/2010
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McAuliffe, John@CDCR

From: McAUliffe, John@CDCR

Sent: Monday, October 25,2010 10:18 AM

To: Kernan, Scott@CDCR

Subject: Re: Use of Drug Challenged in Death Penalty Case

Still waiting to hear from. Trying one last time with SQ also will let you know.

From: Kernan, Scott@CDCR
To: McAuliffe, John@CDCR
Sent: Mon Oct 25 10:08:22 2010
Subject: Re: Use of Drug Challenged in Death Penalty Case

Thx. Not quick enough for AZ. You sure called it. Get word to you on when we can test. Did you hear from.
on note from pharmacy? .

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Mon Oct 25 10:04:27 2010
Subject: Fw: Use of Drug Challenged in Death Penalty Case

Scott
From drugs leaving SQ to LA lab to shipping for testing approximately 10 days.
John

From: Duffy, Brian@CDCR
To: McAuliffe, ]ohn@CDCR
Cc: Kernan, Scott@CDCR
Sent: Man Oct 25 08:36:23 2010
Subject: Fw: Use of Drug Challenged in Death Penalty Case

Good Morning John,

Please see below.

Brian

From: Kernan, Scott@CDCR
To: Duffy, Brian@CDCR
Sent: Mon Oct 25 08:26:30 2010
SUbject: Fw: Use of Drug Challenged in Death Penalty Case

Brian
Please send this to john fyi. Ask him to shoot me note on testing of our drugs. Specifically, how long did they say
it would take to actually test the drug? Thx
Scott

---------'--
From: Kernan, Darby@CDCR

1/20/2011
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.To: Kernan, Scott@CDCR; Hidalgo, Oscar@CDCR; Rice, Benjamin@CDCRi Cate, Matt@CDCR
Sent: Mon Oct 25 08:23:05 2010
Subject: Use of Drug Challenged in Death Penalty Case

I r;] The New York Times I
October 22,2010

Use ofDrug Challenged in Death Penalty Case
By JOHN SCHWARTZ

Arizona plans to execute Jeffrey Landrigan next week, but his lawyers are arguing that one of the drugs
-thafthe state -intends to use to end his life inay not be'go'cd en'ough.' - ,. ,. ,. ., . ,.., .- , ...-.. .

The planned execution of Mr. Landrigan, convicted of murder in 1990, coincides with a shortage of the
anesthetic used in the state's execution protocol, sodium thiopentaL The thiopental shortage has already
caused del~ys in executions around the country. .

,Arizona officials have the drug, but defense lawyers for Mr. Landrigan are asking to stay the execution
until the state reveals where it got its supply.

If Arizona obtained the drug from an overseas supplier, they argue, it may be substandard and violate
Food and Drug Administration rules for importation. ' ,

Kent Scheidegger, legal director for the Criminal Justice Legal Foundation, a group that supports the
death penalty, said that arguing over the safety of a drug for executions is "absurd."

HAs long as it's a real drug manufacturer and not mixed up in somebody"s garage, it doesn't matter
where it came from," Mr. Scheidegger said. While the Food and Drug Administration is supposed to
detennine whether drugs are safe and effective, he said, '~in this case, safe and effective are opposites."

Shelly Burgess, a spokeswoman for the F.D.A., said that imported drugs must go through an approval
process hefore being used in the United States, but added that executions are "clearly not under our
purview or authority."

Megan McCracken, an adviser on lethal injection issues to the death penalty clinic at the University of
California. Berkeley School of Law, argued that the origin of the drug used was nonetheless important
under the law.

She cited the Eighth Amendment prohibition against cruel and unusual punishment, and a 2008 decision
by the SU12reme Court. In that case, Baze v. Rees, the court left room for challenges to execution
methods that involve a demonstrated risk of severe pain compared with available alternatives.

To Ms. McCracken, the lack of information about the drug opens Arizona to a challenge under the Baze
decision. "Its provenance matters," she said.

"I don't think you can say that thiopental is thiopental is thiopental."

Judge Roslyn O. Silver of United States District Court on ThLlrsday asked the state to voluntarily reveal
where the drug had come from. She set the matter for oral argument on Monday.

The state, in a brief filed Friday, declined to identify the source of the drug, citing state confidentiality

1120/2011
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laws intended to shield those involved in executions from harassment by death penalty opponents. It
denied that the drug to be used was substandard, and suggested that the criticism of the drug was an
"improper delay tactic."

The state, the brief said, "takes its responsibility to carry out an execution seriously and has attempted to
construct a protocol to carry out executions as humanely as possible."

Kent E. Cattani, an Arizona assistant attorney general, said that the supply of the drug obtained by the
state was effective, and noted that the protocol in place involved several methods for determining that

..the inmate was unconscious before administering the.fUlal.drug. While an important concern with the
administration of powerful anesthetics is that the patient might receive too much, Mr. Cattani explained,
"it's obviously not a consideration here."

In fact, the amount that is given to inmates is more than 10 times the recommended dose for surgical
procedures. "There's little or no chance that he would regain consciousness," he said.

lfthe judge insists on knowing the origins of the drug, he said, "we would ask that it be disclosed under
seal."

To Ms. McCracken, the state's response was inadequate, akin to saying, "Just trust us," she said.

1/20/2011
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Monday, October 25 1 2010 10:04 AM

To: Kernan l Scotl@CDCR

SUbject: Fw: Use of Drug Challenged in Death Penalty Case

Scott
From drugs leaving SQ to LA·lab to shipping fortesting approximately·1-0 days.
John

From: Duffy, Brian@CDCR
To: McAuliffe, John@CDCR
Cc: Kernan, Scott@CDCR
Sent: Mon Oct 25 08~36:23 2010
SUbject: Fw: Use of Drug Challenged in Death Penalty Case

Good Morning John,

Please see below.

Brian

------_.--.----_._---, ----:---.....-,-'---..-

From: Kernan, Scott@CDCR
To: Duffy, Brian@CDCR
Sent: Mon oct 2508:26:302010
Subject~ Fw: Use of Drug Challenged in Death 'Penalty Case

-..,..- --~._-

Brian
Please send this to john fyi. Ask him to shoot me note on testing of our drugs. Specifically, how long did they say
it would take to actually test the drug? Thx
Scott

From: Kernan, Darby@CDCR
To: Kernan, Scott@CDCRi Hidalgo, Oscar@CDCR; Rice, Benjamin@CDCR; Cate, Matt@CDCR
Sent: Mon Oct 25 08:23:05 2010
SUbject: Use of Drug Challenged in Death Penalty Case

Ir;l ThE'! NAW Yark Timp.f' I .
October 22~ 2010

Use of Drug Challenged in Death Penalty Case
By JOHN SCHWARTZ

Arizona plans to execute Jeffrey Landrigan next week., but his lawyers are arguing that one of the drugs
that the state intends to use to end his life may not be good enough.

The planned execution of Mr. Landrigan, convicted of murder in 1990, coincides with a shortage of the
anesthetic used in the states execution protocol, sodium thiopental. The thiopental shortage has already
caused delays in executions around the country.

1/20/2011
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Arizona officials have the drug, but defense lawyers for Mr. Landrigan are asking to stay 1he execution
until the state reveals where it got its supply.

If Arizona obtained the drug from an overseas supplier, they argue, it may be substandard and violate
Food and Drug Administration rules for importation. .

Kent Scheidegger, legal director for the Criminal Justice Legal Foundation, a group that supports the
death penalty, said that arguing over the safety of a drug for executions is "absurd."

"As long as it's a real drug manufacturer and not mixed .up. in .somebody~s garage, it doesn't matter..
where it came from," Mr. Scheidegger said. While the Food and Drug Administration is supposed to
detennine whether drugs are safe and effective, he said, "in this case, safe and effective are opposites."

Shelly Burgess, a spokeswoman for the F.n.A., said that imported drugs must go through an approval
process before being used in the United States, bitt added that executions are "clearly not under our

. purview or authority."

Megan McCracken, an adviser on lethal injection issues to the death penalty clinic at the University of
CalifQwia. Berkeley School of Law, argue~ that the origin of the drug used was nonetheless important
under the law.

She cited the Eighth Amendment prohibition against cruel and unusual punishment, and a 2008 decision
by the Supreme Court. In that case, Baze v. Rees, the court left room for challenges to execution
methods that involve a demonstrated risk of severe pain compared with available alternatives.

To Ms. McCracken, the lack of infonnation about the drug opens Arizona to a challenge under the Baze
decision. "Its provenance matters," she said.

HI don't think you can say that thiopental is thiopental is thiopental."

Judge Roslyn O. Silver ofUnited States District Court on Thursday asked the state to voluntarily reveal
where the drug had come from. She set the matter for oral argument on Monday.

The state, in a brief filed Friday, declined to identify the source of the drug, citing state confidentiality
laws intended to shield those involved in executions from harassment by death penalty opponents. It
denied that the drug to be used was substandard, and suggested that the criticism of the drug was an
"improper delay tactic."

The state, the brief said, "takes its responsibility to carry out an execution seriously and has attempted to
construct a protocol to carry out executions as humanely as possible."

Kent E. Cattani, an Arizona assistant attorney general, said that the supply of the drug obtained by the
state was effective, and noted that the protocol in place involved several methods for detennining that
the inmate was unconscious before administering the final drug. While an important concern with the
administration of powerful anesthetics is that the patient might receive too much, Mr. Cattani explained,
"if s obviously not a consideration here."

In fact, the amount that is given to inmates is more than 10 tilnes the recommended dose for surgical
procedures. ,eThere's little or no chance that he would regain consciousness," he said.

1/20/2011
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If the judge insists on knowing the origins of the drug, he said, "we would ask that it be disclosed under
seal."

To Ms. McCracken, the state's response was madequate, akin to saying, "Just trust us," she said.

1/20/2011
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Monday, October 18\ 20103:55 PM

To:

SUbject: Re: Cof A Request

-1am still w?,iting to. hear from Legal. Since it is getting toward the end of the day SQ will resched ule the drop off of
the thiopental for testing on"Thursday. I will 'keep you informed.
John McAuliffe

From:
To;
Sent:Mon Oct 18 14:03:572010
Subject: Cof A Request

Dear.

Is the manufacturer of the Sodium Thiopental a manufacturer that has had its manufacturing
facility inspected by the US FDA.

Second does this product meet or exceed the USP pharmacopoeia specifications for this product. Please
find pdf of USP specifications. .

Can the manufacturer of your product provide a copy of the British pharmacopoeia specifications for
this product. '

Can you or the manufacturer of the material we will be importing provide a Certificate of analysis for
this specific lot number.

If not by US FDA standards, at least by British phannacopoeia standards. If so could you provide a copy
of those standards, and Cof A.

__advance

1/20/2011
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Monday, October 18,20103:48 PM

To:

Subject: Re: Any word?

Good .call. I will call Pharmacy.
John

From:
To: McAuliffe, John@CDCR
Sent: Mon oct 18·15:46:16 2010
Subject: RE: Any word?

Can we reschedule for Thursday. that will give the Governor and the Lawyers time to talk. I talked to the Warden
and he is ok with that.. .

Let me know right away I getting ready to leave for the day.

thanks

Leadership does not always wear the harness of compromise.
Woodrow Wilson

---._-----------------

1120/2011
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Monday, October 18, 20103:18 PM

To:
Subject: Re: Any word?

Still waiting.

Page 1 of 1

From:
To: McAuliffe, John@CDCR
sent: Mon Oct 18 15:15:46 2010
SUbject: Any word?

- .. .. .-------------~.-

Any word from the Governor1s Office or Headquarters?

Leadership does not always wear the harness of compromise.
Woodrow Wilson

1/20/2011
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McAuliffe, John@CDCR
--...,-.,.---~-_.-.-.--~~ '-~----.---------.,.~-,-,..---,,-,.-

From: McAuliffe. John@COCR

Sent: Monday, October 18. 2010 12:05 PM

To:
SUbject: Fw: attachments

John
The attachment was a spec for Thiopental. I sent the below email so-.vould have the address and phne
number to Pharmacy, If.he did not.get.email couldyou.pleaseforwa~atohii;i. • .ii~mJ<s
John .. .. - .

From: McAuliffe, John@CDCR
To:
Cc: Kernan~-Scott@CDCR;-Rice,-Benjamin@eDeR; ·Slavin,.. Bruc:e@CDCR; Cullen, Vincent@CDCR; Rodriguez, William
A.@CDCR;
Sent: Fri Oct 1513:46:17 2010
Subject: Re: attachments

_versation- this AM. I left a message with your receptionist concerning the dropping off of che·micals to be
tested.__ will drop off the chemical Tuesday, October 19th at your Whitter address. The_ will
call your pharmacy when he is approximately one hour awa to ive ou an arrival time. COeR is asking you include
the costs of the testing to the invoice for the order from if possible. When testing is complete we
would like the results emailed (PDF) to this email. Than you In a vance,
John McAuliffe

From:
To: McAuliffe, John@CDCR
Sent: Fri Oct 15 09:43:19 2010
Subject: attachments

Please see attachment.

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive .
information related to a person's healthcare. The information contained therein is being emailed to you
after obtaining authorization from the patient. You, being the -recipient, are obligated to maintain this
information in a SAFE, SECURE, CONFIDENTIAL, and RETRIEVABLE fashion. Unauthorized re­
disclosure and/or failure to maintain confidentiality is prohibited by law and could subject you to penalties
described under the Federal HIPAA Act of 1996 and applicable State law.

1/20/2011

COCR 000361

2.2.11 ACLU 000361



McAuliffe, John@CDCR

Monday, October 18 1 2010 12:00 PM

Page 1 of 1

McAuliffe, John@CDCR

From:

Sent:

To:

Subject: Fw: Attachments of quotes

Attachments:_- Thiopental Sodium Summary of Charges.PDF; Brokers Quote.PDF

Fyi

From:
To:
5ent:Mon Oct 1809:02:502010
Subjec::t:: Attachments of quotes

Please see attachments

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(IDPAA). It contains health infonnation that is personal and confidential and contains sensitive
information related to a person's healthcare. The information contained therein is being emailed to you
after" obtaining authorization from the patient. You) being the recipient, are obligated to maintain this
infonnation in a SAFE, SECURE, CONFIDENTIAL~ and RETRIEVABLE fashion. Unauthorized re­
disclosure and/or failure to maintain confidentiality is prohibited by law and could subject you to
penalties described under the Federal HIPAA Act of 1996 and applicable State law.

1120/2011
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Thiopental Sodium, USP

TERMS AND CONDITIONS

Turnaround time: Standard 10 Business Days fro,:, receipt of samples {full compendlal testing}.

Pricing: is Valid for 1 Year from date of quotation and subject to change at any time•
., {revisions due to USP monograph test changes or to advise of any sfandards. reagents, or other special supplies,

---'-... ----·------that-m-ay,·be---reql;lired-to-per-far-m·-the-tests..r-equeste(;L.)--·-,--·--..-------.---.-----..--.-~--__- --__

Rushes: Prices quoted above are also subJect to change if a Rush ** delivery is requested:
(Rush deliveries dependent on: availability of supplies required, outsourced tests, and lab availability.)

*~ +200% upcharge applied to quoted Test Prices for Rush: ti) tlj (4) Business DrlYS from recei~.t of !t<lmpie.
** +100% \.Ipcharge applied to quoted Test Prices for Hush: (S) to (7) Business Days from receipt of sample.

Miscelianeoiis'ChargesWthat may ap'ply(" .... _. __u...... . . _._ .......

OOS (Out of Specification) Investigations (per client request):
OOS Test Re-runs:

$100
Per test price quoted.

Terms: Pre-Payment is require9 for customers whose credit has not been established with
Payment terms for clients with approved credit are fifteen days from date of invoice unless otherwise stated on
the quote. Purchase orders or valid credit card information are required. Client agrees to pay all costs,including,
but not limited to attorney and accounting fees and other expenses of collection resulting from any default by
dient in any terms of this contract. For third party billing a signed purchase order must be received from the party,
being billed for the service. Additional charges may be assessed (i.e. Hazardous samples) with c1ient·approval.
Liability of is limited to an amount nt? greater than the amount invoiced. This
document supersedes any arrangeme~ts with regards to financlall!a,~ility.,

Sample Submission and Shipping:

1. Please send your sample to us "overnight" via traceable ;n~ans, such as FedEx, UPS or DHl.

2. If potency and microbiological testing are requested, include two separate samples with the
minimum sample req,uirements as specified in the quote.

3. Please log on to for online sample submission. Include the online
submission confirmation form and a signed copy of this quote with your sample.

4. Send the sample and any starting materials specified in the quote to the attention of the Sample
Administratiol'l Department. Samples will be received at. from Monday through Friday
(excluding holidays).

5. If potential degradation dLie to heat during shipping is possible, we ask that YOll please "pack"
cold. Please note that ice packs will collect moisture on the surface due to condensation. This
moisture can cause problems with packaging, requisitions forms and sample labels. It is
recomm ended that the ice pack(s) be placed inside a bag that is sealable ,such as a zip lock bag.
Please pack samples appropriately to prevent breakage.

Confidentialitv: maintains strict confidentiality with its customers. Formal confjdentiality
agreements may be initiated by the customer or by•••••••

Retention and Disposal: Samples are retained for 45 days after analysis. Prior arrangements must be
made to retain samples under other conditions or to return samples. ··U nless alternate arrangements have
been made, raw data will be retained for 5 years plus the current year after report date.

Forensic or Litigation~ For samples submitted of a suspect or forensic nature or for purposes of litigation,
we request that you please contact_for a quote.

CDCR 000363
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Summary of Charges"

Thiopental Sodium, USP

Sample
Quantity

----- -_._----------- ~-g~.!!~~-----0--- -----. - ...- ..
Tests required Method (mgj Price . Comments

Identification A (IRj NA 1000 $100 Requires Standard & Loss on drying

Identification B(Sodium) <191> 1000 $100

Identification C (Color) NA 500 $100
Loss on drying <731> 1500 $100

1---

Heavy-metals (Method II)· <231> _. - - -- - .--- i20a $250- "- _.. _. ... - -- . ...

Ordinary impurities (TLC) <466> 100 $350 Requires Standard-
Assay (Titration) NA 200 $350 Re~ires Loss on clrying

Price is $700 per test required
Procedure A: If solvents are unknown

Resid ual Solvents (GC) <467> 800 $700 Procedure B: ReqUired if procedure A fails
Procedure C: ReqUired if procedure Bfails or if
solvents are known

USP Thiopental RS Standard NA $335
Total 6300 $2385 Includes one residual solvents test

I\CThis quotation is subject to the attached terms and conditions.

.-1
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Dare: 10/15/10

Attent.ion:

Applicant:

11,ank you Tor the opportunity to quote the above account. V-.'e are a.hle to off'er tl~e following
terms which are va.1id for 30 days

Company -. .
Ctwen~ge M,,~rine Cargo - All R.{~k pl:>f company ~~~.m1 OM~CCP/SS

Valuation: Cost + lns\.lrance~l· Freight + 10%

Limits: $17 t.OOO in respect of Shipment by an}' one Aircraft and Connecti,ng Conveyance::l

Deductible $50() Per Claim

Premlum
Broker :F~e

$750.00
$175.00

Terms & Conditions
1. Short Term policy coverage one air shipment only. 100% Minimum Earned

Premiuml1 00% Fully Ear.ned Fees - No Flat Cancellation Allowed. Payment is due
a.r lime ofbind1ng

2. Goods ]11sured: Phamlaceuticals packed to WlthSland the rigors ~rr interna.tional
transit. .

3. Geogra.phical Limits .London Etigland to Whittjer~ Ca ..\

4. is charging you a Broket' fee for providing the
aSlC services set 'on erem. The a.mount. of mutually agreed fee is indicated above.

The general brokerage ~c::rviccs we pClfonT'! it1ch.u:\e, but. arC' not limited t,o~ 8cll.rching
our relevant ma.rkel.(s) for appropriate combil1f11ion(s) of price, coverage~ and security
for a panicular risk. may also be entitled to receive

CDeR 000365
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compensation~ dil'ectly or inclh'ectly. from the insurer that accepted and bOllnd out
business~ even when you have charged a brokerage fee.

5. Company policy ifbound, will nat violate and United States economic or trade
sanctions administered by the Ut1ited States Treasllry Department Office of Foreign
Asset Conlrol. .

fi:"clusion!Endo~ements - Per co.mpahY ff.)rm~

·--···---·---·------M·an'datoryl··Form-Necded-to-B·in'd:---------.--.-------------.-.--.-~-_ ..-.---._..-.-.-.-.

1~ Transportation Application signed by the insured.
2. COP~I of agency trud ncc4)unt cheek fQT ,ooryo of pJ'cmium pJU!9. fees.
3. Advise dates of $hiprnent. .

This quotation mayor may not include all·tem1s and conditions request.ed ·on your
applicB,tion. Please review carefully.

BIND REQUEST

To request binding please check the appropria.te line below: sign where noted and ret.urn to
OUr o·fnee. T fUI'I,l:\cr QCknClwleclge thClt ] hav¢ l\O1. received a quotut.ion fr(,m anyadmitt.ed
carrier for this risk. 0 0'

_. Pleas~ bind effective , Insured is not premiuTn financing.

X
Signatu·re-~fProdu~er & Date

All checks are t.o be made payable'to
And Mailed to our 'Pleasanton Office:

CDCR 000366
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McAuliffe, John@CDCR

From: McAuliffel John@CDCR

Sent: .Friday, October 15 1 20102:02 PM

To:

Subject: Fw: attachments

Had.no_

_____o- ~. ~._._. •••. ~._.....:...:..:..:~.:.~._ ___.;_·
0 -

FrOm: McAuliffe, John@CDCR
To:
Cc: Kernan, Scott@CDCR; Rice, Benjamin'@CDCR;Slavin, Bruce@CDCR; CUllen, Vincent@CDCR; Rodriguez,
William A.@CDCR
Sent: Fri Oct 15 13:46:17 2010
SUbject: Re: attachments

_versation this AM. I left a message with your receptionist concerning the dropping off of chemicals to
be tested. _ will drop off the chemical Tuesday I October 19th at your Whitter address. The
_ w~acy when he is approximately one hour away to ive ou an arrival time. COeR is
asking you include the costs of the testing to the invoice for the order from if possible. When
testing is complete we would like the results emailed (PDF) to this email. you In a vance.
John McAuliffe

From:
To: McAuliffe, John@CDCR
Sent: Fri Oct 15 09:43:19 2010
SUbject: attachments

Please see attachment

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(IllPAA). It contains health infonnation that is personal and confidential and contains sensitive
information related to a person's healthcare. The information contained therein is being emailed to you
after obtaining authorization from the patient. You, being the recipient, are oblig~ted to maintain this
information in a SAFE, SECURE, CONFIDENTIAL, and RETRIEVABLE fashion. Unauthorized re­
disclosure and/or failure to maintain confidentiality is prohibited by law and could subject you to
penalties described under the Federal HIPAA Act of 1996 and applicable State law.

1/20/2011
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Friday I October 151 2010 1:58 PM

To:

Subject: Fw: attachments

First email somehow failed?

~_.:-..~-"'---.,~.

From: McAuliffe, John@CDCR
To
Cc: Kernan,Scott@CDCR;Rice,Benjamin@CDCRiSlaviA, Bruce@CDCR; Cullen, Vincent@CDCR; Rodriguez,
William A.@CDCRi
Sent: Fri Oct 15 13:46:1'72010-~

SubjeCt:: Re: attachments

'!"I!!1Versation this AM. I left a message with your receptionist concerning the dropping off of chemicals to
be tested._ will drop off the chemical Tuesday, October 19th at your Whitter ·address. The
_.w~acywhen he is approximately one houraway~oive ou an arrival time. COeR is
~ou include the costs of the testing to the invoice for the order from if possible. When
testing is complete we would like the results emailed (PDF) to this email. hank you in a vance.
John McAuliffe '

From:
To: McAuliffe, John@CDCR
Sent: Fri Oct 15 09:43:19 2010
SUbject: attachments

Please see attachment

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive
information related to a personls healthcare. The information contained therein is being emailed to you
after obtaining authorization from the patient. You, being the recipient) are obligated to maintain this
information in a SAFE, SECURE, CONFIDENTIAL, and RETRIEVABLE fashion. Unauthorized re~

disclosure and/or failure to maintain confidentiality is prohibited by law and could subject you to
penalties described under the Federal HIPAA Act of 1996 and applicable State law.

--_._------

1/20/2011
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McAuliffe, John@CDCR

McAuliffe, John@CDCR

Friday I October 15 J 2010 1:46 PMSent:

To:

Cc:

From:

Kernan, Scott@CDCR; Rice l B~uce@CDCR; Cullen, Vincent@CDCR;
.Rodriguez, William A.@CDCR;_

SUbject: Re: attachments .

.._'.. ..' _ .

Per our conversation this AM. I left a message with your receptionist concerning the~ off of chemicals to
be tested. will drop off the chemical Tuesday, October 19th at your_ address. The
_ will call your pharmacy when he is approximately one hour awayt~rival time. COCR is
asking you include the costs of the testing to the invoice for the order from_ if possible. When
testing is complete we would like the results emailed (PDF) to this email. Thank you in advance.
John McAuliffe

From:
To: McAUliffe, John@CDCR
Sent: Fri Oct 15 09:43:192010
Subject: attachments

Please see attaclunent

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive
information related to a person's healthcare. The information contained therein is being emailed to you
after obtaining authorization from the patient. You, being the recipient, are obligated to maintain this
information.in a SAFE, SECURE, CONFIDENTIAL, and RETRIEVABLE fashion. Unauthorized re­
disclosure and/or failure to maintain confidentiality is prohibited by law and could subject you to
penalties described under the Federal HIPAA Act of 1996 and applicable State law.

1/20/2011
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McAuliffe, John@CDCR

From:
Sent:
To:
Subject:

McAuliffe, John@CDCR
Friday, October 15, 2010 11 :56 AM
Kernan, Scott@CDCR
Re: Letter

IIIIIIII is waiting for the Homeland Security Clearance. They are hoping to have it by
next week.

- - - - - Original -Message - - - - ­
From: Kernan, Scott@CDCR
To = McAuli.ffe"~" "John@CDCR"
Sent: Fri Oct 15 11:25:39 2010
Subject: Re: Letter

John,

l.nvoice?
1IIIIIIII Still working on letter

Original Message ----­
From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Cc: McClease, Kelly@CDCRi Rice, Benjamin@CDCRi Slavin, Bruce@CDCR
Sent: Fti Oct 15 08:56:24 2010
Subject: Letter

Scott
needs a letter from CDCR pharma~y (SQ if possible) simplys~

CDCR is requesting that IIIIIIII order 525 grams of Sodium Thio~rom..............
Nothing else is needed just the request. As explained to me by ........ Call.fornl.a Law
will not allow a Doctor to order on one scrip such a large volume. Pharamacy to Pharamacy
will allow IIIIIIII to meet our needs to complete the process.
John

1------ _

COCR 000370
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McAuliffe, John@CDCR

From: McAuliffe I John@CDCR

Sent: Friday, October 15 1 201011:50 AM

To: _@CDCR

Subject: Fw: attachments

Attachments: Thiopental Sodium. PDF

Fyi.. .

From:
To: McAuliffe, ]ohn@CDCR
sent: Fri Oct 15 09:43:19 2010
SUbject: attachments

Please see attaclunent

onday through Friday 7:30am to 4:30pm Pacific Standard Time(P.S.T.)

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive
information related to a person's healthcare. The information contained therein is being emailed to you
after obtaining authorization from the patient. You, being the recipient, are obligated to maintain this .
infonnation in a SAFE, SECURE, CONFIDENTIAL, and RETRIEVABLE fashion. Unauthorized re­
disclosure andlor failure to maintain confidentiality is prohibited by law and could subject you to
penalties described under the Federal HIPAA Act of 1996 and app~icable State law.

1/20/2011
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» Thiopental Sodium contains not· less:.tn:~~
and not more than 102.0 'p'el'cent p( GH':
calculated on the dried basis. . ;,. "·Y:{.:

• .' r i " • .'!~:;

Packaging and storage-Preserve in tight contlli
US.p Reference standards (11)~USP' Thiop'~'1i4,{

\.,,1

Id~ntifi~ation-·... , \. ,',;,,;' . '..!'!~Vt1
. A:. Dissolve apou:t:,500 mg in 10 ptL of water. \1 •

1~ mL of3'N hydrQ~.~lo);ic ~o.il1, an.d e~~et tri~'}iR"
With two 25-mL portions 'of chlorofonn. Evap~~~ ....,
chloroform excracts to dryness. Add 10 mL of~ther;',
and dry at 105°' for 2 hours: the- IR absorptlllii\
potassium bromide··dispersion 'of the residue:'so:

'
6pt

maxima only at-the same·\vavelengths·as·that bfil1.;siiTjj
ofUSP Thiopental RS. ,." ,~.~}~

. B~ I~ite ab01.1t 500 mg: tb~· residue respo.~~fl~
Sodw/n· ~l-9.1) .. ·.,.· :;('.. : . ".. .. .' .. 1 ,.,;:"ffi:~.;
. '. ·C~ Dissolve .about. 200 mg in 5 mL of 1N )qp.i!l.
and add 2 mL oflead acetate TS: a white precipiia,1e;~W
gradually darkens when the mixture is boiled.:Ac;ipi!)i··
:mixw~ with hydJ:ochloric ac~d:. hydrogen·sulfiQ~,i.s gsr
'reco~riizable'by its darkeni1?-g ~f,mois.tei1ecJ 1~~i:L9H,.
held 1n t~.e ya,P<?,I'.. .,.' '. . . . .'. " (:: :rN
Loss on'di-yi~g' (73.l)~DrY i~ ar~9D .f9~ 4 .~o~~,Ut
than 2.0% of lts weIght. ., .' :': ":<'~.:::j.

:~ca:v{~et~l~,Mep!od ji (231.): . '0.°92%.. ,...:1. ~';~1t~E
Ordinary imp'uritie~ (466)~:. "::;i;'~lf

Test sO/lltion: 10 rng ofThio ental Sodium

C:;HI7N2Na02S 264.32 ';·.:h!/'
:. 4,6( IH,5H}·Pyrimidinedione. 5-eihyldibydro-5~( (

thioxo-, monosodium salt, (±)-. '. ;:.
Sodium t±)-5-ethyl-5-(1-methylbutyl)w2-thiob~~L

[71-73-8]. ".,..

1'hioglDanine / Official Mollographs·2130

::,

this solution into a 100wmL volumetric flask, and dilute with Assay preparatioils--:-Weigh and finely pOwderj. ~:;.
'. . Phosphoric acid solution to volume to obtain Ii solution having it Tablets. Tranl!fer an accL\mt~ly weighed portionY
'., lrnowll COllcentratiOll of 0.04 mg per mL.. equivalent to about 40 mg o.r thioguanine, to. n50
.... Assa.y prepal'ation........Transfcr about 40 mg of 'thioguanine, flask, add SO mL of 1N sodium hydroxide, ancfriil ~ .
·::'t; accurately weighed,. to n ] OO-mL volumetric flusl<, dissolve in and minutos, with frequent swirling. Dilute with .w~t.et;:1~~
~::/ dilute with. 0.01 N sodium hydroxide:to volume, and mix. Trallsfer and filter n. portion of the S9lution through a pl~dijr~
k:. ]0.0 mL ~f this soluti?n to a' ]OO-mL volu~etric fhisk, dilute with . T~nsfer 5.0 mL ;of ~e fil~ate to a· 1OO-!11L: y.9,1~uf~tr.
,.' Pltospho1'1c 'acid solutIon to volmne, llnd mIX. '. • . dilute hydrochlonc aCid (l m 10) to volume, aQ,d\mi ~

1;J),<: .' Chrpmatographic ~ystem. (s~e. Chromatogr.aphy .. (621)}-TIle !1cidic a,Ysay p,·eparatioll.. Trat\sfer anoth~r ~.Q~m ....,.
i::~". liqll.~d. chromatograph is· equippeq. ·.with. a. f48 wnm. det~ctor and ,n filtr~te to a sec;ond ~OO-mI.: volumenic fl8S~,. a,~rt
{. :. 4.6"!l1m ~ 5"cm column th~t .contam.s .packmg Ll. The flow rate IS SOdlWD hydroxide, dilute WJ th watcr to volum~ij~j'

.... ---ti}~~"·-···_·"-·-·-····fibotit 2·.O;i1i!;·pef-ltiiiittte.' Chrdnillt()-grilph-tb~-St(tf1datdpi.'eP('i'i'ati(jfl,---tlie-B(:(s;t-assaYPi"'(jplitaUotz-;:-:·-:-:-.~- ..-..-~:,,: "':il~
%1;i,; {llld ~ec.9rd the peak. responses as direote?::for Procedure.: t~\f~ reln~ve ; Pr~cedlt/'e-Conco~itantly. determine tb~i'.a~1!.
a~;;: retention times are about; 0..60 for guanine and 1.0 for tluoguamne, Aoidlc assay preparatipll.llnd tbe Acidic stpndai:
.fii;:~ and the relative stnndarp deviation forreplicate il1iections is not.more l"c~.q?lls at ~he wavelength of maximum aQ~qf.~::
·FI.' than 2.0%. . ,". '. ron, WIth a suitably spectrophotometer, u~l~g:~
{r,:: .... Pi:oaedi,i?-Separiltely' inject'equ9.1 volumes (abo!J.t.l0'1!,L) .ofthe prelaration and the Basic s!an~a"dp,.~pa,.atiQ~~'1r:-
P Standard. preparation !i'nd the, Assay pl'epar~tlon mto the ·blan1~s .. Calculate the quantity, In mg, of C5H~s~k
:!. chromatagniph; record the chromato'grams;' and' measure ·the ·Tablets taken by the formula: .::,.;:di
,{.;. responses for the majol' peaJ~s, ~a~c~late th.e q~lantity, in !Jig, of .. ." :'~;'I};i1'

". -i~J:·. .., ·CsHsN~S·in·the-poLtion of ThlOguanllleItaken by·the·formula:· .. :.. _ - .. -_ ·lqC(~~/1s), , " ;i-·.)bii
t1:::f \.;' ':' . r'i.: '.' 1000C(r n ( .' ':. in w~ti9~ 0 is t~l~ concentration, in Jlg per ~lof~J
~';"i ......: ..:: .... \ :.: , ..:..... u ~.l.". . .RS In 'the ·,Acrdlc s/andm·d,preparation, 'and',:!A''''-
~1t!; in which C is'the concentration; in mg'per mL,: ofUSP Tbi~guanine absorbances ofthe A.aidie'ussayprepar~tion aud't
~:~:!. RS ill the S/a1Jdardprepal'ation~' and I'u and 7'sal'e the' peak responses preparation, -respectIvely. " ' '\, '.' 'Ill/.' ...,
!~i;;', obtaine.d from the Assay preparation alld the Standard preparation, ' ; :I • ., .. , ••• j·:.:ifWJ.r~
i~i:: respectIVely. . ..:...; " :.1. .. .\\:~·,·r;,.!:;1

:t;:.,,:,,~.~~~~~';~:~_I'-':::::~:'-i:.:::.';I.:.:::"!,~i..: . ":.: ':'.: ,,,,,,' " :,: ., . ",'" ,,-' .' T~~O~e~btlSodium ",", ~i~
~; :~.~iog~anine.·: Tablets,.', I .. ':' "

,0 ' i.:'. ~ I : I ., 't': '. •. ~.: I' • :'" I

.~ .: ~~ r:·· o
'". • i •• ,": ..' , ,,: • •

i~}:!

~f~ ;~

Iii
~.~I i
.~~: I

~l~~
~; ~~
ri~ .i

'1
[i·: ;

f\ ~;

t:!
f:L;
.l~~ I •

~J::
;;~ :'

~>. ThioguanineTablets contain not less-than 93.0 percent
ina.ri:ot'more'~hal\·107.0 peicent o~ ~e l~beled amount
of..~5H~N5~;.J;::" .,:::; ", ...... ':: . ,.. '.,.... .
:r~:clUlgipg, Rn~. ~~~rag~Pr~s.e~e in ~g~t ~ori~ai~er~: ..
.UaP.,~ere.t:.~~ce.·stillid~r.ds. ;(1.1 }-:-U$,P T!liog~anfne RP. .
Identificiltion:-The: l:N.absorption spectrum of the Acidia assay
prepul'atioll employed' lc)}' ,~eaSUl'el1)ent of absoIban~;il1 the Assay
exhibits-mllxima and minima at· the same wavelengths as that of'a
similar solution of USP Thiogu~lOine RS, conoomitantly measured.
Dissolution (711):....:.:..':.· .. ,' ).. 1: ',:: •.••.. , .1.' .', ::,., .

; ,Medhlm:' :wat~i'; '900 roL.: : :." .: .. , . ..
~Appa,.atirs 2.~:·· 50 xpm. ". .:""; ... 'oo

TIme: 45 minutes.
, .'Standard prepcwatioJl'"-Dissolv:e an accurately weighed quantity
of·USP;·"Thiogl.lanine RS in' I'N 50'diuoi hydroxide to obtain' a
sohitioni htivil'l:g a,known' concentration-of sbau.t '4.5 J.l~ 'per mL,;

prdcedul'~Deten1i.iilc' the amount of CjHsNsS dissolved from
UV absorbnnces at the wavelength of maximum absorbance' at about
348 nm offUtered portions oft'Qe S91u~iQn undertest l suitably diluted
with 0.1 N hydrochloric acid," in corri[iarison with the Standard
pl:epQJ'a(i(;m. ' :, l'~ ,. • 1 .~ ; . ':

. .Tolel·ances....Not;l~ss ~han·:75.% (Q) of the labeled e.rn.01mt Df
Cs{IsN$S,is..di~Q\v~9.·in.:4·~ minutes,.· !',. ; ' ..... ,.... '.' :.. ' ..'

..Uniformity of dosage1units (fJOS): meet:the' requirements. '.'.
Residual solvents (467): .meet the requirements.' ., ;! . '.

..' ," .:' .:. . . . (Official· January 1, 'z007)
Assny- ";':,:!'

Standard preparations-Dissolve an accuI'a1e1y weighed quantity
of USP..Thiogualline RS in sod~um hydroxide solution (1 in 250),
and dilute quantitatively and stepwise with the. sodium hydroxide
sohltion to, obtah'l. a· Sta/.ld(Jrd. .preparation:having a known
concentration, of 80 Jlg pel' mL...Transfer, 5,:O·mL.ofthis sqlution,to
a'lOO-mL volumetric flask, add dilute hydrochlori!::·ac~d,(1.in·lO).to

volume, and mix, to obtain the Acidic standardprepal'atiOl)•. Transfer
another. :5.0"mL portion of the solution to ·a. second. lOO.:rnL
volumetric flask,. add 10.0 I'I1L of 1N soditlm hydroxide; dilute
with. water ·tQ .volume,. and mix., to~ obtain. the .Basic_ standard

__~;T-.:· --,prepal'C1tiOIl •. .;, ;'. .
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'Official Monographs I Thioridazine 2131

Thiopental RS," Calculate the average quantity, in mg, of
CIIH17N2Na02S in cROh container ofThiopental Sodium for Injection
talcen by the fOl1l1uln: .

I: •

"" . 0': :

Thioridazine

~IH:z6N2S2' 370.58'
10If-Phenoth!nzine, I0-(2..(1 ~mcthyl-2-pipcridinyl)ethyIJ-2-

(met!lylthlo):", " : .
10-[2-(1·;Methyl~2-pipcridyl)ethyl]~2.~(methylthjQ)phenDthiazine

: [50-54~.2]. ,,' , ,...:. ..' ,
....... ,

.....

: ~., ~ ; .

I" '"

. '.I ~ ';, •• ; :

·'.;~ollttioll" 9.2 mg of USP Thiopental RS per mL of
'fi'
II volume; 40 ~tL.
(I: Inix·t1.lre of toluene and methanol (85 ; 15)..
01/: 1. . VC(l.091A IIIAs) I

',~eJ1ts (467): meets the Iequirem~nts. . in ~hich Vis toe :,olu~~, illl"I?L, oftbe solution prepared to contain
. ." . (Officul1 January 1, 2007) about 50 mg ofthiopentpl sodium per mL, Cis the concentration in
sfer about 100 Lng of Thiopental Sodium, accurately ·jJ.gperJ~' ofUS.P Thib~ntal,RS in·t~e.~tandard solution, l.09i is
'n 200~mL volumetric flask, ado sodium hydroxide . th~ ratio of the molecular weight of' thIOpental sodium to that of
1 250) to volume, and mix, Pipet 5 mL of the solution thl~pental, and 4u at1d As nrc the absorbances of the soluticSn ofLvolumelric-flaSlf,"ado"sodluil-l'llfdroxiae solution',fln'- ."yhlOpe,ntal "SodlUm' 'ior- -Injection--and....the-Standnrd-SOlUlion;--'- .----.--- _._._.-.

e,. and mix.. Dissolve an accurately weighed quantity of respechvely.
'ntal RS in sodium hydroxide solution (1 in 250). and
tntivcly and stepwise with Bodiuni hydroxide solution (1
.taill a StllD,dard SOlutiOll having a lcnown concentl:ation
'g per tnt: Concomitantly defennine' Ute' ab~orbaiices of
ns in I-em cells at the wavelength of maximum
at about 304 run. with a suitable speotrophotometer,
1 hydroxide solution (l in 250) as the blank. Calculate .
in nig~-of 'CiIHi1N2NaO~S' 'in' the 'Thir:ip'-ental"Sodiurii .- .....

,formula:; . , ..
,Oll'

20C(l.p91AuIAs),
• • I ..

'is the COllcentration, in I-lg per mL, ofUSP Thiopental RS
.Rl'd 50lutipn, 1.091 is the ratio ofthe molecular weight of
,..dlum .to·· that of. thiopental, and Au and' As lare the
l,' .the solution'ofThiopental Sodium and. the Standard
"ectively.,
'Y"

tal Sodium for Injection » Tl~lql·~.d:a.~~ contains not less' ilian ,99..0 percent and
;:~"" ., "I' ·'1'. not ~~e t'ijan 1.01.0 percent. of C21H26N2S2,' calcubited

, .':' .' op\,\~he oned basis.

'tal Sodium, for Injection is a steriie m~fure of :P~~k~~,~g ~nd .st~~itg6-Preserve in. we1l-01osedj light-resistant
ll~'?9j~,a~danhy~~us Sodi~ C~~hqnate as cq1ltainers:,'" ." I . • '; , ,

~iCOD-ta.it]s no,~ 1es,S,tl~an. 93.0 perce.~t a~<;l,t:l0t Usp· Reference standards 'Ol)---USP Thio1idari71e RS.
,·f::,tP7.0 per,cent .of, the label~d.)~1iQ~lAt' of ' N9TB-Throughout.the fol{owing procedures, protect1est, or assay
OS' , ,specn~nens, .the·Reference· Standard, and solutions containing them)

~ ~ \,2 • by. cbnductm~ t?e proce~ure,s without delay~ ul1der~~bdued light, or
a~d stomge-:.:.Presei"Ve in C011ta"iners jor Slerile Solids ·usmg low~actlnlC gl~sware';.· ' .,
.;~Jnder Injections (1), preferably of Type III glas's.:·' :' Identificntion','}nfrared Absolption (197K).: :
renee standa'rds (l1)-USP 'Tlriop~ntat:RS" USP Los~'9~ dryi~g (73l}-:Dry i!in vacuu~'at 50

D
f~r4 h!?tlfS: i~ loses

Si::;' .' : . not more than 0.5% of Its weIght. "" .
~ss of solution (64l}-Mix 800 mg with 10 mL of Residue on ignition (281): not more than 0.1%:" '. '.,
~t~e~free water: after 1 minute, the solution is clear and Chr:~~~tograp~ic .pUrity----;'[NoTE:-Conrju~t this procedure w~thout
,ntiissolved Bond. , ' .... delay, under subdued light.] Transfer 100 mJi of .Thio,#dazine 'to a
i'll I . lO-mL volumetric fiask, add a mixture of methantit"and ar:IlliuJoium
r~blution':' ..~·:At the time ofuse) it meets·the requirements hydroxide (49: 1) to volume, nnd mix to obtain the TeSt solutldn.
l!oed ~ol!lt!ol1s under Injections (1). '. ,..' U ' 1H......::,. I, .'," " ,.. ,: '; I', .,. , ,\. . " ", smg an acclU"a~e y :veighed quantity of USP Thioridazine RS,
,~~to,~iflS <85},-::-I~ ~contalDs. nci~ ~01:e ,thim 1.,0" ,VS;p prepare two s~luttons ~ the same solv.ent system containing 50 lAg

!, nit per ~g; <?f.t~I~peI,ltal sod.mrn.. ..', :,'.;. .per~ (Sc?lut~oll A, equlValent,to 0.5%) ,and 20 I-lg per mL (Solution
:!':b.enyeen.lp.2 and 11.2, in the solutlolJ prep~red in the B, eq~Jva~entt.9 0.2%), Apply ?~~L pprtions ,Qf,the Test so.lulion and
.!l~letell~s ojsolution: .. ~ ,... : ,'. ,. " ench bf tpe ~~..Stand~r~.:s~lutiQbs .to .a:thi~:layer ChrOl'!1atqgrapbic
~)Y~Dts (4157): meets the requirements. .;., ..1:. plate (see ~hro~~'!:tqg;,aph)~ (6~1,» ~oa1~p. ~~~~"a 9,25~i:I?rillayei.' of

J,~l; , .• ....,,' • '''' .ch.r9D;l!itogr~PPI~. sJ11Ra gel J1l;I,':'~lre~ ~m~~'dl~telY develop the
'i)';: ... ""'. . . (OfP.cla11anti~ry 1, ~007) ohrom!lto~.~. a solvel)t .s¥s~em ''P~slstmg 'of a ~ixtqre of

. ..i.r,~trlcnts-:-It responds to,. the Iden;iificcitj~l~ ~st:S. and .qh)oroform,. lsopropy\, alcob,ol, and anirrion'ium' hydroxide
teQlnreI1?ents .~fthe test,for Heavy metaw under Thiopental (74: 25,.: 1) until the solvent front has moved about three:'fowibs of
,~...l,1)eets,.also the requi.rements (or S(erility Tests (71), $e length. qf th.e p}ate~. R~~ove' tlJe plate ',:frol'T!:, the deoy,?!opingJt

I

9(.P.. 0.sage Units (905), and for Labeling ul}p~r Illje9(!ons ch~m~~r, rn~\<- tJi~,~~lvent .frOnt, allow the soly.en,~ to ev~p'oI'!!~~, al).d
uJ • eX.~I:tllne )h~ pl~te, u~~e,r sho!t~V(ave.l~ngth, UY ligh(:' .the·
')Ssolve the contents of 10 containers. of Thi~penta1 cl¥"ql;n~tog~m~ sh0'Y p~nclpal spots a~ ab~ut.the same. ~I' va\ue;
~!J Injection in sufficient water, diluting to an' accurately n.D s~~~,t:J~~ry sp~t:;, .If p~:esen~ ~n thec~o~'atogra!n from. th~ T~l
)y.oll1I'Cle, to obtain ~ solution containing about 50. mg of so~utr?l}, JS more. l,nte~~~ thlln the pnt:I~lp~.t.. spot: ob.tained ~om
.{~,odium per mL. 'Dihlte this solution quantitatively and, ~olu~'??t 1. (O.5~); a~d. the sum 9f .the l~~~!1~lties ,or aW~,econdary
~Yi~\ .sod,iurn hydroK.ide solution (1 in_ 250) to obtain a ,~pots, :f p,rese~to 1ll ~~ c1iromntograD?,fI'O~,tlie !~t ~o~u((~f2" is not
~~lng a concentration .of about 5Jig of thiopental sodium g,re?,t9~ t4a? ~:?~: .. , :"; .;, ...
~,~~eed}8;directedin the Assay un~er Tfliopen~al Sodium, Organic votable impurities, Method V (467): . meets the require~
~\V.lth--,-I;)lssolve-m~-aceUl'ately-welghed-qu"ntlty-of:--TJSP--ments,;-, -----:..,..,...ir-------;--:-:---..:..---..--,-:--.----~-------
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McAuliffe, John@CDCR

From:
Sent:
To:
Cc:
SUbject:

McAuliffe, John@CDCR
Friday, October 15, 2010 8:56 AM
Kernan, Scott@CDCR
McClease, Kelly@CDCR; Rice, Benjamin@CDCR; Slavin, Bruce@CDCR
Letter

Scott
needs a letter from CDCR pharmacy (SQ if possible) simplys~

requesting that IIIIIIII order 525 grams of Sodium Thio~rom.............
Nothin~else is needed just the request. As explained to me by ........ California Law
will not allow a 'Doctor to order on one' scrip such a large volume. Pharamacy to Pharamacy
will allow IIIIIIII to meet our needs to complete the process.
John

'\

1,.-----
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Thursday, October 14,201010:16 AM

To:

Subject: Fw: Thiopental Injection

From:
To: McAuliffe, John@CDCR
Sent: Thu Oct 14 09:44:39 2010
Subject: Re: Thiopental Injection

Hi John,
Enclosed please find product summery characteristics for Thiopental.
This product is: Freeze-dried powder for solution for injection in a Vial.
This product dose not come With a diluents.

Regards,•
Archimedes Pharma UK Ltd
250 South Oak Way, Green Park, Reading, RG2
6UG, UK
Telephone: +44 (0)118 931 5050 .
Fax: +44 (0)118 931 5056
WWW: http://www.archimedespharma.com
Before you contact this company: often
several companies will market medicines with
the same active ingredient. Please check that
this is the correct company before contacting
them. Why?

~'rchimedes

Summary of Product Characteristics last updated on the eMC: 05/05/2004

Thiopental injection

Table of Contents

• 1. NAME OF THE MEDICINAL PRODUCT
• 2. QUALITATIVE AND QUANTITATIVE COMPOSmON
• 3. PHARMACEUTICAL FORM
• 4. CLINICAL PARTICULARS
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• 4.1 Therapeutic indications
• 4.2 Posology and method of administration
• 4.3 Contraindications
• 4.4 Special warnings and precautions for use
• 4.5 Interaction with other medicinal Qroducts and other forms of interaction
• 4.6 Pregnancy and lactation .
• 4.7 Effects on ability to drive and use machines
• 4.8 Undesirable effects
• 4.90veraose
• 5. PHARMACOLOGJCALE.ROPERTIES
• 5..1 Pharmacogynamic proQ~rties

• 5.2 Pharmacokinetic properties
• 5.3 Preclinical safety data
• 6. PHARMACEUTICAL PARTICULARS
• 6.1 List of excipients
• 6.2 Incompatibiliti~s

• 6.3 Shelf life
• 6.4 Special precautions for storage
• 6.5 Nature and contents of container
.• 6.6 Special p-recautions for disposal and other handling
• 7. MARKETING AUTHORISATION HOLDER
• 8. MARKETING AUTHORISATION NUMBER(S}
• 9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION
• 10. DATE OF REVISION OF THE TEXT
• 11. LegaI category

1. NAME OF THE MEDICINAL PRODUCT
Thiopental Injection BP

2. QUALITATIVE AND QUANTITATIVE COMPOSmON
Thiopental Sodium BP 500mg

3. PHAR-MACEUTICAL FORM
Freeze-dried powder for solution for injection in a vial.

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

1. Thiopental is used for the induction of general anaesthesia and is also used
as an adjunct to provide hypnosis during balanced anaesthesia with other
anaesthetic agents, including analgesics and muscle relaxants. .

2. Thiopental is also used as ~m adjunct for control of convulsive disorders of

-----_._----_._---------
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various aetiology, including those caused by local anaesthetics.

3. Thiopental has now been used to reduce the intracranial pressure in patients
with increased intracranial pressure, if controlled ventilation is provided.

4.2 Posology and method of administration

Intravenous injection.

Thiopental Injection BP is administered intravenously normally as a 2.5%
. wjv .

(500mg in 20ml) solution. On occasions it may be administered as a 5% w/v
solution (500mg in 10ml).

•

The intravenous injection preparation should be used after reconstitution of the
sterile powder with Water for Injections, usually. to produce a 2.5% w/v
solution and this should be discarded after seven hours.

Use in anaesthesia

Normal dosage for the induction of anaesthesia is 100mg to 150mg injected
over 10 to 15 seconds. If necessary a repeat dose of 100mg to 150mg may be
given after one minute. No fixed dosage recommendations for the intravenous
injection can be given, since the dosage will need to be carefully adjusted
according to the patient's response. Factors such as age, sex, and weight of the
patient should be taken into consideration. Thiopental sodium reaches effective
concentrations in the brain within 30 seconds and anaesthesia is normally
produced within one minut~ of an intravenous dose.

Adult

100mg to 150mg intravenously over 10 to 15 seconds, normally as a 2.5% w/v
solution.

A r~peat dose of 100mg to 150mg may be given after one minute.

The intravenous injection should be given slowly and the amounts given
titrated against the patient's response to minimise the risk of respiratory
depression or the possibility of overdosage. The average dose for an adult of
70kg is rough\y 200mg to 300mg (8mls to 12mls of a 2.5% w/v solution) with a
maximum of 500mg.

Children

2 to 7mg/kg bodyweight, intravenously over 10 to 15 seconds, normally as a
2.5% w/v solution. A repeat dose of 2 to 7mg/kg may be given after one
minute. The dose is 2 to 7mg/kg based on the patient's response. The dose for
children should not exceed 7mg/kg.

1120/2011
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Elderly

Smaller adult doses are advisable.

Use in convulsive states

75mg to 125mg (3mls to 5mls of a 2.5% w/v solution) should be given as soon
as possible after the <;:onvulsion begins. Further doses may be required to
control convulsions following the use of a local anaesthetic. Other regimens,
such as the use-of intravenous or-rectal diazepam, may be ·usedto control
convulsive states. .

Use in neurologicalpatients with raised intracranial pressure

Intermittent bolus injections of 1.5 to 3mg/kg of bodyweight may be given to
reduce elevations of intracranial pressure if controlled ventilation is provided.

4.3 Contraindications
Thiopental is contraindicated in respiratory obstruction/ acute asthma/ severe
shock and dystrophia myotonica. Administration of any barbiturate is
contraindicated in porphyria.

Care should also be exercised with severe cardiovascular diseases, severe
respiratory diseases and hypertension of various aetiology.

Patients with hypersensitiVity reactions to barbiturates.

4.4 Special warnings and precautions for use

Special Care is needed in administering thiopental to patients with the following
conditions:- hypovolaemia/ severe haemorrhage, burns, dehydration, severe
anaemia, cardiovascular disease, status asthmaticus/ severe liver disease,
myasthenia gravis and muscular dystrophies, adrenocortical insufficiency (even
when controlled by cortisone), cachexia and severe toxaemia, raised
intracranial pressure, raised blood urea, raised plasma potassium, metabolic
disorders e.g. thyrotoxicosis, myxoedema, diabetes.

.Thiopental may precipitate acute circulatory failure in patients with
cardiovascular 'disease, particularly constrictive pericarditis.

Thiopental can cause respiratory depression and a reduction in cardiac output.

Headache is also reported with the use of barbiturate anaesthetics.

Reduced doses are recommended in shock, dehydration, severe anaemia,
hyperkalaemia, toxaemia, myxoedema or other metabolic disorders. Thiopental

1/20/2011
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sodium is metabolised primarily by the liver so doses should be reduced in
patients with hepatic impairment. Reduced doses are also indicated in the
elderly and in patients who have been premedicated with narcotic analgesics.

Thiopental has been shown to interact with sulphafurazole. Reduced initial
doses may be required to achieve adequate anaesthesia, but repeat doses may
also be necessary to maintain anaesthesia.

Increased doses may be necessary in patients who have either an habituation
·6r addiction· to alcohol or drLigs of abuse. 'Under these circumstances it is'
recommended that supplementary analgesic agents are used"

Accidental intra-arterial injection of thiopental causes severe arterial spasm and
an intense burning pain around the injection site. In the case of accidental
intra-arterial injection of thiopental the needle should be left "in-situ so that an
injection of an antispasmodic, such as papaverine or prilocaine hydrochloride
may be given. Anticoagulant therapy may also be started to reduce the risk of
thrombosis.

Thiopental injection should be used with caution in patients with adrenocortical
insufficiency or with raised intracranial pressure.

4.5 Interaction with other medicinal products and other forms of interaction
Thiopental has been shown to interact with sulphafurazole.

It should be noted that thiopental will Interact with beta-blockers and calcium
antagonists causing a faU in blood pressure.

The sedative properties of antipsychotics and anxiolytics maY,be potentiated by
thiopenta I.

4.6 Pregnancy and lactation
Thiopental readily crosses the placental barrier and also appears in breast milk.
Therefore, breast-feeding should be temporarily suspended or breast milk
expressed before the induction of anaesthesia. It has been shown that
thiopental can be used without adverse effects during pregnancy although the
total dose should not exceed 250mg. However, when considering use of
thiopental the cl.inician should only use the drug When the expected benefits
outweigh any potential risks.

4.7 Effects on ability to drive and use machines
Post-operative vertigo, disorientation and sedation may be prolonged and out­
patients given thiopental should therefore be advised not to drive or use
machinery, especially within the first 24 to 36 hours.
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4.8 Undesirable effects
Laryngeal spasm may occur, together with coughing or sneezing, during the
induction procedure. For this reason it is not advised to use thiopental alone for
peroraI endoscopy.

Extravasation causes local tissue necrosis and severe pain. This can be relieved
by application of an ice pack and local injection of hydrocortisone. The 5% w/v
solution is hypertonic and may cause pain on injection and thrombophlebitis.

Allergic reactions, skin reactions and hypersensitivity have been rarely reported.

Bronchospasm, respiratory depression and myocardial depression or cardiac
arrhythmias may occur.

4.9 Overdose
Overdosage produces acute respiratory depression, hypotension, circulatory
failure and apnoea. Treatment must be artificial ventilation, lowering of the
patienfs head and infusion of plasma volume expanders.

5. PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties .
Thiopental is a short-acting substituted barbiturate that is more lipid soluble
than other groups of barbiturates. The drug reversibly depresses the activity of
all excitable tissues. The eNS is particularly sensitive and normally a general
anaesthesia can be achieved with thiopental without significant effects on
peripheral tissues.

Thiopental acts through th~ eNS with particular activity in the mesencephalic
reticular activating system. The barbiturates exert different effects on synaptic
transmission, mostly those dependent on GABA. Autonomic ganglia of the
peripheraI nervous system are also depressed.

5.2 Pharmacokinetic properties
Following intravenous administration, unconsciousness occurs within 30
seconds and will be continued for 20 to 30 minutes after a single dose. Rapid
uptake occurs to most vascular areas of the brain fonowed by redistribution into
other tissues. . .

Thiopental is strongly bound to plasma protein, which impairs excretion
through the kidney. The metabolites are usually inactive and are then excreted.
Thiopental, therefore, whilst having a short duration of action, may have a long
elimination phase.

5.3 Preclinical safety data

1120/2011

CDCR 000380

2.2.11 ACLU 000380



There are no pre-clinical data of relevance to the prescriber which are
additional to that already included in other sections of the Summary of Product
Characteristics.

6. PHARMACEUTICAL PARTICULARS

6.1 List of excipients
None

6.2 Incompatibilities
Solutions of thiopental injection have a pH of 10 to 11 and are strongly alkaline
in order to maintain stability. Solutions are incompatible with acid, acidic salts
and solutions such as pethidine, morphine and promethazine.

6.3 Shelf life
48 months.

6.4 Special precautions for storage
Do not store above 25°C. Store reconstituted solution between 2°C to 8°C in
an upright position and use within 7 hours. Use once following reconstitution
and discard any residue.

6.5 Nature and contents of container
20ml Type III clear glass vials with 20mm bromylbutyl· caoutchouc siliconised
rubber closures.

Pack size: 25 vials per pack.

6.6 Special precautions for disposal and other handling
Not applicable.

7. MARKETING AUTHORISATION HOLDER
Link Pharmaceuticals Limited, Bishops Weald House, Albion Way, Horsham,
West Sussex RH12 lAH, UK

8, MARKETING AUTHORISATION NUMBER(S)
PL 12406/0014

9, DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION
5 April 1999

10. DATE OF REVISION OF THE TEXT
.January 2003
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11. Legal Category
POM

.stiOn? Does each indiVidualoThiopentao\ ~;al come ~ith its ow~ pre measur~d diluent?oSpeCifiCallY, for every
500 mg vial a 20 mL liquid vial is coupled for exact mixing for 500 mg.
John. McAuliffe

From:
To: McAuliffe, ]ohn@CDCR
sent: Fri Oct 01 06: 11:56 2010
SUbject: Re: Thiopental Injection

Hi John,
Since there is an 8 hours difference in time, if you need to get in touch with me
by phone, the following is my mobile number:
I am available from 6:00Am until 8:00PM just about all the time.
My office number: 011-44
My mobile: 011-44

.are trying to work with DEA and/or an import pharmacy company to deal with the DEA/FDAlCustoms. Any
suggestions or advise to make this happen sooner than later would be greatly appreciated.
John McAuliffe

From:
To: McAuliffe, John@CDCR
Sent: Thu Sep 30 05:27:27 2010
Subject: Thiopental Injection

30-09-10
Dear Mr. McAuliffe,
Thank you for your call and thank you for your interest in
I would be happy to supply yOU:

1/20/2011
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Thiopental Injection, powder for reconstitution, thiopental sodium, 500-mg vial
packs of 25's £196.75 (pounds sterling)
The current expiry date is February 2014.

POTASSIUM CHLORIDE 1.5GM 10ML INJ. PACKS OF 10
Expiry date: 01/13

£15.55

Pancuronium Injection, pancuronium bromide 2 m"g/mL, 2-mL amp packs of
la's £58.73 ""
Expiry date: 11/11

If you could supply me with the folloWing information, I can produce a proforma
invoice:
Invoice address
Delivery address, including contact person and contact person phone number

I will dispatch the goods to you by FedEx,
FedEx delivery charges is separate item.

In order to get the product easier through US customs, I think it would be a
goods idea for you to write a letter in the department letterhead, attention of
US custom and let them know why you need this product. I would include this
letter in your shipment.
Please also email or fax me a copy of your DEA license, to include it in your
shipment.

Please let me know if you need further information."

Many thanks,
Kind regards
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Thursday, October 14. 2010 8:21 AM

To:

SUbject: Re: Thiopental Injection

See email

From: McAuliffe, John@CDCR
To:
sent: Thu oct 14 07:31:35 2010
Subject: Re: Thiopental Injection

!!stiOn? Does each individual Thiopental vial come with ies own pre measured diluent? Specifically. for every
500 mg vial a 20 mL liquid vial is coupled for exact mixing for 500 mg.
John McAuliffe

-~--.-."----,--.-.----
From:
To: McAuliffe, John@CDCR
Sent: Fri oct 01 06: 11:56 2010
SUbject: Re: Thiopental Injection

Hi Johnr

Since there is an 8 hours difference in time, if you need to get in touch with me by
phone, the following is my mobile number:
I am available from 6:00Am until 8:00PM just about all the time.
My office number: 011-4
My mobile: 011-44

Regards,•
"are trying to work with DEA and/or an imp~rt pharmacy company to deal with the DEAlFDNCustoms. Any
suggestions or advise to make this happen sooner than later would be greatly appreciated.
John McAuliffe

From:
To: McAuliffe/ ]ohn@CDCR
Sent: Thu Sep 30 05:27:27 2010
Subject: Thiopental Injection
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30-09-10
Dear Mr. McAuHffe,
Thank you for your call and thank you for your interest in
I would be happy to supply you:

Thiopenta' Injection, powder for reconstitution, thiopental sodium, SOO-mg vial
packs of 25's £196.75 (pounds sterling)
The current expiry date is February 2014.

POTASSIUM CHLORIDE 1.5GM 10ML INJ. PACKS OF 10
Expiry date: 01/13

£15.55

Pancuronium Injection, pancuronium bromide 2 mg/mL, 2-mL amp packs of
10'5 £58.73
Expiry date: 11/11

If you could supply me with the following information, I can produce a proforma
invoice:
Invoice address
Delivery address. includ\ng contact person and contact person phone number

I will dispatch the goods to you by FedExl

FedEx delivery charges is separate item.

In order to get the product easier through US customs, I think it would be a
goods idea for you to write a letter in the department letterhead, attention of US
custom and let them know Why you need this product. I would include this letter
in your shipment.
Please also email or fax me a copy of your DEA license, to inc\ude it in your
shipment.

Please let me know if you need further information.

Many thanks,
Kind regards
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Thursday, October 14, 20107:32 AM

To:

SUbject: Re: Thiopental Injection

!!stion? Does each individual Thiopental vial come with itls own pre measured diluent? Specifically,· for every
500 mg vial a 20 mL liquid· vial is coupled for· exacrmixing for 500 mg. . . .
John McAuliffe

From:
To: McAuliffe, John@eDCR
Sent: Fri Oct 01 06:11:56 2010
SUbject: Re: Thiopental Injection

Hi Johnr

Since there is an 8 hours difference in time, if you need to get in touch with me by
phone, the following is my mobile number: .
I am available from 6:00Am until 8:00PM just about all the time.
My office number: 011-44
My mobile: 011-44

Regards,•
lIare trying to work with DEA a~d/or an import pharmacy company to deal with the DENFDA/Customs. Any
suggestions or advise to make this happen sooner than later would be greatly appreciated.
John McAuliffe

From:
To: McAuliffe, ]ohn(a)CDCR
sent: Thu Sep 30 05:27:27 2010
SUbject: Thiopental Injection

30-09-10
Dear Mr. McAuliffe,
Thank you for your call and thank you for your interest in
I wou Id be happy to supply you:

Thiopental Injection, powder for reconstitution, thiopental sodium, 500-mg vial
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packs of 25's £196.75 (pounds sterling)
The current expiry date is February 2014.

POTASSIUM CHLORIDE 1.5GM 10ML INJ. PACKS OF 10
Expiry date: 01/13

£15.55

Pancuronium Injection, pancuronium bromide 2 mg/mL, 2-mL amp packs of
10's £58.73
Expiry date: 11/11

If you could supply me with the following lnformation, I can produce a proforma
invoice:
Invoice address
Delivery address, including contact person and contact person phone number

I will dispatch the goods to you by FedEx,
FedEx delivery charges is separate item.

In order to get the product easier through US customs, I think it would be a
goods idea for you to write a letter in the department letterheadl attention of US
custom and let them know why you need this product. I would include this letter
in your shipment.
Please also email or fax me a copy of your DEA license, to include it in your
shipment.

Please let me know jf you need further information.

Many thanks,
Kind regards
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Re: Importation of Thiopental by Page 1 of3

McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Wednesday, October 13, 2010 5:23 PM

To: Kernan, Scott@CDCR

Subject: Re: Importation of Thiopental by

Scott
I will see what can be done to make it work. I will be at sa this Thursday and Friday for Team Training. I will
contact the Lawyer Thursday and see..
John

From: Kernan, Scott@CDCR
To: McAuliffe, John@CDCR
Sent: Wed oct 13 16:09:45 2010
Subject: FW: Importation of Thiopental by

Don't know if this just complicates things. So'unds like we will need this if we want to write check to lawyer
instead of company.

Scott

From: Gilpin, Timothy@CDCR
Sent: Wednesday, October 13, 20103:59 PM
To: Kernan, Scott@CDCR
SUbject: RE: Importation of Thiopental by

Thenl need a vendor data record for the attorney and an invoice from him to pay along with a purchase
document. Hope that is available.

from: Kernan, Scott@CDCR
Sent: Wednesday, October 13, 2010 3:03 PM
To: Gilpin, Timothy@CDCR
Subject: FW: Importation of Thiopental by

So it does not looK like I'll get invoice until Monday. Get it to you as soon as I get it. See note below, they want
check payable to attorney to avoid publicity. Is that possible?

Scott

From: McAuliffe, ]ohn@CDCR
Sent: Wednesday, October 13, 2010 11:32 AM
To: Kernan, Scott@CDCR
Subject: Fw: Importation of Thiopental by

Scott
See email concerning invoice.
John

From:
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Re: Importation of Thiopental by Page 2 of3 .

To: McAuliffel John@CDCR
Cc:
Sent: Wed Oct 13 10: 19:44 2010
Subject: Re: Importation of Thiopental by

Sure John. I just spoke tolland there will be a delay ofa few days because the shipment needs ~o be approved
by Homeland Security. This has nothing to do with his import license but is simply a post 911 security measure.
According to. this will only take a few days so I am hopeful I can get you an invoice by Monday of next week­
no later than Wednesday.II also is concerned about publicity; is is·acceptable for you to make the check
payable to my attorney trust account and I1 II cut the checks to all the appropriate entities. We working on it.•-
From: ltMcAuliffel John@CDCR" <John.McAuliffe@cdcr.ca.gov>
Date: Wed, 13 Oct 2010 10:06:07 -0700
To:
Subject: RE: Importation of Thiopental by

.ur conversation .....Please email (PDF) an invoice for services requested from
Specifically, the invoice should reflect:

Costs of 525 grams of Sodium Thiopental
Importation request to DEA
Insurance on shipment
Duty fees to Customs .
Additional DEA and FDA Insurance on shipment
_ fees fees should account for a/l additional costs to inc ude shi

fees, etc.-,without listing t em as sel2arate)
We are also~heThi?~eddirectl to for CDCR to pick up upon arrival. _
_ _ 011-~; emai ) has told us that the Thiope;;tai'
that is being ordered will have an expiration date of May 2014. t is important that all 525 grams have that
expiration date of May 2014. Thank you for your assistance in this matter.
John McAuliffe

From:
Sent: Tues ay, Octo er 12, 2010 1:39 PM
To: McAUliffe, John@CDCR
Subject: FW:. Importation of Thiopental by

John- see my email below,.

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act, 18 U.S.c. §§

2510-2521} is confidential and may be legally privileged. If you are not the intended recipientl you are hereby
notified that any retention} dissemination, distribution} or copying of this communication is strictly prohibited.
Please reply to the sender that you have received the message in error, then delete it. Thank you.
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Re: Importation of Thiopental by Page 3 of3

------ Forwarded Message
From:
Date: Tue, 12 Oct 2010 13:35:32 ~0700

To: <John.McAuliff~dcr.ca.com>
Cc:
Conversation: Importation of Thiopental by
Subject: Importation of Thiopental by

Hi John- as we discussed yesterday, I am the lawyer that represents and its ownerll
_ I acknowledge CDCR's request that_ act·as importer of a quantity of Thiopental. And, also as "
we discussed yesterday, please be advisedth~ is very interested in assisting the CDCR in this regard
subject to_and CDCR agreeing on the terms for importation. At best I can only estimate the costs
involved as follows: Cost of 525 grams of drug= $16,590; Fee For Importation Request to DEA= $100; Insurance
on Shipment= $3000; Shipping Fee"= $1500; Duty Fee to Customs= $1700; Additional DEA and FDA fees=: $500;
Broker Fees= $1500;_ Fee Including Attorney's Fees = $12,500 for a total of $37,390. I understand that if
this proposal is acceptable the CDCR is requesting an invoice only itemizing the cost of the drug and expressing
the remaining costs as included in_fee. Allow me to reiterate these costs are estimates. Additional
costs may be incurred such as a Homeland Security fee or storage fees if the shipment is held up by Customs for
any reason._ would reserve the right to issue an additional invoice to CDCR for such additional costs and
would refund CDCR in the event of an overpayment. We suggest that the CDCR pick up the shipment at the port
of entry and that the COCR write a'ietter to Customs or otherwise inform Customs of the need for these supplies.
Please let me knowyourthoughts._

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act, 18 U.S.C. §§
2510-2521, is confidential and may be legally privileged. If you are not the intended recipient, you are hereby
notified that any retention, dissemination, distribution, or copying of this communication is strictly prohibited.
Please reply to the sender that you hav.e received the message in error, then delete it. Thank you.

------ End of Forwarded Message
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Re: Importation of Thiopental by Page 1 of3

McAuliffe, John@CDCR

From: McAuliffe l John@CDCR

Sent: Wednesday, October 13,2010 12:29 PM

To:
SUbject: Re: Importation of Thiopental by

From:
To: McAuliffe, John@CDCR
Cc:
Sent: Wed Oct 13 10:19:442010
Subject: Re: Importation of Thiopental by

Sure John. I just spoke toll and there will be a delay of a few days because the shipment needs to be
approved by Homeland Security. This has nothing to do with his import license but is simply a post 911 security
measure. According to. this will only take a few days so I am hopeful I can get you an invoice by Monday of
next week- no later than Wednesday. II also is concerned about publicity; is is acceptable for you to make the
check payable to my attorney trust account and I'll cut the checks to all the appropriate entities, We working on
it._

'--------------
From: "McAuliffel John@CDCR" <John. McAuliffe@cdcr.ca.gov>
Date: Wed, 13 Oct 2010 10:06:07 -0700
To:
Subject: RE: Importation of Thiopental by

.ur conversation .....Please email (PDF) an invoice for services requested from
Specifically, the invoice should reflect:

Costs of 525 grams of Sodium Thiopental
Importation request to DEA
Insurance on shipment
Duty fees to Customs
Additional DEA and FDA Insurance on shipment
_ fees _ fees should account for all additional costs to include shiQP-ing. attorneY

fees. etc...WIthout listing them as sep-arate)
We are also askin for the Thio ental t_beshi ed directly to for COeR to ick up upon arrival.

011-4 ; emal ) has told us that the
Jopen a at IS emg or ere will have an expiration ate of ay 2014. t IS Important that all 525 grams have

that expiration date of May 2014. Thank you for your assistance in this matter.
John McAuliffe
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Re: Importation of Thiopental by Page 2 of3

,----,-----_.._------- _.... --_..--_..._- .._-------_.... -, ..-.-------- ....-- -- ---_.- ...._~--- --------

From:'
Sent: Tuesday, 'October 12., 2010 1:39 PM
To: McAuliffe, John@CDCR
Subject: FW: Importation of Thiopental by

John- see my email below.•

NOTICE: This E-mail (including attachments} is covered by the Electronic Communications Privacy Act} 18 U.S.C.
§§ 2510-2521, is confidential and may be legally privileged. If you are not the intended recipient, you are hereby
notified that any retention} dissemination} distribution, or copying of this communication is strictly prohibited.
Please reply to the sender that you have received the message in error} then delete it. Thank you.

Hi John- as we discussed yesterday, I am the lawyer that represent and its owner_I acknowledge CDeR's requestthat_ac~ as importer of a quantity ofThiopental. And} also
as we discussed yesterday, please be advised that is very interested in assisting the CDCR in this
regard subjectto_ and CDCR agreeing on the terms for importation. At best I can only estimate the
costs involved as follows: Cost of 525 grams of drug= $16,590; Fee For Importation Request to DEA= $100;
Insurance on Shipment= $3000; Shipping Fee= $1500; Duty Fee to Customs= $1700; Additional DEA and FDA
fees= $500; Broker Fees= $1500;_ Fee Including Attorney's Fees = $12}500 for a total of $37,390. I
understand that if this proposal is acceptable the CDCR is req uesting an invoice on Iy itemizing the cost of the
drug and expressing the remaining costs as includedin_ fee. Allow me to reiterate these costs are
estimates. Additional costs may be incurred such asa Homeland Security fee or storage fees if the shipment is
held up by Customs for any reason._ would reserve the right to issue an additional invoice to COCR for
such additional costs and would refund CDCR in the event of an overpayment. We suggest that the COCR pick
up the shipment at the port of entry and that the COCR write a letter to Customs or otherwise inform Customs
of the need fO,r these supplies. Please let me know your thoughts._

Ph:94~

Fax:949_
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Re: Importation of Thiopental by Page 3 of3

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act, 18 U.S.c.
§§ 2510-2521, is confidential and may be legally privileged. If you are not the intended recipient, you are hereby
notified that any retention, dissemination, distribution, or copying of this communication is strictly prohibited.
Please reply to the sender that you have received the message in error, then delete it. Thank you.

-~--- End of Forwarded Message

1/20/2011

CDCR 000393

2.2.11 ACLU 000393



Re: Importation of Thiopental by

McAuliffe, John@CDCR

Page 1 of3

From: McAuliffe, John@CDCR

Sent: Wednesday, October 13, 2010 11 :32 AM

To: Kernan, Scott@CDCR

SUbject: Fw: Importation of Thiopental by

Scott
See email concerning invoice.
John"

From:
To: McAuliffe, John@CDCR
Cc:
sent: Wed Oct 13 10:19:44 2010
Subject: Re: Importation of Thiopental by

Sure John. I just spoke toII and there will be a delay of a few days because the shipment needs to be
approved by Homeland Security. This has nothing to do with his import license but is simply a post 911 security
measure. According to. this will only take a few days so I am hopeful I can get you an invoice by Monday of
next week- no later tha-nWednesday.1I also is concerned about publicity; is is acceptable for you to make the

check payable to my attorney trust account and I'll cut the checks to all the appropriate entities. We working on
it._

From: "McAuliffe, John@CDCR II <John.McAuliffe@cdcr.ca.gov>
Date: Wed, 13 Oct 201010:06:07 .:0700
To:
Subject: RE: Importation of Thiopental by

~ur conversation .....Please email (PDF) an invoice for services requested from
Specifically, the invoice should reflect:

Costs of 525 grams of Sodium Thiopental
Importation request to DEA
Insurance on shipment
Duty fees to Customs
Additional DEA and FDA Insurance on shipment
_ fees _ refLs~~ould account for all additional costs to include shi/2TJingJ attorney

fees,e~utlisti~)
~fo~entalto~ctlyto~k up upon arrival.
_._ 011-44_;ema_)has told us that the
Thiopental that IS being ordered will have an expiration date of May 2014. It is important that all 525 grams have
that expiration date of May 2014. Thank you for your assistance in this matter.
John McAuliffe

From:
Sent: Tuesday, October 12, 2010 1:39 PM

1/20/2011

coeR 000394

2.2.11 ACLU 000394



Re: Importation of Thiopental by Page 2 of3

To: McAuliffe, John@CDCR
Subject: FW: Importation of Thiopental by

John- see my email below.•

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act, 18 U.S.C.
§§ 2510-2521, is confidential and may be legally privileged. If you are not the intended recipient, you are hereby
notified that any retention, dissemination, distribution, or copying of this communication is strictly prohibited.
Please reply to the sender that you have received the message in error, then delete it. Thank you.

Hi John- as we discussed yesterday, I am the lawyer that represents and its owner_I acknowledge CDCR's request that_ act as importer of a quantity of Thiopental. And, also
as we discussed yesterday, please be advised that_ is very ihterested in assistingthe COCR in this
regard subject to_and CDCR agreeing on the terms for importation. At best I can only estimate the
costs involved as follows: Cost of 525 grams of drug::;; $16,590; Fee For Importation Re'quest to DEA= $100;
Insurance on Shipment= $3000; Shipping Fee= $1500; Duty Fee to Customs= $1700; Additional OEA and FDA
fees= $500; Broker Fees= $1500;_ Fee Including Attorney's Fees = $12,500 for a total of $37,390. I
understand that if this proposal is acceptable the COCR is requesting an invoice only itemizing the cost of the
drug and expressing the remaining costs as included in _ fee. Allow me to reiterate these costs are
estimates. Additional costs may be incurred such as a Homeland Security fee or storage fees if the shipment is
held up by Customs for any reason._ would reserve the right to issue an additional invoice to CDCR for
such additional costs and would refund CDCR in the event of an overpayment. We suggest that the CDCR pick
up the shipment at the port of entry and that the COCR write a letter to Customs or otherwise inform Customs
of the need for these supplies. Please let me know your thoughts._

Ph:949_
Fax:949_

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act, 18 U.S.C.
§§ 2510-2521, is confidential and may be legally privileged. If you are not the intended recipient, you are hereby
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Re: Importation of Thiopental by Page 3 of3
I

notified that any retention l disseminationl distributionl or copying of this communication is strictly prohibited.
Please reply to the sender that you have received the message in errorl then delete it. Thank you.

-----~ End of Forwarded Message
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Re: Importation of Thiopental by Page 1 of3

McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent Wednesday, October 13,201010:29 AM

To:

SUbject: Re: Importation of Thiopental by

Bk will reflect invoiqe.A~_ Attqrney I ~o n.ot see a.problem as long as invoice reflects my email
showing costs. ". . . . . .
John

From:
To: McAuliffe,john@GDGR---
Cc:
sent: Wed Oct 13 10:19:44 2010
Subject: Re: Importation of Thiopental by

Sure John. I just spoke to.nd there will be a delay of a few days because the shipment needs to be
approved by Homeland Security. This has nothing to do with his import license but is simply a post 911 security
measure. According to. this will only take a few days so I am hopefull can get you an invoice by Monday of
next week- no later than Wednesday.•Iso is concerned about publicity; is is acceptable for you to make the
check payable to my attorney trust account and I'll cut the checks to all the appropriate entities. We working on
it._ .

~._-~------------~---------

From: "McAuliffe, John@CDCRlI <John.McAuliffe@cdcr.ca.gov>
Date: Wed, 13 Oct 2010 10:06:07 -0700
To:
Subject: RE: Importation of Thiopental by

! .

.our conversation .....Please email (PDF) an invoice for services requested from
Specifically I the invoice should reflect:

Costs of 525 grams of Sodium Thiopental
Importation request to DEA
Insurance on shipment
Duty fees to Customs .
Additional DEA and FDA Insurance on shipment
_ fees _ fees should account for a/l additional costs to include shipping, attornev

fees, etc ... without listing them as separate)

_ are also askin fOMtheThio entalt~beshi ed directly to for COeR to ick up upon arrival.
011-4 ; email ) has told us that the

Thiopental that IS eing or ered will have an expiration ate of May 20 4. It is important t at all 525 grams have
that expiration date of May 2014. Thank you for your assistance in this matter.
John McAuliffe

From:

1/20/2011
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Re: Importation of Thiopental by Page 2 of3

Sent: Tuesday, October 12, 2010 1:39 PM
To: McAUliffe, John@CDCR
Subject: FW: Importation of Thiopental by

John- see my email below.•

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act, 18 U.S.C.
§§ 2510-2521, is confidential and may be legally privileged. If you are not the intended recipient, you are hereby
notified that any retention, dissemination, distribution, or copying of this communication is strictly prohibited.
Please reply to the sender that you have received the message in error, then delete it. Thank you.

------ Forwarded Message
From: ••
Date: Tue,12 Oct 2010 13:35:32 -0700
To: <John.McAuliffe@cdcr.ca.com>
Cc:_
Conversation: Importation of Thiopental by
Subject: Importation of Thiopental by

Hi John- as we discussed yesterday, I am the lawyer that represents and its owner_I acknowledge CDCR's request that_ act as importer ofa quantityofT,hiopental. And, also
as we discussedyesterday, please be advised that_ is very interested in assisting the CDCR in this
regard sUbject to_and CDCR agreeing on the terms for importation. At best I can only estimate the
costs involved as follows: Cost of 525 grams of drug= $16}590; Fee For Importation Requ'est to DEA= $100;
Insurance on Shipment= $3000; Shipping Fee= $1500; Duty Fee to Customs= $1700; Additional DEA and FDA
fees= $500; Broker Fees: $1500;_ Fee Including Attorney's Fees: $12,500 for a total of $37,390. I
understand that if this proposal is acceptable the CDCR ,is requesting an invoice only itemizing the cost of the
drug and expressing the remaining costs as !ncluded in_fee. Allow me to reiterate these costs are
estimates. Additional costs may be incurred such as a Homeland Security fee or storage fees if the shipment is
held up by Customs for any reason._ would reserve the right to issue an additional invoice to CDCR for
such additional costs and would refund CDCR inthe event of an overpayment. We suggest that the CDCR pick
up the shipment at the port of entry and that the CDCR write a letter to Customs or otherwise inform Customs
of the need for these supplies. Please let me know your thoughts._

~
Fax: 949

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act, 18U.S.C.

1120/2011
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Re: Importation of Thiopental by Page 3 of3

§§ 2510-2521, is confidential and may be legally privileged. If you are not the intended recipient, you are hereby
notified that any retention, dissemination, distribution, or copying of this communication is strictly prohibited.
Please reply to the sender that you have received the message in error, then delete it. Thank you.

---.-. End of Forwarded Message

1/20/2011
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FW: Importation of Thiopental by Page 1 of2

McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Wednesday, October 13, 2010 10:06 AM
To: _

Subject: RE: Importation of Thiopental by

"ur conversation .....Please email (PDF) an invoice for services requested from
Specifically, the invoice should reflect:

Costs of 525 grams of Sodium Thiopental
Importation request to DEA
Insurance on shipment
Duty fees to Customs
Additional DEA and FDA Insurance on shipment . .
_-fees_ fees should account for all additional costs to include shipping, attorneY

fees. etc...without listing them as seRarate)
_f.~ental.t~ctIYto....or COeR to ick up upon arrival.
__011~;emal ) has told us that the
Thiopental that is being ordered will have an expiration cate of May . It is important that all 525 grams have
that expiration date of May 2014. Thank you for your assistance in this matter.
John McAuliffe

From:
Sent: Tuesday, October 12, 2010 1:39 PM
To: McAuliffe, )ohn@CDCR
Subject: FW: Importation of Thiopental by

John- see my email below.•

~
Fax: 949111111111

. NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act, 18 U.S.c.
§§ 2510-2521, is confidential and may be legally privileged. If you are not the intended recipient, you are hereby
notified that any retention} dissemination, distribution, or copying of this communication is strictly prohibited.
Please reply to the sender that you have received the message in error} then delete it. Thank you.

1/20/2011
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FW: Importation of Thiopental by Page 2 of2

Hi John~ as we discussed yesterday, I am the lawyer that represents and its owner_I acknowledge CDCR's request that_ct as importer of a quantity of Thiopental. And, also
as we discussed yesterday, please be advised that is very interested in assisting the CDCR in this
regard sUbjectto_ and CDCR agreeing on the terms for importation. At best I can only estimate the
costs involved as follows: Cost of 525 grams of drug= $16,590; Fee For Importation Request to DEA:: $100;
Insurance on Shipment= $3000; Shipping Fee= $1500; Duty Fee to Customs= $1700; Additional DEA and FDA
fees= $500; Broker Fees: $1500i_ Fee Including Attorney's Fees = $12,500 for a total of $37,390. I
understand that if this proposal is acceptable the CDCR is requesting an invoice only itemizing the, cost of the
drug and expressing the remaining costs as includedin_ fee. Allow me to reiterate these costs are
estimates. Additional costs may be incurred such as a Homeland Security fee or storage fees if the shipment is
held up by Customs for any reason._would reserve the right to issue an additional invoice to CDCR for
such additional costs and would refund COCR in the event of an overpayment. We suggest that the COCR pick
up the shipment at the port of entry and that the COCR write a letter to Customs or otherwise inform Customs
of the need for these supplies. Please let me know your thoughts._

NOTICE: This E-mail (including attachments) is covered by the Electronic CommuniCations Privacy Act, 18 U.S.C.
§§ 2510-25211 is confidential and may be legally privileged. If you are not the intended recipient, you are hereby
notified that any retention, dissemination, distribution, or copying of this communication is strictly prohibited.
Please reply to the sender that you have received the message in error, then delete it. Thank you.

----- End ofForwarded Message

1/20/2011
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FW: Importation of Thiopental by

McAuliffe, John@CDCR

Page 1 of2

From: McAuliffe, John@CDCR

Sent: Tuesday, October 12,20101:51 PM

To:

SUbject: Fw: Importation of Thiopental by

From:
To: McAuliffe, John@CDCR
Sent: Tue Oct 12 13:39:05 2010
SUbject: FW: Importation of Thiopental by

John- see my email below.•

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act, 18 U.S.c.
§§ 2510-2521, is confidential and may be legally privileged. If you are not the intended recipient, you are hereby
notified that any retention, dissemination, distribution, or copying of this communication is strictly prohibited.
Please reply to the sender that you have received the message in error, then delete it. Thank you.

Hi John- as we discussed yesterday, I am the lawyer that represents and its ~wner

_ I acknowledge COCR's request that_ct as importer of a quantity of Thiopental. And, also
as we discussed yesterday, please be advised that is very interested in assisting the CDCR in thi.s
regard subject to_and CDCR agreeing on the terms for importation. At best 1can only estimate the
costs involved as follows: Cost of 525 grams of drug= $16,590; Fee For Importation Request to DEA= $100;

\ Insurance on Shipment= $30.00; Shipping Fee= $1500; Duty Fee to Customs= $1700; Additional DEA and FDA
fees= $500; Broker Fees= $1500; _ Fee Including Attorney's Fees:: $12,500 for a total of $37,390. I
understand that if this proposal is acceptable the CDCR is requesting an invoice only itemizing the cost of the
drug and expressing the remaining costs as included in_fee. Allow me to reiterate these costs are
estimates. Additional costs may be incurred such as a Homeland Security fee or storage fees if the shipment is
held up by Customs for any reason. _ would reserve the right to issue an additional invoice to CDCR for
such additional costs and would refund CDCR in the event of an overpayment. We suggest that the CDCR pick

1120/2011
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FW: Importation of Thiopental by Page 2 of2

up the shipment at the port of entry and that the CDCR write a letter to Customs or otherwise inform Customs
of the need for these supplies. Please let me know your thoughts._

NOTICE: This E-mail (including attachments) is covered by the Electronic Communications Privacy Act, 18 U.S.C.
§§ 2510-2521, is confidential and may be legally privileged. If you are not the intended recipient, you are hereby
notified that any retention, dissemination, distribution, or copying of this communication is strictly prohibited.
Please reply to the sender that you have received the message in error, then delete it. Thank you.

----- End of Forwarded Message

1/20/2011
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Monday, October 11.201012:49 PM

To: Kernan, Scott@CDCR

Subject: Fw:

Scott
Link Pharm out of Englanp.
John

From: McAuliffe, John@CDCR
To:_@CDCR
Sent: Mon Oct 1112:42:43 2010
Subject: Fw:

"emaiiS. Scott Kernan is asking.
John

From:_@CDCR
To: McAuliffe, John@CDCR
sent: Men Oct 1112:28:39 2010
SUbject: RE:

Thanks. Will wait to hear then.

From: McAuliffe, John@CDCR
Sent: Monday, October 11, 2010 12:26 PM
To:_@CDCR
Subject: Re:

Yes waiting for SQ to call me back. I asked that they check this AM.
John

----- ---~._--

From:_@CDCR
To: McAuliffe, John@CDCR
Sent: Man Oct 1112:23:28 2010
Subject:

Hi} were you able to check on that (re Friday's email) for Scott?

Thanks l

1/20/2011
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1/20/2011

Page 2 of2

CDCR 000405

2.2.11 ACLU 000405



McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Monday, October 11,201012:43 PM

To:

Subject: Fw:

l!P~maiIS. Scott Kernan is asking.
John .

From: _@CDCR
To: McAuliffe, John@CDCR
sent: Man Oct 1112:28:39 2010
SUbject: RE:

Thanks.. Will wait to hear then.

&xe.cutlve ·~()~tant to. Scolt !KeJman,

UndeM~, (9p~

(916)_
--..__._~._.__.------~~--------~--- --
From: McAuliffe, John@CDCR
Sent: Monday, October 11, 2010 12:2.6 PM
TO:_@CDCR
Subject: Re:

Yes waiting forll to call me back. I asked that they check this AM.
John' .

From: _@CDCR
To: McAuliffe, John@CDCR
Sent: Mon Oct 1112.:23:28 2010
SUbject:

Hi, were you able to check on that (re Friday's email.) for Scott?

Thanks/

Etxeeuti{l.('. ~616tant to. ScoU Jl.eJumn,
~~,(9p~

(916)_

1/20/2011
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McAuliffe, John@CDCR

From: McAuliffe. John@CDCR

Sent: Monday, October 11,2010 12:26 PM

To: ~CDCR

Subject: Re:

Yes waiting forll to call me back. I asked that they check this AM.
John. .

From:_@CDCR
To: McAuliffe, ]ohn@CDCR
sent: Mon Oct 1112:23:28 2010
Subject:

Hi, were you able to check on that (re Friday's email) for Scott?

Thanks,

1/20/2011

Page 1 of 1
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Page 1 of2

. McAuliffe, John@CDCR

From: McAuliffe. John@CDCR

Sent: Friday, October 08. 20104:34 PM

To: Kernan. Scott@COCR

Subject: Re: Progress 1

Scott
Only way would be to open safe and look.
John

From: Kernan, Scott@CDCR
To: McAuliffe, John@CDCR
Sent: Fri Oct 08 16:30:07 2010
Subject: Re: Progress 1

Getting question if hospria is on label?
Scott

from:· McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Fri Oct 08 16:05:57 2010
Subject: Re: Progress 1

Soott .
I did not ask but I believe it is a subsidiary of_ They have international locations such as the one in .
Pakistain. sa could open safe and the outside'"'QTPackage would 10 ifan_product but most likely not the
exact sUbsidiary, John

From: Kernan, Scott@CDCR
To: McAUliffe, John@CDCR
Sent: Fri Oct 08 13:42:292010
Subject: Re: Progress 1

John
What is the name of the manufacturer on the drugs we got from az.

From: McAuliffe, ]ohn@CDCR
To: Kernan, Scott@CDCR
Sent: Fri Oct 08 08:48:442010
Subject: Fw: Progress 1

Fyi
John

From:
To: McAuliffe, John@CDCR
Sent: Fri Oct 08 08:04:41 2010
SUbject: Progress 1

1120/2011

CDeR 000408

2.2.11 ACLU 000408



Page 2 of2

Dear John McAuliffee

I have called and sent an e-mail to
with .
the steps and correct forms to request an importation quota for Sodium Thiopental

Will keep you informed ofmy progress.

Thank you again for the opportunity.

to provide me

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive
information related to a person's healthcare. The information contained therein is being emailed to you
after obtaining authorization from the patient. You, being the recipient, are obligated to maintain this
information in a SAFE, SECURE, CONFIDENTIAL, and RETRlEVABLE fashion. Unauthorized re­
dis'closure and/or failure to maintain confidentiality is prohibited by law and could subject you to
penalties described under the Federal HIPAA Act of 1996 and applicable State law.

1120/2011
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McAuliffe, John@CDCR

From: McAuliffe, John@CDCR

Sent: Friday, October 08,20104:06 PM

To: Kernan, Scott@CDCR

Subject: Re: Progress 1

Scott
I did not ask but I believe it is a sUbsidiary of_. They have international locations such as the one in
Pakistain. sa could open safe and the outside of package would ID if an~rod uct but most likely not the
exact subsidiary. John .

From: Kernan, Scott@CDCR
To: McAuliffe, )ohn@CDCR
sent: Fri Oct 08 13:42.:2.9 2010
SUbject: Re: Progress 1

John
What is the name of the manufacturer on the drugs we got from az.

From: McAuliffe, John@CDCR
To: Kernan, Scott@CDCR
Sent: Fri Oct 08 08:48:44 2010
SUbject: Fw: Progress 1

Fyi
John

From:
To: McAuliffe, John@CDCR
Sent: Fri Oct 08 08:04:41 2010
SUbject: Progress 1

Dear John McAuliffee

I have called and sent an e-mail to
with
the steps and correct forms to request an importation quota for Sodium Thiopental

Will keep you informed of my progress.

Thank you again for the opportunity.

Monday through Friday 7:30am to 4:30pm PST

1/20/2011

to provide me
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WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive
information related to a person's healthcare. The information contained therein is being emailed to you
after obtaining authorization from the patient. You, b.eing the recipient, are obligated to maintain this
information in a SAFE, SECURE, CONFIDENTIAL, and RETRIEVABLE fashion. Unauthorized re~

disclosure and/or failure to maintain confidentiality is prohibited by law and eQuId subject you to
penalties described under the Federal HIPAA Act of 1996 and applicable State law.
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McAuliffe, John@CDCR

From: ~cAuliffe, John@CDCR

Sent: Friday, October 08,20108:49 AM

To: Kernan, Scott@CDCR

SUbject: Fw: Progress 1

Fyi
John

From:
To: McAuliffe, ]ohn@CDCR
sent: Fri Oct 08· 08~04:41 2010
SUbject: Progress 1

Dear JaM McAuliffee

I have called and sent an e-mail to
with .
the steps and correct forms to request an importation quota for Sodium Thiopental

Will keep you informed .of my progress.

Thank you again for the opportunity.

to provide me

WARNING: This email is covered by the Health Insurance Portability and Accountability Act of 1996
(HIPAA). It contains health information that is personal and confidential and contains sensitive
information related to a person's healthcare. The infOlmation contained therein is being emailed to you
after obtaining authorization from the patient. You, being the recipient, are obligated to maintain this
information in a SAFE, SECURE, CONFIDENTIAL, and RETRIEVABLE fashion. Unauthorized re­
disclosure and/or failure to maintain confidentiality is prohibited by law and could subject you to
penalties described under the Federal illPAA Act of 1996 and applicable State law.

1/20/2011
coeR 000412

2.2.11 ACLU 000412


	CDCR 1 - 89
	CDCR 90 - 238
	CDCR 239 - 305
	CDCR 305 - 412



